 CuubCar |

1999/2000

ILLUSTRATED
PARTS LIST

TOURALL, RESORT VILLAGER,
TRANS-PORTER/TRANS-SENDER

MANUAL NUMBER 102067403
EDITION CODE 0300C1008B






USING THE ILLUSTRATED PARTS LIST

A WARNING

* THIS MANUAL IS TO BE USED ONLY FOR IDENTIFICATION AND ORDERING OF SERVICE PARTS. BE
SURE TO READ AND USE THE MAINTENANCE AND SERVICE MANUAL BEFORE ATTEMPTING ANY
VEHICLE REPAIRS.

This manual covers all 1999/2000 Transportation vehicles.

The manual is divided into 16 sections. Sections 1 through 5 pertain to both gasoline and electric vehi-
cles, sections 6 through 11 pertain to gasoline vehicles only, sections 12 through 15 pertain to electric
vehicles only, and section 16 pertains to tools that are used on Club Car products. Note that there are two
or three flags on the outside edge of each page. The first flag contains the section number of which that
page is a part. The other flag (or flags) contains either the letter G or E, signifying that the page pertains
to either the gasoline or electric vehicle only, or to both the gasoline and electric vehicles.

Use the Table of Contents to find the sections and pages that contain the parts and assemblies you seek.
The Table of Contents lists section titles and numbers, and under them, the individual page titles and
numbers to be found in that section. Unless a page title specifies a particular vehicle(s), the page applies
to all Transportation vehicles.

Typically, there is a two-page spread for each individual page title in the Table of Contents (however, some
titles require several spreads). On the left-hand page is an illustration showing the parts in their relative
positions; the parts are each tagged with an item number in a balloon. The right-hand page is the parts list
page, and gives the page title at the top, then the item numbers (corresponding to the numbers on the
illustration), part descriptions, and quantity of parts used. Some item numbers have more than one part
number because several models and/or configurations of a component are represented together on one
spread.

Note that a part description may be indented. This indention corresponds to a parts assembly level indi-
cated by the numbers 1, 2, 3, and 4 at the top left corner of the parts description area of the parts list
page. A part that is indented to level 2is a component of the level 1 part (assembly) that it is listed under.
A level 3 part is a component of the level 2 part that it is listed under, and a level 4 part is a component of
the level 3 part preceding it. In each case, the part quantity given for a level 2, 3, or 4 part is the quantity
used per next higher level assembly of which it is a component. A part that is not indented is a level 1 part.
This means that the quantity given is the quantity used per the portion of the vehicle illustrated on that
particular spread.

CubCar |

P. O. Box 204658
Augusta, Georgia 30917-4658 USA
Telephone 706-863-3000
Service Parts Fax 706-855-7413
www.clubcar.com

© 2000, CLUB CAR, INC.
All rights reserved.
This manual effective July 27, 1998






CONTENTS

BODY AND TRIM SECTION n

FRONT BODY .....oooovoeeoeeeveoeeeeeeeeeeeeee e eesees oo eess e s esess e eeees e eesee e s eeeseeeeesseeeeeeseeeeeeee e 1-3

REAR BODY AND FENDER— TOURALL ........vvoeroeeeooeeeeeoeeeeeoeeseeeeeeeseeeeeeseeeeseseeseeeseeeeeeseeesesseeeeee e 1-5

FRONT SEAT BOTTOM AND ARMRESTS— TOURALL .....oooveeoomeeeeeeeeeeeeeseeeeeeeeeeeeeseeeeee e 17

SEAT BACKS, REAR SEAT BOTTOM AND SUPPORT STRUCTURE—TOURALL .........commmveeeoemreceseerecessenenen, 1-9

REAR FOOTREST AND HANDRAILS—TOURALL .......ovveeoooeeeeoseeeeeeoeeeeeeeeseeeeeeeeeeeeeeeeeeeeeseeeeeee e eseeeees e 1-11

CENTER BODY AND TRIM—RESORT VILLAGER .........civeoioooeeeooeeeeoesseeeeeeseeeeeesseseoesseeseeessessees e essenenens 1-13

REAR BODY AND FENDER—RESORT VILLAGER ........vveeoioeeeesoeeeeosseeeoeeseeeeeeeeeeeeeseeeeeseeesseeeeseeeesseeesee 1-15

SEATS AND SUPPORT STRUCTURES— RESORT VILLAGER .....oumoveeeroeeeeeeeeeeeeeeseseeeseeeseeesesseeessseseeeessesenenn 1-17

FIRST SEAT AND SUPPORT STRUCTURE— TRANS-PORTER/TRANS-SENDER -.......ov.cvoomveeeseoeeeeseesree 1-19

SECOND SEAT AND SUPPORT STRUCTURE— TRANS-PORTER/TRANS-SENDER ..........cromveererreecessenenen, 1-21

THIRD SEAT AND COMPONENTS— TRANS-SENDER ..........oovoeooeeeeeesoeeeeeeseeeeeeseeseeeseeeeeesseeeeesseeeoe e 1-23

REAR FOOTREST AND HANDRAILS— TRANS-SENDER ...........oooveeeoreeeesseeeeeeeeeeeeeseeeeeeseeeeeeeseeeeeeseeese 1-25

REAR BODY TRIM— TRANS-PORTER/TRANS-SENDER ...........oorvoeeooeeeeseseeeeeeeeeeeeeeeeeeeseeeeeeeeeeeee e 1-27

REAR CARGO BED—TRANS-PORTER ......ovveeeeieeeeeeeeeeeeeeeeeeeeeeseeseeeeeseeseesseseseseeesseeeseeeseseeesseeeeeeeeseeeseeeeeeeen 1-29

STAKE-SIDES — TRANS-PORTER .......oivveeeeeeeeeeeeeeeeeeeeeseeeseeesseeeeeeseessessee e e eeeeeseeseeeeeeeseeessesseeeeseeseesseeseeens 1-31
WHEELS AND TIRES SECTION E

WHEELS AND TIRES .....ooovveoomeeeeeeeeeeeeeeeeeeeeeseeeseeseeeeeseseeesseeeeeeeseeeeeseseeeeesseeeeeeeseeeeeeeseeeeesseeeseesseseeeeseeeseeseens 2-3
DECALS SECTION ﬂ

DECALS—TOURALL ... eeeeeeeeeeeeeee e e es oo eeeeeeeeee s eee e s e ee e ee s eee e esee e 3-3

DECALS—TOURALL, CONTINUED  ......ocoooveeoe oo eeeeeeeeeeseeeeeeeeeeeeeeeee s ee oo eeseesseeeseesseseeeeeeeeeeeseneenes 3-5

DECALS—RESORT VILLAGER ...o..ccoooveeoeeeeeeee oo seeseeeeeeeseeeeeeeeeeeeeeeeeeeseeeeeeeeeeee e eeseeeeeeeeeeseeeeeeeeeeeeeeseneeees 3-7

DECALS—RESORT VILLAGER, CONTINUED .......coovvoeeoeeeeeeeseeeeee oo seeeeeeeeeeeee e seeeeeeseeeeeeeeeeeeeeseeeenes 3-9

DECALS— TRANS-PORTER/TRANS-SENDER ..........ovooeioooeeeoeeeeeeeseeeeoesesseeeeeeseeeseeeeeeseeeeeeseeeeeeseeeeeseeeeees 3-11

DECALS—TRANS-PORTER/TRANS-SENDER, CONTINUED .........coooveoooeeceeeeeeeesseeeeeseeeoeeeseeeeee oo 3-13

DECALS—TRANS-PORTER/TRANS-SENDER, CONTINUED .........coiovooiooeeeeeeeeeeesseeeeeseeseoeseseeeee e 3-15
BRAKES, PEDAL, AND CABLE ASSEMBLIES SECTION n

REAR BRAKE ASSEMBLY, SELF-ADJUSTING= TOURALL .......cooveeeeeeeeeeeeeeeeeeeeeeee e eeeeseeee s 4-3

REAR BRAKE ASSEMBLY, MANUALLY ADJUSTED- RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER  4-5

BRAKE PEDAL AND CABLE ASSEMBLY—= TOURALL .......ovvooooioeeeeoeeeeeeoeeeeeeeeeeeeeeeseeeeeeseeeeeee e 4-7

BRAKE PEDAL AND CABLE ASSEMBLY—- RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER .............. 4-9

FRONT BRAKE ASSEMBLY- RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER .........o..csomvveererrreeenne 4-11

ACCELERATOR PEDAL ASSEMBLY- ELECTRIC TOURALL AND ALL GASOLINE VEHICLES ............ccc........ 4-13

ACCELERATOR PEDAL ASSEMBLY- ELECTRIC RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER ~ 4-15
STEERING, FRONT AND REAR SUSPENSION SECTION ﬂ

STEERING COLUMN ... oo seeee e ee e seeeeees oo e e eesee e s e seee e eeeeseeseee e seeeeeees 5-3

STEERING GEAR ASSEMBLY  .....cooovoeoeoeeeeeeeeeeeeeeeeeeeeeeeee e eeeee s eeesee e eeeeeseesee e eeseeseeeeeeeseeseeeseesenes 5-5

FRONT SUSPENSION, UPPER—TOURALL ......ooovoooeoeeeeeeeeeeeoeeeeeeeeeseeeeeeeseeeeeeeeeeeeeeeeeeeeseeseeeee e seeeens e 5-7

FRONT SUSPENSION, LOWER= TOURALL .........oovvooooeeoeeeeeoeseeeeeeeeseeeeeeseeeeeeeeeeseeeeeeeeeeseeesees e eeeeens e 5-9

FRONT SUSPENSION, UPPER- RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER ........ccooovecrrrrrenennn. 5-11

1999/2000 Transportation lllustrated Parts List



CONTENTS

STEERING, FRONT AND REAR SUSPENSION, CONTINUED:

FRONT SUSPENSION, LOWER- RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER ........ooovrvvvvvveeeenens 5-13
REAR SUSPENSION=TOURALL .......ovvvvvooooeommssseesssoesesssssssssssessssssssssssssssssessssssssssssssssssesssssssssssssssssssesssssssnsons 5-15
REAR SUSPENSION- RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER ...........oovvvveooererrrrrrensssssnssnnnns 5-17
STABILIZER BAR-GASOLINE RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER .......coossrrrrvevvveeernnnns 5-19
ELECTRICAL SYSTEM- GASOLINE VEHICLE SECTION
FORWARD/REVERSE SHIFTER ASSEMBLY— GASOLINE VEHICLE ........vvvvvooooeeoeeeeeeesecesssssssse s 6-3
WIRING=GASOLINE TOURALL .......ooooormmmmrrmeeeseessssssssssesssssssssssssssssesssssssssssssssssssesssssssssssssssssessssssssssssssssssssses 6-5
ELECTRICAL COMPONENT BOX, GASOLINE VEHICLE= TOURALL ......evvvvveoeeeeeeeeeeeeeeeeeesseeeeeeeeeeeoes 6-7
ELECTRICAL COMPONENTS, FRONT BODY— GASOLINE TOURALL .....cvvvvveeeeeoeseeeeeeeeeeeeesseesseeeesesseeeenns 6-9
WIRING-GASOLINE RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER .............ccoommmrrrrrrrrreeeersrssssnee 6-11
ELECTRICAL COMPONENT BOX, GASOLINE VEHICLE- RESORT VILLAGER,
TRANS-PORTER/TRANS-SENDER ........coorvvvvvveeeesesessseessssssssssssssssseessssssssssssssssssesssssssssssssssssssessssssnsssssse 6-13
ELECTRICAL COMPONENTS, FRONT BODY-GASOLINE RESORT VILLAGER,
TRANS-PORTER/TRANS-SENDER .........corrvvvvvvooesosssseesssssssssssssssseesssssssssssssssssssssssssssssssssssssseesssssnssssss 6-15
CONTROLS AND GAUGES-GASOLINE RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER ................ 6-17
ELECTRICAL COMPONENTS, REAR BODY-GASOLINE RESORT VILLAGER ...........ovvvvveoceisnnnnrneeesseononnnnns 6-19
ELECTRICAL COMPONENTS, REAR BODY-GASOLINE TRANS-PORTER/ TRANS-SENDER ...................... 6-21
STARTER/GENERATOR ASSEMBLY ......oooomemeeveeeeoseesaessseeeeesesessssssesseseesssssssssssssseseesssssssssssssssseesessssesssssssse 6-23
STARTER/GENERATOR MOUNTING .....coooomrrrreeveeesesssssssseeessssssssssssssssesssssssssssssssssssessssssssssssssssseessssssnssssssse 6-25
BATTERY=GASOLINE VEHICLE .......oovvvoooooeosoeseeesseososssssess s sssssssssssssssseesssssssssssssssssseesssssssssssssssssessssssnnsnns 6-27
ENGINE SECTION
FE290 ENGINE— SHROUDS AND BRACKETS ......oovvvvoooeoooeeseeeeseseeoosssssseseeesesssesssssssssseeessssssssssssssseeesessssonnnns 7-3
FE290 ENGINE— IGNITION COMPONENTS AND FLYWHEEL .......ocoooorereeeeeveeosssssessseeessssseossssssseeeesssssssssnns 7-5
FE290 ENGINE—= OIL CIRCULATION ........ooooovoimeeeesesesossssssessssessesssssssssssssssessssssssssssssssseessssssssssssssssssesssssssnsons 7-7
FE290 ENGINE= CYLINDER HEAD ........ooooormmmnneeesseesosssssssssssesssssssssssssssssesssssssssssssssssssessssssssssssssssseesssssssnsnns 7-9
FE290 ENGINE— CRANKCASE, CAMSHAFT AND OIL SENSOR ......coirreeeveeosssssssnenesssssssssssssssssessssssssssnnns 7-11
FE290 ENGINE— CRANKCASE AND CRANKSHAFT ........oooomiierereeeeeooseseseseeeseesoeeesssseseseeeeseoesossssssssseeeeessseonnnos 7-13
FE350 ENGINE— SHROUDS AND BRACKETS ......oovvvvoeooeeaeseeeeseseeeossssssssseeesssssssssssssssseeessssssssssssssseeessssssonnnns 7-15
FE350 ENGINE— IGNITION COMPONENTS AND FLYWHEEL .....vv.ooooooeeeeeeeeeoeeeesssssesseeessssessssssssss oo 7-17
FE350 ENGINE= OIL CIRCULATION ........oooooomumeseeesseesosssssssessseessssssssssssssss s sssssssssssssssssesssssssssssssssssssesssssssnsnns 7-19
FE350 ENGINE= CYLINDER HEAD ..........ooooimnrnrresssssosssssssssssessssssssssssssssssessssssssssssssssssessssssssssssssssssesssssssnsnns 7-21
FE350 ENGINE— CRANKCASE, CAMSHAFT AND OIL SENSOR .........orerrerveeeeeeeeseeeeeeeeeeoeesesseeseeeesessoeens 7-23
FE350 ENGINE— CRANKCASE AND CRANKSHAFT ........ooomiorrereeeeeoosessssseeeeseesoeossssssssseeesssssssssssssssseeeessssennnens 7-25
ENGINE MOUNTING w.cocevvvvveoeesoooeeeeeeseeeeoessssssssseessssssssssss s sssssssss s eesssssssssssss s seessssssssss s seeesssssnnnnnns 7-27
FUEL, INTAKE, AND GOVERNOR SYSTEMS SECTION
FUEL SYSTEM ..ooooooommeeeeeevoeeosssssesssseessssssssssssss s e sssssssssss s sssssssss s ssssssssssss s seessssssssssssssssseessssssnnsnns 8-3
CARBURETOR ASSEMBLY, FE290 ENGINE= TOURALL ......ovvvvvooooemmmsereessseessssssssseeesessssssssssssssseeesssssssssssss 8-5
CARBURETOR ASSEMBLY, FE350 ENGINE- RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER ....... 8-7
CARBURETOR INSTALLATION .....oovvvooooooeeseeeeeeeeeeosessessseeeeesesesssssessseseessssessssesssseeeesessssssssesseeeeeesssssnssssssee 8-9
GOVERNOR AND ACCELERATOR CABLES ....coovv..oooeoumseeeeeoeeeessesessssseeessssesssssssssseeeeessssssssssssesseeesssssnssssssse 8-11
INTAKE DUCT, CHOKE, AND AIR BOX ASSEMBLY— TOURALL ..........oooimerrrreeerereeoeooseseseseeeesooeossssssssseeessnnnee 8-13

1999/2000 Transportation lllustrated Parts List



CONTENTS

INTAKE DUCT, CHOKE, AND AIR BOX ASSEMBLY—- RESORT VILLAGER,

TRANS-PORTER/TRANS-SENDER .........cociuimiuimieimieiasieieessesesssesesessssessses e 8-15
EXHAUST SYSTEM SECTION
EXHAUST SYSTEM, FE290— TOURALL .....ccouiimmiimmiiimceimeesieeieessssesssesese et 9-3
EXHAUST SYSTEM, FE350— RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER ........ccccoconmuinmireennanne. 9-5
TORQUE CONVERTER SECTION
DRIVE CLUTCH .ot 10-3
DRIVEN CLUTCH ..ottt 10-5
UNITIZED TRANSAXLE- GASOLINE VEHICLE SECTION
UNITIZED TRANSAXLE, GASOLINE VEHICLE= .....cccooviuiiiineiiiniiieseiissssessssisessse s 11-3
F&R TRANSMISSION AND GEAR REDUCTION ......oriuimiiiiniiimniiiiseisienssiesssssssses s 11-5
DIFFERENTIAL AND AXLES .....coiiuiiimiiiieisieiseeisessses st 11-7
ELECTRICAL SYSTEM— ELECTRIC VEHICLE SECTION
FORWARD/REVERSE SWITCH— POWERDRIVE ELECTRIC VEHICLE ........cccooiiiiiiinriiceisseieceeeseneseenenne. 12-3
MULTI-STEP POTENTIOMETER— TOURALL POWERDRIVE ELECTRIC VEHICLE .........ccccooinriiiniiiniirnnnanne. 12-5
WIRING— TOURALL POWERDRIVE ELECTRIC VEHICLE .......c..oiiiiiiiiiriiiceeieseeieseeiesessseseesssessseee 12-7
ELECTRICAL COMPONENTS, FRONT BODY— TOURALL POWERDRIVE ELECTRIC VEHICLE .................... 12-9
BATTERIES, CHARGER RECEPTACLE— TOURALL POWERDRIVE ELECTRIC VEHICLE .........ccccooonriunnuanee. 12-11
COMPUTER, CONTROLLER, AND SOLENOID— TOURALL POWERDRIVE ELECTRIC VEHICLE ................. 12-13
CONTINUOUSLY VARIABLE POTENTIOMETER— RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER  12-15
WIRING— RESORT VILLAGER POWERDRIVE ELECTRIC VEHICLE ........ccoooooiiiiiiiineiineienieneeseneeeneeeneeoas 12-17
ELECTRICAL COMPONENTS, FRONT BODY— RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER .... 12-19
SWITCHES AND GAUGES— RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER ..........cccoovummmiinannninas 12-21

COMPUTER, CONTROLLER, AND SOLENOID— RESORT VILLAGER POWERDRIVE ELECTRIC VEHICLE 12-23
ELECTRICAL COMPONENTS, CENTER BODY— RESORT VILLAGER POWERDRIVE ELECTRIC VEHICLE 12-25
ELECTRICAL COMPONENTS, REAR BODY— RESORT VILLAGER POWERDRIVE ELECTRIC VEHICLE ..... 12-27
WIRING— TRANS-PORTER/TRANS-SENDER ELECTRIC VEHICLES .......c.ccooiiii e 12-29
ELECTRICAL COMPONENTS, CENTER BODY— TRANS-PORTER/TRANS-SENDER ELECTRIC VEHICLES 12-31

ELECTRICAL COMPONENTS, CENTER BODY—TRANS-PORTER/TRANS-SENDER
ELECTRIC VEHICLES, CONTINUED .......ooiiii it s e s s en e 12-33

ELECTRICAL COMPONENTS, REAR BODY— TRANS-PORTER/TRANS-SENDER ELECTRIC VEHICLES .... 12-35

BATTERY CHARGER SECTION
POWERDRIVE BATTERY CHARGER, DOMESTIC-TOURALL AND RESORT VILLAGER .........ccccccoiiiiinen. 13-3
POWERDRIVE BATTERY CHARGER, EXPORT-TOURALL AND RESORT VILLAGER ........ccccoiiiiiiiee, 13-5
POWERDRIVE BATTERY CHARGER, EUROPEAN-TOURALL AND RESORT VILLAGER ........cc.cccociiiinnnen. 13-7
ONBOARD POWERDRIVE BATTERY CHARGER, DOMESTIC-TRANS-PORTER/TRANS-SENDER .............. 13-9
ONBOARD POWERDRIVE BATTERY CHARGER, EXPORT-TRANS-PORTER/TRANS-SENDER .................. 13-11

1999/2000 Transportation lllustrated Parts List



CONTENTS

ELECTRIC MOTOR SECTION m
MOTOR-POWERDRIVE ELECTRIC VEHICLE .......cooriuiiiimieiireiseceesiesessesessecsesssesessessssesssessesessesssessenes 14-3

TRANSAXLE- ELECTRIC VEHICLE SECTION m
TRANSAXLE, TYPE G— POWERDRIVE ELECTRIC VEHICLE ......ccoouriiiicreeeiereeieseceseesecsesessesssessesseseseees 15-3

MAINTENANCE AND SERVICE TOOLS SECTION m
MAINTENANCE AND SERVICE TOOLS ......cciruiumiiimmiemimeessesessscssssessssesssssecesss s sssssssssssesssesssssssssssssenes 16-3
MAINTENANCE AND SERVICE TOOLS, CONTINUED ........cocmiiuumieuimmreienneaiseesssesesesesssssesssssesesssecssssesessesenes 16-5

INDEX SECTION “

1999/2000 Transportation lllustrated Parts List



BODY AND TRIM n



Page 1-2  1999/2000 Transportation lllustrated Parts List



FRONT BODY

ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4
1 1017080 | KIT, FRONT BUMPER (INCLUDES ITEMS 2 = 5) oo 1 1
2 1016868 BUMPER, FRONT oo 1 1
3 7251 SCREW, PHILLIPS TRUSS HEAD, 5/16 = 18 X 1 vovvvvoooeoeoeooooooooooooeoeeoeoeeeoeoeee 2 2
4 7473 NUT, NYLON LOCK, 5/16 = 18 ..o 2 2
5 1016967 RIVET, BLIND PUSH TYPE ooooooooooeooooeoeeeeeooeoeoeeeoeeeoeeeeeeoeeeeeeeeeeeee oo 2 2
6 | 101670201 | NAMEPLATE, CLUB CAR (SILVER) wooooooooooooooeoooooeoeooeeeoe oo 1 1
6 1014198 | NAMEPLATE, CLUB CAR (GOLD) (RESORT VILLAGER ONLY) oo 1 1
7 | 101692504 | BODY, FRONT - GRAY (TOURALL ONLY) ooooooooooooooeoooeoeeeoeeoeeeeee oo 1 1
7 | 101693901 | BODY, FRONT WITH HEADLIGHT OPENING (BEIGE) w.......ooooooooooooooooeeoooooeooo 1 1
7 | 101693902 | BODY, FRONT WITH HEADLIGHT OPENING (WHITE) worvsrooooeeooeooeoeooeeoo 1 1
7 | 101693904 | BODY, FRONT WITH HEADLIGHT OPENING (GRAY ) e 1 1
7 | 101692508 | BODY, FRONT WITH HEADLIGHT OPENING (PACIFIC BLUE) vvvvvooooooooeoo 1 1
7 | 101693909 | BODY, FRONT WITH HEADLIGHT OPENING (DARK GREEN) vvvvvvvvoooooo 1 1
7 | 101693911 | BODY, FRONT WITH HEADLIGHT OPENING (CLASSIC BLUE) oo 1 1
7 | 101693912 | BODY, FRONT WITH HEADLIGHT OPENING (BURGUNDY) w.oovvvoooooooooeo 1 1
8 7251 | SCREW, PHILLIPS TRUSS HEAD, 5/16 = 18 X 1 ..o 2 2
9 1011014 | TRIM, FRONT BODY oo 1 1
10 1010435 | SCREW, ROUND-HEAD SQUARE-NECK, 5/16 - 18 X 1 woooooooooooeoeoeoeoeooooe 2 2
11 1241 | WASHER, FLAT, 5/16 oooooooooeoeoeeoeoeoeoeoeoeoeeoeeeeeeeoeeeoeeeeeeeeeeeeee oo 2 2
12 7473 | NUT, NYLON LOCK, 5/16 = 18 wooooooooooeoeoeoeoeoeoeoeeoeoeoeoeoeoeeoeeeeeeeeeeeeeeeeeeeeeeeeeoeeo 2 2
13 1011017 | SCREW, FLANGE LOCK, #8 < 32 X 3/8 ...vooooooooooooooeoeoeoeooeoeeeeeooeoeeeeoeoeee oo 6 | 6
14 1011394 | NUT, SLAB BASE “T” (PACKAGE OF 4 PIECES) 1 voooooooooeoeoeooeoeooeeeeoeeesooe 1 1
15 | 101347501 | TRIM, SIDE BUMPER GUARD (TOURALL ONLY) wooooooooooooooeoooeeoeoeeoeoee 2 2
15 | 101347503 | TRIM, SIDE BUMPER GUARD
(RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER) ... ooooooooooeooeo 2 2
16 1012047 | SCREW, SELF-TAPPING, #8 = 32 X 3/8 woovooooooooeooeoooeooeoeoeoeoeoeoeoeoeoeoeoeeoe, s | 8
17 1013344 | COMPONENT, DASH, DRIVER SIDE (BLACK }ooooooeoeooeoeeoeoeoeoeoeooeoeeeeoeo 1 1
18 1013343 | COMPONENT, DASH, PASSENGER SIDE (BLACK) .. oooooooooooooooeoeeooeoeeoeoeoe 1 1
19 7973 | RIVET, ALUMINUM POP. 3/16 —orooooooooooeoeoeoeoeeoeoeeoeoeoeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeoeeo 5| 5
20 | 101660404 | PANEL, CENTER DASH -..oooooooooeoooeoeoeoeeoeoeeoeeeeeeeeeeeeeoeeeoeeoeeeeeeeeoeeeeeee, 1 1
21 1014645 | KIT, SNAP WASHER (BLACK) (INCLUDES ITEMS 22 - 25) woooovoooooooooooeoo 2 2
22 N/A NUT, SPEED, #10 = 32 oo 1 1
23 N/A WASHER, CUP, #10 coovoeeeeeoeeoeoeeoeoeoeoeoeoeoeeeeeeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeo 1 1
24 N/A SCREW, SHEET METAL, #10 X 3/4 oo 1 1
25 N/A COVER, SCREW HEAD ..oooooooeoeoeooeoeooeoeeeeoeoeoeoeeoeoeeeeeeeoeeeeeoeeeeee oo 1 1
26 1015032 | MAT, FLOOR, FRONT ..o oo, 1 1
27 1017289 | MAT, FLOOR, REAR (RESORT VILLAGER ONLY) oo 1 1
27 1016718 | MAT, FLOOR, REAR (TRANS-PORTER/TRANS-SENDER ONLY) +.....ooooovoooroo. 1 1
28 | 101708301 | KIT, DRINK HOLDER (INCLUDES ITEMS 29 AND 30) (TOURALL ONLY).....rrvvvoo.. 2 2
29 7847 SCREW, HEX HEAD CAP, 1/4 = 20 X 3/4 oooooooooeooooooeoeoeeoeeoeoeoeoeeoeoeeoeoeeeeoeoeoe 2 2
30 1016952 UsNUT, /4 = 20 oo 2 2
31 | 101870401 | FENDER (VEHICLES WITH 4-WHEEL BRAKES) wovoooooooooe oo 2 2
32 1010434 | BARREL, PLASTIC (VEHICLES WITH 4-WHEEL BRAKES) woovvooooe oo 12 | 12

1999/2000 Transportation lllustrated Parts List Page 1-3



Page 1-4  1999/2000 Transportation lllustrated Parts List



REAR BODY AND FENDER—

TOURALL
ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4
1 8251 | SCREW, PHILLIPS HEAD, 1/4 = 20 X 1 wooooeooooeeoeoeoeoeeeeoeoeeeeeee oo 10 | 10
2 | 101904101 | PLATE, BODY KICK wooooooooooooeooooeoeooeoee oo oo 1 i
3 1014306 | WASHER, FLAT, TYPE B, 1/4 wooooooooooooeoeeoeoeoeoeoeoeooeoeoeoeeoeoeeeeeee oo 2 | 2
4 1012412 | PLATE, BODY HINGE w..ooooooooooooeooeoeooeoeoeeeeooeoeeeoe oo 2 | 2
5 8233 | NUT, NYLON LOCK, 1/4 = 20 wororroroooeeoeooeeoeeeeeeoeeeee oo 12 | 12
6 332 | WASHER, FLAT, 1/4 oo 10 | 10
7 1013032 | DOOR, ACCESS - BLACK -oooovoooooeooeoeeeooeoeeeeee oo 1 i
8 1015525 | NUT, BLIND, 1/4 = 20 1rooooooeoeooeoeooeeoeoooeeeeeeoeoeoeeee oo 2 | 2
9 | 101692604 | BODY = GRAY oo eeee oo 1 1
10 1017141 | SUPPORT, FRONT BODY ..oooovooooooeoeoeo oo oeeeeeeeee e 1 i
11 1017936 | FENDER, INNER wovvooooooo oo 2 | 2
12 1017748 | CLIP, BODY KEEPER oooooooooooeooeoeoooeeeeeeoeooeoeoeeee oo ee e 2 | 2
13 1012047 | SCREW, SELF-TAPPING, #8 - 82 X 3/8 wrrrseeoocceooooeeeooeeeeeseeeeoeeee e eeeeee oo 2 | 2
14 304 | SCREW, HEX HEAD CAP, 1/4 = 20 X1 ooooooooooooooooeoeoeoeoeeeeeeeoeoeeee oo 4
15 017814 | SPACER, 1-7/8 woooeeeeeoeooeoeoeeeoeeoeeeeeoeoeeee oo oo 2
16 017815 | SPACER, 172 oooooooeeeeoeeeeeeeeeeeeeeeee oo oeeeeeeeeeee oo 2
17 1012159 | SCREW, HEX HEAD CAP, 1/4 = 20 X 2-3/4 ...oovooooooeooeeeoeo oo >
18 7479 | SCREW, HEX HEAD CAP, 1/4 - 20 X 1<1/& woovoooooooeooeoeeoeeooeoeoeeeoeeeeeeeee e 2

1999/2000 Transportation lllustrated Parts List Page 1-5



Page 1-6  1999/2000 Transportation lllustrated Parts List




FRONT SEAT BOTTOM AND ARMRESTS—

TOURALL
ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4
1 | 101564805 | ASSEMBLY, SEAT BOTTOM - WHITE (INCLUDES ITEMS 2 AND 3) wooooreoooeooo.. 1 1
1 | 101564807 | ASSEMBLY, SEAT BOTTOM - GRAY (INCLUDES ITEMS 2 AND 3) vvvvovoooeoo. i 1
1 | 101564808 | ASSEMBLY, SEAT BOTTOM - BLACK (INCLUDES ITEMS 2 AND 3) «..oovvvvvooro.. i 1
2 | 101562702 COVER, VINYL SEAT BOTTOM « WHITE wvvvvooooooeoooeoeoeoooeoeoeooeeeeeeeee 1 1
> | 101562704 COVER, VINYL SEAT BOTTOM - BLACK .evooroeeeooee oo 1 1
2 | 101562710 COVER, VINYL SEAT BOTTOM = GRAY ..oooooooeooeoeooeoeoeeoeeoeeee oo 1 i
3 1010543 INSERT, WOOD oo ee oo 8 | 8
4 1015670 | ASSEMBLY, SEAT SUPPORT AND ARMREST (INCLUDES ITEMS 5 - 9) vooooo....... 1 1
5 1015625 BRACKET, SEAT SUPPORT -....ooooooo oo eooeeeee oo 2 | 2
6 | 101951101 KIT, ARMREST (INCLUDES ITEMS 7 = 9) wovoo oo 1 i
7 | 101880901 RIVET, MATING, 316 wovvoooeooooeeoeoeeoe oo 8 | 8
8 N/A ASSEMBLY, ARMREST, DRIVER SIDE ..vovvoooooooeoeoooeooeoeoeoeeeeeoeoeeeeo 1 i
9 N/A ASSEMBLY, ARMREST, PASSENGER SIDE +....evooosseoeeeeeoeeeeeeesoeeeo 1 1
10 1012597 | BUMPER, SEAT -oooooeooooeoeeoeoeeeo oo oo eeeeee e 1 1
11 1017384 | SCREW, WASHER HEAD TAP, #12 oo 5 | 5
12 1012656 | GASKET, SEAT—SHORT (GASOLINE VEHICLE ONLY) woooovooooooooeooooeoeeoeeeo 2
13 1012657 | GASKET, SEAT-LONG (GASOLINE VEHICLE ONLY) wvoooooooeeeoeoeoeoeeseeo 1
14 | 101881701 | WASHER, FLAT, STAINLESS STEEL, #8 wooooooooooooooooeoeoeoeooeeooeeeeeeoeeeeee e 4| 4
15 | 101954301 | SCREW, HEX HEAD CAP (WITH ADHESIVE PATCH), 1/4 - 20 X 3/4 wvvvvvvvvoooeo.. s | 8
16 1011652 | PLATE, SEAT HINGE, STAINLESS STEEL woovvvooooooeoeooeoeoeoeoooeoeeeeoooeoeee oo 2 | 2
17 | 101880901 | RIVET, POP, STAINLESS STEEL, 3/16 weovoooooeeoooeeeoeooeeeoeeeee oo ooeeeee oo 4| 4

1999/2000 Transportation lllustrated Parts List

Page 1-7




Page 1-8 1999/2000 Transportation lllustrated Parts List



SEAT BACKS, REAR SEAT BOTTOM AND
SUPPORT STRUCTURE—TOURALL

ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4
1 | 101564805 | ASSEMBLY, SEAT BOTTOM - WHITE (INCLUDES ITEMS 2 AND 3) ....ooooovor... 1 1
1 | 101564807 | ASSEMBLY, SEAT BOTTOM - GRAY (INCLUDES ITEMS 2 AND 3) rrooooooooo. i 1
1 | 101564808 | ASSEMBLY, SEAT BOTTOM - BLACK (INCLUDES ITEMS 2 AND 3) ..oovvvovoooo.. i 1
2 | 101562702 COVER, VINYL SEAT BOTTOM « WHITE wovvooooooooeooooeoeoeoooeoeoeooeoeeee oo 1 1
5 | 101562704 COVER, VINYL SEAT BOTTOM - BLACK .eoooroeeeoeeoeeeeeee oo 1 1
2 | 101562710 COVER, VINYL SEAT BOTTOM = GRAY ..ooooooooooeoeooeoeoeeoeeoeeeeeee oo 1 i
3 1010543 INSERT, WOOD oo 71 7
4 8251 | SCREW, PHILLIPS TRUSS HEAD, 1/4 - 20 X 1 ooooeoooooeoeoooeoeoeoeoeoooeoeeeeeeeeeeo 5 | 5
5 1011578 | WASHER, FLAT, 5/16 woooorereeeoeoeoeeoeeeeee oo eeeseeeeee e eee oo seeeseeee e 3| 3
6 1011210 | SUPPORT, SEAT w.ooooooooeoeeoeeeeoeoeeoeeeee oo 1 1
7 | 101946201 | WASHER, EXTERNAL TOOTH LOCK, 1/4 oo 16 | 16
8 7847 | SCREW, HEX HEAD CAP, 1/4 = 20 X 34 oovvoooooooeoeooeoeoeeoeoeoeoeeeeoeeeeee oo 16 | 16
9 1011389 | BUMPER, RUBBER (PACKAGE OF 5) orooooeocceoooooeeeeee oo 1 1
10 | 101565202 | ASSEMBLY, SEAT BACK, THIN - WHITE (INCLUDES ITEMS 11 AND 12) o.ooo....... 4 | a4
10 | 101565205 | ASSEMBLY, SEAT BACK, THIN - BLACK (INCLUDES ITEMS 11 AND 12) ............. 4 | a4
10 | 101565206 | ASSEMBLY, SEAT BACK, THIN - GRAY (INCLUDES ITEMS 11 AND 12) woo.......... 4 | a4
11 1013335 CAP, SEAT BACK - BLACK oo oeeooeoeeeeeee oo eeeeeeeeee e 1 1
12 | 101562602 COVER, VINYL SEAT BACK « WHITE .-ooooooooooeoeoeeooeoeeee oo 1 i
12 | 101562604 COVER, VINYL SEAT BACK - BLACK «.-ooooooeoooooooeooooeoeoeeooeoeoeooeeeeee oo 1 i
12 | 101562605 COVER, VINYL SEAT BACK - GRAY ....oooooooooeooooeoeeooeoeeeoeoeoeeeeooeeeeee oo 1 1
13 1011182 | SUPPORT, SEAT BACK ....oooooooooeeoeeeee oo oo 2 | 2
14 1011219 | ASSEMBLY, HINGE (INCLUDES ITEMS 15 = 21) 1roeooooooooooeooeoeooeoeoeeoee oo 1 i
15 1011221 TN TR (o )= ST 2 | 2
16 1015091 NUT, CENTERLOCK CAP, 1/4 = 20 X 1/4 wovvvoooooooooeeoeooeoeeoeooeoeoeeeoooeeeeeee oo 2 | 2
17 1010695 WASHER, CURVED SPRING, 1/4 w.vvoosoee oo oo eeeeeeeee oo 2 | 2
18 8028 BUSHING, NYLON --ooooooeeoeoeeoeoeoeeeeee oo 6| 6
19 332 R = - e 1 2 | 2
20 1011222 IR [N lc =0 Ko | < N 1 1
21 1011220 T INTc =20 Ko\ N(c RSO 1 1
22 7473 | NUT, NYLON LOCK, 5/16 = 18 1rrroooeoo oo 2 | 2
23 1241 | WASHER, FLAT, 5/16 wevvoooooooooeeeoooeoeoeeeeeoe oo 6| 6
24 1010577 | SCREW, HEX HEAD CAP, 5/16 = 18 X 1-1/2 ovvoooooooooeoeoeooeoeoeoeoeooeoeeoeoeeeeeeeee 2 | 2
25 1017774 | SPACER, BODY. .oooooeeooeoeoeeeeoeeoeeeeeee oo 4| 4
26 | 101910401 | SCREW, THREAD-FORMING, 5/16 - 18 X 1-1/4 woooooooooooooeeooooeoeoeoeoeoeoeeeeeoeeo 4| 4
27 1014007 | WASHER, LOCK, 1/ oo 2 | 2
28 1016916 | SCREW, HEX HEAD CAP, WITH NYLON PATCH, 1/4 - 20 X 1-1/2 oo 2 | 2
29 8304 | WASHER, INTERNAL TOOTH LOCK, 1/4 ..ovoooooooeoooeeeeoeoeoeoeeeeeeeeeeeeeee oo 5 | 5

1999/2000 Transportation lllustrated Parts List Page 1-9



Page 1-10 1999/2000 Transportation lllustrated Parts List



REAR FOOTREST AND HANDRAILS—TOURALL

ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4
1 | 101841202 | ARMREST, REAR SEAT, DRIVER SIDE ...oooooooooooeeeoeooeeeeoeeeeeseeee oo 1 1
2 | 101841201 | ARMREST, REAR SEAT, PASSENGER SIDE ....ooooooooooooooooeooeooeeoeeeooe oo 1 i
3 | 101841101 | ASSEMBLY, REAR FOOTREST (INCLUDES ITEMS 4 - 9) oo 1 i
4 | 101347505 GUARD, BUMPER oo 1 1
5 | 101840901 MAT, FOOTREST .oooeooeo oo eeeee oo eeeeee e eeeeeeee s 1 1
6 1010434 FASTENER, PLASTIC BARREL ..o 8 | 8
7 1016668 BAR, CONNECTING ... ooooeeooeoeooeoeeoeooeoeeeee oo 2 | 2
8 1010435 SCREW, ROUND-HEAD SQUARE-NECK, 5/16 - 18 X 1 vvvvvvvvoooeeeeoeoooooeoeooeon 4 | a4
9 7473 NUT, NYLON LOCK, 5/16 = 18 -vvvvooeoeoeeeoe oo 2 | 2
10 1016842 | HANDRAIL, REAR SEAT ....ooooooooooooooeeoeoeooeoeeeeoe oo 1 1
11 | 101841301 | BRACKET, ARMBEST ...ooooooooooooooeoeoeooeoeoeoeoeoeoeeeeeoeoeoeeeee oo 1 1
12 8233 | NUT, NYLON LOCK, 1/4 = 20 wooooooooeoeooeoeoeeoeoeooeoeoeeoeeeeeoeoeeeeeeoeeeeeee e 8 | 8
13 7473 | NUT, NYLON LOCK, 5/16 - 18 wrrrorrooeeeooeeeeeoeeeeee oo eeeeee oo 9 | 9
14 1218 | SCREW, HEX HEAD CAP, 5/16 - 18 X 1-1/4 o ooooooooooeoeeoeooeoeoeeeeoeeoeeoeoeeeeo 5 | 5
15 1241 | WASHER, FLAT, 5/16 wovvoooooooeoeoeoeooeoeeeeooe oo 9 | o
16 7410 | SCREW, TRUSS HEAD, 5/16 = 18 X 1<1/4 wovvvooooooeooooeoeoeoeoeoeoeeoeoeeeeeeeeeeos 2 | 2
17 332 | WASHER, FLAT, 1/4 wooooooooeooeeoeeoeoeoeeeee oo e 8 | 8
18 1011988 | SCREW, PHILLIPS TRUSS HEAD, 1/4 = 20 X 2 wooooooooo oo 8 | 8

1999/2000 Transportation lllustrated Parts List Page 1-11






CENTER BODY AND TRIM—RESORT VILLAGER

QTY | QTY
ITEM PART NO. DESCRIPTION GAS | ELEC
1 2 3 4
101731601 BODY, CENTER - BEIGE ........cciiiiiiir s

101731602 BODY, CENTER - WHITE
101731604 BODY, CENTER - GRAY ...
101731608 BODY, CENTER - PACIFIC BLUE
101731609 BODY, CENTER - DARK GREEN ........ccccciiiiiiiiiii i,
101731611 BODY, CENTER - CLASSIC BLUE
101731612 BODY, CENTER - BURGUNDY
1012412 PLATE, SEAT HINGE ... e
8251 SCREW, PHILLIPS TRUSS HEAD, 1/4 - 20 X 1 ..occiiiiiiiiiii i

8233 NUT, NYLON LOCK, 1/4 - 20

332 WASHER, FLAT, 1/4 . e
1012581 WASHER, NYLON CUP, 1/4 ..o
1010434 BARREL, PLASTIC ....ooiiiiiic s

N O O A WD - 4 a4 a4 a a4
_ a

N OO O O O N = = =2 ad -
_ a

N OO O O N = — - o

1999/2000 Transportation lllustrated Parts List Page 1-13



—— |
_ —— ’I//’
L—— & %‘7.‘:{’

TTTTTTT
EEEEEEEE

EEEEEEEEE

TTTTTTT

TTTTTTT
EEEEEEEEEEEEEEE
EEEEEEEEE

Page 1-14 1999/2000 Transportation lllustrated Parts List

nall
= — = ] @{\l —
e e
> S) S
c = = '
6
1 ®




REAR BODY AND FENDER—RESORT VILLAGER

ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4
1 8251 | SCREW, PHILLIPS TRUSS HEAD, 1/4 - 20 X 1 woovoeroooceeoooeeoeeeeeoeeseeeeee oo 10 | 10
2 | 101904101 | PLATE, BODY KICK wooooooooooooooeeoooeoeeeeee oo eeeeeeeeee oo 1 1
3 1014306 | WASHER, FLAT, TYPE B, 1/4 woovooooooooeoeoeoeooeoeoeeoeooeoeoeoeeoeoeeeeeee oo 2 | 2
4 1012412 | PLATE, BODY HINGE . oooooooooooeooeoeoooeoeeeoeoeoeoeoeeoe oo 2 | 2
5 332 | WASHER, FLAT, 1/4 wooooooooeoeoeoeeoeoeeeeeee oo eeeeee oo 10 | 10
6 8233 | NUT, NYLON LOCK, 1/4 = 20 wooooooooeoooooeoeeeeoeoeooeeeeeeeeeee oo 12 | 12
7 1013032 | DOOR, ACCESS - BLACK oooovoooeooooeoeeeeooeoeeeeee oo 1 1
8 1015525 | NUT, BLIND, 1/4 = 20 orooooeoeoooeoeoeeoeoeoeoeeoeeooeeee oo 2 | 2
9 1010434 | BARREL, PLASTIC wovoooooeoeeeoe oo eeeeeee e 8 | 8
10 1014392 | MAT, BAG REST ooooooooeoeooeoeoeeee oo eeeeeeee oo 2 | 2
11| 101728701 | BODY = BEIGE wooooooooooeoeoeeeeoeoeoeoeeeeeoeeeee oo 1 1
11| 101728702 | BODY = WHITE ooooooeoeoeoeoeoeeoeoeoeoeeoeeoeoeee oo oo 1 1
11| 101728708 | BODY = GRAY oooooooeoeeeoeoeoeeeeeeo oo eeeeeeee e eeee e eesee oo 1 1
11 | 101728708 | BODY = PACIFIC BLUE w..ooovooooooooeoeeoeoeeeeeoe oo 1 1
11 | 101728709 | BODY = DARK GREEN w.oooooooooooooeoeeooeoeoeeeoeoeoeoeeoeeoeeeee oo 1 1
11 | 101728711 | BODY = CLASSIC BLUE wooovoooooooeoeoeoooeoeoeeee oo 1 1
11| 101728712 | BODY - BURGUNDY  -.oooooooooeoeeoeoeoeeeeeee oo eeeeeee e 1 1
12 1017141 | SUPPORT, FRONT BODY ...oooooooooooooeeeeoeoeeoeeeee oo eeeeeee e 1 1
13 | 101806901 | SHIELD, HEAT (GASOLINE VEHICLES ONLY) ..o 1
14 1017936 | FENDER, INNER wovvoooooeoeoooeoeoeeoeoooeoeeeeeeeeoeoee oo 2 | 2
15 7847 | SCREW, HEX WASHER HEAD, 1/4 - 20 X 3/4 wvovvvooroooeoooooeeeeoeoeeeeeeee oo 4| 4
16 1013357 | RIVET, POP (ELECTRIC VEHICLE ONLY) wooovoooooooooeeeoeoeoeoeeeoeoeeoeeeeeeeeee e 2
17 | 101837001 | INSULATOR, BATTERY (ELECTRIC VEHICLE ONLY) woooooooooooooeooeoeooeo i
18 1017748 | CLIP, BODY KEEPER oooooooooeoeoeoeeooeoeeoeeeoeoeoeoeeee oo eooseee e 2 | 2
19 1012047 | SCREW, SELF-TAPPING, #8 - 82 X 3/8 wrrrresooceoooooeeeooeeeee oo 2 | 2

1999/2000 Transportation lllustrated Parts List Page 1-15



Page 1-16  1999/2000 Transportation lllustrated Parts List



SEATS AND SUPPORT STRUCTURES—

RESORT VILLAGER
ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4
1 | 101728201 | ASSEMBLY, FIRST SEAT BOTTOM - WHITE (INCLUDES ITEMS 3 - 10) wvvvvvoo...... 1 1
1 | 101728203 | ASSEMBLY, FIRST SEAT BOTTOM - BUFF (INCLUDES ITEMS 3 - 10) wvvvvvvvo..... 1 1
1 | 101728210 | ASSEMBLY, FIRST SEAT BOTTOM - BLACK (INCLUDES ITEMS 3 - 10) vovvvoo....... 1 1
1 | 101728213 | ASSEMBLY, FIRST SEAT BOTTOM - GRAY (INCLUDES ITEMS 3 - 10) vvvvvvvvo.... 1 1
2 | 101728202 | ASSEMBLY, SECOND SEAT BOTTOM - WHITE (INCLUDES ITEMS 4 - 14) .......... i 1
2 | 101728204 | ASSEMBLY, SECOND SEAT BOTTOM - BUFF (INCLUDES ITEMS 4 - 14) o........... 1 1
2 | 101728211 | ASSEMBLY, SECOND SEAT BOTTOM - BLACK (INCLUDES ITEMS 4 - 14) ......... 1 1
2 | 101728214 | ASSEMBLY, SECOND SEAT BOTTOM - GRAY (INCLUDES ITEMS 4 - 14) ........... 1 1
3 1013312 BUMPER, SEAT - LONG (FIRST SEAT ONLY) oo 1 1
4 | 101562701 COVER, VINYL SEAT BOTTOM = BUFF .o 1 1
4 | 101562702 COVER, VINYL SEAT BOTTOM = WHITE +..oooooooooooooooeoeoeeoeeoeeoeeoeeoeeeeeeeeeeeeeeeee 1 1
4 | 101562704 COVER, VINYL SEAT BOTTOM = BLACK ..ooooooeoooooooeoeeoeoeeeeeoeeoeoeeeeeeoeeeeeeeeeee 1 1
4 | 101562710 COVER, VINYL SEAT BOTTOM = GRAY ..o 1 1
5 1017695 BRACKET, SEAT SUPPORT <oooooeoeeoooeoeeeeeooeoeoeoeeeeeeeeeeeoeeeeeeeeoeeeeeeoee 2 2
6 1011652 PLATE, SEAT HINGE oo 2 2
7 | 101880901 RIVET, POP, STAINLESS STEEL, 316 .ooooooooooeoooooeooeoeooeoeoeoeeoeoeoeeoeoeeoeeeoeoeeoo 4| 4
8 | 101881701 WASHER, FLAT, STAINLESS STEEL, #8 ...ooooooooeooooooeoeeoeoeooeoeeeoeeoeeeeeooeeeeo 4| 4
9 | 101954301 SCREW, HEX HEAD CAP (WITH ADHESIVE PATCH), 1/4 - 20 X 3/4 wvvvvvvvvoo..... 8 8
10 1010543 INSERT, WOOD ..o, s | 8
11 1012597 BUMPER, SEAT (SECOND SEAT ONLY) wovvvooooooeeoeoooeoeeoeoeoeoeeooeoeeeeeoeoe 1 1
12 1012657 GASKET, SEAT—LONG (SECOND SEAT ONLY) oo 1 1
13 1012656 GASKET, SEAT-SHORT (SECOND SEAT ONLY) +.vvvoooooooeoeoooeoeeooeeeeeeoeoen 2 2
14 1017384 SCREW, WASHER HEAD TAP, #12 (SECOND SEAT ONLY) oo 5 5
15 | 101910401 | SCREW, THREAD-FORMING, 5/16 - 18 X 1-1/4 woovvooooooooooooooeoooooeoooeoeoeoeoeoeeeeeeeoeo 4| 4
16 | 101677701 | ASSEMBLY, SEAT BACK - WHITE (INCLUDES ITEMS 17 AND 18) vvvvvvvvooo. 2 2
16 | 101677702 | ASSEMBLY, SEAT BACK - BLACK (INCLUDES ITEMS 17 AND 18) wovvvvvvoro. 2 2
16 | 101677703 | ASSEMBLY, SEAT BACK - BUFF (INCLUDES ITEMS 17 AND 18) wevvvvvvvroore. 2 2
16 | 101677705 | ASSEMBLY, SEAT BACK - GRAY (INCLUDES ITEMS 17 AND 18) wvvvvvvvvoore 2 2
17 | 101675501 COVER, VINYL SEAT BACK - BUFF ..o 2 2
17 | 101675502 COVER, VINYL SEAT BACK « WHITE oo 2 2
17 | 101675504 COVER, VINYL SEAT BACK = BLACK ..o 2 2
17 | 101675506 COVER, VINYL SEAT BACK - GRAY ....oooooooeoeoooooeoeoeoooeoeeeeoeoeoeeeeooeeeeee oo 2 2
18 1016751 CAP, SEAT BACK = BLACK oo 2 2
19 1017259 | WELDMENT, FRONT ARMBEST ooooooooooooeoeeeoeeeeeoeoeoeoeoeoeoeeoeoeoeeeeeeeeeeee 1 1
20 1015902 | SCREW, PHILLIPS TRUSS HEAD, 1/4 = 20 X 1-1/4 wororoooooeoeeooeoooeoeoeoooeoeeoeoeo 14 | 14
21 | 101946201 | WASHER, EXTERNAL TOOTH LOCK, 1/4 wooooooooooooooeoeoeoeoeoeoeoeoeoeoeoee 4| 4
20 1012285 | SCREW, THREAD ROLLING, 1/4 = 20 X 5/8 wovvvvooooooooooeoeoeeoeoeoeeeeeoeoeeeoeo 4| 4
23 832 | WASHER, FLAT, 174 oo 16 | 16
24 8233 | NUT, NYLON LOCK, 1/4 = 20 wooooooooeoeeoeoeoeeoeoeoeoeeoeeoeeoeoeeeeeeeeeeeoeoeeeeeeeeeeeeeeeee 10 | 10
25 1017310 | WELDMENT, ARMREST MOUNTING wovovoooooooeoeeoeoeoeoeoeoeoeoeoeoeoeoeeeee 4| 4
26 | 101799201 | WELDMENT, REAR ARMBEST ooooooooooooooooooeoeoeoeoeoeeoeoeeoeoeoeoeeoeoeeoeoeeee 1 1
27 451 | WASHER, LOCK, 1/4 ooooooooeoeoeoeoooeoeoeoeeoeeeeeeeeeee oo oo oo 4| 4
28 1218 | SCREW, HEX HEAD CAP, 5/16 « 18 X 1=1/4 ooooooooooooeoooeooeoeoeooeoeoeoeoeeoeoeeeeeeeeeeeeeo 2 2
29 1241 | WASHER, FLAT, 5/16 ooooooooooeoeoeoeoeoeoeoeoeeoeeeeeeeeeeoeeeeeeeeeeeeeeee oo 8 | s
30 7473 | NUT, NYLON LOCK, 5/16 = 18 oooooore oo 2 2
31 1017774 | SPACER, BODY oo, 4| 4
32 | 101954301 | SCREW, HEX HEAD CAP. 1/4 = 20 X 3/4 woooooooooooeoeoeoeoeoeoeoeoeoeoeoeoeoeoeoeeee 4| 4
33 1014306 | WASHER, FLAT, TYPE B, 14 woooooooooooeoeeoeoeeoeoeeeeeoeooeoeeeoeeeeeeeeeeoeeeee oo 2 2

1999/2000 Transportation lllustrated Parts List Page 1-17



Page 1-18 1999/2000 Transportation lllustrated Parts List



FIRST SEAT AND SUPPORT STRUCTURE—
TRANS-PORTER/TRANS-SENDER

ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4

1 | 101801001 | PLATE, RECEPTACLE BACKING (ELECTRIC VEHICLE ONLY) woooooooooeeorerre 1

2 | 101964001 | TRIM, SEAT BOTTOM, FRONT ...oooooooooooooooeoeoooeeoeeeeoeoe oo 1 1

3 | 101963901 | TRIM, SEAT BOTTOM, REAR ....oooooooooooooooooeoeoeooeoeeeeeoe oo eeooeoeeeeeee oo 1 1

4 1010434 | BARREL, PLASTIC oooooooooeoeeoeeeeooeoeoeeeeoeeoeoeeee oo 5| 5

5 | 101677701 | ASSEMBLY, SEAT BACK - WHITE (INCLUDES ITEMS 6 AND 7) +roeooooooooroeo 1 1

5 | 101677702 | ASSEMBLY, SEAT BACK - BLACK (INCLUDES ITEMS 6 AND 7) woooooooooooooeoeoeo i 1

5 | 101677705 | ASSEMBLY, SEAT BACK - GRAY (INCLUDES ITEMS 6 AND 7) woovvvooooeoooooeeooo i 1

6 | 101675502 COVER, VINYL SEAT BACK - WHITE +..oooooooooooeoeoeoooeoeoeeoeeoeeeoooeeeee e 1 1

6 | 101675504 COVER, VINYL SEAT BACK - BLACK w....oeoooooooeeoeeoeee oo 1 1

6 | 101675506 COVER, VINYL SEAT BACK - GRAY .....oooooooooooooeoeeooeoeoeeeeoeoeeeeooeeeeeee e 1 i

7 1016751 oI Y =7 =Y Yo 1 1

8 | 101888501 | ASSEMBLY, PASSENGER ARMBEST woooooooooooooooooooooeoooeeoeeeoeoooeoeeeeoe oo 1 1

9 016670 | HANDRAIL eooooooeeoeeeeeeeoeeeee oo 1 1
10 8251 | SCREW, PHILLIPS TRUSS HEAD, 1/4 - 20 X 1 oooeeoooooeeooooooeeoeeeeoeoeoeeeee e 8 | 8
11 832 | WASHER, FLAT, 1/4 oo oo 4| 4
12 8233 | NUT, NYLON LOCK, 1/4 = 20 wooooooooeeoeoooeoeoeoeooeoeeoeoeoeoeoeeeeoeeoeeeeoeoeeeeee e 4| 4
13 1010934 | SCREW, HEX HEAD CAP, 5/16 - 18 X 1 +roeeeooceeoooeeeeeeeeeee oo 3| 3
14 1241 | WASHER, FLAT, 5/16 wevvvoooeoooeeee oo oo 9 | 9
15 1242 | NUT, HEX, 5/16 = 18 woovoeoeeoeoeoeeoeoeoeooeoeeeeee oo 3| 3
16 7473 | NUT, NYLON LOCK, 5/16 = 18 1rvooeoeeoooooeoeoeoeoeooeeeeoeoeoeeeee oo 3| 3
17 1016970 | COVER, SEAT BACK SUPPORT ....ooooooooooeeeoee oo 1 1
18 1016723 | ASSEMBLY, SEAT SUPPORT PANEL ... .oooooooooooooeoeeoeeoeoeeeee oo 1 i
19 | 101888502 | ARMREST, DRIVER -....ooooooooooooooooeoeeoeoeoeoeeeeo oo oo 1 1
20 | 101946201 | WASHER, EXTERNAL TOOTH LOCK, 1/4 ooooooooooooooooeoeoeoeoeeoeoeoeeoeeeeeoooeoeeeo 4| 4
21 | 101963301 | SCREW, ROUND-HEAD SQUARE-NECK, 5/16 - 18 X 3/4 w....oeovvvvooororoesesooeeeeeeo 4| 4
20 | 101963401 | NUT, FLANGE, 5/16 - 18 wroooooooooooooeeoeoeoeoeeeeeeeeoeeeeeeee oo 4| 4
23 | 101958601 | SCREW, ROUND-HEAD SQUARE-NECK, 1/4 - 20 X 3/4 oo 10 | 10
24 | 101835601 | NUT, FLANGE, 1/4 = 20 wooooooooooooeoeoooeoeeoeoeoeoeoeeeoeoeoeoe oo 10 | 10
25 1014321 | SCREW, TORX TRUSS HEAD, #10 - 24 X 3/8 wvooooooeeooeeeooeoeeeeeeoeeeeoeeeee s 4| 4
26 1014387 | CAP, CORNER .oovoveoeeooeoeoeeeeeee oo eeseee oo 2 | 2
27 1016673 | HOUSING, CORD (ELECTRIC VEHICLE ONLY) eroooooo oo i
28 8796 | SCREW, PHILLIPS HEAD, #7 - 19 X 3/4 (ELECTRIC VEHICLE ONLY) wovvvvrrrero.. 4
29 | 101564502 | ASSEMBLY, SEAT BOTTOM - WHITE (INCLUDES ITEMS 30 - 37) w.oooovvoooeeo.. 1 1
29 | 101564503 | ASSEMBLY, SEAT BOTTOM - BLACK (INCLUDES ITEMS 30 - 37) wrvooooooooooeoooo 1 1
29 | 101564505 | ASSEMBLY, SEAT BOTTOM - GRAY (INCLUDES ITEMS 30 - 37) wovvvoooeoooooooooo 1 i
30 1013309 STRAP, SEAT BOTTOM +.ooooooooeeoeoeoeeoeeoeoeeeeee oo 1 1
31 | 101954301 SCREW, HEX HEAD CAP (WITH ADHESIVE PATCH), 1/4 - 20 X 3/4 wovvvooooooo.. 5 | 5
32 332 WASHER, FLAT, 1/% wooooooo oo oo 9 | 9
33 | 101894303 STIFFENER, SEAT oo 1 1
34 1010543 INSERT, WOOD ..o 5| 5
35 1013311 BUMPER, SEAT, SHORT o eeeoooe oo eeeeeee s eeee e 4| 4
36 | 101562702 COVER, VINYL SEAT BOTTOM « WHITE ..evovoooooooeeooeoeeeoeoeoeoeeeeeee e 1 i
36 | 101562704 COVER, VINYL SEAT BOTTOM = BLACK w.vvvvoooooooeoooeoeeeoeoeooeooooeeeeeeeoe 1 i
36 | 101562710 COVER, VINYL SEAT BOTTOM = GRAY  .oovoooooooeoeeooeoeoeooeeoeeeeoooeeeee oo 1 1
37 1013312 BUMPER, SEAT, LONG .orrrreeeoooe oo eeoeeeee oo 1 1

1999/2000 Transportation lllustrated Parts List Page 1-19



List

d Parts

lllustrate

Page 1-20 1999/2000 Transportation



SECOND SEAT AND SUPPORT STRUCTURE—
TRANS-PORTER/TRANS-SENDER

ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4
1 | 101564502 | ASSEMBLY, SEAT BOTTOM - WHITE (INCLUDES ITEMS 2 - 9) weovoooooeeeooe. 1 1
1 | 101564503 | ASSEMBLY, SEAT BOTTOM - BLACK (INCLUDES ITEMS 2 -9) ooooooooooeeooeor. 1 i
1 | 101564505 | ASSEMBLY, SEAT BOTTOM - GRAY (INCLUDES ITEMS 2 - 9) woooooooooooooooooo. 1 i
2 1013309 STRAP, SEAT BOTTOM +.ooooooooeoeoeeoeeoeeeoooeoeeeeeeoeoeeeoeeseee oo 1 1
3 | 101954301 SCREW, HEX HEAD CAP (WITH ADHESIVE PATCH), 1/4 - 20 X 3/4 wovvroooooooo. 5 | 5
4 332 T = I S 1 5| 5
5 | 101894303 STIFFENER, SEAT oo 1 1
6 1010543 INSERT, WOOD ..o 5| 5
7 1013311 BUMPER, SEAT=SHORT . oeeooooo oo eoeeeee oo 4| 4
8 | 101562702 COVER, VINYL SEAT BOTTOM « WHITE ..vovoooooooeooeeoeoeoeoeoeeoeeoeeee e 1 i
8 | 101562704 COVER, VINYL SEAT BOTTOM = BLACK .vvvooooooooeooeoeeeeeoeoeoeoeeeeeeeee 1 i
8 | 101562710 COVER, VINYL SEAT BOTTOM = GRAY  .ovvoooooooeoeooeoeeeoeoeoeeeeooeeeeee oo 1 1
9 1013312 BUMPER, SEAT, LONG .oorrreeeooe oo eeeeeee s eeeee s 1 1
10 1014387 | CAP, CORNER .oovoooooeoeooeoeeeeeee oo 2 | 2
11 | 101964001 | TRIM, SEAT BOTTOM, FRONT oo 1 1
12 | 101963901 | TRIM, SEAT BOTTOM, REAR coooooooeoooooeooeoeoeooeeoeeeoeoeoeeeee oo 1 1
13 1010434 | BARREL, PLASTIC w.ovovoooeoeeeee oo eeeeee e 5 | 5
14 | 101677701 | ASSEMBLY, SEAT BACK - WHITE (INCLUDES ITEMS 15 AND 16) vvvvvvrrrrroeo.. 1 1
14 | 101677702 | ASSEMBLY, SEAT BACK - BLACK (INCLUDES ITEMS 15 AND 16) wovvvvvvvroero.. 1 1
14 | 101677705 | ASSEMBLY, SEAT BACK - GRAY (INCLUDES ITEMS 15 AND 16) wvvvvvvvvooreo 1 1
15 | 101675502 COVER, VINYL SEAT BACK « WHITE ..-oooeoooooeeeeee oo 1 1
15 | 101675504 COVER, VINYL SEAT BACK - BLACK «..-ooooooooooooooeeeoeeeeeeoeoeoeeeeeoeeeeeee e 1 i
15 | 101675506 COVER, VINYL SEAT BACK - GRAY ..-oooooooeooooeoeooooeoeoeooeooeoeoeeeeeee oo 1 i
16 1016751 CAP, SEAT BACK oo oo 1 1
17 1016839 | MOUNT, SEAT BACK BRACKET (TRANS-SENDER ONLY) w..oooooooeoeoeeeseo 2 | 2
18 | 101946201 | WASHER, EXTERNAL TOOTH LOCK, 1/4 wooooooooooooooeeeeeeoeoooeoeeeoeeeeeeeeeeeeeeoee 4| 4
19 7479 | SCREW, HEX HEAD CAP, 1/4 - 20 x 1-1/4 (TRANS-SENDER ONLY) wovvvvvvorr... 4 | a4
20 8251 | SCREW, PHILLIPS TRUSS HEAD, 1/4 - 20 x 1 (TRANS-PORTER ONLY) .............. 4 | a4
21 | 101888501 | ASSEMBLY, ARMREST, PASSENGER (TRANS-PORTER ONLY) w..oovoorrrsoeeee.. 2 | 2
22 1016723 | ASSEMBLY, SEAT SUPPORT PANEL -......oooooooooooooeoeeoeoeeoeoeeeeeoe oo 1 i
23 | 101963301 | SCREW, ROUND-HEAD SQUARE-NECK, 516 - 18 X 3/4 .ooooovvoooooooooeoeooooeoo 4 | a4
24 | 101963401 | NUT, FLANGE, 5/16 - 18 woovooooooooooooooeoeooooeoeeoeeoooeoeeee oo 4| 4
25 | 101958601 | SCREW, ROUND-HEAD SQUARE-NECK, 1/4 - 20 x 3/4 (TRANS-PORTERONLY) | 10 | 10
26 | 101835601 | NUT, FLANGE, 1/4 - 20 (TRANS-PORTER ONLY) wooooooooooeeooooeooeoeoeooeoeeee oo 10 | 10
27 1014321 | SCREW, TORX TRUSS HEAD, #10 = 24 X 3/8 woovvvoooooo oo 4| 4

1999/2000 Transportation lllustrated Parts List Page 1-21



— Q)

Page 1-22 1999/2000 Transportation lllustrated Parts List



THIRD SEAT AND COMPONENTS—
TRANS-SENDER

ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4
1 | 101677701 | ASSEMBLY, SEAT BACK - WHITE (INCLUDES ITEMS 2 AND 3) w.oovorooeeooor. 1 1
1 | 101677702 | ASSEMBLY, SEAT BACK - BLACK (INCLUDES ITEMS 2 AND 3) .....ooooovoooerrr.. 1 1
1 | 101677705 | ASSEMBLY, SEAT BACK - GRAY (INCLUDES ITEMS 2 AND 3) ..o i 1
2 1016751 CAP, SEAT BACK oo 1 1
3 | 101675502 COVER, VINYL SEAT BACK « WHITE ..-oooeoooooeoeeoeee oo 1 1
3 | 101675504 COVER, VINYL SEAT BACK - BLACK «..-ooooooooooooooeeeeooeoeoeoeeooeoeeeeoeeeeeee e 1 i
3 | 101675505 COVER, VINYL SEAT BACK - GRAY ..o 1 i
4 1016839 | BRACKET, SEAT BACK MOUNTING: w...vvvooooooooeooeooeoeeeoeooeoeeeeeoeoeeee oo 2 | 2
5 | 101946201 | WASHER, EXTERNAL TOOTH LOCK, 1/4 ooooooooooooeoeeoooeoeoeoeeeeeoeeeeeeeeee oo 8 | 8
6 7847 | SCREW, HEX HEAD CAP, 1/4 - 20 X 3/4 woovooooooooeoooeoeeoeoeooeoeeeeoeeeeeeeee e 7| 7
7 7479 | SCREW, HEX HEAD CAP, 1/4 - 20 X 1<1/& wooooooooooeooeoeoeeoeooeoeoeoeoeoeoeeeeeeeeee 4| 4
8 1016816 | SUPPORT, REAR SEAT -....oooooooooooeoeoeoeoeoeoeoeoeoeeoe oo 1 1
9 332 | WASHER, FLAT, 1/4 wooooooooeoeoeeoeoeeoeeoeeeee oo eeeeee e 6 | 6
10 8233 | NUT, NYLON LOCK, 1/4 = 20 wooooooooooooooeeeeoeeeoeooeoeeeoeeeeee oo 3| 3
11 1016930 | PANEL, REAR SEAT FRAME .ooovooooooeoeeoeooeoeeeoeooeoeoeeoeoeoeeee oo 2 | 2
12 1013169 | SCREW, ROUND HEAD SLOTTED MACHINE, #10 - 32 X 1/2 wvvvvoooooooooooooooo 4| a4
13 1013061 | NUT, NYLON LOCK, #10 = B2 woorooooooeoee oo 4| 4
14 1014387 | CAP, CORNER -.oooovooeeooeoeooeoeeee oo eesee oo 2 | 2
15 1014321 | SCREW, TORX TRUSS HEAD, #10 = 24 X 3/8 wovovvoooooo oo 4| 4
16 1016819 | HINGE, SEAT oooooooeeoeoeoeoeeeeeoeoeeoeoeeeooeeoeeeeeoeeeeee oo 2 | 2
17 8861 | SCREW, HEX HEAD CAP, 3/8 - 16 X 1-3/4 ooooooooee oo 4| 4
18 1011990 | WASHER, FLAT, B/8 —roooooooe oo eeeseeeee oo 4| 4
19 8754 | NUT, NYLON LOCK, 3/8 = 16 wovvroooro oo 4| 4
20 | 101684102 | ASSEMBLY, SEAT BOTTOM, WHITE (INCLUDES ITEMS 21 - 30) wovvvoooeooooooooooo 1 i
20 | 101684103 | ASSEMBLY, SEAT BOTTOM, BLACK (INCLUDES ITEMS 21 - 30) w..oooovrrseor.. 1 1
20 | 101684105 | ASSEMBLY, SEAT BOTTOM, GRAY (INCLUDES ITEMS 21 - 30) woovvovoooeooooeoeoeo 1 1
21 | 101954301 SCREW, HEX HEAD CAP (WITH ADHESIVE PATCH), 1/4 - 20 X 3/4 wvvvvvvvvoo.... 4| 4
22 | 101562702 COVER, VINYL SEAT BOTTOM « WHITE wovvvooooooeoeooeoeoeeooeoeeeeoeoeeeee oo 1 1
2 | 101562704 COVER, VINYL SEAT BOTTOM - BLACK .evooooeeoeoe oo 1 1
22 | 101562710 COVER, VINYL SEAT BOTTOM = GRAY  .eovovooooooooeeoeoeeeeoeoeeeeeeoeeeeeee e 1 i
23 1013312 BUMPER, LONG SEAT -.-oooooeoooeooeoeoeeeoooeoeeeeeeo oo 1 1
24 1013309 STRAP, SEAT BOTTOM +.oooooooeeeoeoeoeeoeeoooeeoeeee oo 1 1
25 1010545 SCREW, HEX WASHER HEAD, 1/4 - 14 X 3/4 +rrrooeoeooeeoeoeeeoeoeoeoeeee oo 2 | 2
26 1016824 ANGLE, SEAT HINGE oo 1 1
27 1011652 PLATE, SEAT HINGE ...-ooooooooooeooooeoeeeooeoeoeeeoeo oo 2 | 2
28 | 101880901 RIVET, POP, STAINLESS STEEL, 316 wvvvvooooeee oo 4| 4
29 | 101881701 WASHER, FLAT, STAINLESS STEEL, #8 ..vvvvvoeeeeeoeeoes oo 4| 4
30 1010543 INSERT, WOOD ..o eoeeeeee e 4| 4
31 | 101837001 | INSULATOR, BATTERY (ELECTRIC VEHICLE ONLY) wroooooooooooeooeooooooeoeeoooooeoo i
32 1018357 | RIVET, POP (ELECTRIC VEHICLE ONLY) woooooooooooeoeeoeooeoeeeeoeoeoeeeoooeeeeeeeeeen 2

1999/2000 Transportation lllustrated Parts List Page 1-23



Page 1-24 1999/2000 Transportation lllustrated Parts List




REAR FOOTREST AND HANDRAILS—
TRANS-SENDER

ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4
1 | 101846301 | ARMREST, REAR SEAT .ooooooooooeeoooooeeeoeeeeeoeeeeeeee oo eeeeeee e eeeeee e 2 | 2
2 1016843 | ASSEMBLY, REAR FOOTREST (INCLUDES ITEMS 3 - 8) wvvvvvvooooeeoeooeoeoeoer 1 i
3 | 101347505 GUARD, BUMPER oo 1 1
4 1016838 VT R =00 11 1=3<3 S 1 1
5 1010434 FASTENER, PLASTIC BARREL .ooossoeeoooe oo 8 | 8
6 1016668 BAR, CONNECTING -...---oooooeooeoe oo 2 | 2
7 1010435 SCREW, ROUND-HEAD SQUARE-NECK, 5/16 - 18 X 1 wvvvvvvooooeeoeoooooeeoeoooo 4 | a4
8 7473 NUT, NYLON LOCK, 5/16 = 18 wovvoooeeee oo 2 | 2
9 1016842 | HANDRAIL, REAR SEAT ...oooooooooeoeeeoeoeoeoeeeee oo eeeeee e 1 1
10 8418 | SCREW, PHILLIPS TRUSS HEAD, 1/4 - 20 X 1-1/2 ooovvooooooooooeoeoeoeeeoeoeoeoeoeee 6 | 6
11 8233 | NUT, NYLON LOCK, 1/4 = 20 wooooooooeoeoooeoeoeeeoeoeoeeeoeeoeeeeeoeoeoeeeeeeee e 10 | 10
12 7473 | NUT, NYLON LOCK, 5/16 = 18 1rvvoooeeoooooeoeoeoeooeoeeeoeoeoeoeee oo 9 | 9
13 1218 | SCREW, HEX HEAD CAP, 5/16 - 18 X 1-1/4 woovooooooeeooooeeeoeeeoeo oo 5 | 5
14 1241 | WASHER, FLAT, 5/16 wvvvooooooooeeeeoeoeoeeeoeeee oo eeees oo 9 | 9
15 7410 | SCREW, PHILLIPS TRUSS HEAD, 5/16 - 18 X 1-1/4 weovvvoooooooooeoeoooeoeoeooeoeo 2 | 2
16 832 | WASHER, FLAT, 1/4 oo oo 8 | 8
17 1011988 | SCREW, PHILLIPS TRUSS HEAD, 1/4 - 20 X2 woooooeoooceeooe oo 4| 4

1999/2000 Transportation lllustrated Parts List Page 1-25



Page 1-26  1999/2000 Transportation lllustrated Parts List



REAR BODY TRIM—
TRANS-PORTER/TRANS-SENDER

ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4
1 1014306 | WASHER, FLAT, 1/4 wooooooooe oo oo eeeeeeeeeeeeeeee e 12 | 12
2 304 | SCREW, HEX HEAD CAP, 1/4 = 20 X 1 ooooooooooeooeoeoeeoeooeoeoeeeeoe oo 8 | 8
3 8233 | NUT, NYLON LOCK, 1/4 = 20 wooooooooooooeoeoeeeoeoeoeoeoeeeoeoeeeoeoeoeeeeeeee e 8 | 8
4 1015580 | TAILSKIRT —orvooooeooeoeeeeeoeeeeeeoeoeeoeeeeee oo 1 1
5 1012285 | SCREW, THREAD-ROLLING, 1/4 - 20 X 5/8 .eovvovoooeeoeeeoeo oo 2 | 2
6 1016679 | FENDER, REAR ooovoooooeoeooeeeoeeee oo eeeeeee oo eeeeeee e 2 | 2
7 1017079 | KIT, REAR BUMPER (INCLUDES ITEMS 8 - 12) (TRANS-PORTER ONLY) ............. 1 1
8 1016379 BUMPER, REAR oo oo 1 1
9 1016875 PLATE, MOUNTING, LONG ...vvevooosoe oo oo eeeeee oo 1 1
10 7473 NUT, NYLON LOCK, 5/16 = 18 wrrrrooee oo 4| 4
11 1011697 WASHER, FLAT, 5/16 wrrvooeo oo oo 6 | 6
12 1016876 BOLT, PHILLIPS TRUSS HEAD SHOULDER, 3/8 - 18 X 2 vvvvvoooeee oo 4 | a4

1999/2000 Transportation lllustrated Parts List Page 1-27



Page 1-28 1999/2000 Transportation lllustrated Parts List



REAR CARGO BED—TRANS-PORTER

ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4
1 1016724 | ASSEMBLY, TILT BED (INCLUDES ITEMS 2 = 6) +rorreeeoooe oo 1 1
2 N/A WELDMENT, TILT BED ..o eeeeeeee e 1 i
3 1014471 INSULATION oo AR | AR
4 1010435 SCREW, ROUND-HEAD SQUARE-NECK, 5/16 - 18 X 1 vvvvvvvooooeeeeoeooooooeoeoeo 2 | 2
5 7473 NUT, NYLON LOCK, 516 = 18 -vvvvooeoeeeeoe oo 6| 6
6 1015399 SCREW, TORX TRUSS HEAD, 5/16 - 18 X 3/4 1rvrvooeeoo oo 4| 4
7 1015583 | BUSHING, URETHANE ....oooooooooeoeooooeoeoeoooeoeeoeooe oo
8 1015507 | SHIM, TILT BED PIVOT oo AR | AR
9 1012808 | BUSHING, STEEL wooooovooooeoeeeeeeoeoeeeeeeeeoeeeeeee e eeee oo 2 | 2
10 1015356 | WELDMENT, TILT BED HINGE w.vvvoooooeooeooeeeeeeoeoeee oo 2 | 2
11 705 | SCREW, HEX HEAD CAP, 3/8 « 16 X 1-1/4 wovvvoooooooooeoeoooeoeoeoeooooeoeeeoeoeeeeeeeeeen 4| 4
12 1011990 | WASHER, FLAT, B/8 wovooooooeoeooeoeoeoeoeooeooeeeeoeeoeoeeeee oo eseeeee oo 8 | 8
13 8754 | NUT, NYLON LOCK, 3/8 - 16 woovrroerooeeeeeoeeeoeeeee oo seeeeeeeeeseeeeee e 6| 6
14 87556 | SCREW, HEX HEAD CAP, 3/8 - 16 X 33/8 woovvooooooeo oo 2 | 2
15 1010878 | BUMPER, RUBBER oo oo 2 | 2
16 1018872 | SCREW, HEX HEAD CAP, 1/4 = 20 X & oooooooooeoooooooeoeeoeoeoeoeeeoeoeeeeoeeeee oo 2 | 2
17 332 | WASHER, FLAT, 1/4 woooooooooeoooeeeoeeoeeooeeeee oo 6| 6
18 8233 | NUT, NYLON LOCK, 1/4 = 20 wooooooooooooooeoeoeeeeooeoeeeoeeeeeeee oo 4| 4
19 | 101837001 | INSULATOR, BATTERY (ELECTRIC VEHICLE ONLY) woooooooooooooeeooeeeooeo i
20 1013357 | RIVET, ALUMINUM POP, 5/32 (ELECTRIC VEHICLE ONLY) wovvvoooeoeooooeooeo 2
21 1017976 | SEAL, BED wooovoooeoeeeeee oo eeeeeeeeeeeeeeeee e eeee e 1 1
22 7532 | RIVET, POP, 316 oo oo eoeeeeee oo 4| 4
23 1016201 | WASHER, WAVE .ovoooooooeoooeoeoeeoeeoeoeoeeeoeoeoeeeee oo 2 | 2

1999/2000 Transportation lllustrated Parts List Page 1-29



VEHICLE

FLATBED

@, AAN

AN

N\
—)

\ 2]

S

N

Page 1-30 1999/2000 Transportation lllustrated Parts List



STAKE-SIDES — TRANS-PORTER

ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4

1015660 | KIT, STAKE SIDE (INCLUDES ITEMS 1 = 13) woooooooooooooeoeoeoeeoeoeeeeeoeeeeeoo 1 1

1 N/A STAKE SIDE ASSEMBLY, DRIVER SIDE (INCLUDES ITEMS 5 9) roooooooooooo...... 1 1
2 N/A STAKE SIDE ASSEMBLY, PASSENGER SIDE (INCLUDES ITEMS 5-9)............. 1 1
3 N/A STAKE SIDE ASSEMBLY, FRONT (INCLUDES ITEMS 5 - 9) rroooooooooooeoeeeoeo 1 1
4 N/A STAKE SIDE ASSEMBLY, REAR (INCLUDES ITEMS 5 - 10) errvvsoooesoereeeeeeeeee 1 1
5 1015654 HINGE, STAKE SIDE ...ooooooeoeooeoeoeoeeeeeeeeeeeeoeeeoeoeeeeeeeeeoeeeoeeeoeoeoeoeeeeeee oo 12 | 12
6 0007479 SCREW, HEX HEAD CAP, 1/4 < 20 X 1 1/4 wovvooooooeooeoeoeoeoeoeoeoeoeoeoeoeoeoeoeoeoeeeoee 18 | 18
7 0007311 SCREW, HEX HEAD CAP, /4 = 20 X 2 wvvovoooooooeooeoeoeeoeoeooeoeoeeoeoeeeeeeeeeeeeee 6 6
8 0000332 WASHER, FLAT, 1/4 oo 24 | 24
9 0001108 NUT, DIMPED LOCK, /4 = 20 eooooooooeooooooeooeoeoeoeoeeeoeeeeoeoeoeoeoeoeoeoeoeoeeeeeeeeeeeeee o4 | 24
10 1015539 DECAL, BED LOAD ..eooeooeoeoeoeoeoeoeoeeeeeeeeeeeeeeeoeeoeeeeeeeoeeeeeoeoeeeoeoeeeeeee oo 1 1
11 1015656 PIN, STAKE SIDE HINGE —oovoooooooeoeooeooeooeoeoeoeoeoeoeeoeoeoeoeoeoeeeeeeeeeeeeeeeeeeeeeee 6 6
12 1016077 BRACKET, STAKE SIDE oooooooooooooeoooeooeoeeeoeoeoeoeoeoeoeoeoeoeoeeeoe oo eeeeeeeeeeeeeeeee 5 5
13 1010934 SCREW, HEX HEAD CAP, 5/16 - 18 X 1 wevooooooooooeooooooeoeeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee 10 | 10

1999/2000 Transportation lllustrated Parts List Page 1-31






WHEELS AND TIRES E



[ =— NS
% -
E@a@@@% =
PREMIUM EXTRA
TREAD TRACTION

Page 2-2  1999/2000 Transportation Illustrated Parts List




WHEELS AND TIRES

ITEM | PARTNO. | DESCRIPTION QA

1 2 3 4
1 1010084 | NUT, LUG  ovooooeeoeoeeeeeoeeoeoeeeoeeoeoeeeeoeeeeeeeeeeoeeeeee oo 16 | 16
2 | 101651402 | ASSEMBLY, WHEEL (WHITE) AND TIRE, PREMIUM TREAD, 4-PLY RATED

(18 X 850 - 8) (TOURALL ONLY) e oo 2 2
> | 101570506 | ASSEMBLY, WHEEL (BEIGE) AND TIRE, PREMIUM TREAD, 6-PLY RATED

(18 X 8.50 - 8) (RESORT VILLAGER ONLY) covoooooooeoeoeeoeoeoeoeoooeoeeeoeooeoe 2 2
2 | 101570507 | ASSEMBLY, WHEEL (BEIGE) AND TIRE, EXTRA TRACTION, 6-PLY RATED

(18 X 8.50 - 8) (RESORT VILLAGER ONLY) oo 2 2
2 | 101570509 | ASSEMBLY, WHEEL (BEIGE) AND TIRE, EXTRA TRACTION, 6-PLY RATED

(18 X 6.50 - 8) (RESORT VILLAGER ONLY) v 2 2
2 | 101651406 | ASSEMBLY, WHEEL (WHITE) AND TIRE, PREMIUM TREAD, 6-PLY RATED

(18 X 850 = 8) vovvoeoe oo oo oo 2 2
2 | 101651407 | ASSEMBLY, WHEEL (WHITE) AND TIRE, EXTRA TRACTION, 6-PLY RATED

(18 X 850 = ) wovovoooe oo oo 2 2
2 | 101651409 | ASSEMBLY, WHEEL (WHITE) AND TIRE, PREMIUM TREAD, 6-PLY RATED

(18.5 X 6.50 - 8) (RESORT VILLAGER ONLY) wrvrooo oo 2 2
3 1015707 | WHEEL RIM, BEIGE (8 INCHES WIDE) +...ooovooooooooooeeeeeoeooeoeoeoeooeoeeeeooeoeee oo 4| 4
3 1014771 | WHEEL RIM, WHITE (8 INCHES WIDE) +..vooooooooooooeoeoeeoeooeoeeeeeoeoeeeeeoeeeeeeeeee 4| 4
3 | 101918401 | WHEEL RIM, BEIGE (6 INCHES WIDE) FRONT ONLY

(RESORT VILLAGER ONLY) wovooooeoooooeoeoeoeoeoeoeeeoeeeeeeeoeeeeeeeeeeeeeee 2 2
3 | 101918402 | WHEEL RIM, WHITE (6 INCHES WIDE) FRONT ONLY

(RESORT VILLAGER ONLY) woooooooeoeooeoeeoeoeoeoeeeoeeeoeeeeeoeoeeeeeeeeeeeeeoe 2 2
4 | 101567202 | TIRE, UNMOUNTED, PREMIUM TREAD, 4-PLY RATED (18 x 8.50 - 8)

(TOURALL ONLY) oo 2 2
4 | 101737002 | TIRE, UNMOUNTED, PREMIUM TREAD, 6-PLY RATED (18 X 8.50- 8) w.......oovvvvvo 2 2
4 | 101769302 | TIRE, UNMOUNTED, EXTRA TRACTION, 6-PLY RATED (18 X 8.50 - 8) ....oovvvvvoo 2 2
4 | 101884901 | TIRE, UNMOUNTED, PREMIUM TREAD, 6-PLY RATED (18 X 6.50 - 8) ........ovvvvvo 2 2
5 7310 | STEM, VALVE ooooooeoeoeoeeoeoeeeeeeeeeeeeeeeeeoeoeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeoeeoeeeeeeee oo 4| 4

1999/2000 Transportation lllustrated Parts List Page 2-3









OPERATING INSTRUCTIONS

© Read Owner's Manual and safety warnings located on dash panel prior to driving.
o Study and understand controls.
© Make sure wheels are turned in desired direction.
* Turn key to “ON” position and be sure nothing is in your path.
© While vehicle is stopped, select direction by placing
shift lever or switch in desired position:
F-Forward N - Neutral R - Reverse (Buzzer will sound)
 Vehicle will start moving when accelerator pedal is depressed.
* Slowly depress accelerator pedal to increase speed. Park hrake will
release when accelerator pedal is depressed.
 To stop, release accelerator pedal and depress hrake pedal.
o After stopping, firmly depress park brake until it locks.
© Place forward and reverse switch in neutral position.
Turn key “OFF” and remove key when not in use.
CCl 1016216-01

OPERATING INSTRUCTIONS
DECAL

§

PASSENGER WARNING DECAL >

Failure to follow these instructions
can cause severe injury or death.

- Remain seated with entire body
inside vehicle and hold on to seat

handle or handrail at all times.

« No more than two persons per seat.

« Do not leave children unattended on
vehicle at anytime.

« Never stand in front of or behind
vehicle.

CCI 1017057-01

Page 3-2 1999/2000 Transportation lllustrated Parts List

A WARNING

READ AND FOLLOW THESE WARNINGS AND THE OPERATING
INSTRUCTIONS BEFORE USING VEHICLE. FAILURE TO DO SO CAN
CAUSE SEVERE INJURY OR DEATH.
« Operation from driver side by authorized persons only
and only in designated areas - not on public roads.
« DO NOT start vehicle until all occupants (two (2) per seat
maximum) are seated.
« Remain seated with entire body inside vehicle and hold
on to seat handle or handrail at all times.
« Drive slowly in turns and straight up and down slopes.
« Never stand in front of or behind vehicle.
« DO NOT operate while under the influence of alcohol or

drugs.
« DO NOT leave children unattended on vehicle at any time.
CCI 1019606-01

DRIVER / PASSENGER
WARNING DECAL

/

/\;EY SWITCH DECAL

INGERSOLL-RAND DECAL
(ON BODY PANEL)

INGERSOLLRAND




DECALS—TOURALL

ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4
1 | 101621601 | DECAL, OPERATING INSTRUCTIONS ....ooooooooooooooooeeeoeoooeoeeeeooeoeoeeeoeoeeeee oo 1 1
2 | 101960601 | DECAL, DRIVER/PASSENGER WARNING: wooooooooooooooooeoeeoeeoeeoeeoeooe 1 1
3 | 101825101 | DECAL, KEY SWITCH .ooooooooooooeoeoeoeoeoeoeeeeeeeeeeeeeeeeoeeeeeeeeeeeeeeeeeeeeeeeeee 1 1
4 | 101921901 | DECAL, INGERSOLL-BAND -.oooooooooooeoeeoeeeeeeeeeeeeeoeoeeeeeeeeeeeeeeeeeeeeeeeeee, 2 2
5 | 101705701 | DECAL, PASSENGER WARNING w.ooovoooooooooeooooeoeeeeoeoeoeeeeeooeoeeeeeeoeeeeoeeeo 1 1

1999/2000 Transportation lllustrated Parts List Page 3-3




DANGER / POISON

FLUSH EYI
SULFURIC IMMEDIATELY

R v NO ACID WITH WATER
SHELD . CAN CAUSE GET
EXPLOSVE H . H BLINDNESS OR (' MEDICAL
GASES cancause *SHOKING SEVERE BURNS w FAST

-~

BLINDNESS OR INJURY

KEEP OUT OF THE REACH OF CHILDREN - DO NOT TIP - KEEP VENT CAPS TIGHT AND LEVEL

BATTERY DANGER/POISON DECAL
(ON BODY UNDER SEAT)

ELECTRIC
VEHICLE

® DO NOT OPERATE VEHICLE
NOTICE WITHOUT COVER IN PLACE.
® DO NOT DIRECT WATER
STREAM AT THIS SWITCH. CCI 1016109-01

POTENTIOMETER CAUTION DECAL
(ON WIPER SWITCH COVER INSIDE
BATTERY COMPARTMENT)

/\ WARNING
CAN CAUSE SEVERE INJURY

Rotating parts

HOT
manifold & muffler
KEEP CLEAR  cc; 1019605-01

/A WARNING

o GASOLINE EXPLOSION / FIRE. ROTATING PARTS AND
o CAN CAUSE SEVERE INJURY OR DEATH.

« NO SMOKING, SPARKS, OR OPEN FLAME. HOT MANIFOLD DECAL

« STOP ENGINE, ALLOW TO COOL BEFORE REFUELING. (ON STARTER/GENERATOR
o TURN FUEL VALVE (a~ ) ON DURING OPERATION. AND ENGINE)
() OFF DURING STORAGE OR TRANSPORT. | 1015476-01

GASOLINE WARNING DECAL
(ON VEHICLE FRAME NEAR FUEL TANK)

GASOLINE
VEHICLE

FRAME GROUND AND
GOVERNOR WARNING DECAL
(ON VEHICLE FRAME NEAR BATTERY)

/A WARNING

Negative frame ground. Can cause severe injury. R Excessive speed.
Do not contact positive (+) battery post or cable to frame. Can cause severe injury or death.

Disconnect negative battery lead first. Do not tamper with engine governor adjustment.
CCl 1019152-01

Page 3-4 1999/2000 Transportation lllustrated Parts List



DECALS—TOURALL, CONTINUED

ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4
1 1018677 | DECAL, BATTERY DANGER .ooooooooooeoeoeooeoeeeoeooeoeoeeeeoeoeeeeeoeoeeeee oo 1
2 | 101610901 | DECAL, POTENTIOMETER CAUTION wooooooooooooooooooeoeooeoeoeoeoeeeeeeeeeeoee 1
3 | 101547601 | DECAL, GASOLINE WARNING w.ovovoooooeeooeeeeeeeeeeeoeoeoeoeoeoeeeeeeeeeeeeeeeee 1
4 | 101960501 | DECAL, ROTATING PARTS AND HOT MANIFOLD WARNING ... 2
5 | 101915201 | DECAL, FRAME GROUND AND GOVERNOR WARNING........oovooooooooooooooeooo 1

1999/2000 Transportation lllustrated Parts List Page 3-5



OPERATING INSTRUCTIONS

* Read Owner's Manual and safety warnings located on dash panel prior to driving.
 Study and understand controls.

OPERATING INSTRUCTIONS

» o Read Owner's Manual and safety warnings located on dash panel prior to driving.
® To start engine:
- Place shift lever in “N”’- Neutral position. © Study and understand controls.
-Depress brake pedal, © Make sure wheels are turned in desired direction.
eTo npe;aurr‘:ek:iycmtch to “START” position and release. ® Turn ke): to “0?!” p.osilion and be sure .noth.ing isin yo,xr path.
- Make sure wheels are turned in desired direction. © While vehicle is stopped, select direction by placing
-Be sure nothing is in your path. 5 shift lever or switch in desired position:
~ While vehicle is stopped, select vehicle direction by placing FoF 4 N-N | R-R B il d
shift lever or switch in desired position. - Forwarl - Neutral R - Reverse (Buzzer will sound)
F-Forward  N-Neutral R - Reverse (Buzzer will sound)  Vehicle will start moving when accelerator pedal is depressed.
= Park brake will release when accelerator pedal is pushed. : y
_ Slowly push accelerator pedal to increase speed. * Slowly depress accelerator pedal to |ncre.:|se speed. Park brake will
- Accelerator pedal must be released to shift vehicle to neutral. release when accelerator pedal is depressed.
* To stop \;‘el;iﬂﬂ Jerator vdal and nush brake pedal o To stop, release accelerator pedal and depress brake pedal.
=~ Release accelerator pedal and push brake pedal. " . o
KEY SWITCH DECAL — Mfter stopping, firmly push park brake until it locks.  After stopping, firmly depress park brake until it locks.
- Turn key to “OFF” position, remove key and place shift © Place forward and reverse switch in neutral position.
GASOL'NE VEHICLE lever in straight up neutral position when not in use.

Turn key “OFF” and remove key when not in use.
CCI11016932-01

CC11016216-01
QorF OoN[starT OPERATING INSTRUCTIONS

DECAL OPERATING INSTRUCTIONS

KEY SWITCH DECAL DECAL
ELECTRIC VEHICLE

OoFF _|oN &

Failure to follow these instructions
can cause severe injury or death.

- Remain seated with entire body
DRIVER / PASSENGER inside vehicle and hold on to seat
WARNING DECAL handle or handrail at all times.

A\ WARNING

READ AND FOLLOW THESE WARNINGS AND THE OPERATING
INSTRUCTIONS BEFORE USING VEHICLE. FAILURE TO DO SO CAN
CAUSE SEVERE INJURY OR DEATH.
« Operation from driver side by authorized persons only
and only in designated areas - not on public roads.
« DO NOT start vehicle until all occupants (two (2) per seat
'rinaxilpum) ?rﬁ se_tal:ed.t_ body inside vehicle and hold
« Remain seated with entire body inside vehicle and ho
B“'to sleatlhqmltle or har‘;drtaillath‘all iime;.d | PASSENGER
« Drive slowly in turns and straight up and down slopes.
« Never stand in front of or behind vehicle. WARNING DECAL

« DO NOT operate while under the influence of alcohol or

« No more than two persons per seat.

- Do not leave children unattended on
vehicle at anytime.

« Never stand in front of or behind
vehicle.

CCl 1017057-01

drugs.
« DO NOT leave children unattended on vehicle at any time.
CCl 1019606-01

Page 3-6 1999/2000 Transportation lllustrated Parts List



DECALS—RESORT VILLAGER

ITEM | PARTNO. | DESCRIPTION g}g é’_TE‘E
1 2 3 4
1 101825102 | DECAL, KEY SWITCH (GASOLINE VEHICLE) woooooooooooooeoeeeeeeeeeoeoooooo 1
1 101825101 | DECAL, KEY SWITCH (ELECTRIC VEHICLE) wrovvooooooo oo 1
2 | 101693201 | DECAL, OPERATING INSTRUCTIONS (GASOLINE VEHICLE) ..o 1
2 | 101621601 | DECAL, OPERATING INSTRUCTIONS (ELECTRIC VEHICLE) ... 1
3 | 101705701 | DECAL, PASSENGER WARNING wooovooooooeoeoeooeeoeoeoeoeoeeoeoeoeoeoeoeoeeeeeeeeeeeeeeeoeeoe 1 1
4 | 101960601 | DECAL, DRIVER/PASSENGER WARNING oooovooooooooooooeeeeoeooeoeoeoeeoeoeeeeooeoooo 1 1

1999/2000 Transportation lllustrated Parts List Page 3-7



/A DANGER / POISON
o : FLUSH EYES
H SULFURIC IMMEDIATELY
H NO ACID WITH WATER

+SPARKS i CAN CAUSE GET
+FLAMES B ELINDNESS OR [ MEDICAL

E 4
*SMOKING £ SEVERE BURNS |5
BLINDNESS OR INJURY FAST

KEEP OUT OF THE REACH OF CHILDREN - DO NOT TIP - KEEP VENT CAPS TIGHT AND LEVEL

BATTERY DANGER/POISON DECAL
(ON BODY UNDER SEAT)

INGERSOLLRAND.

INGERSOLL-RAND DECAL

(ON BODY PANEL)
ELECTRIC

VEHICLE

/\ WARNING
CAN CAUSE SEVERE INJURY

Page 3-8

/A WARNING Rotating parts

« GASOLINE EXPLOSION / FIRE. % . HOT
manifold & muffler

o CAN CAUSE SEVERE INJURY OR DEATH.
* NO SMOKING, SPARKS, OR OPEN FLAME.
KEEP CLEAR ¢ 1019605-01

+ STOP ENGINE, ALLOW TO COOL BEFORE REFUELING.
* TURN FUEL VALVE (s~ ) ON DURING OPERATION.
() OFF DURING STORAGE OR TRANSPORT. | 1015476-01

ROTATING PARTS AND

GASOLINE WARNING DECAL gﬁ;"::ﬂé';%‘;%&i%'ﬁ
(ON VEHICLE FRAME NEAR FUEL TANK) AND ENGINE)

GASOLINE
VEHICLE

INGERSOLL-RAND DECAL
(ON BODY PANEL)

‘ INGERSOLLRAND

FRAME GROUND AND
GOVERNOR WARNING DECAL
(ON VEHICLE FRAME NEAR BATTERY)

Do not contact positive (+) battery post or cable to frame.
Disconnect negative battery lead first.

2 llll| /N  WARNING ; /N WARNING
Negative frame ground. Can cause severe injury. N Excessive speed.
v %

Can cause severe injury or death.
Do not tamper with engine governor adjustment.
CCl 1019152-01

1999/2000 Transportation lllustrated Parts List



DECALS—
RESORT VILLAGER, CONTINUED

QTY | QTY
ITEM PART NO. DESCRIPTION GAS | ELEC
1 2 3 4
1013677 DECAL, BATTERY DANGER .......cccoiiiiiiiii 1

101921901 DECAL, INGERSOLL-RAND ......ocuiiiiiii e e
101547601 DECAL, GASOLINE WARNING .......ooiiii e
101960501 DECAL, ROTATING PARTS AND HOT MANIFOLD WARNING..........ccccoiiiiiiieen,
101915201 DECAL, FRAME GROUND AND GOVERNOR WARNING ..........ccccoviiiiiiiiiiien,

a b~ ODND =
- NN =N

1999/2000 Transportation lllustrated Parts List Page 3-9



OPERATING
INSTRUCTIONS DECAL

OPERATING INSTRUCTIONS

« Read Owner's Manual and safety warnings located on dash panel prior to driving.
o Study and understand controls.
o To start engine:

~ Place shift lever in “N”~ Neutral position.

KEY SW ITC H - '?:gﬁ:ybs:il;ihn::?‘llsmm” position and release.
o T te vehicle:
D ECA L i one:aMeal‘:: slllfeewheels are turned in desired direction.
- Be sure ne is in your path.

- While vehicle rection by placing
shift lever o n desired position.
F-Forward  N-Neutral R -Reverse (Buzzer will sound)

~ Park brake wilrelease when accelerator pedal is pushed.
OFF ONJ|START ~ Slowly push accelerator pedal o increase speed.
~ Accelerator pedal must be released toshift vehicl to neutral,

A WA R N I N G v smp—ga:llei::s?acgelar;(nrl pedalhzndd?l;)sh:ral:;_r_e:ilal.k
A LINE VEHI LE : “er OHIIIILEV r:'lYllilliS pai :aeu il it ocs.i
READ AND FOLLOW THESE WARNINGS AND THE OPERATING GASO c v right vt oo whon ot
INSTRUCTIONS BEFORE USING VEHICLE. FAILURE TO DO SO CAN col 101693201
CAUSE SEVERE INJURY OR DEATH.
« Operation from driver side by authorized persons only m GASOLINE VEHICLE
and only in designated areas - not on public roads.

« DO NOT start vehicle until all occupants (two (2) per seat
maximum) are seated. P ’ ELECTRIC VEHICLE

» Remain seated with entire body inside vehicle and hold

on to seat handle or handrail at all times. OPERATING INSTRUCTIONS
« Drive slowly in turns and straight up and down slopes. ) ) R
. Never stand in fro“t of or behmd Vehlcle. * Read Owner's Manual a.ndstsa.:e(y :arn;ngs‘lac:(ed l:n :iasll panel prior to driving.
« DO NOT operate while under the influence of alcohol or e
dr“gs © Make sure wheels are turned in desired direction.
. . N . © Turn key to “ON” position and be sure nothing is in your path.
« DO NOT leave children unattended on vehicle at any time.  While vehicle is stopped, select direction by placing
CCl 1019606-01 shift lever or switch in desired position:
F-Forward N-Neutral R - Reverse (Buzzer will sound)
* Vehicle will start moving when accelerator pedal is depressed.
DRIVE R/PASSENG E R « Slowly depress accelerator pedal to increase speed. Park brake will
release when accelerator pedal is depressed.
WAR N I NG DECAL * To stop, release accelerator pedal and depress brake pedal.
 After stopping, firmly depress park brake until it locks.
C * Place forward and reverse switch in neutral position.
Turn key “OFF” and remove key when not in use.
CC11016216-01
o

ELECTRIC VEHICLE

/

SIDE FRONT
DECAL

VEHICLE LOADING DECAL

« Vehicle rated capacity - 1500 Ibs. on level surface only. Cargo should be evenly spread over the floor of the

VEl'“cLE Weight to include passengers, cargo bed load, and cargo bed as far forward as possible and secured.
gross trailer weight. See Owner's Manual. For vehicle stability, when fully loaded, drive slowly

LOADING « Maximum cargo load CARRYALL VI - 1000 Ibs., and avoid stopping on or backing down steep hills.

Read Owner's Manual TRANSPORTER - 300 LBS. Weight to include cargo bed load Avoid top heavy loads. See Owner's Manual.
and gross trailer weight. When driving on uneven terrain or down steep hills,

and warnings on dash. « Maximum trailer hitch tongue weight - 150 Ibs. reduce speed and load. CCl 1019600-01

Page 3-10 1999/2000 Transportation lllustrated Parts List



DECALS—

TRANS-PORTER/TRANS-SENDER

ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4
1 | 101960601 | DECAL, DRIVER/PASSENGER WARNING ... . oo 1 1
2 | 101825102 | DECAL, KEY SWITCH (GASOLINE VEHICLE ONLY) rroooooooooooeooeoeeoeooeeeoeeo 1
2 | 101825101 | DECAL, KEY SWITCH (ELECTRIC VEHICLE ONLY) coooooooooooooeoeoeoooeooeooeoeeoo 1
3 | 101693201 | DECAL, OPERATING INSTRUCTIONS (GASOLINE VEHICLE ONLY) w..oooooooovveeo 1
3 | 101621601 | DECAL, OPERATING INSTRUCTIONS (ELECTRIC VEHICLE ONLY) w..oooooooovvvoeo 1
4 1016757 | DECAL, SIDE FRONT ..o 2 2
5 | 101960001 | DECAL, VEHICLE LOADING oooooooooooeoeoeeeoeoeoeoeoeoeoeoeoeoeeeeeeeoeeoeeee 1 1

1999/2000 Transportation lllustrated Parts List Page 3-11




NOTICE

Do not operate vehicle without this cover properly installed.

See vehicle Maintenance and Service Manual before serv

ELECTRICAL COMPONENT
COVER CAUTION DECAL
(ON COVER)

CCI 1019

ELECTRICAL COMPONENT
MOUNTING PLATE NOTICE

['[1]J[H] DO NOT USE AS GROUND
CCl 1019646-01
(ON PLATE)

/A WARNING

* GASOLINE EXPLOSION / FIRE.

© CAN CAUSE SEVERE INJURY OR DEATH.

* NO SMOKING, SPARKS, OR OPEN FLAME.

* STOP ENGINE, ALLOW TO COOL BEFORE REFUELING.

o TURN FUEL VALVE ( =~ ) ON DURING OPERATION.
() OFF DURING STORAGE OR TRANSPORT. | 1015476-01

GASOLINE WARNING DECAL
(ON VEHICLE FRAME NEAR FUEL TANK)

DANGER / POISON

H SULFURIC IMMEDIATELY
[\[e] H ACID WITH WATER

EVES  © , CAN CAUSE GET
EXPLOSIVE H AM BLINDNESS OR I wepicaL

S|
(GASES CAN cAUS H H SEVERE BURNS
BLINDNESS OR INJURY H H % FAST

KEEP OUT OF THE REACH OF CHILDREN — DO NOT TIP — KEEP VENT CAPS TIGHT AND LEVEL

BATTERY DANGER DECAL
(ON BODY UNDER SEAT)

TRANS-PORTER

DECAL
9 ‘ INGERSOLLRAND. ’
e INGERSOLL-RAND DECAL

(ON BODY PANEL)

ELECTRIC
VEHICLE

GASOLINE
VEHICLE

e INGERSOLL-RAND DECAL
(ON BODY PANEL)

(10) ‘ INGERSOLLRAND ’

TRANS-SENDER
DECAL

/\ WARNING
CAN CAUSE SEVERE INJURY

Rotating parts

=/ [
manifold & muffier

KEEP CLEAR ¢ 1019605-01

ROTATING PARTS AND

HOT MANIFOLD DECAL

(ON STARTER/GENERATOR
AND ENGINE)

Page 3-12 1999/2000 Transportation lllustrated Parts List



DECALS—
TRANS-PORTER/TRANS-SENDER, CONTINUED

ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4

1 | 101964601 | DECAL, NO GROUND ....ooooooooeooeeeeoeoeeeeeee oo eeeeeee e 1
2 | 101931501 | DECAL, COMPONENT COVER CAUTION w....oooooooooooooooooeeoeeeeeeeoeoeeeeeeoeeeeoe i
3 1013677 | DECAL, BATTERY DANGER -.ooooooooooooeooeooeoeoeeoeooeoeoeeeoeoeeeeee oo i
4 | 101921901 | DECAL, INGERSOLL-BAND w...oooooooooooooooooeoeeoeooeoeeeeeeoeeeeeeoeoeeeeeee oo 2 | 2
5 | 101672501 | DECAL, TRANS-PORTER (PASSENGER SIDE) .. .. . ooooooooosooeeoooooeseooeeoeesseesooeeeo 1 1
6 | 101672502 | DECAL, TRANS-PORTER (DRIVER SIDE) w...ooooooooooooooooooeeoooeeeeeeeoeeoeeeeeeoeoeeeeeo 1 i
7 | 101547601 | DECAL, GASOLINE WARNING -..ooooooooooooooeoooeoeoeoeoeooeoeeoeoeeeeeoe oo 1
8 | 101960501 | DECAL, ROTATING PARTS AND HOT MANIFOLD WARNING wovvvvooooooooeoo 1
9 | 101672601 | DECAL, TRANS-SENDER (PASSENGER SIDE).........ooooorooosooeeoooooeeeoeeoessoeesoeee 1 1

10 | 101672602 | DECAL, TRANS-SENDER (DRIVER SIDE) ooooooooooooooeoooeoooooeoeeeeeoeeeeeeeeee e 1 i

1999/2000 Transportation lllustrated Parts List Page 3-13



BED BOLT BED LOAD
WARNING DECAL WARNING DECAL

/N WARNING /N WARNING
Bed can tip up unexpectedly. sg‘a‘i'::%lig:g;gv%ge?njury

Can cause severe Injury.
Bed hold down bolts must B:)d::tt?i}je in cargo bed.
be fastened. CCl 101707801 CCI 1015539-01

/N WARNING

CRUSH AREA
ik ~
/

STAY CLEAR
CCl1016094-01

CRUSH AREA

ELECTRIC
VEHICLE

DECAL
GASOLINE
VEHICLE PASSENGER
WARNING DECAL
(FACES SEAT)

PASSENGER
WARNING DECAL
(FACES SEAT)

&WARNING

FRAME GROUND AND
GOVERNOR WARNING DECAL

Failure to follow these instructions
(ON VEHICLE FRAME NEAR BATTERY)

/\ WARNING

can cause severe injury or death.

- Remain seated with entire body
inside vehicle and hold on to seat
handle or handrail at all times.

Negative frame ground. Can cause severe injury.

Do not contact positive (+) battery post or cable to frame.

Disconnect negative battery lead first. o e ine governor adjustment.
CCl 101915201

« No more than two persons per seat.

- Do not leave children unattended on
vehicle at anytime.

« Never stand in front of or behind
vehicle.

CCI 1017057-01

Page 3-14 1999/2000 Transportation lllustrated Parts List



DECALS—
TRANS-PORTER/TRANS-SENDER, CONTINUED

ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4
1 | 101705701 | DECAL, PASSENGER WARNING (QUANTITY 1 FOR TRANS-PORTER) ooooooo.... 2 2
2 | 101707801 | DECAL, BED BOLT WARNING (TRANS-PORTER ONLY) .....oooooooooooooooeoeeeoo 1 1
3 | 101553901 | DECAL, BED LOAD WARNING (TRANS-PORTER ONLY) w..oooooooooooooooooooeooo 1 1
4 | 101609401 | DECAL, CRUSH AREA (TRANS-PORTER ONLY) wooooooooooeoooooeooeoeooeeoeeeeoooeoeeoo 2 2
5 | 101915201 | DECAL, FRAME GROUND AND GOVERNOR WARNING ......ooovooooooooooeoooeoo 1

1999/2000 Transportation lllustrated Parts List Page 3-15






BRAKES, PEDAL,
AND CABLE ASSEMBLIES




List

ed Parts

jon lllustrat

Page 4-2 1999/2000 Transportat



REAR BRAKE ASSEMBLY, SELF-ADJUSTING-

TOURALL
ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4
101823301 | CLUSTER, BRAKE, PASSENGER SIDE (INCLUDES ITEMS 1 - 9) woooooooooooovovvo 1 1
101823302 | CLUSTER, BRAKE, DRIVER SIDE (INCLUDES ITEMS 1 - 9) roeioioooooooeoeeoereoeee 1 1
1 | 101824001 ASSEMBLY, BACKING PLATE, PASSENGER SIDE

(INCLUDES ITEMS 2, 3 AND 4) ..o 1 i
1 | 101824002 ASSEMBLY, BACKING PLATE, DRIVER SIDE (INCLUDES ITEMS 2, 3AND 4) .. | 1 1
2 | 101816501 MECHANISM, ADJUSTING, PASSENGER SIDE ....ooooooeoooooeoeoeoeoeooeoooooooeoe 1 1
2 | 101816502 MECHANISM, ADJUSTING, DRIVER SIDE oo 1 1
3 | 101823901 =T 1= = S 1 1
4 | 101823801 WASHER, PLATE oo oo eeeeeeeeeeeeeeeoee 1 1
5 1010850 COVER, DUST oo eeeeeeeeeeeeeeeee] 1 1
6 | 101823201 PACKAGE, BRAKE SHOE (FOUR PIECES) ovvvvvooooooooeoeeoeooeoeoooeoeoeeeoeeeeeeeeeeee 1 1
7 1011466 KIT, SHOE RETAINER (FOUR PIECES) ..vvvvveoeoeoeeeeeeoeeeeeeeee oo 1 i
8 | 101816301 PACKAGE, BRAKE SPRING (FOUR PIECES) w.vvvvvvvooooooooeoeeeoeoeoeoeoeeoeeeeeeeeeeee 1 1
9 | 101815501 ASSEMBLY, LEVER, PASSENGER SIDE ..o 1 1
9 | 101815502 ASSEMBLY, LEVER, DRIVER SIDE oo 1 1
10 1013924 | NUT, HEX HEAD LOCK, GRADE 8, 5/16 - 24 wvvvvvvooooooeoooeoeoeoeoeoeoeoeoeoeoeoeoeoeeoeoeeeeee 8 8
11 1014153 | BOLT, BRAKE CLUSTER MOUNTING, GRADE 8, 5/16 - 24 X 7/8 +rvooooooooooooooooooeeoe 8 8

12 1011403 | KIT, BRAKE CABLE (FOR VEHICLES WITH SERIAL NUMBERS LOWER THAN

9907-746860 —EQUALIZER DESIGN SHOWN IN DETAIL A ON PAGE 4-6)
(INCLUDES ITEMS 13-15) ...oveoeeeeeee s eeeeeeeeeseeeeeseeseeseeeseseeeseese e ees e eeeeeee 2 2
12 102022101 | KIT, BRAKE CABLE (FOR VEHICLES WITH SERIAL NUMBER 9907-746860
AND GREATER—EQUALIZER DESIGN SHOWN IN DETAIL B ON PAGE 4-6)

(INCLUDES ONE EACH OF ITEMS 13 AND 14 AND TWO EACH OF ITEM 15) ...... 2 2
13 1010829 PIN, CLEVIS, 5/16 ...neieieee e e e 2 2
14 1035 PIN, COTTER, 3/32 X 1 ..ottt e 2 2
15 1011779 E-CLIP, 1/2 oo e 2 2
16 101900801 HANGER, BRAKE CABLE (GASOLINE VEHICLE ONLY) .....cccooiiiiiiiiieiceeee, 2
17 1013207 HANGER, BRAKE CABLE (ELECTRIC VEHICLE ONLY) .....ccooiiiiiieieeeeee e
18 101791101 DRUM, BRAKE ...ttt 2 2

1999/2000 Transportation lllustrated Parts List ~ Page 4-3



Page 4-4 1999/2000 Transportation lllustrated Parts List



REAR BRAKE ASSEMBLY, MANUALLY ADJUSTED-
RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER

ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4
1016573 | CLUSTER, BRAKE, PASSENGER SIDE, WITHOUT BRAKE DRUM
(INCLUDES ITEMS 1 = 14) vovvoooooeoeoeooeoeoeoeoeeeoeoeoeeeeeeeeoeeeeeooeoeeeeeeeeee e 1 1
1016557 | CLUSTER, BRAKE, DRIVER SIDE, WITHOUT BRAKE DRUM
(INCLUDES ITEMS 1 = 14) wovooooooooeooooeoeoeoeoeoeoeoeeeeoeeeeo oo 1 1
1 1011494 PLATE, BACKING, DRIVER SIDE ...v.eoooooooooeeoeeeeooeeeeoeeee oo 1 1
1 1011154 PLATE, BACKING, PASSENGER SIDE w.oovvvoooooooooooeoeooeeoeooeoeoooeeeeeeeeen 1 i
2 1011465 KIT, BRAKE ACTUATOR .ooooooooeoooeoeoeooeoeeeeoeoeoeoeeeoeoeeeeee oo 1 1
3 1011467 KIT, ANCHOR BODY (INCLUDES ITEMS 4 - 9) oo 1 i
4 1011114 NUT, VB X 1 coooeoeoeeeee oo ees e 2 | 2
5 451 WASHER, LOCK, 1/4 oo oo 2 | 2
6 N/A PISTON, ANCHOR ovvoooo oo 2 | 2
7 N/A BOLT, ADJUSTMENT ovooooeooeoeeoeoeoeeoeooeoeoeeeoeeeeeee oo 1 1
8 N/A BODY, ANCHOR .--.oeoooe oo eeeeeeeee oo 1 1
9 1011303 CAP, ADJUSTMENT BOLT oo 1 i
10 | 101146302 PACKAGE, BRAKE SHOE (FOUR PIECES) wrvvooooooeoeoeoeoooeeeeooeeeeee oo 1 i
11 1011466 KIT, SHOE RETAINER (FOUR PIECES) wovvvoooooooeooeoooeoeeeeooeoeeeeeeoeoeeeee oo 1 1
12 1011464 PACKAGE, BRAKE SPRING (FOUR PIECES) w..vvvvoooeeoeoeoeeoeoeoeeeeeeeoeeee s 1 1
13 N/A ARM, BRAKE LEVER .. oo oo 1 i
14 1010850 COVER, DUST oooeeeeoeoeeoeoeeeeeeoeoeoeeeoeeee oo 1 1
15 1011403 | KIT, BRAKE CABLE (FOR VEHICLES WITH SERIAL NUMBERS LOWER THAN

9907-746860 —EQUALIZER DESIGN SHOWN IN DETAIL A ON PAGE 4-8)
(INCLUDES ITEMS 16 = 18) +...eoeveeeeeeeeeseeeeeeeeeeeseeeeesesseeseeeses e seese s ees s eseseeen 2 2
15 102166901 | KIT, BRAKE CABLE (FOR VEHICLES WITH SERIAL NUMBER 9907-746860
AND GREATER—EQUALIZER DESIGN SHOWN IN DETAIL B ON PAGE 4-8)

(INCLUDES TWO EACH OF ITEMS 16 AND 17 AND FOUR EACH OF ITEM 18) ... 1 1
16 1010829 PIN, CLEVIS, 5/16 ..ottt s s 2 2
17 1035 PIN, COTTER, 3/32 X 1 ..o e 2 2
18 1011779 E-CLIP, 1/2 e e e 4 4
19 1013924 NUT, CONE LOCK, GRADE 8, 5/16 - 24 ..o 8 8
20 1014153 BOLT, BRAKE CLUSTER MOUNTING, GRADE 8, 5/16 - 24 X 7/8 ......cccccvevecernenen. 8 8
21 101791101 DRUM, BRAKE ...ttt s 2 2
22 1013207 HANGER, BRAKE CABLE ..o 2 2

1999/2000 Transportation lllustrated Parts List ~ Page 4-5



Page 4-6

1999/2000 Transportation lllustrated Parts List

N

(>

W T




BRAKE PEDAL AND CABLE ASSEMBLY-

TOURALL
ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4
1 | 101990801 | KIT, EQUALIZER AND PIVOT LIMITER (INCLUDES ITEM 2) wrvvooooooooooeoeoeoeeeeo 1 1
2 N/A PIN, EQUALIZER PIVOT oo 1 1
3 | 101865801 | SPACER, EQUALIZER -...ooooooooooooeoeooeoeoeeeeeeeeeeeeeeeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeee, 2 2
4 1242 | NUT, HEX, 516 = 18 ooooooeoeoeoeoeoeoeoeoeoeoeoeeeeeeeeeeeeeeeeeeeeeeeeeeee oo 1 1
5 7473 | NUT, NYLON LOCK, 5/16 = 18 1orooeoeeo oo 5 | s
6 1011403 | KIT, BRAKE CABLE (FOR VEHICLES WITH SERIAL NUMBERS
LOWER THAN 9907-746860 —EQUALIZER DESIGN SHOWN IN DETAIL A)
(INCLUDES ITEMS 8 = 10) vvvvoooooooeoeeoeoeoooeeoeoeooeoeeoeooeeeeeeeoeoeeeeeeeeeeeee 2 2
7 | 102022101 | KIT, BRAKE CABLE (FOR VEHICLES WITH SERIAL NUMBER 9907-746860
AND GREATER—EQUALIZER DESIGN SHOWN IN DETAIL B)
(INCLUDES 2 EACH OF ITEM 8 AND ONE EACH OF ITEMS 9 AND 10) .............. 2 2
8 1011779 E-CLIP, /2 oo 2 2
9 1035 PIN, COTTER, 3/32 X 1 oo oo 2 2
10 1010829 PIN, CLEVIS, 5/16 ooooooeoeeoeoeoeeoeoeoeoeoeoeeeeeeeoeoeeeeeeeeeeeeeeeeeee oo 2 2
11 | 101878201 | KIT, BRAKE PEDAL (INCLUDES ITEMS 12 AND 13) woovooooooooooooooeoeoeoeoeoeo 1 1
12 7716 SCREW, SLOTTED HEX WASHER HEAD, #10 - 16 X 1/2 wovvvvoooeeeooeoooooeoooo 4| 4
13 1013869 PAD, BRAKE PEDAL oo 1 1
14 1013531 | SPRING, BRAKE RETURN -....oooooooooooooeoeoeoeeeoeeeeeeeeeeeeoeeoeoeeeeeeeeeeeeeeeeee, 1 1
15 | 101953101 | ROD, EQUALIZER wooooooooooeooeoeoeoeoeoeoeoeoeoeoeeoeeeeeeeeeeeeeeeeeeeeeee oo 1 1
16 | 101953001 | BOLT, HEX HEAD SHOULDER, 3/8 X 1 woovooooooooooeoeoeoooeoeeeoeoeoeoeeoeeeeeoeeoeee 1 1
17 7473 | NUT, NYLON LOCK, 5/16 = 18 wooooooooooeooeoeoeoeoeeoeoeeoeeoeoeoeeeeeeeeeeeeeeeeeeeeeeeeeeoee 1 1
101187702 | KIT, PARK BRAKE LATCH (INCLUDES ITEMS 18 - 22, AND ITEM 25 ON
PAGE 4-13 OR 4-15) oo 1 1
18 N/A ROD AND PAWL oo 1 1
19 1017029 PIN, COTTER, 7/64 X 1/2 oo 1 1
20 1010877 NUT, PUSH, 5/16 oo oo 1 1
21 1010805 SLEEVE, PARK BRAKE ROD ..o 1 1
22 1010932 JOINT, BALL, 14 = 28 ooooeeeeeeeeeeeoeoeeoeoeoeoeoeoeoeeoeeoeeeeeeeeeeeeeeeeeeeeeeeeeee 1 1
23 1010933 | SPRING, PARK BRAKE TORSION woovvooooooooeoeoeoeeoeoeoeoeoeoeoeeoeoeoeeoeeeeeeoee, 1 1
24 1010927 | SPACER, PARK BRAKE .....oooooooeeoeoeooeeoeoeoeeeoeeeeeoeeoeoeeeoeeoeeeeeeeeoeeeeeoeeee oo 1 1
25 1010878 | BUMPER, RUBBER ...... . ooooooooeoeoooooooeoeeeeeeeeeeeeeeoe oo oo 1 1
26 1028 | NUT, HEX, 14 = 20 oooooooeeoeoeoeoeoeoeoeoeoeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee oo 1 1
27 1011402 | PACKAGE, BRAKE MOUNTING BLOCK (CONTAINS UPPER AND LOWER
FOR LEFT AND RIGHT SIDES) oo
28 1241 | WASHER, FLAT, 5/16 oovvooooeoeoeeoeoeeoeeeeoeooeoeeeeoeeoeeeee oo 5| 5
29 1010921 | SCREW, HEX HEAD CAP, 5/16 = 18 X 21/2 ovvoooooooooeoeoeoooeoeoeooeoeoeeooeeeeeeoeoe
30 | 101990801 | EQUALIZER (FOR VEHICLES WITH EQUALIZER DESIGN SHOWN IN
DETAIL B) oo 1 1
31 1011418 | KIT, PARK BRAKE PEDAL (INCLUDES ITEMS 32 - 35) ooovvooooooooooeooooeooeooo 1 1
32 1032 BUSHING, NYLON oo 2 2
33 7716 SCREW, SLOTTED HEX WASHER HEAD, #10 16 X 1/2 vvvvvvvoooeeeooooeooeooo 2 2
34 1013876 NUT, PUSH, 3/8 oo 1 1
35 1013870 PAD, PARK BRAKE oo 1 1

1999/2000 Transportation lllustrated Parts List ~ Page 4-7



Page 4-8 1999/2000 Transportation lllustrated Parts List



BRAKE PEDAL AND CABLE ASSEMBLY-
RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER

ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4
1 1242 | NUT, HEX, 516 = 18 wooveeeeeooeoeoeoeoeoeeoeeeeeoeoeoeeeeeeoee oo oo 1 1
2 | 101865301 | SPACER, EQUALIZER w..oooooooooooooooeoooeoeeeoeeeeeeeeeeeeoeeoeeeeoeeeeeeeeeeeeeeeeeeeo 2 2
3 1017211 | KIT, EQUALIZER AND PIVOT LIMITER (INCLUDES ITEM 4) wovvoooooooooooeooeoooo 1 1
4 N/A PIN, EQUALIZER PIVOT oo 1 1
5 7473 | NUT, NYLON LOCK, 5/16 = 18 1ovoooreeo oo 5 | s
6 1011403 | KIT, BRAKE CABLE, REAR (FOR VEHICLES WITH SERIAL NUMBERS
LOWER THAN 9907-746860 —EQUALIZER DESIGN SHOWN IN DETAIL A)
(INCLUDES FOUR EACH OF ITEM 9 AND TWO EACH OF ITEMS 10 AND 11) ... | 1 1
7 | 102166901 | KIT, BRAKE CABLE, REAR (FOR VEHICLES WITH SERIAL NUMBERS
9907-746860 AND GREATER—EQUALIZER DESIGN SHOWN IN DETAIL B)
(INCLUDES TWO EACH OF ITEM 9 AND ONE EACH OF ITEMS 10 AND 11) ....... 1 1
8 | 101874601 | KIT, BRAKE CABLE, FRONT (INCLUDES ITEMS 9 = 11) oo 1 1
9 1011779 E-CLIP, 1/2 oo 4| 4
10 1035 PIN, COTTER, 3/32 X 1 oo 4| 4
11 1010829 PIN, CLEVIS, 5/16 oo 4| 4
12 | 101878201 | KIT, BRAKE PEDAL (INCLUDES ITEMS 13 AND 14) wooooooooooooeoooooeoeoeoeoeo 1 1
13 7716 SCREW, SLOTTED HEX WASHER HEAD, #10 = 16 X 1/2 wovvooooooooooooeoooeoeooeo 4| 4
14 1013869 PAD, BRAKE PEDAL oo 1 1
15 1013531 | SPRING, BRAKE RETURN -....ooooooooeooeoeoeoeoeoeeeeeeeeeoeoeeoeeoeoeeoeeeoeoeeeeeeee, 1 1
16 | 101953001 | BOLT, HEX HEAD SHOULDER, 3/8 X 1 woovooooooooooeoeooooeoeeeoeoeoeeeeoeoeeeeeeeoeee 2 2
17 7473 | NUT, NYLON LOCK, 5/16 = 18 wooooooooooeooeoeoeoeoeeoeoeeoeeoeoeoeeeeeeeeeeeeeeeeeeeeeeeeeeoee 2 2
18 | 101953101 | ROD, EQUALIZER, FRONT oo 1 1
19 | 101953103 | ROD, EQUALIZER, REAR oo 1 1
101187702 | KIT, PARK BRAKE LATCH (INCLUDES ITEMS 20 - 24 AND ITEM 25 ON
PAGE 418 OR 415) ..o 1 1
20 N/A ROD AND PAWL oo 1 1
21 1017029 PIN, COTTER, 7/64 X 1/2 oo oo 1 1
22 1010877 NUT, PUSH, 5/16 oorooooeoeoeoeoeoeoeoeeoeeoeeoeeeeeeeeoeeeeeeeeeeeeeeeeee oo 1 1
23 1010805 SLEEVE, PARK BRAKE ROD ..o 1 1
24 1010932 JOINT, BALL, 1/4 < 28 ooooooeeeeoeoeoeeoeoeoeoeeeeeeoeeeeeeoeeoeeeeeeeeeeee oo 1 1
25 1010933 | SPRING, PARK BRAKE TORSION oovvooooooooeoeeeeeeoeoeoeooeoeeoeoeeeeoeoeoeoeeeee 1 1
26 1010927 | SPACER, PARK BRAKE ......oooooeooeoeoeoeoeeoeeoeeeeeeeeeeeeeeeeoeeeeoeeeeeeeeeeeeeeeeee, 1 1
27 1010878 | BUMPER, RUBBER ...... - oo oo, 1 1
28 1028 | NUT, HEX, 1/4 = 20 oooooeeoeeeoeoeoeoeoeoeeeoeeeoeeoeoeeeeoeeeoeeeeeeeeeeeeeeeee oo 1 1
29 1011402 | PACKAGE, BRAKE MOUNTING BLOCK (CONTAINS UPPER AND LOWER
FOR LEFT AND RIGHT SIDES) vvvvoooe oo 1 1
30 1241 | WASHER, FLAT, 5/16 oooooooooeoeeoeoeoeoeoeoeoeoeoeeeeeeeoeoeeeoeeeeeeeeeeeeee oo 1 1
31 1010921 | SCREW, HEX HEAD CAP, 5/16 = 18 X 2-1/2 woooooooooooeoeoeoeoeoeoeoeoeoeoeoeoeoeo 4| 4
32 | 101990801 | EQUALIZER (FOR VEHICLES WITH EQUALIZER DESIGN SHOWN IN DETAILB) | 1 1
33 1011418 | KIT, PARK BRAKE PEDAL (INCLUDES ITEMS 34 - 37) wooooooooooooooeoooeoooooeeoo 1 1
34 1032 BUSHING, NYLON oo 2 2
35 7716 SCREW, SLOTTED HEX WASHER HEAD, #10 <16 X 1/2 wovovooooooooooooooeooooooeo 2 2
36 1013876 NUT, PUSH, B/8 oo 1 1
37 1013870 PAD, PARK BRAKE . oeeoeoeeeoeoeoeeoeoeeeoeeeeeeeeoeoeeeeeeeeeeeeeeeeoeeeeeeee e 1 1
38 | 101976801 | PLATE, RETAINER .....ooooooooeoeoeooeoeoeoeoeeoeeeeeeeeeeeoeeeeeeee oo 2 2

1999/2000 Transportation lllustrated Parts List ~ Page 4-9






FRONT BRAKE ASSEMBLY-
RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER

QTY | QTY
ITEM PART NO. DESCRIPTION GAS | ELEC

1.2 3 4

1016573 CLUSTER, BRAKE, PASSENGER SIDE, WITHOUT BRAKE DRUM

(INCLUDES ITEMS 1 = T4) et 1 1
1016557 CLUSTER, BRAKE, DRIVER SIDE, WITHOUT BRAKE DRUM

(INCLUDES ITEMS 1 = T4) ittt 1 1

1 1011154 PLATE, BACKING, PASSENGER SIDE .........ccocoiiiiiiiiiiic e 1 1

1 1011494 PLATE, BACKING, DRIVER SIDE .........cooiiiiiieii e 1 1
2 1011465 KIT, BRAKE ACTUATOR ..o e e e 1 1
3 1011467 KIT, ANCHOR BODY (INCLUDES ITEMS 4 - 9) ...ccoiiiiiiiiiie e 1 1
4 1011114 NUT, MB X T e 2 2
5 451 WASHER, LOCK, 1/4 ..o e 2 2
6 N/A PISTON, ANCHOR ... e e 2 2
7 N/A BOLT, ADJUSTMENT ...ttt 1 1
8 N/A BODY, ANCHOR ... e 1 1
9 1011303 CAP, ADJUSTMENT BOLT ..o 1 1
10 101146302 PACKAGE, BRAKE SHOE (FOUR PIECES) ......ccooiiii e 1 1
11 1011466 KIT, SHOE RETAINER (FOUR PIECES) .....ccceiiiiiiiieiierreeee e 1 1
12 1011464 PACKAGE, BRAKE SPRING (FOUR PIECES) ......cccccoiiiiiiiiiiiic s 1 1
13 N/A ARM, BRAKE LEVER .......oii 1 1
14 1010850 COVER, DUST ...ttt 1 1
15 101874601 KIT, BRAKE CABLE, FRONT (INCLUDES ITEMS 16, 17 AND 18) ....ccccovviiiiieen. 1 1
16 1010829 PIN, CLEVIS, 5/16 ..o e 4 4
17 1035 PIN, COTTER, 3/32 X 1 ... e s e 4 4
18 1011779 E-CLIP, 1/2 e e e e e 4 4
19 101872701 NUT, HEX, 5/16 = 24 ...t 8 8
20 7174 WASHER, LOCK, 5/168 X 24 ......ceeiiiiiiiii e 8 8
21 101869001 WASHER, CONE, 5/16 ... e e s e 8 8
22 1017232 SCREW, HEX HEAD CAP, 5/16 - 24 X 1 .o 8 8
23 1011137 DRUM, BRAKE ... oottt s 2 2

NOTE: SEE PAGE 5-11 FOR FRONT BRAKE CABLE CLAMP AND BRACKET.

1999/2000 Transportation lllustrated Parts List ~ Page 4-11



(=
+

1=

Page 4-12 1999/2000 Transportation lllustrated Parts List



ACCELERATOR PEDAL ASSEMBLY-
ELECTRIC TOURALL AND ALL GASOLINE VEHICLES

ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4
1 1017696 | SUB-ASSEMBLY, ACCELERATOR PEDAL (INCLUDES ITEMS 2 AND 3) oooooo....... 1 1
2 1013871 PAD, ACCELERATOR PEDAL ..o 1 1
3 7716 SCREW, SLOTTED HEX WASHER HEAD, #10 = 16 X 1/2 wovvooooooooooooeoeoeoeooeoo 4| 4
4 1624 | SCREW, HEX HEAD CAP, 3/8 < 16 X 1-1/2 ooooooooooooooooeoeeoeoeoeeoeoeeoeoeeeoeoeoeeeoeeeeeeoeo 1 1
5 334 | WASHER, FLAT, /8 oo oo 2 2
6 | 102026001 | KIT, ACCELERATOR PIVOT ROD (INCLUDES ITEM 7) oo 1 1
7 1011700 TS Yo =1 W 1 1
8 | 101818801 | STUD, BALL oo, 1 1
9 1017424 | BEARING, PIVOT SUPPORT .ooooooooooeeooooeoeoeoeeooeoeeeoeeeeoeoeeeeeeoeeeeoeeee oo 1 1
10 | 101966901 | NUT, FLANGE, 1/4 = 28 oooooooooooeoeoeoeoeoeeoeoeeeeeeeeeeoeoeoeoeoeeeeeeeeeeeee oo 1 1
11 | 101817401 | RETAINER, SPRING ooooooooooooooeoeoeeoeoeoeoeoeoeoeoeeeeeoeoeoeeeeeeeeeeeeeeeee oo oo 1 1
12 | 101796201 | SPRING, RETURN ooooooooooooeoeoeoeoeeoeoeoeoeoeoeoeeeeeeeeeeeeeeeeeeeeeeeee oo 1 1
13 017878 | CUP, SPRING .ooooooeeoeoeoeoeeeoeeeeoeoeeeeeeeeeoeeee oo 1 1
14 1017380 | BUMPER, RETURN SPRING ....ovoooooooooooooooeeeeeeeeeeo oo 1 1
15 1241 | WASHER, FLAT, 5/16 oooooooooooeoeeoeoeoeoeeoeoeoeoeeeeeeoeoeeeoeeeeeeeeeeeeee oo 1 1
16 7473 | NUT, NYLON LOCK, 5/16 = 18 wooooooooooeeoeoeoeeeoeoeoeoeeoeeoeeoeeoeeeeeeeeeeeeeeeeeeeeeeeeeeoee 1 1
17 | 101871901 | (ASSEMBLY, ACCELERATOR ROD (ELECTRIC TOURALL ONLY)
(INCLUDES ITEMS 18 AND 19) oo 1
17 | 101912401 | ASSEMBLY, ACCELERATOR ROD (GASOLINE TOURALL ONLY)
(INCLUDES ITEMS 18 AND 19) oo 1
17 | 101674702 | ASSEMBLY, ACCELERATOR ROD (GASOLINE RESORT VILLAGER,
TRANS-PORTER/TRANS-SENDER ONLY) (INCLUDES ITEMS 18 AND 19) ... 1
18 1011084 NUT, UNF HEX JAM, /4 = 28 —oooooooeoeoeoeoeeeeoeoeoeoeoeoeeeeeeeeeoeoeoeeeeeeee e 2 2
19 1011734 JOINT, SPRING-LOADED BALL oo 2 2
20 8754 | NUT, NYLON LOCK, 3/8 = 16 wooooooooooooeoeoeoeoeoeoeoeeoeoeoeoeoeoeoeeeeeeeeeoeoeeeeeeeeeeeeeeoee 2 2
21 8233 | NUT, NYLON LOCK, 1/4 = 20 woooooooooeoeooeoeoeeoeoeeoeeoeoeeeoeoeeeoeoeoeeeeeoeeeeee oo 4| 4
22 1014007 | WASHER, FLAT, TYPE B, 14 woovooooooeoeoeeoeoeeeoeoeeeeooeoeoeeeoeoeeeeeeeeeoeeeeee oo 4| 4
23 1011694 | SUPPORT, ACCELERATOR PIVOT ROD eoooooooooooooooeoeoeoeoeoeoeeoeeeoeeoeee 2 2
24 | 101861901 | SCREW, HEX HEAD CAP, 1/4 < 20 X 1-1/8 wooooooooooooooeoeooeoeoeoeeoeoeeoeoeoeee 4| 4
101187702 | KIT, PARK BRAKE LATCH (INCLUDES ITEM 25 BELOW,
AND ITEMS 18 - 22 ON PAGE 4-7 OR ITEMS 20-24 ON PAGE 4-9) w....ovvvvoooooo. 1 1
25 N/A RACHET, PARK BRAKE ..oooooooooooeoeooeoeoeeeoeoeoeoeeoeeeoeeeee oo 1 1

1999/2000 Transportation lllustrated Parts List ~ Page 4-13



Page 4-14

1999/2000 Transportation lllustrated Parts List



ACCELERATOR PEDAL ASSEMBLY- ELECTRIC
RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 1017696 SUB-ASSEMBLY, ACCELERATOR PEDAL (INCLUDES ITEMS 2 AND 3) ......cccceovviiiiiiiine 1
2 1013871 PAD, ACCELERATOR PEDAL .....ouiiiiii e e s 1
3 7716 SCREW, SLOTTED HEX WASHER HEAD, #10 - 16 X 1/2 ..o 4
4 1624 SCREW, HEX HEAD CAP, 3/8 - 16 X 1-1/2 ..ooiee e 1
5 334 WASHER, FLAT, 3/8 ...t e e s 2
6 102026001 KIT, ACCELERATOR PIVOT ROD .....coiiiiiiiii i s 1
7 7473 NUT, NYLON LOCK, 5/16 - 18 ... e s s 1
8 101862001 SCREW, HEX HEAD CAP, 1/4 - 20 X 1-3/8 ...ooiieiie e 2
9 1017424 BEARING, PIVOT SUPPORT .....cciiiiiii s 1
10 1015661 NUT, FLANGE LOCK, 1/4 = 20 .....oiiiii i 1
11 101817401 RETAINER, SPRING ... ..o s s 1
12 101796201 SPRING, RETURN ...t s 1
13 1017378 CUP, SPRING ... e e b 1
14 1017380 BUMPER, RETURN SPRING ... 1
15 1017400 LEVER, ACTUATOR ... oo e e e s s 1
16 101804201 WASHER, PLASTIC, 1/2 ... e 1
17 1017743 COVER, ACCELERATOR .....coiiiiiiii e e s 1
18 8233 NUT, NYLON LOCK, 1/4 =20 ..o s 5
19 1014007 WASHER, FLAT, TYPE B, 1/4 ... e e 4
20 101804301 SCREW, HI-LO HEX HEAD, #8 - 18 X 1/2 ...eiiiei e 2
21 1011694 SUPPORT, ACCELERATOR PIVOT ROD .....ccciiiiiiiiiiiici s 1
22 101861901 SCREW, HEX HEAD CAP, 1/4 - 20 X 1-1/8 ...eeiee e 4
23 1241 WASHER, FLAT, 5/16 ... e e s s 1
24 8754 NUT, NYLON LOCK, 3/8 X 16 ....eeeieiiieieeieiet it 2
101187702 KIT, PARK BRAKE LATCH (INCLUDES ITEM 25, AND ITEMS 18 - 22 ON
PAGE 4-7 OR ITEMS 20-24 ON PAGE 4-9) .....ooiiiiiieiece e s 1
25 N/A RACHET, PARK BRAKE ..ot s 1

1999/2000 Transportation lllustrated Parts List ~ Page 4-15






FRONT AND REAR SUSPENSION

STEERING,




Page 5-2 1999/2000 Transportation lllustrated Parts List



STEERING COLUMN

ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4
1 1013861 | JOINT, COMPOUND STEERING (INCLUDES ITEMS 2 AND 3) oo 1 1
2 1017226 SCREW, HEX HEAD CAP, M8 X 1.25 X 30MM ..vovooooooooeoeooeoooeoooeoeoeooeoeoeoeee 3| s
3 7174 WASHER, LOCK, 5/16 wvvvvveooeooeoeooeoeoeoeeoeeeeeeeeoeeoeoeoeeeeeeeeeeeoeeeeeeeeeeeeeeeeeeeeoeo 3| 3
4 | 101984801 | KIT, STEERING COLUMN MOUNTING BRACKET oooooooooooooeooeooooooeo 1 1
5 1016663 | SCREW, PHILLIPS, TYPE A, #12 < 11 X 5/8 woovoooooooooeoeoeoeoeoeoeeooeoeoeeeeoooeeeeeeeee 2 2
6 1016269 | SCREW, HEX WASHER HEAD THREAD-FORMING, 5/16 - 18 X 2 ..ooooooooooorooooooooe 2 2
7 334 | WASHER, FLAT, B/8 woooooooooeoeeeeeeeeeeeeeoeoeoeoeoeoeeeeeeeeeeeeeeoeoeeeeeeeeeeeeeeeeeeeeeeeeeee oo 4| 4
8 1016183 | SCREW, HEX HEAD CAP, 3/8 < 16 X 7 woovvoooooeeoeooooooeoeeoeeoeeoeoeoeoeeeoeoeeeee 2 2
9 8754 | NUT, NYLON LOCK, 3/8 = 16 woovvooooeeoooooeoeeeeooeooeeeoeoeoeoeeeeoeeoeeeeeeoeeeeee oo 2 2
10 1014288 | SCREW, HEX WASHER HEAD THREAD-FORMING, 5/16 - 18 X 3/4 .....ooooovovvoooo. 1 1
11 1011697 | WASHER, FLAT, 516 X .v.voeoooooeooeoeoeoeoeoeeeeeeeeeeee oo 1 1
12 1012499 | BOOT, STEERING COLUMN -..oooooooeooeoeoeoeoeoeoeeeeeeeeoeeoeeeeoeeeeeeeoeeeeeeeeee, 1 1
13 1016181 | ASSEMBLY, STEERING COLUMN (TOURALL,
TRANS-PORTER/TRANS-SENDER) (INCLUDES ITEMS 14 = 24) ...oooooooooooooo. 1 1
13 1017313 | ASSEMBLY, STEERING COLUMN (RESORT VILLAGER ONLY)
(INCLUDES ITEMS 14 = 28) woooooooooooooeoeoeoeeoeoeoeoeeeeeoeoeoeoeoeeeeeeeeeeeeee 1 1
14 1014216 KIT, STEERING COLUMN REBUILD (INCLUDES ITEMS 15 - 24) ..oovvvooooooo. AR | AR
15 1012605 RING, RETAINING vvvvvooooeoeoeeoeeoeoeoeoeoeoeoeoeoeoeeeeeeeeeeeeeeeeeoeeeeeeeeeeeeeeeo 1 1
16 1012604 WASHER, STEEL, 5/8 oo 1 1
17 1014217 SPRING, COMPRESSION ..o 1 1
18 1014125 V=0 c =2 2 2
19 1014213 ASSEMBLY, BEARING: ..o 2 2
20 1014126 SEAT, BEARING oo 2 2
21 1015545 SHAFT, STEERING COLUMN oo 1 1
22 1016622 COLUMN, ALUMINUM STEERING: —.voovoeooooeoeoeoeooeoeeeoeoeoeoeeoeeeeeoeoe 1 1
23 1014214 RING, RETAINING wvvvvoooooeoeoeeoeeoeoe oo 1 1
24 1014211 SEAL, BEARING ..o 1 1
25 1016263 | COVER, STEERING COLUMN -.oooooooooooeooeeoeoeoeeeeeeeeoeoeeeoeoeeoeeeoeoeeeeeeee, 1 1
26 1016156 | WHEEL, STEERING oo oo 1 1
27 1017278 | NUT, NYLON LOCK, 5/8 = 18 .ooooooooooooooeooeooeoeeeeeeeeeoeeeeeeeeeeeeeeeeeeeeeeeeeeeee 1 1
28 | 101615502 | PLATE, SCORECARD ....ooooooooooeoeooeeoeeeeeeeeeeeeeeeeeeeeee e 1 1
29 1011578 | WASHER, FLAT, TYPE B, 5/16 (RESORT VILLAGER ONLY) wvvvvooore oo 1 1

1999/2000 Transportation lllustrated Parts List ~ Page 5-3



Sy P

ol

Page 5-4 1999/2000 Transportation lllustrated Parts List

(=)

@ /(
g
OIS °@
/ \




STEERING GEAR ASSEMBLY

ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4

101878302 | ASSEMBLY, STEERING GEAR BOX (INCLUDES ITEMS 1 - 20) «..ooovoovreseooeeorr. 1 1

1 1013035 SEAL, DUST, PASSENGER SIDE ......-ooooeoeooeooeoeoeeoeoeeeeoeeoeeeoeeeeeee e 1 i
2 8990 TIE, WIRE oo oo eeee e 2 | 2
3 | 101880201 ASSEMBLY, INNER BALL JOINT ooooooeoeooooeeoeoeoeoeeeeooeoeeeee oo 1 1
4 | 101880301 WASHER, TAB. -..ooooo oo eeeee oo eeeee oo 1 1
5 N/A BOX, STEERING GEAR ..oooooooooooeeoeoeoeeeee oo 1 i
6 N/A BEARING, LOWER PINION <oooooooooooeoeoeoeoeoeoeeoeoeoeeeeoeoeeeoeeee oo 1 i
7 N/A PINION, STEERING: .vvvvooooooooeoeoeoeoeeeeeeooeoeeeee oo 1 1
8 | 101879401 BEARING, UPPER PINION ....oooooooo oo 1 1
9 | 101879901 RING, C-TYPE STOP .-oooooooeooeeoeoeoeeeeoeoeeeeee oo 1 1
10 1013051 RING, SNAP oo oo 1 1
11 1013052 SEAL, DUST, STEERING PINION .- 1 1
12 | 101879701 GUIDE, STEERING RACK oo eeeeoeeoe oo eeeeeee oo 1 1
13 | 101879801 SPRING, YOKE .oooooo oo oo eeeee oo 1 1
14 1013044 NUT, LOCK, RACK SCREW. .ooooooo oo 1 i
15 N/A SCREW, RACK GUIDE +...eoooooeeoeooeooeoeeoeoeoeeeeoeoeoeeeeoeoeee oo 1 1
16 N/A RACK, STEERING .-.--oeoooeo oo eeeee e 1 1
17 | 101879501 WASHER, STOP ..oooooeoeoeoooeoeeeeeeeo oo 1 1
18 | 101879601 RING, C-TYPE STOP --ooooooeoeoeeeoeeoeoeeoeeeoeeeeeoeo oo 1 1
19 | 101880001 SEAL, DUST, DRIVER SIDE wvvvvoooooeoeeoooeooeeeoeoeoeoeeeooeoeee oo 1 1
20 | 101880101 RING, RETAINING: -.--oeeoooooeoeeeee oo oo 1 1
21 1035 | PIN, COTTER, 3/32 X 1 wooooooooeeeeoeoeoeoeoeeoe oo 1 1
22 7540 | BALL JOINT, LEFT-HAND THREAD (INCLUDES ITEMS 23, 24 AND 25) .............. 1 1
23 1015597 FITTING, THREAD-FORMING GREASE, 1/4 = 28 ..oooooooooooooooeoeeoooooeoeooooo 1 i
24 7602 NUT, HEX SLOTTED, 3/8 = 24 vovoooooeoeoeoe oo oo 1 1
25 1011930 BOOT, DUST covveeeeeeoeoeoeeeeeeeee oo eeeeee oo eeeeeee oo 1 1
26 7566 | NUT, HEX, LEFT-HAND THREAD, 1/2 = 20 wooooooooeoooooeoeoeoeooeeoeeoeoeoeeeeeeeeeoee 1 i
27 1012467 | LINK, RACK AND PINION DRAG oo 1 1
28 1013042 | NUT, HEX, M2 X 1.75 oooooooooeeeoeeeeeeeee oo 1 1
29 1624 | SCREW, HEX HEAD CAP, 3/8 - 16 X 1-1/2 orrroooooeooeoooooeoeeeeooeoeoeeeeoe oo 3| 3
30 334 | WASHER, FLAT, /8 oo oo 3| 3
31 8754 | NUT, NYLON LOCK, 3/8 = 16 wovvoooeoeeo oo 3| 3

1999/2000 Transportation Illustrated Parts List ~ Page 5-5



Page 5-6 1999/2000 Transportation lllustrated Parts List



FRONT SUSPENSION, UPPER-
TOURALL

ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4
1 1016353 | ASSEMBLY, DELTA A-PLATE (INCLUDES ITEMS 2, 3 AND 4) w.ooooooooooeoooeoo 2 | 2
2 1016346 BUSHING, URETHANE ...ooooooooooooeooeoeoeeeoeoe oo 6 | 6
3 1016350 SLEEVE, DELTA OUTER oooooooooooooeoeooeoeeeeeoe oo 1 i
4 1016349 SLEEVE, DELTA INNER ..ooooooeoeooeoeoeooeooeoeoeeoeoeoeeeeooeoeee oo 2 | 2
5 8754 | NUT, NYLON LOCK, 3/8 - 16 woovrreroeeeeoeeeeeeoeeeeee oo eeeeeeseeseeeeee oo 8 | 8
6 1010200 | SCREW, HEX HEAD CAP, 3/8 - 16 X 4-1/% ovvvooooooooeoeeoeooeoeeeeooeoeeeeeoeeee e 4| 4
7 1308 | NUT, HEX, 1/2 = 20 wooooeoeoeeeoeoeoeeoeeoeoeeeeoeo oo 1 1
8 1624 | SCREW, HEX HEAD CAP, 3/8 < 16 X 1-1/2 errrroooooeoeooooeoeeoeoeoooeoeeeeoeeeeeeoseeeeo 2 | 2
9 1010138 | NUT, DIMPLED LOCK, 3/8 - 16 v oeeooesoeeoeeoee oo eeeeeee s 4| 4
10 2402 | SCREW, HEX HEAD CAP, 3/8 - 16 X 21/& woovvooooeoe oo 4| 4
11 1010219 | ROD, TIE oo 1 1
12 7555 | NUT, HEX, LEFT-HAND THREAD, 1/2 = 20 woooooooooooooeooeoeooeoeoeeooeoeeeeeeeeeee s 1 1
13 7540 | BALL JOINT, LEFT-HAND THREAD (INCLUDES ITEMS 19, 20 AND 21) oo.......... 1 1
14 1017266 | STRAP, A-PLATE .oooooooooeoooeoeoeeee oo 2 | 2
15 1014235 | SHOCK ABSORBER, FRONT .oooooooooeooeooeoeoeeoeooeoeeeeeoeoeeeeee oo 2 | 2
16 1010124 | PLATE, SPRING MOUNTING: wovvvvoooooeoeoooeoeeoeeoeoeoeeeooeoeeee oo 1 1
17 1016385 | ASSEMBLY, DELTA SHOCK AND GEAR SUPPORT ....ooooooeeeeoeoeeoeeoeeeeeseee 1 1
18 7539 | BALL JOINT (INCLUDES ITEMS 19, 20 AND 21) +.ooooooooooooooooeeoeoeoeoeoeeoe 1 i
19 1015597 FITTING, THREAD-FORMING GREASE, 1/4 = 28 oooooooooooooooooooeoeoeo 1 i
20 1011930 SEAL, DUST oo oo 1 1
21 7602 NUT, SLOTTED HEX, 3/8 = 24 .ooooooooo oo oo 1 1
22 1035 | PIN, COTTER, 3/32 X 1 wooooooooeeeeoeoeoeoeeeeooe oo eeeee oo 2 | 2

1999/2000 Transportation lllustrated Parts List ~ Page 5-7



Page 5-8 1999/2000 Transportation lllustrated Parts List



FRONT SUSPENSION, LOWER-
TOURALL

ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4

1 1010348 | ASSEMBLY, SPINDLE, DRIVER SIDE (INCLUDES ITEMS 3, 4 AND 5) c.oooo.......... 1 1

2 1010347 | ASSEMBLY, SPINDLE, PASSENGER SIDE (INCLUDES ITEMS 3, 4 AND 5) .......... i 1

3 8067 BUSHING, BRONZE SPINDLE oo 1 i

4 7048 BUSHING, BRONZE .....oooooooooeooooeoeeoeoeooeoeeeee oo 1 1

5 1015597 FITTING, GREASE, 1/4 = 28 ...ooooooooooeooeoeoe oo oo 1 1

6 1012030 | SPRING, TAPERED LEAF ...oooooooooooooeeeeeoeoeoeoeeeeeo oo 1 1

7 8745 | ECCENTRIC wovvvoooooeoeeeoeoeoeeeeeoeoeoeeeeeeeeoeeee oo oo 1 1

8 706 | NUT, HEX, B/8 < 16 ooooooeooeoeoeoeeooeoeoeeeoeoeoeeeee oo 1 1

9 1011892 | KIT, HUB ASSEMBLY (INCLUDES ITEMS 10 = 13) -vooovoooooeeeeeeoeoeeoeeeoee e 2 | 2
10 1011393 PACKAGE, HUB BEARING ...oooooooo oo oo 2 | 2
11 1011304 STUD, LUG, 1/2 = 20 oo oo 4| 4
12 1013135 SEAL, DOUBLE LIP oo 1 1
13 1011887 COVER, DUST oooooeeoeeoeeeeeoeeeeeeeee e eeeee oo eeeee e 1 1
14 8754 | NUT, NYLON LOCK, 3/8 = 16 worrrooorooo oo 4| 4
15 1016387 | SCREW, HEX HEAD CAP, 3/8 - 16 X 2-3/4 oovvoooooooooeooooeoeeoeoeoeoeoeeooeoee oo 2 | 2
16 1016384 | CLEVIS, UPPER DELTA w..ooooooooeoooeoooooeeeeeoeooeoeeeoe oo eeoeeeeee e eoeseee e 2 | 2
17 | 101903101 | NUT, NYLON LOCK, 1/2 = 20 rovooooooeoeoeeoeo oo eeeeeee e 2 | 2
18 1010028 | WASHER, FLAT, 172 wooooooe oo oo ee e 2 | 2
19 1010150 | BEARING, THRUST oo oo 2 | 2
20 1016389 | WASHER, KINGPINWAVE ...oovooooooeooeoeoooeoeeoeooeoeoeeeooeoeee oo 2 | 2
21 1010984 | NUT, LUG oooooeoooeeoeeee oo eeeeeee e eeeeee oo 8 | 8
22 1010005 | WASHER, FLAT, 3/4 —ooooooo oo oo 2 | 2
23 7840 | NUT, HEX SLOTTED, 3/4 = 16 woooooooo oo 2 | 2
24 7910 | PIN, COTTER, 5/32 X 1 oooooooooooooeoeoeeeoeooeoeeeee oo 2 | 2
25 8755 | SCREW, HEX HEAD CAP, 3/8 = 16 X 3-3/8 ..ovvvvvoooerooeeeeoeoeeeeee oo 2 | 2
26 1016386 | KINGPIN oo oo esee oo 2 | 2
27 1015583 | BUSHING, URETHANE ...-oooooooooeoooooeeoeeoeooeoeeeeoeooeeeeeeeeoeeeeee oo 4| 4
28 1012303 | BUSHING, STEEL woooooooooooeoeoeeeooeoeeeeeeeeoeoeeee oo e 2 | 2
29 1014276 | PLATE, FRONT SPRING RETAINER ..ooorroorooeeooeoeeoeee oo 1 1
30 1624 | SCREW, HEX HEAD CAP, 3/8 < 16 X 1-1/2 oo 4| 4
31 857 | WASHER, LOCK, 3/8 - oooooooooeoeoeo oo oo eoeeeeee oo 4| 4
32 706 | NUT, HEX, B/8 < 16 oooooeooooeoeoeoeeooeoeoeeeeeoeooeeee oo 4| 4

1999/2000 Transportation lllustrated Parts List ~ Page 5-9



Page 5-10 1999/2000 Transportation lllustrated Parts List



FRONT SUSPENSION, UPPER-
RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER

ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4
1 1016353 | ASSEMBLY, DELTA A-PLATE (INCLUDES ITEMS 2, 3 AND 4) w.ooooooooooeoooeoo 2 | 2
2 1016346 BUSHING, URETHANE ...ooooooooooooeooeoeoeeeoeoe oo 6 | 6
3 1016350 SLEEVE, DELTA OUTER oooooooooooooeoeooeoeeeeeoe oo 1 i
4 1016349 SLEEVE, DELTA INNER ..ooooooeoeooeoeoeooeooeoeoeeoeoeoeeeeooeoeee oo 2 | 2
5 8754 | NUT, NYLON LOCK, 3/8 - 16 woovrreroeeeeoeeeeeeoeeeeee oo eeeeeeseeseeeeee oo 1| 11
6 1016385 | ASSEMBLY, DELTA SHOCK AND GEAR SUPPORT .....ooooooooooooooeoeeeoeoeoeeeoeeen 1 i
7 1308 | NUT, HEX, 1/2 = 20 ooooeoeoeoeoeoeoeoeoeeoeoeeeeeoeoeoeeeeeoeeee oo 1 1
8 8861 | SCREW, HEX HEAD CAP, 3/8 - 16 X 2-3/4 wovvoooooooeooooeoeoeoeooeoeeeoeoeoeeeeoeeeoe 2 | 2
9 1010138 | NUT, DIMPLED LOCK, 3/8 - 16 v oeeooesoeeoeeoee oo eeeeeee s 2 | 2
10 2402 | SCREW, HEX HEAD CAP, 3/8 - 16 X 21/& woovvooooeoe oo 4| 4
11 1010219 | ROD, TIE oo 1 1
12 7555 | NUT, HEX, LEFT-HAND THREAD, 1/2 = 20 woooooooooooooeooeoeooeoeoeeooeoeeeeeeeeeee s 1 1
13 7540 | BALL JOINT, LEFT-HAND THREAD (INCLUDES ITEMS 18, 19 AND 20) ............... 1 1
14 1017266 | STRAP, A-PLATE .oooooooooeoooeoeoeeee oo 1 1
15 | 101870601 | SHOCK ABSORBER, FRONT ooooooooooooeoooeoeooooeoeooeeoeeeeoe oo 2 | 2
16 1010124 | PLATE, SPRING MOUNTING: wovvvvoooooeoeoooeoeeoeeoeoeoeeeooeoeeee oo 3| 3
17 7539 | BALL JOINT (INCLUDES ITEMS 18, 19 AND 20) .. .ooooooooreoeeeeeooeeeeeeeeseees oo 1 1
18 1015597 FITTING, THREAD-FORMING GREASE, 1/4 = 28 ....ooooooooooooooeoeooooeeoeoeo 1 i
19 1011930 SEAL, DUST oo oo 1 1
20 7602 NUT, SLOTTED HEX, 3/8 24 oovooooooeoeoooeoeoeoeooeoeoeeeooeoeoeee oo 1 1
21 1085 | PIN, COTTER, /32 X 1 ovvooooooeeeoeeees oo eeeeeee oo eeeeee e eeeeee s eeeeee oo 2 | 2
22 320 | SCREW, HEX HEAD CAP, 3/8 = 16 X 1 ovoooooooooooooooeee oo 1 i
23 | 101935301 | CLAMP, BRAKE CABLE (PART OF BRAKE CABLE ASSEMBLY) woovooooooooooooeoeooo 2 | 2
24 | 101955001 | BRACKET, BRAKE CABLE GUIDE ooooooooooooeooooeoeoeeoeooeooeeeoooeoeeeeeeoeeeeeee oo 1 1
25 | 101870501 | SCREW, HEX HEAD CAP, 3/8 - 16 X 4-3/4 w.oooooooooooeoeoooeoeoeeeeeoeeeeeeeee oo 4| 4

1999/2000 Transportation lllustrated Parts List ~ Page 5-11



Page 5-12 1999/2000 Transportation lllustrated Parts List



FRONT SUSPENSION, LOWER-
RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER

ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4

1 | 101876901 | ASSEMBLY, SPINDLE, DRIVER SIDE (INCLUDES ITEMS 3,4 AND 5) ..cvvvoo....... 1 1

2 | 101877001 | ASSEMBLY, SPINDLE, PASSENGER SIDE (INCLUDES ITEMS 3,4 AND5) .......... i 1

3 8067 BUSHING, BRONZE SPINDLE oo 1 i

4 7048 BUSHING, BRONZE .....oooooooooeooooeoeeoeoeooeoeeeee oo 1 1

5 1015597 FITTING, GREASE, 1/4 = 28 ...ooooooooooeooeoeoe oo oo 1 1

6 1012030 | SPRING, TAPERED LEAF ...oooooooooooooeeeeeoeoeoeoeeeeeo oo 1 1

7 8745 | ASSEMBLY, ECCENTRIC woovooooooooeooooeoeeeeoeoeoeoeeeeeoeeeeee oo 1 1

8 706 | NUT, HEX, B/8 < 16 ooooooeoeooeoeoeeo oo 1 1

9 1011892 | ASSEMBLY, HUB (INCLUDES ITEMS 10 = 13) woovooeeeooeeoeo oo 2 | 2
10 1011393 PACKAGE, HUB BEARING ...oooororo oo 2 | 2
11 1011304 STUD, LUG, 1/2 = 20 oo 4| 4
12 1013135 SEAL, DOUBLE LIP oo 1 1
13 1011887 COVER, DUST oooooeeoeeoeeeeeoeeeeeeeee e eeeee oo eeeee e 1 1
14 8754 | NUT, NYLON LOCK, 3/8 = 16 worrrooorooo oo 4| 4
15 1016387 | SCREW, HEX HEAD CAP, 3/8 - 16 X 2-3/4 oovvoooooooooeooooeoeeoeoeoeoeoeeooeoee oo 2 | 2
16 1016384 | CLEVIS, UPPER DELTA w..ooooooooeoooeoooooeeeeeoeooeoeeeoe oo eeoeeeeee e eoeseee e 2 | 2
17 | 101903101 | NUT, NYLON LOCK, 1/2 = 20 rovooooooeoeoeeoeo oo eeeeeee e 2 | 2
18 1010028 | WASHER, FLAT, 172 wooooooe oo oo ee e 2 | 2
19 1010150 | BEARING, THRUST oo oo 2 | 2
20 1016389 | WASHER, KINGPINWAVE ...oovooooooeooeoeoooeoeeoeooeoeoeeeooeoeee oo 2 | 2
21 1010984 | NUT, LUG oooooeoooeeoeeee oo eeeeeee e eeeeee oo 8 | 8
22 1010005 | WASHER, FLAT, 3/4 —ooooooo oo oo 2 | 2
23 7840 | NUT, HEX SLOTTED, 3/4 = 16 woooooooo oo 2 | 2
24 7910 | PIN, COTTER, 5/32 X 1 oooooooooooooeoeoeeeoeooeoeeeee oo 2 | 2
25 8755 | SCREW, HEX HEAD CAP, 3/8 = 16 X 3-3/8 ..ovvvvvoooerooeeeeoeoeeeeee oo 2 | 2
26 1016386 | KINGPIN oo oo esee oo 2 | 2
27 1015583 | BUSHING, URETHANE ...-oooooooooeoooooeeoeeoeooeoeeeeoeooeeeeeeeeoeeeeee oo 4| 4
28 1012303 | BUSHING, STEEL woooooooooooeoeoeeeooeoeeeeeeeeoeoeeee oo e 2 | 2
29 1014276 | PLATE, FRONT SPRING RETAINER ..ooorroorooeeooeoeeoeee oo 1 1
30 1010177 | SCREW, HEX HEAD CAP, 3/8 = 16 X 2 ..ooooooooooooeooooeoeeoeoeoeoeeeee oo 4| 4
31 857 | WASHER, LOCK, 3/8 - oooooooooeoeoeo oo oo eoeeeeee oo 4| 4
32 706 | NUT, HEX, B/8 < 16 oooooeooooeoeoeoeeooeoeoeeeeeoeooeeee oo 4| 4

1999/2000 Transportation lllustrated Parts List ~ Page 5-13



oy =
O G
O >
L

T~ GASOLINE VEHICLE

Page 5-14 1999/2000 Transportation lllustrated Parts List



REAR SUSPENSION-TOURALL

ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4
1 7569 | SHACKLE, REAR SPRING (ELECTRIC VEHICLE) w...ovvoooooeeeeoeoeeeoeeoeee oo 4
1 1012304 | SHACKLE, REAR SPRING (GASOLINE VEHICLE) .. .ooooooooooooooooooeeoeoeeeeeoeee 4
2 8754 | NUT, NYLON LOCK, 3/8 = 16 wovvoooooo oo 6 | 6
3 1012303 | BUSHING, STEEL wooooooeoooeoeoeoeoeoeeeeeeoeeoeoeeee oo 6| 6
4 1015583 | BUSHING, URETHANE .....oooooooooeoeeeoe oo oeeeeeeeee oo eeeeee e 12 | 12
5 1010145 | NUT, UNF HEX, 3/8 = 24 oo oo 4| 4
6 1013164 | KIT, SHOCK ABSORBER (INCLUDES ITEMS 7, 9 AND 10) wovvooooooroooooeoeoeooo 1 i
7 1014236 SHOCK ABSORBER, REAR .vvooooooeeooeoeoeeeooooeoeeeeooeoeee oo 2 | 2
8 1011415 | KIT, SHOCK ABSORBER CUSHION (INCLUDES 2 EACH OF ITEMS 9AND 10) ...| 4 | 4
9 N/A RETAINER, SHOCK ABSORBER CUSHION ..o 8 | 8
10 N/A CUSHION, SHOCK ABSORBER ..o 8 | 8
11 014902 | U-BOLT oo oo oo 2 | 2
12 1014675 | SPRING, REAR LEAF oo ooeooeooeeoeeeeee oo eeeeee oo 2 | 2
13 1014573 | RETAINER, SPRING: oo oo 2 | 2
14 1014555 | NUT, NYLON LOCK, 76 = 24 —oovooooooooeooooeoeoeeoeooeoeoeeeoeeoeeeee oo 4| 4
15 8755 | SCREW, HEX HEAD CAP, 3/8 - 16 X 33/8 wvvvovoooeoeooooeoeoeoeoeoeoeeeooeoeeeeeeeeeeeoes 6 | 6
16 | 101926501 | PAD, SPRING, DRIVER SIDE ...ooooooooooooeooooooeeoeeeee oo 1 1
16 | 101929401 | PAD, SPRING, PASSENGER SIDE .....oooooooooooooooeeeeoooeeeeeeeeo oo 1 i
17 | 101900801 | HANGER, BRAKE CABLE (GASOLINE TOURALL) woooovooooooooooeooeeoeoeeoeoeee 2
18 1018207 | HANGER, BRAKE CABLE (ELECTRIC TOURALL) oo 2
19 1017235 | BUMPER, JOUNGE ..ooooooeeeoe oo 2 | 2
20 | 101454602 | MOUNT, BUMPER (GASOLINE VEHICLE ONLY) wooooooooooooooooeeeoeoeooooeoeeeoeoeoeeeo 2
20 | 101454902 | MOUNT, BUMPER (ELECTRIC VEHICLE ONLY) wooooooooooooooeooeoeooooeoeeoeoeeoo 2
21 1014901 | SPACER, OVERLOAD BUMPER ooooooooe oo 2 | 2

1999/2000 Transportation lllustrated Parts List ~ Page 5-15



Page 5-16 1999/2000 Transportation lllustrated Parts List



REAR SUSPENSION-
RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER

ITEM | PARTNO. | DESCRIPTION QA
1 2 3 4
1 7569 | SHACKLE, REAR SPRING (ELECTRIC VEHICLE) w...ovvoooooeeeeoeoeeeoeeoeee oo 4
1 1012304 | SHACKLE, REAR SPRING (GASOLINE VEHICLE) .. .ooooooooooooooooooeeoeoeeeeeoeee 4
2 8754 | NUT, NYLON LOCK, 3/8 = 16 wovvoooooo oo 6 | 6
3 1012303 | BUSHING, STEEL wooooooeoooeoeoeoeoeoeeeeeeoeeoeoeeee oo 6| 6
4 1015583 | BUSHING, URETHANE .....oooooooooeoeeeoe oo oeeeeeeeee oo eeeeee e 12 | 12
5 1010145 | NUT, UNF HEX, 3/8 = 24 oo oo 4| 4
6 1018207 | HANGER, BRAKE CABLE ...ooooooooooooooeooeooeoeoeeoe oo 2 | 2
7 | 101975101 | SHOCK ABSORBER, REAR .......ooooooooooooooooeeoeoeooeoeeeeeeoeoeeeseoeoeeeee oo 2 | 2
8 1011415 | KIT, SHOCK ABSORBER CUSHION (INCLUDES 2 EACH OF ITEMS 9 AND 10)..... 4 | a4
9 N/A RETAINER, SHOCK ABSORBER CUSHION ..o 8 | 8
10 N/A CUSHION, SHOCK ABSORBER ..o 8 | 8
11 014902 | U-BOLT oo oo oo 2 | 2
12 | 101975201 | SPRING, REAR LEAF ...ooooooooeeeoeoeoeoeeeeee oo eeeeee e 2 | 2
13 | 101926501 | PAD, SPRING, DRIVER SIDE oooooooooooooeooeoeoeooeeoeeooeeoeeeeee oo 1 i
13 | 101929401 | PAD, SPRING, PASSENGER SIDE ....ooooooooooooooooeeoeoooeeoeoeeoeoeooeeoeeeeeee oo 1 i
14 1014555 | NUT, NYLON LOCK, 76 = 24 oovoooooooeoeoeooeoeeoeoooeoeoeeeooeeeeeeeeeeeee oo 4| 4
15 8755 | SCREW, HEX HEAD CAP, 3/8 = 16 X 3-3/8 ..ovvvovoooeooeeeoooeeeeeeee oo 6 | 6

1999/2000 Transportation lllustrated Parts List

Page 5-17




Page 5-18 1999/2000 Transportation lllustrated Parts List



STABILIZER BAR-GASOLINE
RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER

ITEM PART NO. DESCRIPTION QTY
1 2 3 4

1 1015760 BAR, STABILIZER, 3/4 DIAMETER ......cccooiiiiii s 1
2 1015457 SPACER .. e e e e 4
3 1015453 MOUNT, COMPRESSION ... e 8
4 808 WASHER, FLAT, 3/8 ... e s 8
5 1016814 LINK, STABILIZER BAR .....ociiiii s 2
6 8861 SCREW, HEX HEAD CAP, 3/8 - 16 X 1-3/4 ..o 4
7 357 WASHER, LOCK, 3/8 ... e s 4
8 1016813 BRACKET, STABILIZER BAR MOUNTING .......coooiiiiiiiieei e s 2
9 7173 SCREW, HEX HEAD CAP, 5/16 - 18 X 3/4 ....ciiiiiiiiiiciicc s 8
10 7174 WASHER, LOCK, 5/16 ... s e e 8
11 1242 NUT, HEX, B/16 - 18 ..o e 8
12 1015614 SUPPORT, STABILIZER BAR BUSHING .......cooiiiiii e 2
13 1015613 BUSHING, STABILIZER BAR .......oooiiiiiic s 2
14 7311 SCREW, HEX HEAD CAP, 1/4 = 20 X 2 ..ot s 8
15 8233 NUT, NYLON LOCK, 1/4 = 20 ... e s 8

1999/2000 Transportation lllustrated Parts List ~ Page 5-19






ELECTRICAL SYSTEM-
GASOLINE VEHICLE




® o

Page 6-2

1999/2000 Transportation lllustrated Parts List

4 PLACES

RESORT VILLAGER,
TRANS-PORTER/
TRANS-SENDER
VEHICLES ONLY

WN\LW% TYPICAL
3 PLACES




FORWARD/REVERSE SHIFTER ASSEMBLY-

GASOLINE VEHICLE
ITEM PART NO. DESCRIPTION QTY
1 2 3 4

1016947 ASSEMBLY, FORWARD/REVERSE SHIFTER (INCLUDES ITEMS 1 -17) ..coociiiiiiiiiiiee 1

1 1012594 SCREW, MACHINE, #4 - 40 X 1-1/2 oo 2
2 8057 NUT, HEX HEAD, #4 - 40 ... e s 4
3 1012431 WASHER, FLAT, #4 ..o e e 4
4 101979101 SWITCH, LIMIT oot b s 1
5 1014807 SWITCH, LIMIT ..o e e 1
6 8058 WASHER, LOCK, #4 ... e e e s 2
7 1013591 PIN, ROLL, 1/8 et s 1
8 1014145 BUSHING, BRONZE .........ooiiiii e 2
9 1014727 WASHER, NYLON FLAT, #4 ..o e e s 2
10 1016342 BASE, FORWARD/REVERSE SHIFTER ... 1
11 1014089 KIT, NEUTRAL LOCK-OUT CAM (INCLUDES ITEM 12) ....ooiiiiiiiicee e 1
12 1014065 WASHER, FLAT ..o e e e s 1
13 1013590 SPRING, FORWARD/REVERSE CAM .......cooiiiiii s 1
14 1013589 RING, RETAINING ... s 1
15 8717 NUT, NYLON LOCK, 1/4 =28 ...ttt 1
16 1013587 WELDMENT, FORWARD/REVERSE BELL CRANK ......ccccooiiiiiiiiiice 1
17 1010954 STUD, BALL, 1/4 =28 X 1/4 ..o s 1
18 101951501 CABLE, TRANSMISSION (INCLUDES ITEMS 19 AND 20) (TOURALL ONLY) .......ccccoenine 1

18 101672701 CABLE, TRANSMISSION (INCLUDES ITEMS 19 AND 20) (RESORT VILLAGER AND

TRANS-PORTER/TRANS-SENDER ONLY) ..o e 1

19 7893 NUT, HEX, #10 = B2 ..ot et 2
20 1012333 JOINT, BALL e e e s s 2
21 1013198 SCREW, PHILLIPS OVAL COUNTERSUNK MACHINE, #8 - 32 X 5/8 .....cccccooviiiiiiiiieene 1
22 1012987 HANDLE, FORWARD/REVERSE SWITCH ..o e 1
23 8248 SCREW, PHILLIPS TRUSS HEAD, 1/4 = 20 X 3/4 ....c.eeiiiee e 4
24 8233 NUT, NYLON LOCK, 1/4 =20 ....ccciiiiiiiiiii s 5
25 1016201 WASHER, WAVE, 3/8 ... e e e 1
26 8251 SCREW, PHILLIPS HEAD, 1/4 - 20 x 1 (TOURALL ONLY) ..o 1
27 101855801 RETAINER, CABLE (TOURALL ONLY) ...oiiiiiiiiiie e e s 1
28 332 WASHER, FLAT, 1/4 (TOURALL ONLY) ..ottt 1
29 101922601 BRACKET, TRANSMISSION CABLE SUPPORT ... 1
30 1012285 SCREW, THREAD-ROLLING, 1/4 - 20 X 5/8 ....ueiiieee e 3
31 7973 RIVET, POP, 3/16 (RESORT VILLAGER AND TRANS-PORTER/TRANS-SENDER ONLY) ... 1
32 8455 CLAMP (RESORT VILLAGER AND TRANS-PORTER/TRANS-SENDER ONLY) .................. 1

1999/2000 Transportation lllustrated Parts List ~ Page 6-3



FRAME
GROUND

FORWARD / REVERSE

ASSEMBLY
LIMIT
SWITCHES
2

REVERSE

BUZZER/\

@&* <:2<
«

FUEL/HOUR
GAUGE

WHITE
BLLE
RED WHITE

LIMIT

T~
SWITCHES W /@

FUEL TANK

N

WHITE / BLACK—— \

FRAME
GROUND

p

/

STARTER/
GENERATOR

9

[ ] ]

G ——YELLOW

GROUND
BATTERY

Page 6-4 1999/2000 Transportation lllustrated Parts List



WIRING-GASOLINE TOURALL

ITEM PART NO. DESCRIPTION QTY
1 2 3 4

101987402 WIRE HARNESS ASSEMBLY (INCLUDES ITEMS 1 - 14) ..o, 1

1 N/A WIRE ASSEMBLY, #18 WHITE ..o 1
2 N/A WIRE ASSEMBLY, #18 BLACK ... s 1
3 N/A WIRE ASSEMBLY, #18 WHITE, #18 WHITE/BLACK, #18 WHITE/BLACK ............ccceeee. 1
4 N/A WIRE ASSEMBLY, #18 YELLOW, #16 BLUE .........cccoooiiiiiiii s 1
5 N/A WIRE ASSEMBLY, #18 BLUE .......occiiiiiiii e 1
6 N/A WIRE ASSEMBLY, #18 RED/WHITE ...t 1
7 N/A WIRE ASSEMBLY, #18 BLACK ......ooiiiiiiii i 1
8 N/A WIRE ASSEMBLY, #18 GREEN ........cccooiiiiiii s 1
9 N/A WIRE ASSEMBLY, #18 ORANGE ........cociiiiiiiii e 1
10 1015769 WIRE ASSEMBLY, #6 WHITE ... oo s 1
11 N/A WIRE ASSEMBLY, #18 YELLOW ......eeeii e s 1
12 N/A WIRE ASSEMBLY, #16 YELLOW ......cciiiiiiiiii s 1
13 N/A WIRE ASSEMBLY, #16 RED, #16 ORANGE ..........cccoooiiiiiiii e 1
14 N/A WIRE ASSEMBLY, #18 YELLOW ... s 1
15 N/A WIRE ASSEMBLY, #18 BLACK ... e 1
16 1012382 WIRE ASSEMBLY, #6 BLACK ......ociiiiiii s 1
17 N/A WIRE ASSEMBLY, #18 ORANGE (PART OF ELECTRICAL COMPONENT BOX) ................. 1
18 N/A WIRE ASSEMBLY, #18 BLACK (PART OF REVERSE BUZZER KIT) ....ccooiiiiiiiiiie e 1
19 N/A WIRE ASSEMBLY, #18 BLACK ...t s e 1
20 1015920 WIRE ASSEMBLY, #6 BRAIDED GROUND ..ot 1
21 1015737 WIRE ASSEMBLY, #10 RED (PART OF ELECTRICAL COMPONENT BOX) .......ccccccieieennen. 1
22 1015332 WIRE ASSEMBLY, #10 BRAIDED GROUND ........ccoiiiiiiiiiieeeee e 1
23 101837301 WIRE ASSEMBLY, #6 GREEN ..o 1
24 1014119 WIRE ASSEMBLY, #6 RED .......ccooiiiiiiiii s 1

1999/2000 Transportation lllustrated Parts List

Page 6-5




TYPICAL 2
PLACES |
{
‘ REFERENCE
@\ W ACCELERATOR CABLE

: (g ‘
R @GH//} . | —
& () O

=

O

TYPICAL 2
PLACES
TYPICAL 2
PLACES

TYPICAL 2
PLACES

TOFRAME -~ <

GROUND | N%@
I
b 1

" REFERENCE
' ACCELERATOR ROD

T /@?@@
ﬁ /@@// b
% //@
ec |

Page 6-6 1999/2000 Transportation lllustrated Parts List



ELECTRICAL COMPONENT BOX, GASOLINE VEHICLE-

TOURALL
ITEM PART NO. DESCRIPTION QTY
1 2 3 4
101992601 BOX, ELECTRICAL COMPONENT, COMPLETE (INCLUDES ITEMS 1 - 25) ......cccccovieennee. 1
1 1015372 COVER, ELECTRICAL COMPONENT BOX .....cccoiiiiiiiiiicie e 1
2 1015752 SCREW, HI-LO, #12 - 18 X 5/8 ... 5
3 1013589 RING, RETAINING ... .o s e 1
4 1015373 CAM, ELECTRICAL BOX .....oiiiiiiiii s 1
5 1014145 BUSHING, BRONZE ... e e e s 2
6 1014065 WASHER, FLAT e e s e e s 1
7 1010954 STUD, BALL, 1/4 = 28 ...t e s 1
8 101821301 ASSEMBLY, BELL CRANK AND SHAFT ....oooiiiiiiiiii s 1
9 8717 NUT, NYLON LOCK, 1/4 =28 ..o s 1
10 8057 NUT, HEX, #4 = 40 ..o e e e s s e 4
11 8058 WASHER, LOCK, #4 ... e e e 2
12 1014807 SWITCH, LIMIT oot b s 1
13 1014808 SWITCH, LIMIT .o e e 1
14 1012431 WASHER, FLAT, #4 ..o e e s s 2
15 N/A WIRE ASSEMBLY, #16 ORANGE ........oooiii e s 1
16 1015878 SCREW, HEX HEAD MACHINE, #4 - 40 X 1-5/8 ....c.coiiiiiiiiiiccc e 2
17 101856102 SCREW, HEX WASHER HEAD HI-LO, 1/4 - 15 X 1-1/2 .o 1
18 1015777 ASSEMBLY, VOLTAGE REGULATOR ... e s 1
19 7893 NUT, HEX, #10 = B2 ..ot 2
20 1242 NUT, HEX, B/16 - 18 ..o 2
21 1013609 SOLENOID, 12-VOLT ... s e s s 1
22 1012295 FUSE, 10-AMP <o e e s 1
23 1015737 WIRE ASSEMBLY, #10 RED ......oiiiii e s 1
24 1015741 BLOCK, FUSE ... b 1
25 1015371 BOX, ELECTRICAL COMPONENT ......c.ooiiiiiiii e 1
26 1015405 SCREW, ROUND-HEAD SQUARE-NECK, 5/16 - 18 X 2 .....iiiiiiiiiee e 1
27 1241 WASHER, FLAT, 5/16 ... e 2
28 7473 NUT, NYLON LOCK, 5/16 = 18 ...eeiiiiiiiiiiiticen s 2
29 7818 SCREW, ROUND-HEAD SQUARE-NECK, 5/16 - 18 X 1-1/2 .....ccoociiiiiiiicccee 1

1999/2000 Transportation lllustrated Parts List

Page 6-7




AS SEEN
FROM FRONT
DRIVER SIDE
OF VEHICLE,

BODY
REMOVED

Page 6-8 1999/2000 Transportation lllustrated Parts List



ELECTRICAL COMPONENTS, FRONT BODY-

GASOLINE TOURALL
ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 1016859 | KIT, REVERSE BUZZER (INCLUDES ITEMS 2, 3 AND 4) .....cvooveieeeeeeeeeeeeeeeees s 1
2 1016849 SCREW, PAN HEAD HILO, #4 = 24 X 5/16 .......oooeeeeeeeeeeeeeeeeeeeeeeeeeeeeseeeeesesee e 2
3 1016851 BUZZER, REVERSE ..o e eeeeeeeeeeeeeeeee e seeees e es s eesee s e eese e s eeeeeseesene 1
4 N/A WIRE ASSEMBLY, #18 BLACK ......veoveeeeeeeeeeeeeeeeeeeeeee e seeeesseeseeeseseeeseesee e sesee s s eseeeenes 1
5 1011229 | NUT, K-LOCK, #6 = B2 ......oovoeeoeeeieeeeeeeeeeeeseseeeesseees s eseees s eesess s seseseseees e sneeenes 1
6 1015720 | SCREW, HEX WASHER HEAD, # 6 = 32 X 1/2 ...oooooeeeeeeeeeeeeeeeeseee oo 1
7 101830601 | ASSEMBLY, SCREW AND WASHER .......coivoieeoeeeeeeeseeeeeeeeeeseeseeeeeeeeeeeseeseeeeeesseseesseesenes 4
8 101826301 | SWITCH, KEY ..o eeeee e eeee s es e s es e s sesee e ee e seeeeseeese s seeeeeees 1
9 101851101 | WASHER, KEY SWITCH w...ooovoeoeeeeeeeeeeeseeeeeeeseees s eesee s ese s sesee e s seeesese s s snneenes 1
10 101830701 | NUT, KEY SWITCH ...oooeeieeeeeeeeeeeeeeeeee s s se e e esee e s seeee s eeeenes 1
11 101834502 | CAP, KEY SWITCH ..o seeee e eee e eesee e ss s ee e ese e 1
12 1012505 | KEY (PAIR) w.oveoveeeeeseeeeeeeeeeeee s eseeseeeseeeeeseess e seseeeseees e ss e eeseeeseees e ee s eseeessess e eeeeeeseeesese e sseeeeees 1
13 1016630 | LIGHT, OILWARNING ......ovvoveereeeeeseeeeeeeesee e eeseeese s seeeseese s eesesse s seeesessees e snessnnes 1
14 101990701 | GAUGE, FUEL/HOUR ........oooveeieeeeeeeeeeeeeeeeseeeeeesoes s eee e sne e s sneeeenes 1
15 1020259071 | BRACKET ..oooveoeeeeeeeeeeeeeeeee e eeeeeeeee e seee e eeeee s ee e se e s ee e es e e s ee e es e ee e s s se e 1
16 101991101 | NUT, IMA X .7 oo s s e ee e ee e seseeee e es e ee e eeeeeese s seeeeenes 2
17 1012986 | WASHER, LOCK, M4 .......ovmmrooeeeeeeieeeeeeeseseeeeeeeeee s es s eese s es s enee s sneeenes 2
18 101900901 | RETAINER, HARNESS ......ooioeeieeeeeeeeeeeeeseeeeeeeseeese e eesee s see s esee e s sese s sneeeenes 3

1999/2000 Transportation lllustrated Parts List ~ Page 6-9



Ad3Llve 6
d3zzng

3583730 D
S Hv3y
* f HOLIMS
N ) a3y

aNNoYn %

2+
ju) =)
EEE] 2 ]
z + \ 2 NOLLNg
5 & \ z
m & R i
h o ILHMWIONVHO
ETIYGES]
\ J HOLIMS
e \ it
MOTIA 3LHMWa3Y
EN
ane oo
N HOLO3INNOD
Nid-OML

MOovia
NMOHg
ania

/
asd
/
MOTI3A
3uHMWa3d /@

MOVIg/3LIHM MOVI8/3LIHM
aNnNoHD 3LIHWAa3Y
EINEE] N33HO . N
MOTIFA |7 e
FONVHO ——— J 11
3LIHM i 7
4 4
7 -
HOLIMS o7 1717
1HOM & 7Ll
3 w7
> N
z >
@
m e <
N H 9
m z
390vD Fil @ ol
H4NOHA3NS S c m
HOLYHINID y H m
JEEIE] z
m
b

A3

>
S
)

D))=

@ 3

MNVL 73Nd

LHOMNAVIH
34IS 43AHa

HOLIMS
L
e S3AHOLIMS

1A

H3IATT
3SY3A3H / AdVMEOSL plelenic]
AVNING3L

AaNNoYD

HILINM IOVLIOA 1HDINAvVIH
3AIS H3ON3SSvd

1999/2000 Transportation lllustrated Parts List

Page 6-10



WIRING-GASOLINE
RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER

ITEM PART NO. DESCRIPTION QTY
1 2 3 4

101990402 HARNESS, WIRE (INCLUDES ITEMS 1 - 30) ...ccciiiiiiiiiiiiieie s 1

1 N/A WIRE ASSEMBLY, #18 BLACK ...t 1
2 N/A WIRE ASSEMBLY, #18 BLUE ..o s 1
3 N/A WIRE ASSEMBLY, #18 YELLOW .....eeeii e e s 1
4 N/A WIRE ASSEMBLY, #18 BLUE ........ccoiiiiiiiiiici s 1
5 N/A WIRE ASSEMBLY, #16 BLACK ......coiiiiiiic e 1
6 N/A WIRE ASSEMBLY, #16 BLACK ... oo 1
7 N/A WIRE ASSEMBLY, #14 BLACK, #18 BLACK ..o 1
8 N/A WIRE ASSEMBLY, #18 RED ......cciiiiiiiiiiciiic s 1
9 N/A WIRE ASSEMBLY, #18 BROWN .......ooiiiii e 1
10 N/A WIRE ASSEMBLY, #14 YELLOW ..o s 1
11 N/A WIRE ASSEMBLY, #18 BROWN ... s 1
12 N/A WIRE ASSEMBLY, #18 GREEN AND #18 YELLOW ......cccccoiiiiiiiiiiee 1
13 N/A WIRE ASSEMBLY, #16 RED AND #16 ORANGE ..........cccoooiiii e 1
14 N/A WIRE ASSEMBLY, #18 RED/WHITE ... 1
15 N/A WIRE ASSEMBLY, #18 ORANGE ... s 1
16 N/A WIRE ASSEMBLY, #16 YELLOW ......cciiiiiiiiiciic s 1
17 1016380 WIRE ASSEMBLY, # 6 BLACK ..o 1
18 1015769 WIRE ASSEMBLY, # 6 WHITE ... .o e s 1
19 N/A WIRE ASSEMBLY, #18 YELLOW ......eeeii e s 1
20 N/A WIRE ASSEMBLY, #18 WHITE/BLACK .......cciiiiiiiiii s 1
21 N/A WIRE ASSEMBLY, #18 GREEN/WHITE AND #18 BLUE .........cccooiiiiiiiiceecccee 1
22 N/A WIRE ASSEMBLY, #18 YELLOW ... s 1
23 N/A WIRE ASSEMBLY, #18 WHITE ..o s 1
24 N/A WIRE ASSEMBLY, #16 ORANGE/WHITE .......ccooiiiiiii s 1
25 N/A WIRE ASSEMBLY, #16 BROWN .......ooiiiiii e 1
26 N/A WIRE ASSEMBLY, #18 RED ... e s 1
27 N/A WIRE ASSEMBLY, #16 RED/WHITE ......ooii e 1
28 N/A WIRE ASSEMBLY, #16 ORANGE .........ccooiiiiiiiiiii s 1
29 N/A WIRE ASSEMBLY, #18 BLUE .......ooiiiiiic e 1
30 N/A WIRE ASSEMBLY, #18 WHITE ... 1
31 1014119 WIRE ASSEMBLY, #6 RED ......ooiiiiiieie e s 1
32 N/A WIRE ASSEMBLY, #18 BLACK ......coiiiiiiii i 1
33 N/A WIRE ASSEMBLY, #18 BLACK (PART OF REVERSE BUZZER KIT) ....ccoooiiiiiiiiiicee 2
34 1012382 WIRE ASSEMBLY, #6 BLACK ... e 1
35 N/A WIRE ASSEMBLY, #18 ORANGE (PART OF ELECTRICAL COMPONENT BOX) ................. 1
36 N/A WIRE ASSEMBLY, #18 BLACK ......coiiiiiii s 1
37 1015332 WIRE ASSEMBLY, #10 BRAIDED GROUND WIRE ........ccooiiiiiiiii e 1
38 1015737 WIRE ASSEMBLY, #10 RED (PART OF ELECTRICAL COMPONENT BOX) .......ccccciciieennnn. 1
39 101837301 WIRE ASSEMBLY, #6 GREEN ... 1

1999/2000 Transportation lllustrated Parts List

Page 6-11




DIODE
ASSEMBLY

C;\\ D
)

ORANGE WIRE

= % ASSEMBLY

J TYPICAL2
- PLACES

TYPICAL 2
PLACES
©
REFERENCE ‘
@ ACCELERATOR CABLE \ 5

@é?f Q
-
@
|

TYPICAL
2 PLACES

T — TYPICAL 2
‘ - PLACES
(7, GROUND
TYPICAL 2 {O) 70 FRAME
PLACES

]

©

Page 6-12 1999/2000 Transportation lllustrated Parts List



ELECTRICAL COMPONENT BOX, GASOLINE VEHICLE-
RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
101992701 BOX, ELECTRICAL COMPONENT, COMPLETE (INCLUDES ITEMS 1 - 31) ....cccciiieennee. 1
1 1017239 RELAY o e 1
2 8450 SCREW, HEX HEAD MACHINE, #10 - 24 X 1/2 ..o 1
3 183 WASHER, FLAT, #10 .. e s 1
4 1017243 BRACKET, RELAY MOUNTING .......ccoiiiiiiiiiiic s 1
5 1016 WASHER, LOCK, #10 ... e e e s 1
6 1017 NUT, HEX, #10 - 24 ..o e e e e 1
7 1015372 COVER, ELECTRICAL COMPONENT BOX ....cuiiiiiiiieie e 1
8 1015752 SCREW, HI-LO, #12 = 18 X 5/8 ..o 5
9 1242 NUT, HEX, B/16 = 18 ... e e e e s 2
10 7893 NUT, HEX, #10 = B2 ..o e e e e e 2
11 1014948 ASSEMBLY, DIODE ... e 1
12 N/A WIRE ASSEMBLY, #18 ORANGE .........ccoiiiiiiiiiiiii s 1
13 1013609 SOLENOID . e e e 1
14 1014807 SWITCH, LIMIT ... oo 1
15 1013589 RING, RETAINING ... s s 1
16 1015373 CAM, ELECTRICAL BOX .....oiiiiiiiiicei s s 1
17 1014145 BUSHING, BRONZE ... e e e 2
18 1014065 WASHER, FLAT e s e s s s see e snea 1
19 1015345 ASSEMBLY, BELL CRANK AND SHAFT ..o s 1
20 1010954 STUD, BALL, 1/4 =28 ..ot bbb s 1
21 8717 NUT, NYLON LOCK, 1/4 =28 ......oiieiiiic s 1
22 1016997 BOX, ELECTRICAL COMPONENT ... s e 1
23 1012295 FUSE, 10-AMP ... s s s 1
24 1015737 WIRE ASSEMBLY, #10 RED .....oooiiiiiiiiic s 1
25 1015741 BLOCK, FUSE ... e e e e e 1
26 1015405 SCREW, ROUND-HEAD SQUARE-NECK, 5/16 - 18 X 2 .....ccoiiiiieiiceeeee e 1
27 1017238 REGULATOR, VOLTAGE ...t e 1
28 1015878 SCREW, HEX HEAD MACHINE, #4 - 40 X 1-5/8 ....c.coiiiiiiiiiiic 2
29 1012431 WASHER, FLAT, #4 ... e e e e s 2
30 8057 NUT, HEX, #4 = 40 ..o e e 4
31 8058 WASHER, LOCK, #4 ... e e e s 2
32 1016423 FUSE, 20-AMP ..o s 3
33 101856102 SCREW, HEX WASHER HEAD HI-LO, 1/4 - 15 X 1-1/2 oo 1
34 1241 WASHER, FLAT, 5/16 ...t s s 2
35 7473 NUT, NYLON LOCK, 5/16 = 18 ...t s 2
36 7818 SCREW, ROUND-HEAD SQUARE-NECK, 5/16 - 18 X 1-1/2 .....cccciiiiiiiiiiiiiecs 1

1999/2000 Transportation lllustrated Parts List ~ Page 6-13



HEADLIGHT

MOUNTING

1999/2000 Transportation lllustrated Parts List

Page 6-14



ELECTRICAL COMPONENTS, FRONT BODY-GASOLINE
RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER

ITEM PART NO. DESCRIPTION QTY
1 2 3 4

1 8639 TIE, WIRE .o e e 4

2 1016859 KIT, REVERSE BUZZER (INCLUDES ITEMS 3,4 AND 5) .....cociiiiiiiiiiiceecee e 1

3 1016851 BUZZER, REVERSE ... e e 1

4 1016849 SCREW, PAN HEAD HILO, #4 - 24 X 5/16 ....coeiiiiiiecee e 2

5 N/A WIRE ASSEMBLY, #18 BLACK ......cciiiiiiiiiiici e 1

6 1017721 LIMITER, VOLTAGE (FOR GASOLINE VEHICLE LIGHTING INSTALLATION) .......cccoeeenne. 1

7 1010909 SCREW, MACHINE, #10 - 32 X 1-1/4 ..o 1

8 183 WASHER, FLAT, #10 .o e e s 1

9 1016 WASHER, LOCK, #10 ..ot e e s 1
10 7893 NUT, HEX, #10 = 32 ..o e s 1
11 1016356 BLOCK, TERMINAL ... e 1
12 1013357 RIVET, ALUMINUM POP, 5/32 ..o s 2
13 1015720 SCREW, HEX WASHER HEAD, #6 - 32 X 1/2 ...c.ccciiiiiiiiiiic s 1
14 1011229 NUT, K-LOCK, #6 = B2 ... e e e s e 1
15 4029 ASSEMBLY, HORN (INCLUDES ITEMS 16, 17 AND 18) ......cooiiiiiiee e 1
16 7820 WASHER, INTERNAL TOOTH, 5/16 ..o s 1
17 101955101 NUT, MB X 1.25 .o e b 1
18 1011825 BRACKET, HORN ... e s s e e 1
19 304 SCREW, HEX HEAD CAP, 1/4 - 20 X 1 e e e 2
20 332 WASHER, FLAT, 1/4 .o e e e 2
21 8233 NUT, NYLON LOCK, 1/4 =20 ....ooctiiiiiiiiiiicen s s 2
22 101988001 ASSEMBLY, HEADLIGHT, DRIVER SIDE (INCLUDES ITEMS 24 - 32) ......ccociiiiiiiiien. 1
23 101988002 ASSEMBLY, HEADLIGHT, PASSENGER SIDE (INCLUDES ITEMS 24 - 31 AND 33) ........... 1
24 101988101 BULB, HALOGEN ...t e e 1
25 101987901 HARNESS, HEADLIGHT WIRE .......cciiiiii s 1
26 1013461 SCREW, HI-LO, #10 = 18 X 7/16 ... s 2
27 1017065 RETAINER, HEADLIGHT ... e e e e 1
28 101988201 LENS, HEADLIGHT ..ot 1
29 1017062 ASSEMBLY, TURN SIGNAL LENS .......cciiiiii s 1
30 7893 NUT, HEX, #10 = 32 ..o e 2
31 1017064 BRACKET, MOUNTING ... e s s s 2
32 1016880 BEZEL, HEADLIGHT, DRIVER SIDE ........ooii e 1
33 1016879 BEZEL, HEADLIGHT, PASSENGER SIDE ........cccooiiiiiiii 1

1999/2000 Transportation lllustrated Parts List ~ Page 6-15



Page 6-16 1999/2000 Transportation lllustrated Parts List



CONTROLS AND GAUGES-GASOLINE
RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 1016630 | LIGHT, OIL WARNING ......oovvereereeseeeeeeeseeeeseeseeeeeseeese s seseseseees e es e eesesse s seseseseeesa e snesenes 1
2 101990701 | GAUGE, FUEL/HOUR .......ooooeeeeeoeeeeeeeeeeeeeeeeeeeesee e eee e esee s s eeee s sneeeenes 1
3 1020259071 | BRACKET ..oooveoeeeeeeeee oo eeee e eeeeeee e e eeeeeseeee s ee s e s e s eeseeee e es e ee e eee e ese s seeesenes 1
4 101991101 | NUT, IMA X .7 oo ee e ee e s ee e eseeee e es e e es e es s eeeeseees 2
5 1012986 | WASHER, LOCK, M4 .......oovmmrooeeeeeeeeeeeseeeseeseeeeeee e es e eesess e es s snenenes 2
6 101969701 | BUTTON, HORN ...ooooeoeeeeeeeeeeeeeeeeeeeeeeee s eeeeeesee e ee e esee e s e eeeee s sneesenes 1
7 101830601 | ASSEMBLY, SCREW AND WASHER .......coveieeoeeeeeeeeeeeeeeeeeeseeeseeeeeeeesesseeeeeeeeesse e 5
8 1018264071 | SWITCH, KEY ..o eeeee e eee s e see s es e eeseee e ss e eeseees s eseeeenes 1
9 101851101 | WASHER, KEY SWITCH w...oooviieeeeeeeeeeeeseeseeeesessessesesee s s sesee e s seesseee s sneeenes 1
10 101830701 | NUT, KEY SWITCH ..o esee s ee e sesee e s e eeee s seeeeenes 1
11 101834502 | CAP, KEY SWITCH ..o eseeee e eesee e se s eeee e es e see e es e 1
12 1012505 | KEY (PAIR) ..oveoveeeeeeeeeeeeeeseeeeeseeeeeeseeeseeeessees e seseeeseeee e ss e eseeesee et ee s eeeeeseess e eeseeeseeesese e eseeeeees 1
13 4034 | SWITCH, LIGHT (INCLUDES ITEM 14) w..oooooieeeeeeeeeeeeeeeeeeeeeeeeseeeeeeeseese s senee s 1
14 1013857 KNOB, LIGHT SWITCH ..o ee e 1
15 1011439 | SWITCH, LIMIT oo ee e ee s ee e ee e eeeeeee s seeeeenes 2
16 1011557 | SCREW, HEX HEAD MACHINE, #6 - 32 X 1 ...voooeeeeeeeeeeeeeeeeeeeeeseeeeeeeseee e seeeesess e seeeeeeeeenes 4
17 101932201 | NUT, NYLON LOCK, #6 - B2 ......ooiveeeeieeeeseeieeeeesosseesseseseeeseeesesseessseeseesseseesssseessesssesneeenes 4
18 101957101 | BRACKET, BRAKE LIGHT SWITCH ....ooovoioeieeoeeeeeeeeeeee e seeeeeee s sneeenes 1
19 1011280 | NUT, LOCK, 5/16 = 18 ..o ee e ee e e esee e ee e se e eee e seeeeenes 1

1999/2000 Transportation lllustrated Parts List ~ Page 6-17



Page 6-18 1999/2000 Transportation lllustrated Parts List



ELECTRICAL COMPONENTS, REAR BODY-GASOLINE

RESORT VILLAGER
ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 1017035 ASSEMBLY, TAILLIGHT (INCLUDES ITEMS 2 - 5) .....ccciiiiiiiiiiicicc e, 2
2 1017699 KIT, HARDWARE ... 1
3 N/A BASE, TAILLIGHT ..o e e s s 1
4 1011582 BULB . e e e e e 1
5 1011843 LENS e s 1
6 1011497 BEZEL, TAILLIGHT ... e e e 2
7 1011498 SCREW, MACHINE, #8 - 32 X 1/2 ... e e 4
8 1011610 WASHER, LOCK, #8 ..ot 4
9 1011571 NUT, HEX, #8 - 32 ..o s 4
10 1011557 SCREW, MACHINE, #6 - 32 X T ... e s s 4
11 7591 WASHER, FLAT, #6 ... e e e e s e e 4
12 1011558 NUT, HEX, #6 .. s 6
13 1016859 KIT, REVERSE BUZZER (INCLUDES ITEMS 14 - 19) ..o 1
14 1016851 BUZZER, REVERSE ... s 1
15 8056 SCREW, ROUND HEAD, #4 - 40 X 3/4 ... e 2
16 1012431 WASHER, FLAT, #4 ..o e s s 2
17 8058 WASHER, LOCK, #4 ... e 2
18 8057 NUT, HEX, #4-40 ....ooiiiiiii e 2
19 N/A WIRE ASSEMBLY, #18 BLACK ... s 1

1999/2000 Transportation lllustrated Parts List ~ Page 6-19



1999/2000 Transportation lllustrated Parts List

Page 6-20



ELECTRICAL COMPONENTS, REAR BODY-GASOLINE
TRANS-PORTER/ TRANS-SENDER

ITEM PART NO. DESCRIPTION QTY
1 2 3 4

1 1016717 ASSEMBLY, TAILLIGHT (INCLUDES ITEMS 2 - 6) .....cccoiiiiiiiiiiicii e 2
2 N/A HOUSING, TAILLIGHT ... e s 1
3 1011582 BULB . e e e e 1
4 N/A GASKET e e 1
5 N/A LENS o s 1
6 N/A SCREW, LENS ..o e e s s 2
7 1015752 SCREW, HEX WASHER HEAD, #12 - 16 X 1/2 ..o 4
8 1016859 KIT, REVERSE BUZZER (INCLUDES ITEMS 9 - 15) ...ccoiiiiiii e 1
9 1016851 BUZZER, REVERSE ..o s 1
10 1016849 SCREW, PAN HEAD HILO, #4 - 24 X 5/16 .....cccoiiiiiiiieeee s 2
11 N/A WIRE ASSEMBLY, #18 BLACK ........oiiiiiee e s 1
12 1015720 SCREW, HEXWASHER HEAD, #6 - 32 X 1/2 ..c.eoiiiiiieee e 1
13 7591 WASHER, FLAT ..o e e e s 1
14 1011622 WASHER, LOCK, #6 ... e s s s s s 1
15 1011558 NUT, HEX, #6 = 32 ... e e e e e 1

1999/2000 Transportation lllustrated Parts List ~ Page 6-21



TYPICAL

TYPICAL 4 PLACES

@ 3 PLACES
TYPICAL

2 PLACES

%\\‘

TYPICAL
2 PLACES
TYPICAL

S
TYPICAL
4 PLACES
TYPICAL
4 PLACES

TYPICAL

2 PLACES
AT F1 AND
F2 TERMINALS

,\

‘ D) v

TYPICAL

2 PLACES

AT A1 AND

A2 TERMINALS

TYPICAL
2 PLACES

TYPICAL
_ 3PLACES

N

Page 6-22 1999/2000 Transportation lllustrated Parts List



STARTER/GENERATOR ASSEMBLY

ITEM PART NO. DESCRIPTION QTY
1 2 3 4

101833701 STARTER/GENERATOR (CLOCKWISE ROTATION) (INCLUDES ITEMS 1 - 30) .......ccceuuuee 1

1 101875201 HOUSING, FIELD COIL ..ot s e e 1
2 101875101 ASSEMBLY, ARMATURE (INCLUDES ITEMS 3 - 6) ....cooiiiiiiiiee e 1
3 101875001 RETAINER, BEARING ... e 1
4 1013001 BALL BEARING (OUTPUT SHAFT END) ...ccooiiiiiiiiiiiicee e 1
5 1013005 BALL BEARING (COMMUTATOR END) .....cocuiiiiiiiiiiici e 1
6 101939901 SPACER, 5/16 ... e e e 1
7 1013003 KEY, WOODRUFF ...t 1
8 101876501 KIT, PULLEY NUT AND SCREW (INCLUDES ITEMS 9 - 12) ....ccccoiiiiiiiiiiiicicecece 1
9 N/A WASHER, LOCK, M14 .. 1
10 N/A NUT, HEX, MT4 X 2 ..o e s e e s 1
11 N/A SCREW, CROSS - RECESSED, M5 x .8 X 18MM ........ccoiiiiiiiiiiiie e 3
12 101896501 SCREW, CROSS - RECESSED, M5 x .8 x 16MM (WITH LOCK WASHER) ................. 2
13 101874901 END BELL (OUTPUT SHAFT END) ....ooiiiiiiii s 1
14 101875301 SET, POLE (SET OF 4) ... e s s 1
15 101875401 SCREW, POLE PIECE (SET OF 4) ..o 1
16 101875501 ASSEMBLY, FIELD COIL ....ooviiiiiiiiiiic e e 1
17 101875601 INSULATOR, F TERMINAL ..o s e e 2
18 101877601 PACKAGE, TERMINAL HARDWARE (F1 AND F2) ..o 2
19 101875701 INSULATOR, DF TERMINAL ... 1
20 101877701 PACKAGE, TERMINAL HARDWARE (DF) ....ooiiiiiiiii s 1
21 101301102 HOLDER, BRUSH (INCLUDES ITEMS 22 - 25) ......ccccoioiiiiie e 1
22 101878101 SPRING, BRUSH ... e e e 4
23 101869302 PACKAGE, BRUSH (INCLUDES 4 BRUSHES, 4 SCREWS, 4 WASHERS) ................. 1
24 101876202 ASSEMBLY, BRUSH CONNECTOR .......ccccoiiiiiii s 2
25 101875802 A CONNECTOR (SET OF 2) ... s 1
26 101876001 PACKAGE, TERMINAL HARDWARE (A1 AND A2) ..o 2
27 101876301 COVER, BRUSH INSPECTION PORT (SET OF 4) (INCLUDES ITEM 28) .........ccccccueeunen. 1
28 1017653 COVER, BRUSH INSPECTION PORT, WITH DRAIN ......c.cccociiiiiiiiiicie 1
29 101876402 END BELL (COMMUTATOR END) .....oiiuiiiiiiiiie e 1
30 101879001 BOLT, CLAMP, M6 X 1 X 180MM ... e 2
31 1014289 PULLEY et e e s s e a e s e re e 1

1999/2000 Transportation lllustrated Parts List ~ Page 6-23



TOURALL ONLY

AS VIEWED FROM
DRIVER SIDE
OF VEHICLE

RESORT VILLAGER,
TRANS-PORTER/
TRANS-SENDER

@ \ — O\ REFERENCE
STARTER/GENERATOR
@ ASSEMBLY
&)
@

TYPICAL

e
n oge

‘l\

0 &'

REFERENCE
STARTER/GENERATOR
ASSEMBLY

STARTER/GENERATOR
ASSEMBLY

AS VIEWED FROM
PASSENGER SIDE OF VEHICLE

Page 6-24 1999/2000 Transportation lllustrated Parts List



STARTER/GENERATOR MOUNTING

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 101833701 STARTER/GENERATOR ... e s 1
2 101524001 BRACKET, MOUNTING, FE 290 (TOURALL ONLY) .....oiiiiiiiiiiiiicieee s 1
2 101524002 BRACKET, MOUNTING, FE 350 (RESORT VILLAGER AND
TRANS-PORTER/TRANS-SENDER ONLY) ..o e 1
3 101916701 BELT, STARTER/GENERATOR ... e 1
4 1016883 BRACKET, ADJUSTING ...t s e e 1
5 8754 NUT, NYLON LOCK, 3/8 = 16 ....oeiiiiiiiiieiiei e 2
6 1015075 WASHER, FLAT, 5/16 ... e e e 1
7 705 SCREW, HEX HEAD CAP, 3/8 - 16 X 1-1/4 ..o 2
8 1012830 SCREW, HEX HEAD CAP, M8 X 1.25 X 22MM ........ooiiiiiiiiii e 2
9 7174 WASHER, LOCK, 5/16 .....oiiiiiiiiiiii e e e s 3
10 1016074 SCREW, TORX HEAD, M8 X 1.25 X 18MM ..o 1
11 1015932 SCREW, ROUND-HEAD SQUARE-NECK, 5/16 - 18 X 1 ..o 1
12 1242 NUT, HEX, 5/16 = 18 ..o e e 1
13 101837301 WIRE ASSEMBLY, #6 GREEN ........ccoooiii e 1
14 1015920 WIRE ASSEMBLY, #6 BRAIDED GROUND (TOURALL ONLY) ....occiiiiiiiiiir e 1
15 7173 SCREW, HEX HEAD CAP, 5/16 - 18 x 3/4 (TOURALL ONLY) .....oiiiiiiiiiieie e 1
16 7473 NUT, NYLON LOCK, 5/16 - 18 (TOURALL ONLY) ....oiiiiiiiiiiiee e 1
17 1241 WASHER, FLAT, 5/16 (TOURALL ONLY) ..ot s 1

1999/2000 Transportation lllustrated Parts List ~ Page 6-25




Page 6-26

AS SEEN FROM THE
PASSENGER SIDE
OF VEHICLE

TO NEGATIVE

BATTERY POST \\
\ TERMINAL

AS SEEN FROM
DRIVER SIDE
OF VEHICLE

1999/2000 Transportation lllustrated Parts List



BATTERY-GASOLINE VEHICLE

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 1012328 BATTERY, 12-VOLT ...oiiiiiiici e 1
2 1014374 SPACER, BATTERY TERMINAL BOLT .....ciiiiiiii e s 2
3 1014375 SCREW, HEX HEAD CAP, STAINLESS STEEL, 3/8 - 16 X 1/2 ..o 2
4 1010934 SCREW, HEX HEAD CAP, 5/16 - 18 X 1 .o 1
5 101898001 CLAMP, BATTERY ..o e e e e 1
6 7173 SCREW, HEX HEAD CAP, 5/16 - 18 X 3/4 ...oeeiiiiic e 1
7 241 WASHER, FLAT, 5/16 ...t e e 2
8 7473 NUT, NYLON LOCK, 5/16 = 18 ... 2
9 1014288 SCREW, THREAD-FORMING, 5/16 - 16 X 3/4 .....ccoiiiiiiiiiiiiiicsic s 1

1999/2000 Transportation lllustrated Parts List ~ Page 6-27









n FE290 ENGINE

S

=
7

€

\
<

(

@\ W

1999/2000 Transportation lllustrated Parts List

Page 7-2



FE290 ENGINE-
SHROUDS AND BRACKETS

ITEM | PARTNO. | DESCRIPTION QTyY
1 2 3 4
101953901 | FE290 OHV GASOLINE ENGINE (CLOCKWISE ROTATION) WITH CARBURETOR

(DOES NOT INCLUDE ITEMS 15 THROUGH 18) ........ccovvrorrrresssneeeeeeeenesssssssoneessneeeesss 1

1 1016507 BOLT, 2-ENDED, M6 X 1 X 20MM ......ccovvvvererressssseeeessseneesssssssseessssssses e 1
2 1016512 WASHER, FLAT, BMM ........cooovoveeveeeeeeessssesssieesesseeee s ssssssossessssseee s 1
3 1016524 SHROUD, ENGINE, FE290 .....ooorssrsetoeeeeeeeeeeessssssssoeeeeseeeees s ssssesssssseene oo 1
4 1016456 BOLT, FLANGED, M6 X 1 X 12MM ......cocoeoeeereessoooeeeeeeeeeesssssooesesseeees oo 15
5 1016547 NUT, FLANGE, MB X 1 ...cccvvveeeerssessssseiessssssessssssssssssessssssss s 3
6 | 101909701 BOLT, 2-ENDED, M6 X 1 X 27MM ......ccvoveveeerssssssneeeseeeeeesssssssseesssssees s 2
7 1016526 SHROUD, ENGINE, FE290 (LOWER) .......ccovvvererrssesseeeeeeeeeeesssssssseeesesseeses s ssoeeeseee 1
8 1017221 BOLT, 2-ENDED, M6 X 1 X 4BMM .........coovooerrrrseooeeeeeeeeesssssssssoeeeeseeees s ssoseessseeeess 1
9 | 101915601 HOUSING, FAN occceeeeeeeseeee s sssssss s 1
10 1016525 SHROUD, ENGINE, FE290 (UPPER) .........ccovvorersrssssieieseseeeesssssssssssessssneses s 1
11 1016443 BRACKET ....oooooorrrteemmeeeeeeeeee s ssesses s 1
12 1016539 O-RING oo s 1
13 1016536 TUBE, OIL FILLER, FE290 ......cvcvvvvrreessesssssseeesssseneesssssssssosseesssssees s 1
14 1016531 DIPSTICK  .ccvvvveeetesseeeeeeeseeee s 1
15 | 101887601 | NUT, NYLON LOCK, MB X1 ..ooorrrirsseiemeeeeeeeeenesssssssseseeessseneesssssssesesssseeesssssssoneeeseseeeese 1
16 1015332 | WIRE ASSEMBLY, #10 BRAIDED GROUND .....ooossissooeieeeceeeereeesssssssoneeesssseees oo 1
17 1015969 | SCREW, PAN HEAD, M6 X 1 X TAMM ....ovovveevvrveeneessssssieeesssssesesssssssnssssssssses s 4
18 1015649 | SHROUD, FAN ...oooooorrrreeeieeeeeseeeeeessssssssssseesssss s 1

1999/2000 Transportation lllustrated Parts List ~ Page 7-3



n FE290 ENGINE

Page 7-4 1999/2000 Transportation lllustrated Parts List



FE290 ENGINE-
IGNITION COMPONENTS AND FLYWHEEL

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 101915701 FLYWHEEL ..o b 1
2 101915801 FAN, FLYWHEEL, GRAY ... s 1
3 1017448 SCREW, FLANGED HEX HEAD, M6 X 1 X 10MM ... 3
4 1016548 WASHER, FLAT, TBMM ..o e 1
5 1016505 NUT, HEX, MT6B X 1.5 e 1
6 1017455 PLATE, FLYWHEEL FAN ..o 1
7 1016562 KB Y e e e e e e e 1
8 1016455 BOLT, FLANGED, M5 X .8 X 25MM .......oiiiiiiii e e 2
9 101909201 COIL, IGNITION (WITH INTERNAL IGNITER) ....cociiiiiiiiiiiiici 1
10 1016578 GROMMET ... e e e e s 1
11 1016588 TUBE, 7MM X 70MM ... e s e e s 1
12 1016493 ASSEMBLY, PLUG CAP ... e 1
13 101881101 PLUG, SPARK, OHV ..o s 1
14 1016456 BOLT, FLANGED, M6 X 1 X 12MM ..o 2
15 1012981 CLAMP e e s s n e e 1
16 1016579 BAND, RPM LIMITER MOUNT ..ot 1
17 1016586 DAMPER, RPM LIMITER .....oooiiiiiicc s 1
18 101909401 LIMITER, BPM ..o e 1
19 1016445 BRACKET, RPM LIMITER ... e 1
20 101909501 CLAMP e e e 1
21 1016497 SCREW, CROSS PAN HEAD, M5 X .8 X 8MM .......cccooiiiiiiiiii e 1
22 1016544 SCREW, CROSS PAN HEAD SELF-TAPPING, M5 x .8 X 12MM ........cccooeiiiiiiiiiice 1
23 1016561 CLAMP et e e s e e e ene s 1
24 1016587 CLAMP e e e e 1
25 101909301 WIRE, LEAD ..o e e e s 1

1999/2000 Transportation lllustrated Parts List ~ Page 7-5



n FE290 ENGINE




FE290 ENGINE-

OIL CIRCULATION
ITEM PART NO. DESCRIPTION QTY
1 2 3 4

1 1016467 ASSEMBLY, OIL FILTER, OHV .....oiiiii s 1
2 1016502 BRACKET, OIL FILTER ....ooii e 1
3 1016457 BOLT, FLANGED HEX HEAD, M6 X 1 X 40MM ..o 2
4 1017507 PLUG e et e s ae e 2
5 1016570 O-RING, OIL FILTER MOUNT .....ooiiiiiiiiiiiiii s 1
6 1016576 PLUG, DRAIN, FE290 ..o s s e 1
7 1016432 GASKET, DRAIN PLUG ... s e e 1
8 1017456 SCREW, FLANGED HEX HEAD, M6 X 1 X 12MM .....ccccoiiiiiiiiee e 6
9 1016484 COVER, PUMP ..ot s 1
10 1016435 GASKET, OIL PUMP ... e s 1
11 1016473 PLATE, OIL PUMP ... e e 1
12 101648203 PUMP, OIL, AND ROTOR ...t e s 1
13 1016429 SEAT, VALVE ..o s 1
14 1016537 BALL, STEEL, PRESSURE RELIEF ..o 1
15 1016581 SPRING ..o e e 1

1999/2000 Transportation lllustrated Parts List ~ Page 7-7



n FE290 ENGINE

Page 7-8 1999/2000 Transportation lllustrated Parts List



FE290 ENGINE-
CYLINDER HEAD

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 1016442 CASE, ROCKER ..ot s 1
2 1016436 GASKET, ROCKER CASE ... e 1
3 1016583 BOLT, FLANGED, M6 X 1 X 35MM ... e e 2
4 1016569 O-RING . e 2
5 1016545 NUT, HEX, MB X .8 .o 2
6 1016542 SCREW, STUD, M5 X .8 ...t s s e e 2
7 1016451 ARM, ROCKER ... e s e e e s s 2
8 1016450 COLLET et e e s s e e s r e e 4
9 1016449 RETAINER, VALVE SPRING ........cooiiiiii s 2
10 1016523 SPRING, ENGINE VALVE ......ccoiiiii s e s 2
11 1016431 ASSEMBLY, CYLINDER HEAD, OHV (INCLUDES ITEMS 12 AND 13) ..o 1
12 1016560 RING, SNAP e e s 2
13 1016519 GUIDE, VALVE ..o bbb s 2
14 1016479 SEAT, SPRING ... e e 2
15 1016566 SEAL, VALVE ... e e e s 2
16 1016448 VALVE, EXHAUST ..o s e 1
17 1016447 VALVE, INTAKE ..o e s e s 1
18 1016544 SCREW, CROSS PAN HEAD SELF-TAPPING, M5 x .8 X 12MM ........ccccoeviiiiiiiiecee 1
19 1016474 P AT E e e e e e e 1
20 1016483 VALVE e e e 1
21 1016563 PIN s 2
22 1016489 BOLT, STUD, M8 X 1.25 X 29MM  .......oiiiiiiiiiie s 2
23 1016452 SHAFT, ROCKER ... 1
24 1016471 ROD, PUSH .. et ee e 2
25 1016549 WASHER, FLAT, M12 ..o 1
26 1016517 CIRCLIP, TYPE E ..o e e s e 1
27 1016458 BOLT, FLANGED, M8 X 1.25 X 45MM .......oiiii e 6
28 1016430 GASKET, HEAD ...t 1

1999/2000 Transportation lllustrated Parts List ~ Page 7-9



n FE290 ENGINE

Page 7-10 1999/2000 Transportation lllustrated Parts List



FE290 ENGINE-
CRANKCASE, CAMSHAFT AND OIL SENSOR

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 1016535 CONNECTOR, CORD ..ottt bbb s 1
2 1016538 O-RING ... e e e e 1
3 1016506 CLAMP e e s e n e e e ne s 1
4 1016544 SCREW, CROSS PAN HEAD SELF-TAPPING, M5 x .8 X 12MM ..o 1
5 1016564 PIN e s 2
6 1016565 BEARING, BALL ... e s 1
7 1016567 SEAL, CRANKSHAFT .o e e s s 1
8 1016584 BOLT, 2-ENDED, M8 X 1.25 X BOMM ..ot e 2
9 1016458 BOLT, FLANGED, M8 x 1.25 X 45MM ......ccccciiiiiiiiiiii s 6
10 1016520 COVER, CRANKCASE ... e e 1
11 1016446 GASKET, CRANKCASE COVER ... e e 1
12 1016456 BOLT, FLANGED, M6 X 1 X 12MM ...t 2
13 1016510 BRACKET, OIL LEVEL SWITCH .....cciiiiiiiic s 1
14 1016494 SENSOR, OIL LEVEL ..ot 1
15 1016496 SCREW, CROSS PAN HEAD, M4 X .7 X 8MM ..o 3
16 1016454 BOLT, FLANGED, M5 X .8 X 8MM .......coiiiiiiiiie et s 2
17 1016472 PLATE, OIL FILTER SCREEN ......ccccciiiiiiiiii s 1
18 1016521 SCREEN, OIL FILTER ...t s 1
19 101915401 CAMSHAFT, COMPLETE ... e 1
20 1016453 TA P P ET e e e e 2

1999/2000 Transportation lllustrated Parts List ~ Page 7-11



n FE290 ENGINE

Page 7-12 1999/2000 Transportation lllustrated Parts List



FE290 ENGINE-
CRANKCASE AND CRANKSHAFT

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 1016568 SEAL, OlL ovvvvvveveeeeeeeeeeeees s 1
2 | 101915501 CRANKCASE, COMPLETE, OHV ......ooouuiiiiiieeeeeeeneensenssssssesseeseeesessssssssssssssssssssssssnnees 1
3 1016558 RING, SNAP ..ottt 2
4 1016460 PIN, PISTON ..ottt 1
5 | 101645901 PISTON, STANDARD -..cccccvuuuurssussssmmsmmmsmsesssssessssssssssssssssssesssseesese s 1
5 | 101645902 PISTON, :25MM OVERSIZED .......ooovvvviieeeeeeeneneesesssssssssssssesseessss s 1
5 | 101645903 PISTON, .50MM OVERSIZED .......oooovuivieieeeeeeeneesssssssesssssseesseeesss s 1
6 | 101646101 RING SET, PISTON, STANDARD ......oovvvvvereeereeeeeesssssssssssssssssssssssssssssssssssssssssssssessssnee 1
6 | 101646102 RING SET, PISTON, .25MM OVERSIZED .......ccoovevrssssssessssssssssssssssismmsesesssesssssssssssseseeee 1
6 | 101646103 RING SET, PISTON, .50MM OVERSIZED .......ccoooovssrsssssassssssssssssssssssmimsesssssssesesssssseseeee 1
7 | 101647501 ASSEMBLY, CONNECTING ROD, STANDARD (INCLUDES 2 EACH OF ITEM 8) ............ 1
7 | 101647502 ASSEMBLY, CONNECTING ROD, .50MM UNDERSIZED
(INCLUDES 2 EACH OF ITEM 8) .....ovvvvvvvveeeeeeveesessessssseseeneeseesssssssssssssssssssssssssssssoone
8 1016509 BOLT, HEX HEAD, M7 X 1 X 3BMM w.....oooovverrerrresrrssessessssssssssisisisieineesessssssssnssneee 2
9 | 101922301 CRANKSHAFT, FE290 (LEFT-HAND THREAD)
(INCLUDES ITEMS 10, 11 AND ONE EACH OF ITEM 12) ..occooooosesesseseesssssssssssssnnnnnnee 1
10 1016533 GEAR, HELICAL «...oovovvvtvvieieieeeeeesssesssssssssssesese s sssssssssssssssssissssssssssssssssssssneeee 1
11 1016532 GEAR, SPUR ..coooooiivisisiimimiiisisssssssssssssss s 1
12 1016516 ASSEMBLY, ROD (INCLUDES ONE EACH OF ITEM 13) .occooooestssssesssssssssssssnnneeee 2
13 1016580 BEARING, PLAIN ....ooooooiiiimiimmmiiiiiiieieseeesssesssssssssseee e 2
14 1016562 KEY ovvvvveeeeeee s 1
15 | 101655001 SHIM, CRANKSHAFT, 1.A3MM THICK ....ovvvvvveveeveveernessesessssseeeeeesesesssssssssssssssssssssssssnee AR
15 | 101655002 SHIM, CRANKSHAFT, 1.A8MM THICK ....ovvvvveeeeeeeeeeeveneeneesesseeeeeeeesssssssssssssssssssssssonnnne AR
15 | 101655003 SHIM, CRANKSHAFT, 1.23MM THICK .....ovovvveeveeeeeeeeeeneeeeeeseeeeeeesssesss s AR
15 | 101655004 SHIM, CRANKSHAFT, 1.28MM THICK .....vvvveveveeveveerernsensesesseeeeeesssssessssssssssssssssssssssssseee AR
15 | 101655005 SHIM, CRANKSHAFT, 1.33MM THICK .....ovvveveveeveveereensesessesseeeeeesssessssssssssssssssssssssssnees AR
15 | 101655006 SHIM, CRANKSHAFT, 1.38MM THICK .....oovvvveveeeeeeeveenneneesesseeeeeeessessssssssssssssssssssosnnee AR
15 | 101655007 SHIM, CRANKSHAFT, 1.43MM THICK .....ooovvveveeeeeeeeeeeeeeeeeeeneeeeeeessesss s AR
15 | 101655008 SHIM, CRANKSHAFT, 1.48MM THICK .....oovvvveveevereerernresssnssseeeeesessssesssssssssssssssssssssssssnee AR
15 | 101655009 SHIM, CRANKSHAFT, 1.53MM THICK .....ovvvvveveevevvernensenessesseeeeeesesessssssssssssssssssssssssnees AR
16 1016559 SPACER ..vvvvvvveeeeeeeeee s 1
17 1016541 BOLT, STUD, M6 X 1 X 22MM .....oovovoooioieieeceeeeneessssessesseseeneseeeeese s 4
18 1016547 NUT, FLANGED, M6 X 1 .ccecevovuusumummimmmmmiieiseesesessssssssssssssssssesssesess s 4
19 1016470 SHAFT, GUIDE COUNTERBALANCE .....coovvvvveeveveernssssssssesneeeesesesess s 1
20 1016571 O-RING ovvvvvvveeeeeeeeeeee s 1
21 1016469 WEIGHT, COUNTERBALANGCE ......cccoooeeseesstesssisimisissssessesssssssssssssssseseee s 1

1999/2000 Transportation lllustrated Parts List ~ Page 7-13



n FE350 ENGINE

1999/2000 Transportation lllustrated Parts List

Page 7-14



FE350 ENGINE-
SHROUDS AND BRACKETS

ITEM PART NO. DESCRIPTION QTY

1.2 3 4

101953801 FE350 OHV GASOLINE ENGINE, COMPLETE (CLOCKWISE ROTATION) WITH
CARBURETOR (WITH COMPRESSION RELEASE) (KEY-START VEHICLES)

(DOES NOT INCLUDE ITEMS 13 = 16) ...oociiiiiiiiii i e 1

1 1016507 BOLT, 2-ENDED, M6 X 1 X 29MM ... 3
2 1016512 WASHER, FLAT, 8 MM ... e e e e s 3
3 1017474 SHROUD, CYLINDER HEAD ... 1
4 1016456 BOLT, FLANGED, M6 X 1 X 12MM .......cciiiiiiiiiiii s 14
5 101916101 HOUSING, FAN ... e e e e 1
6 1017476 SHROUD, LOWER CYLINDER ... e 1
7 1016547 NUT, FLANGE, MB X T ..ottt s 3
8 1017500 SPACER ..o s 2
9 1017475 SHROUD, UPPER CYLINDER ... e 1
10 1016539 O-RING ..o e e e e e n e e ne s 1
11 1017486 TUBE, OIL FILLER ...t e e e s 1
12 1016531 DIPSTICK .. s e s s 1
13 101887601 NUT, NYLON LOCK, MB X 1 ... e s 1
14 1015332 WIRE ASSEMBLY, #10 BLACK ... e e e 1
15 1015649 SHROUD, FAN et e s e e b e s eeenee e 1
16 1015969 SCREW, PAN HEAD, MB X 1 X 14 MM .....ooiiiiiiiii s 4

1999/2000 Transportation lllustrated Parts List ~ Page 7-15



n FE350 ENGINE

Page 7-16 1999/2000 Transportation lllustrated Parts List



FE350 ENGINE-
IGNITION COMPONENTS AND FLYWHEEL

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 101916201 FLYWHEEL ..o b 1
2 101916301 FAN, FLYWHEEL—GRAY ... .o e e s 1
3 1017448 SCREW, FLANGED HEX HEAD, M6 X 1 X 10MM ... 3
4 1017467 NUT, HEX, 18MM FINE ... e 1
5 1017490 WASHER, FLAT, 18MM ....coiiiiiiiiicc e s 1
6 1017455 PLATE, FLYWHEEL FAN ..o 1
7 1016562 KB Y e e e e e e 1
8 1016455 SCREW, HEX HEAD FLANGED, M5 X 0.8 X 25MM .......cccciiiiiiiiiiiee e 2
9 101909201 COIL, IGNITION (WITH INTERNAL IGNITER) ....cociiiiiiiiiiiiiccic e 1
10 1016578 GROMMET ..o e e e s s 1
11 1016588 TUBE, 7MM I.D. x 10MM O.D. X 70MM LONG .......oooiiiiii e 1
12 1017463 ASSEMBLY, PLUG CAP ... e e s 1
13 101881101 PLUG, SPARK, OHV ..o s 1
14 1016445 BRACKET, RPM LIMITER ... s 1
15 101909401 LIMITER, RPM .. e e s e 1
16 1016579 BAND, RPM LIMITER MOUNT ...t 1
17 1012981 CLAMP . s 1
18 1016456 SCREW, FLANGED HEX HEAD, M6 X 1 X 12MM .......ccciiiiiiiiic e 2
19 1016586 DAMPER ... e e e 1
20 101909501 CLAMP e e e e 1
21 1016497 SCREW, CROSS PAN HEAD, M5 x .08 X BMM .........cccoiiiiiiiiiiiic e 1
22 1016544 SCREW, CROSS PAN HEAD SELF-TAPPING, M5 X 12MM ........ccccoiiiiiiiceceee 1
23 1016561 CLAMP oo e e e s e e e 1
24 1016587 CLAMP e e 1
25 101909301 WIRE, LEAD ..o e e e 1

1999/2000 Transportation lllustrated Parts List ~ Page 7-17



n FE350 ENGINE

Page 7-18 1999/2000 Transportation lllustrated Parts List



FE350 ENGINE-

OIL CIRCULATION
ITEM PART NO. DESCRIPTION QTY
1 2 3 4

1 1016467 OIL FILTER oot e bbb 1
2 1016502 BRACKET, OIL FILTER ....ooii e 1
3 1016457 BOLT, FLANGED HEX HEAD, M6 X 1 X 40MM ..o 2
4 1017507 PLUG e et e s ae e 2
5 1016570 O-RING ..o s 1
6 1016432 GASKET, DRAIN PLUG ... s e 1
7 1016576 PLUG, DRAIN ..o e e s e e e 1
8 1017456 SCREW, FLANGED HEX HEAD, M6 X 1 X 12MM ......cccoiiiiii e 6
9 1017460 COVER, PUMP ...t b b 1
10 1017442 GASKET, OIL PUMP ..o e 1
11 1016473 PLATE, OIL PUMP ... e e s s 1
12 101648203 PUMP, OIL, AND ROTOR ...t 1
13 1017458 FILTER oo e bbb s 1
14 1016429 SEAT, VALVE ..o e e e 1
15 1016537 BALL, STEEL, PRESSURE RELIEF ... 1
16 1016581 SPRING ... e e e 1

1999/2000 Transportation lllustrated Parts List ~ Page 7-19



n FE350 ENGINE

Page 7-20 1999/2000 Transportation lllustrated Parts List



FE350 ENGINE-
CYLINDER HEAD

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 1016442 CASE, ROCKER ..ot s 1
2 1016436 GASKET, ROCKER CASE ... e 1
3 1016583 BOLT, FLANGED, M6 X 1 X 35MM ... e e 2
4 1016569 O-RING . e 2
5 1017446 ARM, ROCKER .....oiiiiiii i e e e 2
6 1016450 COLLET e e e e e e 4
7 1016449 RETAINER, VALVE SPRING .......o oo 2
8 1017473 SPRING, ENGINE VALVE ... 2
9 1017435 ASSEMBLY, CYLINDER HEAD, FE350 (INCLUDES ITEMS 10 AND 11) .....cccoiviiiiiiine 1
10 1016560 RING, SNAP .o e e e 2
11 1016519 GUIDE, VALVE ... e e s s 2
12 1016479 SEAT, SPRING ... e e e 2
13 1016566 SEAL, VALVE ... s 2
14 1017445 VALVE, EXHAUST ..o e e e e s 1
15 1017444 VALVE, INTAKE ..o e e e s 1
16 1016544 SCREW, CROSS PAN HEAD SELF-TAPPING, M5 x .8 X 12MM .......cccociiiiiiiiiieee 1
17 1016474 PLATE oo s 1
18 1016483 VALVE . e s 1
19 1016563 PN e e e e e 2
20 1016489 BOLT, STUD, M8 X 1.25 X 29MM . ......oiiiii it 2
21 1016452 SHAFT, ROCKER ..ot 1
22 1017454 ROD, PUSH .. e e e e 2
23 1016549 WASHER, FLAT, M12 . e oo e e s 1
24 1016517 CIRCLIP, TYPE-E ... e e 1
25 1016458 BOLT, FLANGED, M8 x 1.25 X 45MM ......ccocoiiiiiiiiiiiiin s 6
26 1017434 GASKET, HEAD ... e e e e e s 1

1999/2000 Transportation lllustrated Parts List ~ Page 7-21



n FE350 ENGINE

Page 7-22 1999/2000 Transportation lllustrated Parts List



FE350 ENGINE-
CRANKCASE, CAMSHAFT AND OIL SENSOR

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 1016538 O-RING ..o s 1
2 1017508 PLUG .o e e e e e e e 1
3 1016535 CONNECTOR, OIL SENDING UNIT ..o e e 1
4 1016538 O-RING . 1
5 1016506 CLAMP . s 1
6 1016544 SCREW, CROSS PAN HEAD SELF-TAPPING, M5 x .8 X 12MM ........cccooeiiiiiiiiice 1
7 1016564 PN e e s 2
8 1017487 BEARING, CRANKSHAFT ..t e 1
9 1017504 SEAL, CRANKSHAFT ..o s 1
10 1016584 BOLT, 2-ENDED FLANGED, M8 x 1.25 X BIMM ........ccccoiiiiiiiiiiieceece e 2
11 1017514 BOLT, FLANGED, M8 X 1.25 X 45MM .......oiiiii e 6
12 1017472 COVER, CRANKCASE ... o s 1
13 1017443 GASKET, CRANKCASE COVER ......ccooiiiiiiii s 1
14 1017513 BOLT, FLANGED, M6 X 1 X 12MM ......ccciiiiiiiiii s 2
15 1016510 BRACKET, OIL LEVEL SWITCH ... 1
16 1016494 SENSOR, OIL LEVEL ...t 1
17 1016496 SCREW, CROSS PAN HEAD, M4 X .7 X 8MM .......ccoooiiiiiiiic 3
18 1016454 BOLT, FLANGED, M5 X .8 X BMM ........ccoiiiiiiiii s 2
19 1016472 PLATE, OIL FILTER SCREEN ... 1
20 1016521 SCREEN, OIL FILTER ...t s s 1
21 101751801 SHIM, 0.3MM THICK ....oiiiiii s A/R
21 101751802 SHIM, 0.4MM THICK ... oo A/R
21 101751803 SHIM, 0.5MM THICK ... s AR
22 101915901 CAMSHAFT (INCLUDES ITEM 23) ..o 1
23 1017511 SPRING ... 1
24 1017447 LIFTER, HYDRAULIC ... e e 2

1999/2000 Transportation lllustrated Parts List ~ Page 7-23



n FE350 ENGINE

Page 7-24 1999/2000 Transportation lllustrated Parts List



FE350 ENGINE-
CRANKCASE AND CRANKSHAFT

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 1017503 SEAL, OIL. ieeeeeeeeeeeeeeeeeeessssssssssssssssss 1
2 | 101916001 CRANKCASE, COMPLETE, FE350 (CLOCKWISE ROTATION) .......ccoooovuemmmmmmmmsssrsrrnne 1
3 1017502 RING, SNAP .o eeeeeeeeeeeeessssssssssssssss s 2
4 1017450 PIN, PISTON ..o eeeeeeeeeseessessessssssssssssssssssssssss s sssssssssssssssssssssssssssss 1
5 | 101744901 PISTON, STANDARD. .....ooococosoveeeeveeseesessssssssssssssssss s 1
5 | 101744902 PISTON, .50MM OVERSIZED ......cccoooummmmmmssmmsmmmmmmsssssssssseeseeeeeeessssssssssssssssssssssssssssssssnnns 1
6 | 101745101 RING SET, PISTON, STANDARD ..........ccocouummmmmmmsmmmmmmmssssssssssseeeeeeesesessssssssssssssssssssssssnnns 1
6 | 101745102 RING SET, PISTON, .50MM OVERSIZED ........cocouumrmirssssssnssseeeeeeeesesssssssssssssssssssssssssnnnns 1
7 | 101745701 ASSEMBLY, CONNECTING ROD, STANDARD (INCLUDES 2 EACH OF ITEM 8) ........... 1
7 | 101745702 ASSEMBLY, CONNECTING ROD, .50MM UNDERSIZED
(INCLUDES 2 EACH OF ITEM 8) ...cccvcvvvummmmmsamsmmmmmsssssssssseseeeeeeesessssssssssssssssssssssssssssssnns 1
8 1017512 BOLT, HEX HEAD, M7 X 1 X 83BMM ......oooooovovveeveeeeeemmmmmssssssssssssssssssssse s 2
9 | 101922302 CRANKSHAFT, FE350 (LEFT-HAND THREADS) (INCLUDES ITEMS 10 - 12 AND
ONE EACH OF ITEM 13) ..occvvveeemmmmssmsammmassssssssessseeseeeeeeessessesssssssssssssssssssssssssss s 1
10 1016562 KEY oovoevoeveeeeeeessssssssssssssss s 1
11 1017484 GEAR, HELICAL ...oooooooeeee e eessssssssssssssssone 1
12 1017483 GEAR, SPUR ... 1
13 1017471 ROD ..o eeeeeeeeeeseesesssssssss s 2
14 | 101773301 SHIM, CRANKSHAFT, 1.18MM THICK ......ooooieeeeeeeeeeeeeeeseeeeesesssssssssssssssssssss s AR
14 | 101773302 SHIM, CRANKSHAFT, 1.25MM THICK .......oooomieeeeeeeeeeseesessessessssssssssssssssssssssssssssssseeee AR
14 | 101773303 SHIM, CRANKSHAFT, 1.32MM THICK ......cooieeeeeeeeeeeeeeseeeeesesessssssssssssssssssss s AR
14 | 101773304 SHIM, CRANKSHAFT, 1.3IMM THICK ......ooooeeeeeeeeeeeeeeeceeeeesenssssssssssssssssssss s AR
14 | 101773305 SHIM, CRANKSHAFT, 1.46MM THICK ........oomieeeeeeeeeeeeeeeceeesesenssssssssssssssssssssss s AR
14 | 101773306 SHIM, CRANKSHAFT, 1.53MM THICK .......cooorieeeeeeeeeeseesessesssssssssssssssssssssssssssssssesseeee AR
14 | 101773307 SHIM, CRANKSHAFT, 1.60MM THICK ......cooooeeeeeeeeeeeeeeseeeeesesssssssssssssssssss s AR
14 | 101773308 SHIM, CRANKSHAFT, 1.67MM THICK .......oeeeeeeeeeeeeeeeeeeeeesenssessssssssssssssss s AR
14 | 101773309 SHIM, CRANKSHAFT, 1.74MM THICK .......ooereieeeeeeeeeeeeeeeeecesesessssssssssssssssssssss s AR
14 | 101773310 SHIM, CRANKSHAFT, 1. 11MM THICK .....oooooeeeeeeeeeeeeeeseseessessssssssssssssssssssssssss s AR
14 | 101773311 SHIM, CRANKSHAFT, 1.8TMM THICK ......ooooieeeeeeeeeeeeeeseeeeesesssssssssssssssssssssss s AR
15 1017501 SPACER ... 1
16 1016541 BOLT, STUD, MB X 1 X 22MM ......oocveeeeeeemmmssssssssssssssssssssssesseeseeeeessssssssssssssssssssssssssssnsssns 4
17 1016547 NUT, FLANGED, M6 X 1 +.coovvvvvvvvvveveeeeveesssssssssssssssssssssssssss s ssssssssssssssssssssnsssssssssssns 4
18 1016470 SHAFT, GUIDE COUNTERBALANCE ......cocuieereeeeeeeeeseessssssssssssssssssssssss s 1
19 1016571 O-RING - eeeeeeeeeseesssssssssssssss s 1
20 1017453 WEIGHT, COUNTERBALANCE (INCLUDES ITEM 21) .....ooovvvveeeeeeeemmsssssssasssssssssssssseee 1
21 1017510 BEARING ......ooooovmmmmomsmmmmmassssssss s seesesssssssssssssssssssssssssssssssssssss s sessssssssssssssssone 1

1999/2000 Transportation lllustrated Parts List ~ Page 7-25



; 1999 TOURALL ONLY
TYPICAL

2 PLACES 3] />\\
¢o,
‘ =
‘ ‘ G

! 0
| ‘@/
< ﬁlcm_

2 PLACES

REFERENCE
ENGINE

" TYPICAL

- i 4 PLACES TYPICAL

Y
§ 2 PLAGES
%@ S

e

TYPICAL
\ 4 PLACES

TYPICAL
2 PLACES

o @

REFERENCE
UNITIZED TRANSAXLE—
SECTION 11

TYPICAL
4 PLACES

Page 7-26 1999/2000 Transportation lllustrated Parts List



ENGINE MOUNTING

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 7473 NUT, NYLON LOCK, 5/16 - 18 (1999 TOURALL ONLY) ....cccceiiiiiiiiiiiiiiciece e 2
2 1241 WASHER, FLAT, 5/16 - 18 (1999 TOURALL ONLY) ....ooiiiiiiiiiiiici e 2
3 101864601 RETAINER, SNUBBER (1999 TOURALL ONLY) ...niiiiee e 1
4 7818 BOLT, ROUND-HEAD SQUARE-NECK, 5/16 - 18 x 1-1/2 (1999 TOURALL ONLY) ............... 2
5 1012164 SNUBBER ... 1
6 1013924 NUT, HEX LOCK, 5/16 - 24, UNF ......cciiiii s 10
7 101834601 BRACKET, SNUBBER ... e s e 1
8 101827101 PLATE, MOUNTING ...t s s s e e 1
9 101833001 NUT, FLANGE, M8 X 1.25 ..o s 6
10 101884801 SCREW, HEX WASHER, 5/16 =24 X 7/8 .....c..oiiiiiiiiee e 10
11 101833301 SCREW, HEX HEAD CAP, M10 X 1.25 X B0MM ... 4
12 101833201 STUD, M8 x 1.25 x 60MM (TOURALL ONLY) ..ooiiiiiee e 2
12 101833101 STUD, M8 x 1.25 x 50MM (RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER) ....... 2
13 101832101 SPACER (TOURALL ONLY) .o e e s e s 2
13 1011697 WASHER, FLAT, 5/16 (RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER) .............. 2
14 101832901 NUT, FLANGE, M10 X 1.25 ..o s 4
15 1012571 WASHER, HEAVY FLAT, 5/16 ....oooiiiiiiiiii i 4
16 101855901 SCREW, HEX HEAD CAP, M8 X 1.25 X 43MM .....coiiiiiiiii e 4
17 101832701 STIFFENER, FLYWHEEL SIDE ... e 1

1999/2000 Transportation lllustrated Parts List

Page 7-27







FUEL, INTAKE,
AND GOVERNOR SYSTEMS




Page 8-2 1999/2000 Transportation lllustrated Parts List



FUEL SYSTEM

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 1016004 | KIT, FUEL TANK, WITH SENDING UNIT (INCLUDES ITEMS 2- 9) ....cvvooreeeeeseeeseeseneeae 1
2 1015188 CAP, FUEL TANK, NONVENTED ......ovveoeeeeeeeee oo sesesesee s seseeseneone 1
3 1015143 ASSEMBLY, FUEL TANK VENT ..o seeeeeeee e seseeeeeeeees e seeeesesee s ses e 1
4 1015139 GROMMET, INSULATION ... eee e eeee e ese e seseeseeeeseeeseseeees e eee e eee e eeeseeeeeee 1
5 1015137 LINE, BULK VENT (AVAILABLE BY THE FOOT) .....ovvoiveeereeeseeeseeeseeeesssessseesseesseeesenes AR
6 N/A WIRE ASSEMBLY, #16 BLACK ......oveoeeeeeeeeeeseeeeeeeee e seee s eeseees s sesee s 1
7 1013746 CLAMP, HOSE (GRAY) ..ot seeeeeee e eee e sesee e eee e ses s ee e ee s eeseseesee 2
8 101824401 BARB, VENT ...ooeoeeeeeeeeeteee e eeeeeeee e eesee s ee e ee s eseeees e eeseeees e ees s eeeeeeese e s ees e eeseseeees 1
9 101896901 VALVE, FUEL PICKUP TUBE WITH SHUT-OFF ........covvveiveeeneeeeseeeeseeeeeeeseseseseesese e 1
10 1014928 | ASSEMBLY, REAR FUEL STRAP .......omioeeieeeeeeeeeeeeeseeeeeeseeee e sese e es e eenen 1
11 101955301 | ASSEMBLY, FRONT FUEL STRAP ......ooieeeeeeeeeeeeeeeeeeeeseeeeeeeeeseseesese s eeseeeseeeeseseeeeseeseneon 1
12 1014116 | NUT, U-TYPE SPEED, 1/4 = 20 ....ootveeeieeeeeeeeeeeeeeeeeeeeeeeseeeeeseeseeeeseseeeese s ses e ees s esseeeseean 3
13 8248 | SCREW, PHILLIPS TRUSS HEAD, 1/4 = 20 X 3/4 .....ocovveoeveeeeeeeeeeeeeeeeeeeeeeeseeeesese e 1
14 1011988 | SCREW, PHILLIPS TRUSS HEAD, 1/4 = 20 X 2 +....coovveeeeeeeeeeeeeeeseeeeeeeeseeeees e seeeeseseeseneon 2
15 1012649 | CLAMP, HOSE (RED) ....ooeeoeeeeeeeeteeeeeeee e eeeeeseeee e ees e eee e eeeeeesesee s ses s ees e se e eeeee e 9
16 1013692 | LINE, BULK FUEL (GRAY) ...ovoooeeeeeeeeeeeeeeeeeeeeseeeeseseeeeseeeesseeseeeeseseeseseses e ees e ess s seesseeesesa AR
17 102008201 | FILTER, FUEL ...oooivooeeeeeeeeeee oo eeeesesesee s s see s eeee s ee e eese e
18 1014523 | PUMP, FUEL IMPULSE .......coovoeeeeeee oo eee s ee e eeeee e sese s eeeeen 1
19 1014524 | KIT, REBUILD, FUEL IMPULSE PUMP..........oioeooeeeeeeeeeeeeeeeseeeseeeeeese s ees e eeeeeseseeseeesenen AR
20 101987701 | CLAMP, PLASTIC ..o eeeeeeeee e es e es e e e es e e s s s seseeees e es e es e ees e eee e seeseeeeeas 1
21 1012285 | SCREW, THREAD-ROLLING, 1/4 = 20 X 5/8 .......ovveoveeereeeeeeeeeeeeseseeseeeseseeeseeeseeseseeseeeenneon 4
22 101929501 | BRACKET, FUEL PUMP MOUNTING (TRANS-PORTER/TRANS-SENDER ONLY) .............. 1
23 1015137 | LINE, BULK VENT (AVAILABLE BY THE FOOT) w..ooiveoieeeeeeeeeeeeeeeeeeeseseees e eeseeeeseeesenen AR
24 1013746 | CLAMP, HOSE (GRAY) ...eooeeeeeeeeeteeeeeeeeeeeeeseeeeseeeseeeeeeseeeeeeeeeeeeeeeseeeese s ees e ees e se e seeeeeese 2
25 101824401 | BARB, VENT ...oooooieeoeeeeeeeeeee e eeeee s es s esee s ee e en s ee e 1
26 102048501 | BOOT, RUBBER ......civeeieeeeeeeeeeeeeeeeseeeeeseees oo essee s es s ese e ses s sese s ee s e 1
27 1017203 | SCREW, ROUND-HEAD SQUARE-NECK, 1/4-20 X 1 ...veeeveeeeeeeeeeeeeseseeeseeeseeeseeeeseeesenen 2
28 8233 | NUT, NYLON LOCK, 1/4-20 ..ooveoieeeeeeeeeeeeeeeeseseeeeeeeeseeeeseseeseseeseseses e ees e eseseeseseeeeseeseseeeeneeeees 2
29 1013687 | CLAMP, HOSE, 3/8 ......veoeeeeeeeeeeeeeseeeeseeeeee e sese e ees e seee s sese e ses e sese s 1

1999/2000 Transportation lllustrated Parts List ~ Page 8-3



Page 8-4

1999/2000 Transportation lllustrated Parts List




CARBURETOR ASSEMBLY, FE290 ENGINE-

TOURALL
ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 101905601 ASSEMBLY, CARBURETOR (INCLUDES ITEMS 2 - 11) ..o, 1
2 1016501 ASSEMBLY, IDLE SCREW  ......ooiiiiie e e e s 1
3 N/A ASSEMBLY, PILOT AIR SCREW ... s 1
4 101973101 JET, PILOT, #A0 ..ot e s 1
5 1016486 ASSEMBLY, FLOAT .....oiiiiiiiii e e e e s 1
6 101973201 NOZZLE, MAIN ... e s e s s e 1
STANDARD JETTING:
7 101642582 JET, MAIN, 0 - 3,000 FEET ..o e e s 1
7 101642580 JET, MAIN, 3,000 - 5,000 FEET .......ccoiiiiiiiiii s A/R
7 101642578 JET, MAIN, 5,000 - 8,000 FEET .....cccoiiiiiii e A/R
7 101642575 JET, MAIN, 8,000 - 10,000 FEET ......ooiiii e A/R
7 101642572 JET, MAIN, 10,000 FEET AND ABOVE ........ccoiiii e e A/R
8 1016437 GASKET, FLOAT CHAMBER .......cooiiiii s 1
9 1017461 ASSEMBLY, FLOAT CHAMBER (INCLUDES ITEM 10) .....cooiiiiiiiiiiceeceeeccee 1
10 1016499 ASSEMBLY, SCREW ... s 1
11 1016585 ASSEMBLY, BOLT ...t s e s 1

1999/2000 Transportation Illustrated Parts List ~ Page 8-5



1999/2000 Transportation lllustrated Parts List

Page 8-6



CARBURETOR ASSEMBLY, FE350 ENGINE-
RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 101905901 ASSEMBLY, CARBURETOR (INCLUDES ITEMS 2 - 11) ..o, 1
2 1016501 ASSEMBLY, IDLE SCREW  ......ooiiiiie e e e s 1
3 N/A ASSEMBLY, PILOT AIR SCREW ... s 1
4 101973101 JET, PILOT, #A0 ..ot e s 1
5 1016486 ASSEMBLY, FLOAT .....oiiiiiiiii e e e e s 1
6 101973301 NOZZLE, MAIN ... e s e s s e 1
STANDARD JETTING:
7 101642585 JET, MAIN, 0 - 3,000 FEET ..o e e s 1
7 101642582 JET, MAIN, 3,000 - 5,000 FEET .......ccoiiiiiiiiii s A/R
7 101642580 JET, MAIN, 5,000 - 8,000 FEET .....cccoiiiiiii e A/R
7 101642578 JET, MAIN, 8,000 - 10,000 FEET ......ooiiii e A/R
7 101642575 JET, MAIN, 10,000 FEET AND ABOVE ........ccoiiii e e A/R
8 1016437 GASKET, FLOAT CHAMBER .......cooiiiii s 1
9 1017461 ASSEMBLY, FLOAT CHAMBER (INCLUDES ITEM 10) .....cooiiiiiiiiiiceeceeeccee 1
10 1016499 ASSEMBLY, SCREW ... s 1
11 1016585 ASSEMBLY, BOLT ...t s e s 1

1999/2000 Transportation lllustrated Parts List ~ Page 8-7



Page 8-8 1999/2000 Transportation lllustrated Parts List



CARBURETOR INSTALLATION

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 1016440 | GASKET, INSULATOR .....ooovvveeoeesssassesesseesssssssssssssesssssssssss s 1
2 | 101648102 | INSULATOR, CARBURETOR ..........ccesimmmrrrreressssssssssssssssssssssssssssssssssssssssssssssssssssssesssssssssnnns 1
3 1016439 | GASKET, CARBURETOR INSULATOR TO THROTTLE BRACKET (TOURALL ONLY) ......... 1
3 | 101973401 | GASKET, CARBURETOR INSULATOR TO THROTTLE BRACKET (RESORT VILLAGER,
TRANS-PORTER/TRANS-SENDER) ......oovvvvoeooeeooeseeeeseeeoosssesssseseessssesosssssss s 1
4 1016444 | BRACKET, THROTTLE ....oooirovvvoooeeeooeeeeeeeeeeeoeesssseseeeeesesssosssessseeeesssssssssseseseeeeessssosssseeee 1
5 | 101820201 | GUARD, GOVERNOR (TOURALL ONLY) .....oovvvooeeommmierneesesessssssssssseessssssssssssssssseeessssssssnnns 1
6 1011697 | WASHER, FLAT, 5/16 (TOURALL ONLY) ......ooooorremmrreeseeeeessssssssseesessssossssssssssseessssssssssssn 1
7 | 101887601 | NUT, NYLON LOCK, M6 X 1 (TOURALL ONLY) ....ooorrmmrrrrrreeeeresosssseeeeeseseeessssssssseesssssseennons 1
8 1016441 | GASKET, THROTTLE BRACKET TO CARBURETOR ..........coororrreereoeeeeeeseesseeeeeeeoeesseee 1
9 1016582 | SPRING, THROTTLE RETURN ......oiiiirrereeeocomssssssseessssssssssssssssesssssssssssssss s 1
10 | 101905601 | ASSEMBLY, CARBURETOR (TOURALL ONLY) ...ooovvvooooooroeieeesssessssssssseseessssssssssssssseeeseene 1
10 | 101905901 | ASSEMBLY, CARBURETOR (RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER) ... | 1
11 1013746 | CLAMP, HOSE (GRAY) ....o.oovovooooeeooeeeeeeeeeeeoooeseeseeeeeeessoooesssssseseessssososs e eeesssness e 1
12 1017466 | CLAMP, HOSE (BRONZE) .........ccoouuminrrreeseeeomssssssssseesssssssssssssssseessssssssssssssssssesssssssssssssn 2
13 1015137 | LINE, BULK VENT ....ooovomiirreeeveeooesossesseessssesossssss s seesssssssssssssssseessssssssssssss s sssssssssssssssn AR
14 1016572 | TUBE, CRANKCASE VENT .........ooooooeoseeeeseeeeoossssssssseessssssoosssssssseessssssosssssss e 1
15 1016438 | GASKET, CARBURETOR TO INTAKE MANIFOLD ......ovvvvooooeeoeeeeeeeeeeceeeeeeeeeeeeeeeeeeee e 1
16 1016480 | PIPE, INTAKE ...oovvvoooooooommeeeeeseessssssss s sessssssssss s sssssssssss s seessssssssssse 1
17 | 101649002 | SCREW, 2-ENDED STUD, M6 X 1 X 90MM .........vvvvvveeoersosseeeesoseoessssssseeeessssssssssssssseneseeee 2
18 1016547 | NUT, FLANGED, MB X 1 ..coorvvvvveooeeoooeseeeeseeeeossssssseseessssssossssssseseessssssossssss s 2

1999/2000 Transportation lllustrated Parts List ~ Page 8-9



Page 8-10 1999/2000 Transportation lllustrated Parts List



GOVERNOR AND ACCELERATOR CABLES

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 101832501 CABLE, ACCELERATOR ... e 1
2 101832401 CABLE, GOVERNOR (TOURALL ONLY) ...utiiiiiiiiice e 1
2 101832402 CABLE, GOVERNOR (RESORT VILLAGER AND TRANS-PORTER/TRANS-SENDER) ...... 1
3 1013700 CLAMP, CABLE RETAINING ... s 2
4 1016546 NUT, FLANGED HEX, M8 X 1.25 .....cooiiiiiiiiiiiic s 2
5 101832301 BRACKET, ACCELERATOR SUPPORT .....oooiiiii i e 1
6 1012285 SCREW, THREAD ROLLING, 1/4 - 20 X 5/8 ....c.uoiiiee e 4
7 1016202 E-RING .. e 3
8 1015408 PIN, GOVERNOR CABLE CLEVIS ..o 2
9 1014413 PIN, HAIR SPRING COTTER, 1/8 LD. X 5/8 ....c.uiiiiiiiiiie s 2
10 101832201 BRACKET, SUPPORT ...ttt e 1
11 1015845 BRACKET, GOVERNOR CABLE ENGINE ........oooiiii e 1
12 101903501 SCREW, HEX HEAD CAP, M8 X 1.25 X 24 MM ........coocciiiiiiiiiiiicin s 1
13 7174 WASHER, LOCK, 5/16 ... e e e 1
14 1011697 WASHER, FLAT, 5/16 ... s e 1

1999/2000 Transportation lllustrated Parts List ~ Page 8-11



List

d Parts

jon lllustrate

Page 8-12 1999/2000 Transportat



INTAKE DUCT, CHOKE, AND AIR BOX ASSEMBLY-

TOURALL
ITEM PART NO. DESCRIPTION QTY
1 2 3 4
101821501 ASSEMBLY, AIR BOX (INCLUDES ITEMS 1 - 13) ...ciiiiiiiiiiiiiici e 1
1 101804301 SCREW, HI-LO HEX HEAD, #8 - 1/2 ..o 2
2 101881701 WASHER, STAINLESS STEEL, #8 ......ooiieie oo 2
3 101925701 LATCH, WIRE ..ot et s e 2
4 101972801 ASSEMBLY, AIR BOX TOP (INCLUDES ITEMS 5 - 10) ....cccooiiiiiiiiiiicciecicciece e 1
5 101813001 B oGP e e 1
6 101917601 LEVER, CHOKE ... .o e s e s 1
7 N/A O-RING, 5/16 (RED) .....ooiiiiiiii i e s 1
8 N/A O-RING, 3/8 (GREEN) ......ccoiiiiiiiiiii s 1
9 N/A VALVE, CHOKE ... e e e e s s e 1
10 101812301 SPRING, RETURN ...t s e 1
11 1015426 FILTER, AIR ot et e e se e s 1
12 101811901 BOTTOM, AIR BOX ... 1
13 101921501 SEAL, INTAKE ... e e e e 1
14 101958101 ASSEMBLY, AIR DUCT ... e e s 1
15 101971301 CLAMP, HOSE (AIR INTAKE) ... 2
16 101837101 HOSE, INTAKE ..o s 1
17 101850301 SCREW, HI-LO, #12 X 1/2 oo e e e 4
18 101917701 POSITIONER, CHOKE ... s s s s s 1
19 101805701 ASSEMBLY, CHOKE BUTTON (INCLUDES ITEMS 20, 21 AND 22) .......ccociiiiiiiiieceeene 1
20 101811501 GUIDE, CHOKE LEVER ..o 1
21 101856201 SPRING, COMPRESSION ......oiiiiiiiii e e s 1
22 101811401 LEVER, CHOKE ... e s s e 1
23 332 WASHER, FLAT, 1/4 ..o e s 3
24 1015752 SCREW, HI-LO, #12 - 18 X 5/8 ...ccuviiiiiiiiic s 3
25 1606 RIVET, POP, 3/16 ... e e s s e e 2
26 183 WASHER, FLAT, #10 ..o e 4
101971001 KIT, AIR DUCT REPAIR (NOT SHOWN) .....oiiiiiiiiiie e s A/R

1999/2000 Transportation lllustrated Parts List ~ Page 8-13



Page 8-14 1999/2000 Transportation lllustrated Parts List



INTAKE DUCT, CHOKE, AND AIR BOX ASSEMBLY-
RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
101821501 ASSEMBLY, AIR BOX (INCLUDES ITEMS 1 - 13) ...ciiiiiiiiiiiiiici e 1
1 101804301 SCREW, HI-LO HEX HEAD, #8 - 1/2 ..o 2
2 101881701 WASHER, STAINLESS STEEL, #8 ......ooiieie oo 2
3 101925701 LATCH, WIRE ..ot et s e 2
4 101972801 ASSEMBLY, AIR BOX TOP (INCLUDES ITEMS 5 - 10) ....cccooiiiiiiiiiiicciecicciece e 1
5 101813001 B oGP e e 1
6 101917601 LEVER, CHOKE ... .o e s e s 1
7 N/A O-RING, 5/16 (RED) .....ooiiiiiiii i e s 1
8 N/A O-RING, 3/8 (GREEN) ......ccoiiiiiiiiiii s 1
9 N/A VALVE, CHOKE ... e e e e s s e 1
10 101812301 SPRING, RETURN ...t s e 1
11 1015426 FILTER, AIR ot et e e se e s 1
12 101811901 BOTTOM, AIR BOX ... 1
13 101921501 SEAL, INTAKE ... e e e e 1
14 101825701 BRACKET, RETAINING ... .o e s 1
15 101971301 CLAMP, HOSE (AIR INTAKE) ... 2
16 101837101 HOSE, INTAKE ..o s 1
17 101804301 SCREW, HEX HEAD HI-LO, #8 X 1/2 ..o 1
18 101926802 CABLE, CHOKE ... oo s e s e s ne e 1
19 1631 SCREW, PAN HEAD, #10 = 24 X 3/4 ...t 3
20 183 WASHER, #10 e s 3
21 1012438 NUT, NYLON LOCK, #10 - 24 ..o e e 3
22 1015139 GROMMET (TRANS-PORTER/TRANS-SENDER ONLY).....ooiiiiiiii e 1
23 8168 TIE, WIRE . e e 2
24 332 WASHER, FLAT, 1/4 ..o e e s 3
25 1015752 SCREW, HI-LO, #12 - 18 X 5/8 ... s s 3
26 101811301 DUCT, AIR e e s e e s e e s e e e e s e e e s e e e e eme e e e e e e e sreenes 1
27 7973 RIVET, POP, B/16 ...t s e s 2
28 183 WASHER, FLAT, #10 ..ot e e s 2
101971001 KIT, AIR DUCT REPAIR (NOT SHOWN) ... s A/R

1999/2000 Transportation lllustrated Parts List

Page 8-15






EXHAUST SYSTEM E
G



Page 9-2 1999/2000 Transportation lllustrated Parts List



EXHAUST SYSTEM, FE290-

TOURALL
ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 101859301 SYSTEM, EXHAUST ..o e e s s 1
2 1015814 BRACKET, MUFFLER MOUNTING ..o s 1
3 332 WASHER, FLAT, 1/4 .o s 2
4 451 WASHER, LOCK, 1/4 ... e 2
5 7847 SCREW, HEX HEAD CAP, 1/4 =20 X 3/4 .....ooiiiiiiiiiici s 2
6 1017689 CLAMP, MUFFLER ... e e e 1
7 1012830 SCREW, HEX HEAD CAP, M8 X 1.25 X 22MM ........oiiiiiiie oo 1
8 7174 WASHER, LOCK, 5/16 ...t e s 1
9 1015075 WASHER, FLAT, 5/16 ..ottt s e s 1
10 1012528 NUT, HEX, M8 X 1.25 ..o e s 2
11 1013734 WASHER, LOCK, 8MM ... s 2
12 1015330 GASKET, EXHAUST ... s s s ne e 1

1999/2000 Transportation lllustrated Parts List Page 9-3



Page 9-4 1999/2000 Transportation lllustrated Parts List



EXHAUST SYSTEM, FE350-
RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 101859401 SYSTEM, EXHAUST ..o e e s s 1
2 1015814 BRACKET, MUFFLER MOUNTING ..o s 1
3 332 WASHER, FLAT, 1/4 .o s 2
4 451 WASHER, LOCK, 1/4 ... e 2
5 7847 SCREW, HEX HEAD CAP, 1/4 =20 X 3/4 .....ooiiiiiiiiiici s 2
6 1017689 CLAMP, MUFFLER ... e e e 1
7 1012830 SCREW, HEX HEAD CAP, M8 X 1.25 X 22MM ........oiiiiiiie oo 1
8 7174 WASHER, LOCK, 5/16 ...t e s 1
9 1015075 WASHER, FLAT, 5/16 ..ottt s e s 1
10 1012528 NUT, HEX, M8 X 1.25 ..o e s 2
11 1013734 WASHER, LOCK, 8MM ... s 2
12 1016904 GASKET, EXHAUST ... s s s ne e 1

1999/2000 Transportation lllustrated Parts List Page 9-5






TORQUE CONVERTER E
G






DRIVE CLUTCH

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
101833902 | ASSEMBLY, DRIVE CLUTCH (TOURALL ONLY) (INCLUDES ITEMS 1 - 15) ....ooorrerrrrr 1
101833904 | ASSEMBLY, DRIVE CLUTCH (RESORT VILLAGER,
TRANS-PORTER/TRANS-SENDER) (INCLUDES ITEMS 1 - 15) w.ovvvvvocoooorsseeeeeeeceeoseoe 1
1 1016801 KIT, DRIVE CLUTCH WEIGHT ...ooovvvocooovooeeeeeeeeeoeossssses s 1
2 | 101929801 ASSEMBLY, FIXED FACE (TOURALL ONLY) ....oooomrrerereeoeesssesseseeeesesseessssssssseeeesssssenennns 1
2 | 101738301 ASSEMBLY, FIXED FACE (RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER) ... | 1
3 1014049 BEARING, IDLER .........ooooommmirnreeeeeeossssasssesseesssssssssssssssseessssssssssssssssssesssssssssssssss s 1
4 1014050 SPRING, RETAINER .......oooomrrervveeeesssssssssesssssssssssssssseessssssssssssssssssessssssssssssssssessssssssssnons 1
5 1014051 SPRING, DRIVE CLUTCH—BLACK (TOURALL ONLY) .......ooovrrerereeeeeseeosessesseeeeeeseeeeennns 1
5 1016901 SPRING, DRIVE CLUTCH—DARK GREEN (RESORT VILLAGER,
TRANS-PORTER/TRANS-SENDER) ......ovvvvvveooeeooseeeeseseeeesssssssseeeesssssessssssssssseessssssnnnnns 1
6 1016289 SPACER, FIXED FACE SHAFT ......oooooooeeeeeeeeooeeosesseeeeeeseeoeesssssssseeeesssseessssssseeeesessoensnons 1
7 1014057 RING, RETAINING .......cocooovmmmmnneesessessssssssssssesssssssssssssssssesssssssssssssssssssssssssssssssssss s 1
8 1014059 ASSEMBLY, DRIVE HUB ......oovvvvoooeeveeseeeesesecsssssssss s sessssssssssssssssssssssssssnssnns 1
9 | 101925601 PLUG, DRIVE CLUTCH w..ooovooeeeeeeveeooosoeeeseseeeesseoeessssssssseeesssssssssssssssssesssssonsss s 1
10 1014453 KIT, DRIVE CLUTCH BUTTON (INCLUDES ONE SPRING AND THREE EACH OF
THE SCREW, WASHER, AND BUTTON) .........coooerereerereeeeessseseseeeessssessssssssseeeesssseesenons 1
11 1014058 WASHER, THRUST .ooooommireeeeecoossssasseseesessssssssssssssssessssssssssssss s ssssssssssssssssssessssssssssssnns 1
12 1014056 RING, SPIRAL BACK-UP ......oooovvvvoveeeeoosseeseesssssssssssssssseesssssssssssssssss s 2
13 1014052 ASSEMBLY, MOVEABLE FACE (INCLUDES ITEMS 14 AND 15) w....oovvvvoooooissseseeerreevoennns 1
14 N/A BUSHING w..ooooooecoooooeee oo eeesssessssees s eeessssessssssseeeeeessssnennnnns 1
15 1014055 RETAINER <....oooooooooeesaeeeeeseeesssssse s 1
16 1016203 | BELT, DRIVE (TOURALL ONLY) ...ooovommmirmrrveeeosssssesseeesssssssssssssssseessssssssssssssssssessssssssssssssse 1
16 1017188 | BELT, DRIVE (RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER) ............ecoeverrnnnnn. 1
17 | 101916701 | BELT, STARTER/GENERATOR .......ovvvvvooooeeeeseeeesseoeoosssesssseeeessssssssssssseeeessssssssssesssseeeeeene 1
18 | 101916501 | SCREW, HEX HEAD CAP (LEFT HAND THREADS), 3/8 - 24 X 5-1/2 .....coovvvvvvveevrrssrreeeeee 1
19 1017328 | WASHER, MOUNTING—GREEN .........crovvvvoooersomeesseessssssossssssssesssssssssssssss s 1

1999/2000 Transportation lllustrated Parts List ~ Page 10-3






DRIVEN CLUTCH

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 101834001 ASSEMBLY, DRIVEN CLUTCH (INCLUDES ITEMS 2 - 8) .....cccccoiiiiiiiiiiiicin e 1
2 1014080 RING, RETAINING ... e s e s e 1
3 1014078 KB Y e e e e e 1
4 1017686 A e e e 1
5 101836201 SPRING—GREEN ......ociiiii 1
6 1014454 KIT, BUTTON (INCLUDES 3 BUTTONS AND 3 SCREWS) ......ccciiiiiiiiiccceece 1
7 1014072 ASSEMBLY, MOVEABLE FACE, WITH BUSHING ........ccoiii e 1
8 1014070 ASSEMBLY, FIXED FACE ... s 1
9 101833401 KEY, SQUARE TRANSMISSION ......cccoiiiiiiiiiiiiii s 1
10 1016203 BELT, DRIVE (TOURALL ONLY) ..o e s 1
10 1017188 BELT, DRIVE (RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER) ........ccccccviieenne. 1
11 7173 SCREW, HEX HEAD CAP, 5/16 - 18 X 3/4 ..o 1
12 1017327 WASHER, MOUNTING—YELLOW ......cciooiiiiiiii s 1

1999/2000 Transportation lllustrated Parts List ~ Page 10-5






UNITIZED TRANSAXLE-
GASOLINE VEHICLE




Page 11-2 1999/2000 Transportation lllustrated Parts List



UNITIZED TRANSAXLE, GASOLINE VEHICLE-
GEAR CASES AND BRACKETS

ITEM PART NO. DESCRIPTION QTY
1 2 3 4

1 101922601 BRACKET, TRANSMISSION CABLE SUPPORT .......ccooiiiiiiiiii e 1
2 1012285 SCREW, THREAD ROLLING, 1/4 = 20 X 5/8 .....cooiiiiiiiiiei e 3
3 1013061 NUT, NYLON LOCK, #10 - 32 ... s s 1
4 183 WASHER, FLAT, #10 .o e e s 1
5 1010954 STUD, BALL, 1/4 =28 X 9/16 ....eeiiiiiiiiiiicic e e 1
6 1016341 LEVER, TRANSMISSION SHIFTER .....ccoooiii s 1
7 1017082 SCREW, HEX WASHER HEAD, #10 - 32 X 3/4 .....neiii e 1
8 8717 NUT, NYLON LOCK, 1/4 = 28 ...t s 1
9 1017231 KEY, WOODRUFF ..o b s 1
10 101834801 ARM, GOVERNOR LEVER ..o e e e 1
11 101886101 SCREW, SQUARE HEAD, 1/4 - 20 X 1 .. eeieeeeee oo s 1
12 1014007 WASHER, TYPE B, 1/4 ..o e 1
13 8233 NUT, NYLON LOCK, 1/4 = 20 ....cociiiiiiiiiiiiiicn s s 1
101833601 TRANSAXLE, UNITIZED (INCLUDES ITEMS 14 - 90) ....cooiiiiiiiiiic e 1

14 101890201 SHAFT, SHIFTER ... oo s 1
15 101927301 RING, SNAP e e s s 1
16 101892901 WASHER, FLAT ..o e e e s 1
17 101927201 SEAL, OIL e e e e 1
18 101890101 LEVER, SHIFTER ... e e s s 1
19 1012752 PIN, ROLL ..ot s e n e s e 1
20 101928601 PIN, COTTER ..o bbb s 1
21 1016513 WASHER, FLAT ..o e e s s 1
22 101927101 RS ] = I ]| OO TP 1
23 101893801 WASHER .o e 1
24 101891301 ARM, PIVOT Lo e e e 1
25 101890601 GEAR CASE (PASSENGER SIDE) .....ccoiiiiiiii e 1
26 101890501 GEAR CASE (DRIVER SIDE) ... .o e e 1
27 101926901 BOLT, FLANGED, M8 X 1.25 X 40MM .......oiiiiiii e 15
28 1012896 PIN, DOWEL ..ot e bbb s 2
29 1013759 PLUG, DRAIN (INCLUDES ITEM 30) .....coiiiiiiiiiiie e 2
30 1016432 GASKET ..o e e e s s ne e 1
31 1012711 BREATHER ...t 1
32 101928701 GASKET, LIQUID, 8.8 OZ. (250 GRAMS) .......ccciiiiiiiiiiii s A/R

1999/2000 Transportation lllustrated Parts List ~ Page 11-3



Page 11-4 1999/2000 Transportation lllustrated Parts List



UNITIZED TRANSAXLE, GASOLINE VEHICLE-
F&R TRANSMISSION AND GEAR REDUCTION

ITEM PART NO. DESCRIPTION QTY
1 2 3 4

33 101892001 ROD, SHIFT .o e 1
34 101890001 FORK, SHIFT o e e e e e 1
35 1012748 SPRING ..o oo e e e 1
36 1012747 BALL, STEEL ..o et 1
37 101889401 GUIDE ... s 1
38 7336 BEARING, BALL ... e e s 2
39 1016338 WASHER, SPRING ... e s s 2
40 101892401 GEAR, SPUR ... e e 1
41 101892201 PLATE, THRUST ..o s 3
42 101980901 GEAR ASSEMBLY, INPUT, 28 TOOTH (16°) ....eoiiiiiiiiiiiee s 1
43 101927601 BEARING, NEEDLE ... s e 3
44 101927501 BEARING, NEEDLE ... .ot e s 1
45 101981001 RING, SYNCHRONIZER (16°) ...c.ooiuiiiiiiiiiciiiicin s 2
46 1012741 SPRING, SYNCHRONIZER ... s 2
47 101928001 HUB, SYNCHRONIZER CLUTCH ... e s 1
48 1012740 INSERT, SYNCHRONIZER ......oii e 3
49 101927901 SLEEVE, SYNCHRONIZER ......ccooiiiiiii s 1
50 101927701 PIN, DOWEL .. e e e e e e 1
51 101889901 SHAFT, INPUT e e e e s 1
52 101980801 GEAR ASSEMBLY, INPUT, 25 TOOTH (16°) ...coiiiiiieiiieiie e 1
53 1016337 WASHER, THRUST ..o s 1
54 101927801 BEARING, BALL ... e e e s 1
55 1012714 SEAL, OIL, INPUT SHAFT ..o e e 1
56 101892601 GEAR, 17-TOOTH ... e e s 1
57 101893201 o 1
58 101892501 GEAR, B1-TOOTH ..o e e e 1
59 101928101 BEARING, BALL ... e e s s 1
60 101889501 GUIDE, OIL ..o e e 1
61 101928201 SCREW, M8 x 1.25 X 10 MM ... 1
62 101893901 WASHER .. e e e e e 1
63 101892301 GOVERNOR ASSEMBLY ... oo s s e 1
64 101891601 SLEEVE . e e 1
65 101891901 GEAR, CLUSTER IDLER .....oociiiiici s 1
66 7335 BEARING, BALL ... e e e e s 2

1999/2000 Transportation lllustrated Parts List ~ Page 11-5



Page 11-6 1999/2000 Transportation lllustrated Parts List



UNITIZED TRANSAXLE, GASOLINE VEHICLE-

DIFFERENTIAL AND AXLES
ITEM PART NO. DESCRIPTION QTY
1 2 3 4

67 101891501 AXLE ASSEMBLY, DRIVER SIDE (INCLUDES ITEMS 69 - 73) ....ccccooviiiiiiieeee e 1
68 101891401 AXLE ASSEMBLY, PASSENGER SIDE (INCLUDES ITEMS 69 - 73) ....ccvioeeeiieeeeeeeeee. 1
69 1013787 I3 11015 LU S 4
70 1013792 RING, RETAINING ....oooiiiiiiiii ettt et e e et e e e e et e e e s et e e e e e e nnreeaeeeanees 1
71 1011291 BEARING, OUTER AXLE TUBE .....c.eoiiiiieete ettt e 1
72 1014207 COLLAR, 25 MM L D. .eeiiiiieeeiee ettt ettt st e e st e e s e e s s e e e anneeesnnes 1
73 1016672 RING, RETAINING ...ttt et e et e s e e e s eee e s nee e e enteeeeneeesnnneeeaneeeennns 1
74 1013794 ] N | SRR 2
75 101891001 ASSEMBLY, AXLE TUBE, DRIVER SIDE ......ccciiiiiiiiiiie e 1
76 101890901 ASSEMBLY, AXLE TUBE, PASSENGER SIDE ......coooiiiiiiiieieee e 1
77 1013790 BOLT, M10 X 1.5 X S0MM ...t e e et e e s eee e s ne e e e snte e e eneeeennneeeaneeeennns 14
78 1013791 WASHER, LOCK, MTO .ottt e e et e e e e st e e e e s e saeeeaaeeannreeeeeesnnes 14
79 7330 BEARING, INNER AXLE TUBE .......oiiiiiiii ittt 2
80 101928301 BOLT, M8 X 1.25 X 37MM ...ttt st e ettt e e e s ne e e e sn e e e s seeeseneeeeanbeeeenns 8
81 101892701 [ T LU I = O S 1
82 1014193 PIN, DOWEL ..ottt e ettt e e e ettt e e e e st e e e e e e e nne s e e e e eannteeeeeesnsaeeeaeann 1
83 101910501 KIT, DIFFERENTIAL GEAR CASE (INCLUDES ITEMS 84 - 87) ....ccceiiiiirieiee e 1
84 1013768 CASE, GEAR CARRIER ...ttt et e e 1
85 1013774 PLATE, THRUST (IDLER GEAR) ....ooiiiiieeee et eeee et seee e e s snee e sneee e e 2
86 1013773 PLATE, THRUST (DIFFERENTIAL GEAR) oot 1
87 1013769 COVER, GEAR CASE ... ettt e e s 1
88 1013772 PIN, DIFFERENTIAL ..ttt ettt e e e s e e e e e s e sanbneeeeeean 1
89 1013770 GEAR, DIFFERENTIAL IDLER ... eeiieiiie ettt ettt et e e e eee e smee e snneeean 2
90 1013771 GEAR, DIFFERENTIAL ...ttt ettt et e e ettt e e e e et e e e e e nnte e e e e e snnneeeas 2

1999/2000 Transportation lllustrated Parts List ~ Page 11-7






ELECTRICAL SYSTEM—
ELECTRIC VEHICLE &g



Page 12-2  1999/2000 Transportation lllustrated Parts List

TYPICAL 2
PLACES



FORWARD/REVERSE SWITCH—
POWERDRIVE ELECTRIC VEHICLE

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 101753005 ASSEMBLY, FORWARD/REVERSE SWITCH (INCLUDES ITEMS 2 - 10) ...coccceviiiniiiiieene 1
2 101977101 SWITCH, LIMIT, SEALED ..ot s 1
3 101979101 SWITCH, LIMIT, SEALED ... e e 1
4 1014808 SWITCH, LIMIT e e s 1
5 8057 NUT, HEX, #4 - 40 .o s 2
6 8058 WASHER, LOCK, #4 ... e e e e s e 2
7 1014871 SCREW, HEX WASHER HEAD, #4 - 40 X 2 .....oiiiiiiie e 2
8 1017799 BAR, BUS . o 2
9 451 WASHER, LOCK, 1/4 ..o e s s 4
10 1028 NUT, HEX, 1/4 = 20 ..o e e e e s 4
11 1012987 HANDLE, FORWARD/REVERSE SWITCH ..o s 1
12 1013198 SCREW, PHILLIPS HEAD MACHINE, #8 - 32 X 5/8 ....ccoiiiiiiiieieeee e 1
13 1016845 SCREW, PHILLIPS TRUSS HEAD, 1/4 - 20 X 2-1/8 ....ceiiiiiiiiiiiicin s 3
14 8233 NUT, NYLON LOCK, 1/4 =20 ..o s 3
15 8049 WASHER, INTERNAL TOOTH LOCK, #10 ... 2
16 8450 SCREW, HEX HEAD CAP, #10 - 24 X 1/2 ..o 2
17 1014528 WASHER, PLASTIC, 1/4 (TOURALL AND RESORT VILLAGER ONLY) ....c.cccvviiiiiiniiiinene 3

1999/2000 Transportation lllustrated Parts List Page 12-3



T \
H
5
IS

)

|

y=n|
2
=

A
2
2

2
A
2
S
¢

B
DN

P

VIR
w\/J/
&
Ve

D

@
M)

A
N

N
© )
b))
Y/
©
= S)
@
4
\
\

oo { %,
° &
e V2 X

7

Page 12-4 1999/2000 Transportation lllustrated Parts List



MULTI-STEP POTENTIOMETER—
TOURALL POWERDRIVE ELECTRIC VEHICLE

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
101932001 ASSEMBLY, WIPER SWITCH (INCLUDES ITEMS 1 - 37) ..ccocoiiiiiiiiiiiicne e, 1
1 1014999 ASSEMBLY, WIPER SWITCH CASE, 6-SPEED (INCLUDES ITEMS 2 AND 3) ................ 1
2 1014414 BUMPER, WIPER SWITCH ... e 1
3 1012903 BEARING, BRONZE ... e e s 2
4 101932801 ASSEMBLY, 3-WIRE AND RECEPTACLE (INCLUDES ITEMS 5 - 8) .....ccccoeciiiiiiiiicie 1
5 101942301 KIT, 3-PIN RECEPTACLE ... e e s 1
6 N/A WIRE ASSEMBLY, #18 WHITE/BLACK .......eoiiiiiiee oo 1
7 N/A WIRE ASSEMBLY, #18 PURPLE ... 1
8 N/A WIRE ASSEMBLY, #18 YELLOW......ccoiiiiiiiiiiiii s 1
9 N/A WIRE ASSEMBLY, #18 GREEN/WHITE ..o 1
10 N/A WIRE ASSEMBLY, #18 BLUE ..o s 1
11 451 WASHER, LOCK, 1/4 ..o e 9
12 1028 NUT, HEX, STEEL, 1/4 - 20 ...ooiiiiiiicic s 7
13 101946901 PROTECTOR, WIPER SWITCH RESISTOR ......cooooiiiiiiii e 1
14 101971101 KIT, RESISTOR ASSEMBLY ......eiiiiiiii e s s s 1
15 8056 SCREW, ROUND-HEAD MACHINE, #4 - 40 X 3/4 ...oooeiiee e 2
16 8058 WASHER, LOCK, #4 ... e e s 3
17 1014807 SWITCH, LIMIT ..o e e e e 1
18 8057 NUT, HEX, #4 = 40 ..o e 2
19 1013886 COVER, WIPER SWITCH ..o s 1
20 1013061 NUT, NYLON LOCK, #10 = 32 .....oiiiiiiiiiiiciici e s 1
21 1014017 CARRIER, WIPER SWITCH ARM ... .o s 1
22 1013998 SPRING, WIPER SWITCH BRUSH ... e 1
23 1014 STUD, WIPER SWITCH ADJUSTING ... 1
24 1014010 GROMMET, SPLIT .ot s 1
25 1014019 SCREW, SELF-TAPPING, #4 - 40 X 3/8 .....ooiiiiiiie e 1
26 1013887 ARM, SPEED SWITCH ..o e s s e 1
27 1013860 ASSEMBLY, SWITCH BRUSH .......oooii e s 1
28 1013461 SCREW, HEX HEAD HI-LO, #10 - 16 X 1/2 ..cccoiiiiiiiiec e 2
29 1014189 SCREW, HEX HEAD CAP, 1/4 =20 X 2 ..o s 1
30 1014253 NUT, BRASS HEX JAM, 1/4 = 20 .. .o e e 4
31 8990 TIE, WIRE o s e s 1
32 7473 NUT, NYLON LOCK, 5/16 = 18 ....oociiiiiiiiiiciiiic s 1
33 1012353 STUD, SHORT BALL, 1/4 =28 ..o s 1
34 1014003 CRANK, BELL ... e oo 1
35 8449 NUT, DIMPLED LOCK, 1/4 - 28 ...t 1
36 101610901 DECAL, WIPER SWITCH WARNING ........ccooiiiiiiii s 1
37 102058701 RESISTOR, ZERO OHM.......oiiiiii e e s 1
38 1014109 SCREW, ROUND-HEAD SQUARE-NECK, #10 - 24 X 1 ....oooiiie e 2
39 101949201 SHIM, WIPER SWITCH ...t 1
40 1016175 WASHER, LOCK, #10 ..ot s e 2
41 1017 NUT, HEX, #10 - 24 ..o e s 2
42 101920101 KIT, 3-PIN PLUG ASSEMBLY ... s s s 1

1999/2000 Transportation lllustrated Parts List Page 12-5



FUSE AND
RECEPTACLE

@ COMPUTER

Page 12-6

BATTERY

KEY
SWITCH

< =
‘/ (——H Reverse
s (@ BUZZER
FORWARD /
WARNING REVERSE
LIGHT @/ SWITCH

MULTI-STEP
POTENTIOMETER

@

—

0
%L; SWITCHES
ok PO
N

THREE PIN
CONNECTOR \N\(\\’«, N\‘\e\\,«/ Y\\"\//’
& ?\@Ni\@@ o
/6 ’OQ\P‘ 09?/
/

MOV /ALIHM

31ddnd

JLHWA3Y

@

TYPICAL
5 PLACES

THREE PIN
CONNECTOR

ONBOARD

1999/2000 Transportation lllustrated Parts List

JLIHM

ang

JONVHO




WIRING—
TOURALL POWERDRIVE ELECTRIC VEHICLE

ITEM PART NO. DESCRIPTION QTY
1 2 3 4

101911004 WIRE HARNESS (INCLUDES ITEMS 1 - 20) ....ccoooiiiiiiiiiciiei e 1

1 N/A WIRE ASSEMBLY, #18 BROWN .......ooiiiii s 1
2 N/A WIRE ASSEMBLY, #18 BLUE ..o s 1
3 N/A WIRE ASSEMBLY, #18 PURPLE ... 1
4 N/A WIRE ASSEMBLY, #18 YELLOW ......cciiiiiiiiiicicn s 1
5 N/A WIRE ASSEMBLY, #18 GREEN/WHITE ..o 1
6 101883002 WIRE ASSEMBLY, #18 BLACK (INCLUDES RESISTOR AND #18 WHITE WIRE) ............ 1
7 N/A WIRE ASSEMBLY, #18 GREEN .......cccoiiiiii e 1
8 N/A WIRE ASSEMBLY, #18 WHITE/BLACK .......cciiiiiiiiiii s 1
9 101901401 WIRE ASSEMBLY, #6 BLUE ......c.ooii e 1
10 101901201 WIRE ASSEMBLY, #6 ORANGE ... 1
11 101911101 WIRE ASSEMBLY, #68 WHITE ... e s 1
12 N/A WIRE ASSEMBLY, #18 RED/WHITE ........ccooiiiiii e 1
13 N/A WIRE ASSEMBLY, #18 RED ......couiiiiiiic e 1
14 N/A WIRE ASSEMBLY, #18 GREEN ..o 1
15 N/A WIRE ASSEMBLY, #18 RED ......ooiiiieie e s 1
16 N/A WIRE ASSEMBLY, #18 ORANGE .........ccoiiiiiiiiiii s 1
17 N/A WIRE ASSEMBLY, #18 RED ......couiiiiiiic e 1
18 101901301 WIRE ASSEMBLY, #6 BLUE ... 1
19 N/A WIRE ASSEMBLY, #18 YELLOW ..o s 1
20 N/A WIRE ASSEMBLY, #10 BLACK (PART OF ONBOARD COMPUTER ASSEMBLY) ................ 1
21 N/A WIRE ASSEMBLY, #18 GRAY (PART OF ONBOARD COMPUTER ASSEMBLY) .................. 1
22 N/A WIRE ASSEMBLY, #10 RED (PART OF FUSE AND RECEPTACLE ASSEMBLY) ................. 1
23 101795701 WIRE ASSEMBLY, #6 BLACK ... .o e 5
24 N/A WIRE ASSEMBLY, #18 ORANGE/WHITE (PART OF BATTERY LIGHT) .....ccoooceiviiiiiiiiee 1
25 1014947 ASSEMBLY, RESISTOR ..o s e s e e 1
26 101902801 WIRE ASSEMBLY, #6 RED ..o e s s 1
27 1014948 ASSEMBLY, DIODE ... e s 1
28 101903001 WIRE ASSEMBLY, #6 YELLOW ......oiiiiiii i 1
29 101902901 WIRE ASSEMBLY, #6 GREEN .........ccooiii s 1
30 1014856 WIRE ASSEMBLY, #6 WHITE ... e e 1
31 N/A WIRE ASSEMBLY, #10 BLACK (PART OF ONBOARD COMPUTER ASSEMBLY) ................ 1
32 N/A WIRE ASSEMBLY, #6 BLACK ......ocoiiiiiii s 1

1999/2000 Transportation lllustrated Parts List Page 12-7



Page 12-8 1999/2000 Transportation lllustrated Parts List



ELECTRICAL COMPONENTS, FRONT BODY—
TOURALL POWERDRIVE ELECTRIC VEHICLE

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 1016859 | KIT, REVERSE BUZZER (INCLUDES ITEMS 2 AND 3) vvcouvveeereeeeereeseseeseeseeeesseeseseessennes 1
2 1016851 BUZZER, REVERSE .....oovveeeeveoeeeeeeeseeeeeseseeeeesseeesseeesseesessseseessssessssseaes s essseseesssesessseneees 1
3 1016849 SCREW, PAN HEAD HI-LO, #4 = 24 X 5/16 w...vvvooevveoeeeeeereeeeeesseeeesesesseseeeseeseseesseeseseesseenes 2
4 101830601 | ASSEMBLY, SCREW AND WASHER ......vveoooveeeeeeeeeeeeeeeeeseeeeeeeeeseeeseeesssesseeeeseseesessesseeeees 2
5 101826201 | SWITCH, KEY ..vvoeeeveeeeeeeeeeeeeeeseeeesseeeeeseesesssseseessseeesseseessessesssesesssssesssessaesseses s seeseessesseeeees 1
6 101851101 | WASHER, KEY SWITCH ovoovveoeeeeoeeeeceeeeeeeeeeeeeesseseeseeseesssesssssesssssesesessaesseeessesseeseessesseeeees 1
7 101830701 | NUT, KEY SWITCH vvooooveeeeeeee oo eeeeeeeeeeeseeseeeeesseeesesesessseeessssesesssesesesaesseeessseseesessesseeeees 1
8 101834502 | CAP, KEY SWITCH oovooooeee oo e eeeeeseeeee e e eeseeeseseseeeese e ees s eseseees e eeseeseseeseseeeeees 1
9 1012505 | KEY (PAIR) voooveereeeeoeeseeeeeeseeesessesessseessesessessseeesssesaessssesssesessseesesssseesseaesesseseessesesssssessseessssnns 1
10 8990 | TIE, WIRE eoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeesseeeeseseeeseseesseseeeseseesseeeees e eeseeseees e ees s eesseeeesseeesseeeees 2
11 101935501 | LIGHT, BATTERY WARNING (AMBER) ...vvcoooveoeeeeeeeeeeoeeeeeeeeeesesesseesesesssesseeeessesseesesssesseeeees 1

1999/2000 Transportation lllustrated Parts List Page 12-9



TYPICAL
4 PLACES

TYPICAL
2 PLACES

/ TYPICAL

e 3 PLACES

TYPICAL

® 3 PLACES
® b @
cQ/J» TYPICAL
TYPICAL | 12 PLACES
6 PLACES 2 | @ TYPICAL

5 PLACES

>

TYPICAL
6 PLACES

TYPICAL
6 PLACES

Page 12-10 1999/2000 Transportation lllustrated Parts List



BATTERIES, CHARGER RECEPTACLE—
TOURALL POWERDRIVE ELECTRIC VEHICLE

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 101802101 KIT, FUSE AND RECEPTACLE (INCLUDES ITEMS 2 - 9) ....ccccoiiiiiiiiiiiicce e 1
2 101796501 BEZEL, RECEPTACLE ... e s 1
3 N/A WIRE ASSEMBLY, SENSE LEAD, GRAY ... 1
4 N/A WIRE ASSEMBLY, #10 RED ......ooiiii e s 1
5 N/A WIRE ASSEMBLY, #10 BLACK ......cciiiiiiiiiiiic s 1
6 101796801 ASSEMBLY, FUSE, 48 VOLT (INCLUDES ITEM 7) ..o 1
7 1013061 NUT, NYLON LOCK, #10 ... e s e 2
8 1017705 SCREW, PHILLIPS PAN HEAD, #8 TYPE AB .....oo e 3
9 101894901 FUSE, 3/8-AMP ... s 1
10 101801001 PLATE, RECEPTACLE BACKING .......c.ooiiii e e 1
11 101832001 SCREW, PHILLIPS PAN HEAD, #7 - 18 X 3/4 ..o 4
12 101797701 BATTERY, 8-VOLT POWERDRIVE (INCLUDES ITEM 13) ..ceiiiiiiiieieeee e 6
12 101797702 BATTERY, 8-VOLT POWERDRIVE, DRY (INCLUDES ITEM 13) .....cccccviiiiiiiiiicncee 6
13 101797801 CAP, BATTERY, 4 PORT GANG ..o e 1
14 101795701 WIRE ASSEMBLY, #6 BLACK ... e s 5
15 1014304 NUT, HEX, STAINLESS STEEL, 5/16 - 18 ... s 12
16 101090801 HOLD-DOWN, BATTERY ...ttt s 3
17 1015072 NUT, NYLON LOCK, STAINLESS STEEL, 5/16 - 18 .....ccccoiiiiiiiicecee e 6
18 1011578 WASHER, FLAT, TYPE B WIDE, 5/16 ..o e 6
19 1013683 B O LT e e e 6

1999/2000 Transportation lllustrated Parts List Page 12-11



TYPICAL
4 PLACES

TYPICAL
2 PLACES

TYPICAL
2 PLACES

ONBOARD

COMPUTER

TYPICAL

2 PLACES

Page 12-12  1999/2000 Transportation lllustrated Parts List



COMPUTER, CONTROLLER, AND SOLENOID—
TOURALL POWERDRIVE ELECTRIC VEHICLE

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 101965201 PLATE, COMPONENT MOUNTING ......cccooiiiiiiiiiii s 1
2 1014288 SCREW, THREAD-FORMING, 5/16 - 18 X 3/4 ....ccuiiiiiiiiiee e 4
3 7893 NUT, HEX, #10 = B2 .. e s e s e e s 2
4 1014948 ASSEMBLY, DIODE ... e s e 1
5 1242 NUT, HEX, B/16 - 18 ..o s 4
6 7174 WASHER, LOCK, 5/16 ... s e s 4
7 101957901 BRACKET, MOUNTING ... 1
8 1014947 ASSEMBLY, RESISTOR ... e e 1
9 101883601 SOLENOID, 48-VOLT (WITH MOUNTING BRACKET) ....cccoiiiiiiiiiniic s 1
10 1012285 SCREW, THREAD-ROLLING, 1/4 =20 X 5/8 ....cueiiiieiii e 8
11 101840203 CONTROLLER, 48-VOLT (B00-AMP) ......ueiiiiiiiee e e s e 1
12 1241 WASHER, FLAT, 5/16 ... e e s 8
13 7173 SCREW, HEX HEAD CAP, 5/16 - 18 X 3/4 ....cuiiiiiiiiiiii s 3
14 1218 SCREW, HEX HEAD CAP, 5/16 - 18 X 1-1/4 ..o 1
15 101909901 COMPUTER, ONBOARD (INCLUDES ITEMS 16 AND 17) ....oiiiiiiiiie e 1
16 101894901 FUSE, 3/8-AMP ... e s 1
17 101942301 KIT, 3-PIN RECEPTACLE .....ocoiiiiii s 1
18 101920101 KIT, 3-PIN PLUG ASSEMBLY ...ttt s 1
19 101827801 KIT, WIRE AND TERMINAL, #6 BLACK ... 1
20 1017237 NUT, FLANGE, 5/16 - 24 ... e s e s 2

1999/2000 Transportation lllustrated Parts List Page 12-13



List

d Parts

jon Illlustrate

Page 12-14  1999/2000 Transportat



CONTINUOUSLY VARIABLE POTENTIOMETER—
RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
101739201 ASSEMBLY, POTENTIOMETER HOUSING WITH GRAY PLUG

(INCLUDES ITEMS 1 = 18) .ottt 1

1 N/A HOUSING, POTENTIOMETER .......ccoiiiiiii s 1
2 1017830 SWITCH, LIMIT ..o e e 1
3 101822601 SCREW, HEX HEAD, #4 - 24 ..o e e 2
4 101809001 LEVER, POTENTIOMETER ...t 1
5 1017853 SCREW, HEX HEAD, #6 - 32 X 3/4 .....ooiiiiiiiicii s 1
6 1011229 NUT, LOCK, “K”, #6 = B2 ...t e s 1
7 N/A WIRE ASSEMBLY, #18 BLUE ... e 1
8 N/A WIRE ASSEMBLY, #18 GREEN/WHITE .......ooiiii e 1
9 N/A POTENTIOMETER ... s 1
10 8990 TIE,WIRE .o e e s 3
11 N/A CONDUIT, ELECTRICAL ... e s e 1
12 1017424 BEARING, PIVOT SUPPORT ...ttt 1
13 101895101 RECEPTACLE, 3-PIN ..o s 1
14 101920101 KIT, B-PIN PLUG ... .o e e e s e s 1
15 101804301 SCREW, HI-LO HEX HEAD, #8 - 18 X 1/2 ... 2
16 1017743 COVER, ACCELERATOR ... e 1
17 8233 NUT, NYLON LOCK, 1/4 =20 ....cociiiiiiiiiiii s 4
18 332 WASHER, FLAT, 1/4 .o e e e 4
19 101861901 SCREW, HEX HEAD CAP, 1/4 - 20 X 1-1/8 ... e 4

1999/2000 Transportation lllustrated Parts List Page 12-15



ILIHM |.|J
MOTI3A L 2
LHOM IMvHE
3dIs "H3AIHa
9 ILHMWNIIHD a3y

HOLIMS o
»/v&@)».. 1NN
a AR v e
© %0078
3LHWIONVHO
HOLIMS
1NN
1HOI 3xvHE T v
30IS 43ONISSV
N
2
5
B
" 3y ﬁ MOTIZA
&0@@ NMOH8 HOLO3ANNOD

Nid-OML
N3IHO
JONVHO ﬂ
NmoHg //
>ovia — /@
onid Ww

Nid-334HL

H313IWOILNILOd
319VIHVA
KISNONNILNOD

§30V1d §
VOIdAL

B ®
HOLIMS

NI
N
N
JONVHO
anmg -

1Hor
-
TYNIWEIL @ & )&\ .
aNNOHD 2 R N
2 <o
W £ 2
5|z
HOLYOIONI i
NOILIGNOO
Y3LINN
I5VLI0A

A53LIva

A

¢

oNINGVM iz~
H3zzng 3

35533

HOLIMS
3SH3AIH
/ QHVMHO4

08} A31v10Y
H3TI0HINOD

1HOIMAvaH
1437

IVYNINGIL
aNNoYo

d31NdWOD
advoaNo

1HOIMavaH
1HOIY

1999/2000 Transportation Illlustrated Parts List

Page 12-16



WIRING—
RESORT VILLAGER POWERDRIVE ELECTRIC VEHICLE

ITEM PART NO. DESCRIPTION QTY
1 2 3 4

101969301 WIRE HARNESS, LIGHTING (CONTAINS ITEMS 1 -20) ...ccocoiiiiiiiiiiiicic e, 1

1 N/A WIRE ASSEMBLY, #16 BLACK .......oiiiii e 1
2 N/A WIRE ASSEMBLY, #16 BLACK ..ot 1
3 N/A WIRE ASSEMBLY, #14 BLACK ......cciiiiiiiiiiciii e 1
4 N/A WIRE ASSEMBLY, #18 BLUE ..o e s 1
5 N/A WIRE ASSEMBLY, #16 BROWN ..ot 1
6 N/A WIRE ASSEMBLY, #16 ORANGE .........ccooiiiiiiiiii s 1
7 N/A WIRE ASSEMBLY, #18 BLACK ...t 1
8 N/A WIRE ASSEMBLY, #16 BROWN ..ot st s 1
9 N/A WIRE ASSEMBLY, #18 RED ......cciiiiiiiiiiciiic e 1
10 N/A WIRE ASSEMBLY, #16 RED/WHITE ... 1
11 N/A WIRE ASSEMBLY, #16 ORANGE/WHITE ..ottt 1
12 N/A WIRE ASSEMBLY, #16 GREEN/WHITE .......coooiiiii s 1
13 N/A WIRE ASSEMBLY, #14 YELLOW .....ooie oo 1
14 1016698 WIRE ASSEMBLY, #10 RED ......oiiiii e s 1
15 N/A WIRE ASSEMBLY, #18 YELLOW ......ocoiiiiiiic e 1
16 N/A WIRE ASSEMBLY, #18 WHITE ... 1
17 N/A WIRE ASSEMBLY, #18 RED ......oiiiiiii e s 1
18 N/A WIRE ASSEMBLY, #18 ORANGE .........cciiiiiiiii s 1
19 N/A WIRE ASSEMBLY, #18 BLACK ..o e 1
20 N/A WIRE ASSEMBLY, #18 BLACK ......ooiiiiiiii i s 1
101911601 WIRE HARNESS, POWER (INCLUDES ITEMS 21 - 30) ....ccooooiiiiiiiiiicnien e 1

21 N/A WIRE ASSEMBLY, #18 GREEN ........cooii e 1
22 101865106 ASSEMBLY, 3-WIRE PLUG (INCLUDES #18 PURPLE, #18 YELLOW AND ITEM 23) ...... 1
23 101883002 WIRE ASSEMBLY, #18 BLACK (INCLUDES RESISTOR AND #18 WHITE WIRE) ...... 1
24 N/A WIRE ASSEMBLY, #18 ORANGE ..ot 1
25 N/A WIRE ASSEMBLY, #18 WHITE/BLACK ... 1
26 N/A WIRE ASSEMBLY, #18 RED ......cciiiiiiiiiiciic e 1
27 N/A WIRE ASSEMBLY, #18 GREEN ..o 1
28 N/A WIRE ASSEMBLY, #18 RED/WHITE ......ooiie e 1
29 101930801 ASSEMBLY, 3-PIN PLUG (INCLUDES #18 BROWN, #18 YELLOW, AND #18 RED) ........ 1
30 N/A WIRE ASSEMBLY, #18 GREEN/WHITE ... 1
31 101909903 COMPUTER, ONBOARD (SEE PAGE 12-22) .....ccoiiiiiiiei e 1
32 N/A WIRE ASSEMBLY, #6 BLACK .....cooiiiii s 1
33 101904502 WIRE ASSEMBLY, #6 RED ..o e s 1
34 101908902 WIRE ASSEMBLY, #68 WHITE ... ..o e 1
35 101904402 WIRE ASSEMBLY, #6 GREEN .........ccooiiiiii s 1
36 101904602 WIRE ASSEMBLY, #6 BLUE ... .o e 1
37 101904702 WIRE ASSEMBLY, #6 ORANGE ... 1
38 N/A WIRE ASSEMBLY, #10 RED (PART OF FUSE AND RECEPTACLE ASSEMBLY) ................. 1
39 N/A WIRE ASSEMBLY, #10 BLACK (PART OF ONBOARD COMPUTER ASSEMBLY) ................ 1
40 N/A WIRE ASSEMBLY, #18 GRAY (PART OF ONBOARD COMPUTER ASSEMBLY) ........cccce.... 1
41 N/A WIRE ASSEMBLY, #16 RED .....c.coouiiiiii s 1
42 N/A WIRE ASSEMBLY, #18 BLUE (PART OF POTENTIOMETER ASSEMBLY) .....cccccoiiiiiiieen. 1
43 N/A WIRE ASSEMBLY, #18 ORANGE/WHITE ......ooiiiiiie e 1
44 N/A WIRE ASSEMBLY, #18 RED .......oiiiiiii e e e 1
45 N/A WIRE ASSEMBLY, #10 BLACK (PART OF VOLTAGE LIMITER ASSEMBLY) .......cccceiiiiennen. 1
46 101908801 WIRE ASSEMBLY, #6 BLUE ........oiiiiiii e s 1
47 1016729 WIRE ASSEMBLY, #6 WHITE ..o e 1
48 N/A WIRE ASSEMBLY, #10 BLACK (PART OF ONBOARD COMPUTER ASSEMBLY) ................ 1
49 1016732 WIRE ASSEMBLY, #68 YELLOW ...t e 1
50 1014948 ASSEMBLY, DIODE ..ot e e e e 1
51 1014947 ASSEMBLY, RESISTOR ... s e s s 1
52 101795701 WIRE ASSEMBLY, #6 BLACK ... 5

1999/2000 Transportation lllustrated Parts List

Page 12-17




HEADLIGHT

MOUNTING

Page 12-18 1999/2000 Transportation lllustrated Parts List



ELECTRICAL COMPONENTS, FRONT BODY—
RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 8639 TIE, WIRE .o e e 2
2 1016859 KIT, REVERSE BUZZER (INCLUDES ITEMS 3 AND 4) ..o 1
3 1016851 BUZZER, REVERSE ... e e 1
4 1016849 SCREW, PAN HEAD HI-LO, #4 - 24 X 5/16 .....ooiiiiiieeic e 2
5 1016356 BLOCK, TERMINAL ..ottt s 1
6 1013357 RIVET, ALUMINUM POP, 5/32 X 3/8 ... e 2
7 4029 ASSEMBLY, HORN (INCLUDES ITEMS 8, 9 AND 10) ...cceiiiiiiiieee e 1
8 7820 WASHER, INTERNAL TOOTH, 5/16 ..ot s 1
9 101955101 NUT, MB X 1-1/4 .o s 1
10 1011825 BRACKET, HORN ... e e e e 1
11 304 SCREW, HEX HEAD CAP, 1/4 - 20 X 1 . oee e s 2
12 332 WASHER, FLAT, 1/4 .o e s e 2
13 8233 NUT, NYLON LOCK, 1/4 =20 ....cociiiiiiiiiiiiiic s 2
14 101988001 ASSEMBLY, HEADLIGHT, DRIVER SIDE (INCLUDES ITEMS 16 - 24) .......ccocoiiiiiiiceen. 1
15 101988002 ASSEMBLY, HEADLIGHT, PASSENGER SIDE (INCLUDES ITEMS 16 - 23 AND 25) ........... 1
16 101988101 BULB, HALOGEN .....ooi e e s s 1
17 101987901 HARNESS, HEADLIGHT WIRE .......cciiiiiiii s 1
18 1013461 SCREW, HI-LO, #10 = 16 ..o e 2
19 1017065 RETAINER, HEADLIGHT ... e 1
20 101988201 LENS, HEADLIGHT ..ot e e e 1
21 1017062 ASSEMBLY, TURN SIGNAL LENS ......c.cciiiii s 1
22 7893 NUT, HEX, #10 = 32 ..o e e 2
23 1017064 BRACKET, MOUNTING ... s e s 2
24 1016880 BEZEL, HEADLIGHT, DRIVER SIDE .........oii e 1
25 1016879 BEZEL, HEADLIGHT, PASSENGER SIDE ........cccooiiiiiiiii 1

1999/2000 Transportation lllustrated Parts List Page 12-19



Page 12-20 1999/2000 Transportation lllustrated Parts List



SWITCHES AND GAUGES—
RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 101935501 | LIGHT, BATTERY WARNING (AMBER) ....couveereeeeeeseeereseeeeeeseeeeesseeessseeseessesesseeeseseesesseseees 1
2 101814201 | INDICATOR, BATTERY .ovooooveeeeeeeoeeeeeeseseeesesseseesssosessesessssssesssesesssssesssesaesseeessessessesssesseeeees 1
3 101814701 | RETAINER, PUSH ON +.ooooooeeeoeeeoe oo eeeeeeeeeeeeeeeeeeeseeeeseseeesseseessssesesesssessseessseseesessesseeeees 2
4 101830601 | ASSEMBLY, SCREW AND WASHER ... vveooveeeeeeeeeeeeeeeeeseeeeeeeseseeseeeessesseesesesseesesseeseeeees 2
5 101826201 | SWITCH, KEY ..ovoreeveeeeeeeeeeeeeeeseeeesseeeseseeesssseseesssesesseseessessesssesesssssesssessaesseees s sseseessesseeeees 1
6 101851101 | WASHER, KEY SWITCH ovoovveoeeeeoeeeeeeeeeeeeeseeseessesesseeesesssesssssesssssesesessaessseessesssessesesseeeees 1
7 101830701 | NUT, KEY SWITCH vvooooeeoeeeeeee oo eeeeeeseeeeeseeseeseesseeeseesesesesessesesesseesesessaessseessssseesesssesseeeees 1
8 101834502 | CAP, KEY SWITCH ovvooeoeee oo eeeeeeeeee e e see e ee s ses e eeseeees e eseseeee e eseneeeseeseseeesees 1
9 1012505 | KEY (PAIR) vooooveereeeeeeeseeeeeeseeesessesessseessssessesseeesssesaessssesssesessseeeessssessesesesseseessesessssesssesesssnes 1
10 4034 | SWITCH, LIGHT (INCLUDES ITEM 13) ovveoooveeeeeeeeeeeeeeesseeseeseeeesssesesesesesesseessssssesesseeeseeseees 1
11 1013857 KNOB, LIGHT SWITCH vvoeeeeeoeeeeee oo eeeeeeeeeeeeeeeeeeeesseeesseeeeessesesseeseseseeseseeseseneees 1
12 TOTT439 | SWITCH, LIMIT oo eeee e s s e ee e s eeeeeee s eseeeeee s eeseeeeeseneeenens 2
13 1011557 | SCREW, HEX HEAD MACHINE, #6 = 32 X 1 cvvovevveeereeeeeseeeseeseeoesseeeseseeesssseseesssessssesessssssesenes 4
14 101932201 | NUT, NYLON LOCK, #6 = 32 ovooovvooeeeeeeeeeeseeeeeeeeseesesseesssessesssesesesssesssesssesseeessessessssenesseeeees 4
15 101957101 | BRACKET, BRAKE LIGHT SWITCH ovvooovveoeeeeoeeeeeeeeeeeeeeeeseeeeeseseeseesesesseesseeeeeseseeesessesseeeees 1
16 1011280 | NUT, LOCK, 5/16 = 18 -vveeeeveeeeeeeeeeeeseeeeeeseeseeeeseesseseeeseseseseseesessseesesesesesesseeeseeseseeeseseneseeens 1
17 101969701 | BUTTON, HORN ..oovveoeeeeeeeeeeeeeseeeeseeeeseseeessssesessssesesseseesseseessseseessssesssessaessesees s sesseesnesseeeees 1

1999/2000 Transportation lllustrated Parts List ~Page 12-21



SOLENOID

=
@@@%@E@ CmIPIWID  Fs

WQWW AT g@

W e
§ @s@%@
’ g
S N <
€ &)
¢ @/v

o

Page 12-22 1999/2000 Transportation lllustrated Parts List



COMPUTER, CONTROLLER, AND SOLENOID—
RESORT VILLAGER POWERDRIVE ELECTRIC VEHICLE

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 7174 WASHER, LOCK, 5/16 ..ottt e s 4
2 1241 WASHER, FLAT, 5/16 ... e e e 8
3 7173 SCREW, HEX HEAD CAP, 5/16 - 18 X 3/4 .....eee e 3
4 1242 NUT, HEX, 5/16 = 18 ... e e s 4
5 1218 SCREW, HEX HEAD CAP, 5/16 - 18 X 1 1/4 ..ooiiiiiiicic s 1
6 101918301 CLAMP, WIRE ... e e s s s s s 2
7 1012285 SCREW, HEX HEAD THREAD ROLLING, 1/4 - 20 X 5/8 ......ocoiiiiiei e 10
8 101840203 CONTROLLER, 48-VOLT (300 AMP) ..o 1
9 101924301 BUSHING, SNAP ..o s 6
10 101911701 PLATE, MOUNTING ... e 1
11 1017237 NUT, FLANGE, 5/16 - 24 ... e e 2
12 1014947 ASSEMBLY, RESISTOR ... e e e 1
13 7893 NUT, HEX, #10 = 32 ..o bbb s 2
14 1014948 ASSEMBLY, DIODE ......ooiiiii s e e e 1
15 101883601 SOLENOID, 48-VOLT (WITH MOUNTING BRACKET) .....ooiiiiiiiie e 1
16 332 WASHER, FLAT, 1/4 .o e e e 2
17 101934401 WASHER, FLAT, 5/16 ..ottt s s 2
18 101909903 COMPUTER, ONBOARD (INCLUDES ITEMS 19 AND 20) .....ccooiiiiiiiiiiiieicsee e 1
19 101894901 FUSE, B/8-AMP ... e e s 1
20 101942301 KIT, 3-PIN RECEPTACLE ...t e 1
21 101827802 KIT, WIRE AND TERMINAL, #6 BLACK .......cciiiiiiiiii e 1
22 101957901 BRACKET, MOUNTING ..ot e 1

1999/2000 Transportation lllustrated Parts List Page 12-23



TYPICAL
2 PLACE

LIMITER
MOUNTING

VOLTAGE

FUSE BLOCK

MOUNTING

2
<O
o<

-
[
o

GROUND
BLOCK
MOUNTING

TYPICAL
2 PLACES
g;

Page 12-24 1999/2000 Transportation lllustrated Parts List



ELECTRICAL COMPONENTS, CENTER BODY—
RESORT VILLAGER POWERDRIVE ELECTRIC VEHICLE

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 101802101 KIT, FUSE AND RECEPTACLE (INCLUDES ITEMS 2 - 9) ....ccccoiiiiiiiiiiiicce e 1
2 101796501 BEZEL, RECEPTACLE ... e s 1
3 N/A WIRE ASSEMBLY, SENSE LEAD, GRAY ... 1
4 N/A WIRE ASSEMBLY, #10 RED ......ooiiii e s 1
5 N/A WIRE ASSEMBLY, #10 BLACK ......cciiiiiiiiiiiic s 1
6 101796801 ASSEMBLY, FUSE, 48-VOLT (INCLUDES ITEM 7) ..o 1
7 1013061 NUT, NYLON LOCK, #10 ... e s e 2
8 1017705 SCREW, PHILLIPS PAN HEAD, #8 TYPE AB .....oo e 3
9 101894901 FUSE, 3/8-AMP ... s 1
10 101801001 PLATE, RECEPTACLE BACKING .......c.ooiiii e e 1
11 101832001 SCREW, PHILLIPS PAN HEAD, #7 - 18 X 3/4 ..o 4
12 1016356 BLOCK, TERMINAL ... s e s 1
13 1013357 RIVET, ALUMINUM POP, 5/32 X 1/4 ..o 2
14 1015741 BLOCK, FUSE ... e e s s e e 1
15 1016423 FUSE, 20-AMP ..o e e s s e e 3
16 1012438 NUT, NYLON LOCK, #10 = 24 ..o e s 2
17 183 WASHER, FLAT, #10 ..ot e e s 4
18 1016363 COVER, FUSE BLOCK ... e e s s s 1
19 1017 NUT, HEX, #10 - 24 ..o e e e e s 2
20 1016 WASHER, LOCK, #10 ..ot 4
21 1016631 NUT, PUSH ..o e s 2
22 1016366 SCREW, ROUND HEAD, #10 - 24 X 3 ...ouiiiiiiiiici e s e s 2
23 101810801 LIMITER, VOLTAGE (INCLUDES ITEMS 24 AND 25) ......cccoiiiiiiiiiiieeeeee e e 1
24 101962601 GASKET e e 1
25 101835601 NUT, FLANGED LOCK, 1/4 = 20 ...cooiiiiiiiiiiiiici s s 2

1999/2000 Transportation lllustrated Parts List Page 12-25



List

ed Parts

jon lllustrat

Page 12-26  1999/2000 Transportat



ELECTRICAL COMPONENTS, REAR BODY—
RESORT VILLAGER POWERDRIVE ELECTRIC VEHICLE

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 101797701 BATTERY, 8-VOLT POWERDRIVE (INCLUDES ITEM 2) .....cccociiiiiiiiiiicc 6
1 101797702 BATTERY, 8-VOLT POWERDRIVE, DRY (INCLUDES ITEM 2) ......ccccooiiiiiiiicee e 6
2 101797801 CAP, BATTERY, 4 PORT GANG ... e 1
3 101795701 WIRE ASSEMBLY, #6 BLACK ... oo e e 5
4 1014304 NUT, HEX, STAINLESS STEEL, 5/16 - 18 .....ccoiiiiiiiiiiece e 12
5 1011578 WASHER, FLAT, TYPE BWIDE, 5/16 ....coueiiiiiiii e e 8
6 101090801 HOLD-DOWN, BATTERY, SHORT ... 2
7 101090802 HOLD-DOWN, BATTERY, LONG .......ooiiiii e 2
8 101668201 ROD, BATTERY HOLD-DOWN .....ooiiiiiiiii s 8
9 1016859 KIT, REVERSE BUZZER (INCLUDES ITEMS 10 - 13) ..oooiiiiiiiciceee e 1
10 1016851 BUZZER, REVERSE ... e e 1
11 8056 SCREW, MACHINE, #4 - 40 X 3/4 ... 2
12 8057 NUT, HEX, #4 - 40 .o s 2
13 8058 WASHER, LOCK, #4 ... e e e s 2
14 1017035 ASSEMBLY, TAILLIGHT (INCLUDES ITEMS 15 - 18) .....oiiiiiiieeeeee e 2
15 1017699 KIT, HARDWARE ...t st 1
16 N/A BASE, TAILLIGHT .o s 1
17 1011582 BULB ..o e 1
18 1011843 [ OO RO 1
19 1011498 SCREW, MACHINE, #8 - 32 X 1/2 ..oiiiei et 4
20 1011610 WASHER, LOCK, #8 ..ottt s 4
21 1011571 NUT, HEX, #8 = 32 ..o e e s 4
22 1011557 SCREW, MACHINE, #6 - 32 X 1 ... s e e 4
23 7591 WASHER, FLAT, #6 ... s 4
24 1011558 NUT, HEX, #6 ..o bbb 6
25 1011497 BEZEL, TAILLIGHT .o s e e s 2
26 1015072 NUT, NYLON LOCK, STAINLESS STEEL, 5/16 - 18 ......oiieiieiieeee e 8

1999/2000 Transportation lllustrated Parts List Page 12-27



I
1HOM yivig iy o)
3018 YA MOTIEA //@
/ 3LHMWNIIHD , a3y
HOLIMS o
LA

o
< & Diveg
0078
ILHMWIONVHO
JULENE] Iow__a_m
3QIS Y3ONISSVd Mevd
00
@
5 3LHWA3Y
R
MOTI3A
NMOHS HOLOANNOO
Nid-OML
N3349
Jonvio /
Nmoug /

\ Sovg — /@
(- ® o om O
Nid-334HL
/ 7
~N ve\;»\ Y313WOLLNILOd
0, JavievA

KISNONNILNOD

B @
[}
3
H
I i

L J
HOLIMS

1HDN

NS
N
NN
JONVHO
EH‘IE—)

-
TUNINGIL o 3
oF @
aNNoHO 3 W
R <o
W o | 8
S
2
HOLVOIONI
NOILIANOD
HILIAN
JOVLIOA

d3zzng

HOLIMS
3sH3AIH
/ QHYMHOS

LHOIMavaH
1437

Q 0078

IYNIAE3L
AaNNoYo

d31NdWOD

QHYO8NO 1HOMavaH
1HOIH

1999/2000 Transportation Illlustrated Parts List

Page 12-28



WIRING—
TRANS-PORTER/TRANS-SENDER ELECTRIC VEHICLES

ITEM PART NO. DESCRIPTION QTY
1 2 3 4

101989901 WIRE HARNESS, LIGHTING (CONTAINS ITEMS 1 -19) ..o, 1

1 N/A WIRE ASSEMBLY, #16 BLACK ... s 1
2 N/A WIRE ASSEMBLY, #16 BLACK ......cccooiiiiiiiiiicii s 1
3 N/A WIRE ASSEMBLY, #14 BLACK ... s 1
4 N/A WIRE ASSEMBLY, #18 BLUE ........cciiiiiiiiiiic s 1
5 N/A WIRE ASSEMBLY, #16 BROWN ... 1
6 N/A WIRE ASSEMBLY, #16 ORANGE .........ccoiiiiiiiiii s 1
7 N/A WIRE ASSEMBLY, #18 BLACK ...t e 1
8 N/A WIRE ASSEMBLY, #16 BROWN .......cciiiiiiiii e 1
9 N/A WIRE ASSEMBLY, #18 RED ......oiiiiiiiee et 1
10 N/A WIRE ASSEMBLY, #16 RED/WHITE ........cooiiii s 1
11 N/A WIRE ASSEMBLY, #16 ORANGE/WHITE .......ccoiii e 1
12 N/A WIRE ASSEMBLY, #16 GREEN/WHITE .......coooiii e 1
13 N/A WIRE ASSEMBLY, #14 YELLOW ..ot 1
14 1016698 WIRE ASSEMBLY, #10 RED ......oouiiiiiiiic e 1
15 N/A WIRE ASSEMBLY, #18 YELLOW ..ot 1
16 N/A WIRE ASSEMBLY, #18 WHITE ... 1
17 N/A WIRE ASSEMBLY, #18 RED ......ooiiiii e s 1
18 N/A WIRE ASSEMBLY, #18 ORANGE .........cciiiiiiii e 1
19 N/A WIRE ASSEMBLY, #16 BLACK ......ooiiiiiiii i s 1
20 1016732 WIRE ASSEMBLY, #6 YELLOW ... e e e 1
21 1014948 ASSEMBLY, DIODE ... e 1
101911601 WIRE HARNESS, POWER (INCLUDES ITEMS 22 - 31) ....ccooiiiiiiiieiece e 1

22 N/A WIRE ASSEMBLY, #18 GREEN .......cccoiiiiiie s 1
23 101865106 ASSEMBLY, 3-WIRE PLUG (INCLUDES #18 PURPLE, #18 YELLOW AND ITEM 24) ...... 1
24 101883002 WIRE ASSEMBLY, #18 BLACK (INCLUDES RESISTOR AND #18 WHITE WIRE) ...... 1
25 N/A WIRE ASSEMBLY, #18 ORANGE ........ooiiiiii e 1
26 N/A WIRE ASSEMBLY, #18 WHITE/BLACK ... s 1
27 N/A WIRE ASSEMBLY, #18 RED .....ooiiiiiii oo s 1
28 N/A WIRE ASSEMBLY, #18 GREEN .......ccciiiiiiiee e s 1
29 N/A WIRE ASSEMBLY, #18 RED/WHITE ... 1
30 101930801 ASSEMBLY, 3-PIN PLUG (INCLUDES #18 BROWN, #18 YELLOW, AND #18 RED) ........ 1
31 N/A WIRE ASSEMBLY, #18 GREEN/WHITE ... 1
32 101909903 COMPUTER, ONBOARD (SEE PAGE 12-32) .....ccciiiiiiiie e 1
33 N/A WIRE ASSEMBLY, #6 BLACK ... e 1
34 101904502 WIRE ASSEMBLY, #6 RED ......ooiiiiiiiiie et 1
35 101908902 WIRE ASSEMBLY, #6 WHITE ... s 1
36 101904402 WIRE ASSEMBLY, #6 GREEN .........ccooiiiiiiii e 1
37 101904602 WIRE ASSEMBLY, #6 BLUE ... .o e 1
38 101904702 WIRE ASSEMBLY, #6 ORANGE .........cccoooiiii e 1
39 101829101 DC CORD, #10 BLUE, #10 RED, #10 BLACK (PART OF CHARGER) .......ccccoeiiiiiiiiceee 1
40 1014947 ASSEMBLY, RESISTOR .....coooiiiiii i e 1
41 101795701 WIRE ASSEMBLY, #6 BLACK ... e 5
42 N/A WIRE ASSEMBLY, #10 BLACK (PART OF ONBOARD COMPUTER ASSEMBLY) ................ 1
43 N/A WIRE ASSEMBLY, #18 GRAY (PART OF ONBOARD COMPUTER ASSEMBLY) .................. 1
44 N/A WIRE ASSEMBLY, #18 RED .....ccooiiiiiiii i 1
45 N/A WIRE ASSEMBLY, #18 BLUE (PART OF POTENTIOMETER ASSEMBLY) .....ccccooiiiiiienen. 1
46 N/A WIRE ASSEMBLY, #18 ORANGE/WHITE ... 1
47 N/A WIRE ASSEMBLY, #18 RED .......oiiiiiiiiee e 1
48 N/A WIRE ASSEMBLY, #10 BLACK (PART OF VOLTAGE LIMITER ASSEMBLY) ......cccccceviieenen. 1
49 101908801 WIRE ASSEMBLY, #6 BLUE ... .o e e 1
50 1016729 WIRE ASSEMBLY, #6 WHITE .......coioiiiii e 1
51 N/A WIRE ASSEMBLY, #10 BLACK (PART OF ONBOARD COMPUTER ASSEMBLY) ................ 1
52 101957501 PLUG, 2-WAY (INCLUDES ITEM 53) ......coiiiiiiiiii i 1
53 101894901 FUSE, 3/8-AMP (NOT SHOWN) ......cciiiiiiiiiee e s 1

1999/2000 Transportation lllustrated Parts List

Page 12-29




/

FUSE BLOCK
MOUNTING

-
o 28
24 g2
F&s) et
o< ra
PH ™

5 /.
NV
Y
KD .Y @%ﬂ \@\u - /
N

SOLENOID

\
7

N

o

MOUNTING
MOUNTIN
PLATE

BLOCK

S
| TERMINAL

)
ot
SENY//NORS A\

@

-

m@@ﬂ\\wﬂ mﬂ
@@4@% S e=3 h@

=0 0=00092
\emge

@\w\v i

Page 12-30 1999/2000 Transportation lllustrated Parts List



ELECTRICAL COMPONENTS, CENTER BODY—
TRANS-PORTER/TRANS-SENDER ELECTRIC VEHICLES

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 7174 WASHER, LOCK, 5/16 ..ottt e s 4
2 1241 WASHER, FLAT, 5/16 ... e e e 8
3 7173 SCREW, HEX HEAD CAP, 5/16 - 18 X 3/4 .....eee e 3
4 1242 NUT, HEX, 5/16 = 18 ... e e s 4
5 1218 SCREW, HEX HEAD CAP, 5/16 - 18 X 1 1/4 ..ooiiiiiiicic s 1
6 101918301 CLAMP, WIRE ... e e s s s s s 2
7 1012285 SCREW, HEX HEAD THREAD ROLLING, 1/4 - 20 X 5/8 ......ocoiiiiiei e 8
8 101840203 CONTROLLER, 48-VOLT (300 AMP) ..o 1
9 101924301 BUSHING, SNAP ..o s 6
10 101911701 PLATE, MOUNTING ... e 1
11 1017237 NUT, FLANGE, 5/16 - 24 ... e e 2
12 1014947 ASSEMBLY, RESISTOR ... e e e 1
13 7893 NUT, HEX, #10 = 32 ..o bbb s 2
14 1014948 ASSEMBLY, DIODE ......ooiiiii s e e e 1
15 101883601 SOLENOID, 48-VOLT (WITH MOUNTING BRACKET) ....ooiiiiiiice e 1
16 332 WASHER, FLAT, 1/4 .o e e e 2
17 101934401 WASHER, FLAT, 5/16 ..ottt s s 2
18 1016356 BLOCK, TERMINAL ... e e e e 1
19 1013357 RIVET, ALUMINUM POP, 5/32 X 1/4 ... e 2
20 1015741 BLOCK, FUSE ...t e e s s 1
21 1016423 FUSE, 20-AMP ..o s 3
22 1012438 NUT, NYLON LOCK, #10 - 24 ... e 2
23 183 WASHER, FLAT, #10 ..o s e e 4
24 1016363 COVER, FUSE BLOCK ...t 1
25 1017 NUT, HEX, #10 - 24 ..o b s 2
26 1016 WASHER, LOCK, #10 ... s e 4
27 1016631 NUT, PUSH oo e oo e e 2
28 1016366 SCREW, ROUND HEAD, #10 - 24 X 3 ..o s s 2
29 101957901 BRACKET, MOUNTING........cciiiiiiii e s 1

1999/2000 Transportation lllustrated Parts List ~Page 12-31



LIMITER

VOLTAGE
MOUNTING

TYPICAL
2 PLACES

ONBOARD
COMPUTER

Page 12-32 1999/2000 Transportation lllustrated Parts List



ELECTRICAL COMPONENTS, CENTER BODY, CONTINUED—
TRANS-PORTER/TRANS-SENDER ELECTRIC VEHICLES

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 101909903 COMPUTER, ONBOARD (INCLUDES ITEMS 2 AND 3) ....c.cccoiiiiiiiiiin i 1
2 101894901 FUSE, 3/8-AMP ... e s e e e 1
3 101942301 CONNECTOR, 3-PIN ... e s 1
4 101827802 KIT, WIRE AND TERMINAL, #6 BLACK ......ooiii e 1
5 101957501 ADAPTER, TWO-WAY (INCLUDES ITEM B)......ccccoiiiiiiiiiiiiciiiiicicicei e 1
6 101894901 FUSE, 3/8-AMP ... e s e e e 1
7 8990 TIE, WIRE . e e s 1
8 101931601 COVER, COMPONENT ...t s s 1
9 1012285 SCREW, HEX HEAD THREAD-ROLLING, 1/4 - 20 X 5/8 .......ccccooiiiiiiiiniicicnceiceeiene 2
10 101968801 RIVET, POP, 3/16 X 13/16 ... s 2
11 101966801 BLOCK, TERMINAL ... oo e e s s s 1
12 101810801 LIMITER, VOLTAGE (INCLUDES ITEM 13 AND 14) ...ccoiiiiiieie e 1
13 101962601 GASKET . s 1
14 101835601 NUT, FLANGED LOCK, 1/4 = 20 ....eoiiiiiii s 2
15 101802401 GROMMET, 5/8 ... e s e e s ee e sne e 1
16 101920101 KIT, 3-PIN PLUG ASSEMBLY ... 1

1999/2000 Transportation lllustrated Parts List

Page 12-33



TYPICAL
2 PLACES
|

TYPICAL ﬂ
5 PLACES

?

"

BATTERY
MOUNTING

BRAKE LIGHT
MOUNTING

REVERSE BUZZER
MOUNTING

Page 12-34 1999/2000 Transportation lllustrated Parts List

TYPICAL
2 PLACES

TYPICAL

. @M 12 PLACES




ELECTRICAL COMPONENTS, REAR BODY—
TRANS-PORTER/TRANS-SENDER ELECTRIC VEHICLES

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 101797701 BATTERY, 8-VOLT POWERDRIVE (INCLUDES ITEM 2) .....cccociiiiiiiiiiicc 6
1 101797702 BATTERY, 8-VOLT POWERDRIVE, DRY (INCLUDES ITEM 2) ......cccoiiiiiiicicic e 6
2 101797801 CAP, BATTERY, 4 PORT GANG ... e 6
3 101795701 WIRE ASSEMBLY, #6 BLACK ..o 5
4 1014304 NUT, HEX, STAINLESS STEEL, 5/16 =18 .....ccociiiiiiiiii s 12
5 1011578 WASHER, FLAT, TYPE BWIDE, 5/16 ....coueiiiiiiii e e 8
6 101090801 HOLD-DOWN, BATTERY, SHORT ... 2
7 101090802 HOLD-DOWN, BATTERY, LONG .......ooiiiii e 2
8 101668201 ROD, BATTERY HOLD-DOWN .....ooiiiiiiiii s 8
9 1016717 ASSEMBLY, TAILLIGHT (INCLUDES ITEMS 10 - 14) ...oiiiiiiiiice e 2
10 N/A HOUSING, TAILLIGHT ... e 1
11 1011582 BULB . e e e e 1
12 N/A GASKET . s 1
13 N/A LEN S e e e e e 1
14 N/A SCREW, LENS .o e e 2
15 1015752 SCREW, HI-LO, #12 = 18 X 5/8 ... e 4
16 1016859 KIT, REVERSE BUZZER (INCLUDES ITEMS 17 AND 18) .....cccoiiiiiiiiiiiiciccc e 1
17 1016851 BUZZER, REVERSE ... s 1
18 1016849 SCREW, PAN HEAD HI-LO, #4 - 24 X 5/16 ..o e 2
19 1015072 NUT, NYLON LOCK, STAINLESS STEEL, 5/16 - 18 ......coiiiiiiieeeeeee e 8

1999/2000 Transportation lllustrated Parts List Page 12-35






BATTERY CHARGER E
_E



Page 13-2 1999/2000 Transportation lllustrated Parts List



POWERDRIVE BATTERY CHARGER,
DOMESTIC-TOURALL AND RESORT VILLAGER

ITEM PART NO. DESCRIPTION QTY

1.2 3 4

101802201 CHARGER, BATTERY, POWERDRIVE, DOMESTIC, 120 VAC 48 VDC 60 HZ
(MODEL NUMBER 17930-11) (INCLUDES ITEMS 1 - 14)

103 INCHES DC CORD WITH MALE 3-PIN PLUG, 12 AWG

74 INCHES AC CORD WITH MALE GROUNDED PLUG .......cccocoiiiiiiee e 1

101802202 CHARGER, BATTERY, POWERDRIVE 120VAC 48VDC 60 HZ
(MODEL NUMBER 17930-18) (INCLUDES ITEMS 1 - 14)

144 INCHES DC CORD WITH MALE 3-PIN PLUG, 12 AWG
108 INCHES AC CORD WITH MALE GROUNDED PLUG .......ccccooiiiiiiiiciicec e 1

101802203 CHARGER, BATTERY, POWERDRIVE 120 VAC 48 VDC 60 HZ

(MODEL NUMBER 17930-19) (INCLUDES ITEMS 1 - 14)
240 INCHES DC CORD WITH MALE 3-PIN PLUG, 12 AWG

108 INCHES AC CORD WITH MALE GROUNDED PLUG........ccccoiiiieienii e 1

1 101828301 ASSEMBLY, CASE (INCLUDES ITEM 2) ..ot 1
2 7577 SCREW, PAN HEAD, SELF-TAPPING, #10 - 16 X 1/2 ..o 10
3 101819701 ASSEMBLY, TRANSFORMER ... s 1
4 1015914 ASSEMBLY, HEATSINK, WITH DIODES (INCLUDES MOUNTING HARDWARE) ............ 1
5 101828501 AMMETER (INCLUDES MOUNTING HARDWARE) ......cccoiiiiiiiii e 1
6 101831101 KIT, WIRE ASSEMBLY ... e s s 1
7 101828901 CORDSET, DC, 113 INCHES LONG WITH MALE 3-PIN PLUG, 12 AWG ........c.ccceceeenne. 1
7 101828902 CORDSET, DC, 154 INCHES LONG WITH MALE 3-PIN PLUG, 12 AWG ..........cceecveennene 1
7 101828903 CORDSET, DC, 250 INCHES LONG WITH MALE 3-PIN PLUG, 12 AWG ...........cccceeuennee. 1
8 1012101 ASSEMBLY, FUSE (INCLUDES MOUNTING HARDWARE) .....cccoooiiiiiiiiiieieccee 1
9 1012098 BUSHING, STRAIN RELIEF, DC CORD, 12 AWG ........cccoiiiieiieie e 1
10 101914401 ASSEMBLY, VOLTAGE SUPPRESSOR .......ooooiiiiiiiiieeie et 1
11 101828701 BREAKER, CIRCUIT, 15-AMP ...t s 1
12 101828601 RELAY, POWER, 48 VDC ..o s s e 1
13 101828801 CORDSET, AC, 80 INCHES LONG .....ccoeiiiiiiiieiiieiee e s 1
13 101828802 CORDSET, AC, 116 INCHES LONG ......ccciiiiiiiiieiiesee et 1
14 1015917 BUSHING, STRAIN RELIEF, AC CORD .....ccoooiiiiiiiiie s 1

1999/2000 Transportation lllustrated Parts List Page 13-3



Page 13-4 1999/2000 Transportation lllustrated Parts List




POWERDRIVE BATTERY CHARGER,
EXPORT-TOURALL AND RESORT VILLAGER

ITEM PART NO. DESCRIPTION QTY

1.2 3 4

101831503 CHARGER, BATTERY, POWERDRIVE, EXPORT WITH 4-POSITION SWITCH
100 - 200 - 220 - 240 VAC, 48 VDC 50/60 HZ

(MODEL NUMBER 18780-11) (INCLUDES ITEMS 1 - 16)

103 INCHES DC CORD WITH MALE 3-PIN PLUG, 12 AWG

74 INCHES AC CORD WITH NO PLUG ..o s 1

101831504 CHARGER, BATTERY, POWERDRIVE EXPORT WITH 4-POSITION SWITCH
100 - 200 - 220 - 240 VAC, 48 VDC 50/60 HZ

(MODEL NUMBER 18780-18) (INCLUDES ITEMS 1 - 16)

144 INCHES DC CORD WITH MALE 3-PIN PLUG, 12 AWG

108 INCHES AC CORD WITH NO PLUG ...ttt 1

1 N/A ASSEMBLY, CASE (INCLUDES ITEM 2) ....occuiiiiiiiiiiir e 1
2 7577 SCREW, PAN HEAD, SELF-TAPPING, #10 - 16 X 1/2 ....ociiiiiiceceeeecee e 10
3 101838201 ASSEMBLY, TRANSFORMER ... s 1
4 1015914 ASSEMBLY, HEATSINK, WITH DIODES (INCLUDES MOUNTING HARDWARE) ............ 1
5 101914401 ASSEMBLY, VOLTAGE SUPPRESSOR .......cccooiiiiii s 1
6 101838501 KIT, WIRE ASSEMBLY ... e s s s 1
7 101828501 AMMETER (INCLUDES HARDWAREY) .......ooiiiiiiei et 1
8 101838301 RELAY, POWER, 48 VDC (INCLUDES MOUNTING HARDWARE) .....ccccocoiiviiiiiiiieiieee 1
9 101838701 BRACKET, POWER RELAY MOUNTING .......cccoiiiiiiii s 1
10 101838601 SWITCH, 4-POSITION, SLIDE .......oo e 1
11 101828901 CORDSET, DC, 113 INCHES LONG WITH MALE 3-PIN PLUG, 12 AWG ........c.cccoeeeerne. 1
11 101828902 CORDSET, DC, 154 INCHES LONG WITH MALE 3-PIN PLUG, 12 AWG .........cceecveennne 1
11 101828903 CORDSET, DC, 250 INCHES LONG WITH MALE 3-PIN PLUG, 12 AWG ...........cccceeuenee 1
12 1012101 ASSEMBLY, FUSE (INCLUDES HARDWARE) ......cooiiiii e 1
13 1012098 BUSHING, STRAIN RELIEF, DC CORD, 12 AWG ........cccoiiiieieeie e 1
14 101838401 BREAKER, CIRCUIT, 15-AMP ..ot 2
15 101831701 CORDSET, AC, 80 INCHES LONG, WITH LEADS (NO PLUG) ......cccoeviiiiiiiiiiiiiee 1
15 101831702 CORDSET, AC, 116 INCHES LONG, WITH LEADS (NO PLUG) ......ccoooiiiiiriiceceeee 1
16 1015917 BUSHING, STRAIN RELIEF, AC CORD .....ccoiiiiii e 1

1999/2000 Transportation lllustrated Parts List Page 13-5



Page 13-6 1999/2000 Transportation lllustrated Parts List




POWERDRIVE BATTERY CHARGER,
EUROPEAN-TOURALL AND RESORT VILLAGER

ITEM PART NO. DESCRIPTION QTY

1.2 3 4

101956201 CHARGER, BATTERY, POWERDRIVE, EUROPEAN WITH 4-POSITION SWITCH
100 - 200 - 220 - 240 VAC, 48 VDC 50/60 HZ

(MODEL NUMBER 20300) (INCLUDES ITEMS 1 - 15)

103 INCHES DC CORD WITH MALE 3-PIN PLUG, 12 AWG .........ccooiiiiiicieceeee e 1

101956202 CHARGER, BATTERY, POWERDRIVE EUROPEAN WITH 4-POSITION SWITCH

100 - 200 - 220 - 240 VAC, 48 VDC 50/60 HZ
(MODEL NUMBER 20310) (INCLUDES ITEMS 1 - 15)

144 INCHES DC CORD WITH MALE 3-PIN PLUG, 12 AWG ........cccooiiiiiiiciceece e 1

1 N/A ASSEMBLY, CASE (INCLUDES ITEM 2) ..o 1
2 7577 SCREW, PAN HEAD, SELF-TAPPING, #10 - 16 X 1/2 ...ccciiiiiieieeeeeee e 10
3 i ASSEMBLY, TRANSFORMER .......ooiiiiii it 1
4 1015914 ASSEMBLY, HEATSINK, WITH DIODES (INCLUDES MOUNTING HARDWARE) ............ 1
5 i ASSEMBLY, AC VOLTAGE SUPPRESSOR ..o 1
6 i KIT, WIRE ASSEMBLY ...t 1
7 101976601 AMMETER (INCLUDES HARDWARE) ..ottt 1
8 101987501 RELAY, POWER, 48 VDC (INCLUDES MOUNTING HARDWARE) .......ccccooiiiiiiiiien. 1
9 101838601 SWITCH, 4-POSITION, SLIDE .......oo e 1
10 101828901 CORDSET, DC, 103 INCHES LONG WITH MALE 3-PIN PLUG, 12 AWG ........c.ccceceeuerne. 1
10 101828902 CORDSET, DC, 144 INCHES LONG WITH MALE 3-PIN PLUG, 12 AWG .........cceecueeunnn. 1
10 101828903 CORDSET, DC, 250 INCHES LONG WITH MALE 3-PIN PLUG, 12 AWG ...........cccoeeuenne. 1
11 1012101 ASSEMBLY, FUSE (INCLUDES HARDWARE) ......oooiii e 1
12 1012098 BUSHING, STRAIN RELIEF, DC CORD, 12 AWG ........cccoiiiiiiiiieieee e 1
13 101838401 BREAKER, CIRCUIT, 15-AMP .....oiiiiiiie ettt s 2
14 101973501 RECEPTACLE, AC CORD ..ot e s s 1
15 i ASSEMBLY, CURRENT LIMITER ... oo 1
16 101958301 CORDSET, AC, CONTINENTAL EUROPE, 96 INCHES LONG (WITH MALE 2-PIN PLUG) . 1
17 101958201 CORDSET, AC, U.K., 96 INCHES LONG (WITH MALE 3-PIN PLUG) ........cccoeeiiiiiieiieniees 1
18 N/A WIRE, JUMPER ....ooii e e s 1

*kkk

Special order item available on request.

1999/2000 Transportation lllustrated Parts List Page 13-7



/ N ) \/
| R QP ,

1999/2000 Transportation lllustrated Parts List

Page 13-8



ONBOARD POWERDRIVE BATTERY CHARGER,
DOMESTIC-TRANS-PORTER/TRANS-SENDER

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
101814301 ASSEMBLY, POWERDRIVE BATTERY CHARGER WITH REEL, ONBOARD
120 VAC 48 VDC 60 HZ (INCLUDES ITEMS 1 - 20) ...oooiiiiiiiieeiie e 1
101802301 ASSEMBLY, POWERDRIVE BATTERY CHARGER, ONBOARD
120 VAC 48 VDC 60 HZ (INCLUDES ITEMS 1 -2 AND 4 - 20) ....oovoviiiieniieieecee e 1
1 101816101 ASSEMBLY, CASE (INCLUDES ITEM 2) ..ot 1
2 7577 SCREW, PAN HEAD, SELF-TAPPING, #10 - 16 X 1/2 ..o 12
3 1017187 ASSEMBLY, RETRACTABLE CORD REEL .......ooiiiiiii e 1
4 1015914 ASSEMBLY, HEATSINK, WITH DIODES (INCLUDES HARDWARE) .......cccccoiiiiiiiieieene. 1
5 101819701 ASSEMBLY, TRANSFORMER ........ccoooiiiiiii s 1
6 101841701 KIT, WIRE ASSEMBLY ... e s e 1
7 101841901 BOARD, CONTROL ...t e e 1
8 101838701 BRACKET, RELAY AND RESET BOARD MOUNTING ......cccoooiiiiiiieiie e 1
9 1011707 BRACKET, MOUNTING ..o s 2
10 8233 NUT, LOCK, 174 = 20 ... e e e s 4
11 7847 SCREW, HEX HEAD CAP, 1/4 - 20 X 3/4 ..o 4
12 1015917 BUSHING, STRAIN RELIEF, AC CORD .....cccoiiiiiitieceeiie e 1
13 101829001 CORDSET, AC, 3 x 1.5 MM x 24 INCHES LONG, WITH GROUNDED PLUG ................... 1
14 101828701 BREAKER, CIRCUIT, 15-AMP ... e e 1
15 1012098 BUSHING, STRAIN RELIEF, DC CORD, 12 AWG .......ccciiiiieiiee e 1
16 101829101 CORDSET, DC, 90.5 INCHES LONG, WITH LEADS, 12 AWG .......cccciiiiiieeiieneceeeeee 1
17 1012101 ASSEMBLY, FUSE (INCLUDES HARDWARE) ......cccoiiiiiiiii s 1
18 101828501 AMMETER (INCLUDES HARDWARE) .......ooiiiiiiii e s 1
19 101828601 RELAY, POWER, 48 VDC ..ot s s 1
20 101914401 ASSEMBLY, VOLTAGE SUPPRESSOR .......oooiiiiiiiieie et 1
21 7479 SCREW, HEX HEAD CAP, 1/4 - 20 X 1-1/4 ..o 4
22 1014306 WASHER, FLAT, 1/4 .o 4
23 451 WASHER, LOCK, 1/4 ..o e 4
24 1028 NUT, HEX, 1/4 = 20 ..ooieeeee ettt e s s 4
25 1016673 HOUSING, CORD ...t e e e s 1
26 8796 SCREW, PHILLIPS HEAD, #7 - 19 X 3/4 ... 4
27 101801001 PLATE, RECEPTACLE BACKING ....c.oooiiiiiiieee e 1
1017189 SHRINK, HEAT (1-1/2 INCH x 4 FEET) (NOT SHOWN) ......oiiiiiiiiiiieeeesee e A/R
(HEAT SHRINK IS AVAILABLE IN 3-INCH LENGTHS, NONSTANDARD)

1999/2000 Transportation lllustrated Parts List Page 13-9



1999/2000 Transportation lllustrated Parts List

Page 13-10



ONBOARD POWERDRIVE BATTERY CHARGER,
EXPORT-TRANS-PORTER/TRANS-SENDER

ITEM PART NO. DESCRIPTION QTY

1.2 3 4

101814302 | ASSEMBLY, POWERDRIVE BATTERY CHARGER AND REEL, ONBOARD WITH
4-POSITION SWITCH, 100 - 200 - 220 - 240 VAC, 48 VDC 50/60 HZ
(INCLUDES ITEMS 1 = 21) oooeeeeeeeeeseeeeeeeeeeeseee s e seeeeeeseseeeees s seeseeeses e eee s ees e eses e ees e 1

101831601 ASSEMBLY, POWERDRIVE BATTERY CHARGER, ONBOARD WITH
4-POSITION SWITCH, 100 - 200 - 220 - 240 VAC, 48 VDC 50/60 HZ

(INCLUDES ITEMS 1 -4 AND 6 - 21) ..o e e 1

1 101841601 ASSEMBLY, CASE (INCLUDES ITEM 2) ....coiiiiieee e 1
2 7577 SCREW, PAN HEAD, SELF-TAPPING, #10 - 16 X 1/2 ..o 12
3 101838201 ASSEMBLY, TRANSFORMER ..o s 1
4 1015914 ASSEMBLY, HEATSINK, WITH DIODES (INCLUDES MOUNTING HARDWARE) ............ 1
5 1017187 ASSEMBLY, RETRACTABLE CORD REEL ......ccociiiiiii e 1
6 101838301 RELAY, POWER (INCLUDES MOUNTING HARDWARE) .......cccocoiiiiiiiiiiecece 1
7 101841901 BOARD, CONTROL ...t e e e s s e 1
8 101838701 BRACKET, MOUNTING, RELAY AND RESET BOARD .......cccooiiiiiiiiiieeceeee e 1
9 101838601 SWITCH, 4-POSITION, SLIDE ... e 1
10 1011707 BRACKET, MOUNTING ..ottt 2
11 8233 NUT, LOCK, 174 = 20 ... s s e s e 4
12 7847 SCREW, HEX HEAD CAP, 1/4 - 20 X 3/4 ... e 4
13 1015917 BUSHING, STRAIN RELIEF, AC CORD ..o 1
14 101829001 CORDSET, AC, 3 x 1.5 MM x 24 INCHES LONG, WITH GROUNDED PLUG ................... 1
15 101838401 BREAKER, CIRCUIT ... e s s e 2
16 1012098 BUSHING, STRAIN RELIEF, DC CORD, 12 AWG .......ccciiiiiiiieeee e 1
17 101829101 CORDSET, DC, 90.5 INCHES LONG, WITH LEADS, 12 AWG .......ccccoiiiiiiiieieeeeeee 1
18 1012101 ASSEMBLY, FUSE (INCLUDES HARDWARE).......ccciiiiiiiiiniin e 1
19 101828501 AMMETER (INCLUDES HARDWARE) .......oooiiiiiiii e 1
20 101841801 KIT, WIRE ASSEMBLY ... s 1
21 101914401 ASSEMBLY, VOLTAGE SUPPRESSOR .......oooiiiiiiici s 1
22 7479 SCREW, HEX HEAD CAP SCREW, HEX HEAD CAP, 1/4 -20 X 1-1/4 ....ccccoiiiiiiiiiiieie 4
23 1014306 WASHER, FLAT, 1/4 .o e e e 4
24 451 WASHER, LOCK, 1/4 ..o s 4
25 1028 NUT, HEX, 1/4 = 20 ..o s s s s 4
26 1016673 HOUSING, CORD ......oiiiiiiiicii e e bbb 1
27 8796 SCREW, PHILLIPS HEAD, #7 - 19X 3/4 ..o 4
28 101801001 PLATE, RECEPTACLE BACKING ... e e 1
1017189 SHRINK, HEAT (1-1/2 INCH x 4 FEET) (NOT SHOWN) ......coiiiiieiiiere e A/R

(HEAT SHRINK IS AVAILABLE IN 3-INCH LENGTHS, NONSTANDARD)

1999/2000 Transportation lllustrated Parts List Page 13-11






ELECTRIC MOTOR E
_E



Page 14-2 1999/2000 Transportation lllustrated Parts List



MOTOR-POWERDRIVE ELECTRIC VEHICLE

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
101785701 ASSEMBLY, 48 VOLT MOTOR, 3.10 HP (INCLUDES ITEMS 1 -17) ..occciiiiiiiiiiiieiec, 1
1 1017944 SHIELD, END ..o e s s e s 1
2 1017958 ASSEMBLY, STATOR SHELL AND WINDING .......cooiiiii e 1
3 1017947 PACKAGE, HARDWARE (INCLUDES ITEMS 4 - 7) ..o 1
4 N/A BUSHING, INSULATOR ......ooiiiiiiiii e 2
5 N/A WASHER, FLAT, 5/16 ... e e e e 4
6 N/A NUT, HEX, B/16 - 18 ..o s e 4
7 N/A BUSHING, INSULATOR ... e 2
8 1017961 SCREW, CLAMP, UNF, #10 - 32 X 8-5/8 .....cciiiiiiiiiiiiciec s 4
9 1017953 SCREW, BEARING RETAINER, #8 - 32 X 7/8 ......ccciiiiiiieeceeeceeeee e 2
10 1017951 SHIELD, END ..o oo e e e s e e 1
11 1017949 SCREW, BRUSH HOLDER, #6 - 32 X 1/2 ... 2
12 1017948 RIGGING, BRUSH .......ooiiiii s 1
13 1017946 PACKAGE, BRUSH (2 PIECES) (INCLUDES 4 BRUSHES) .......cccocociiiiiiiieiicnece 1
14 1011411 PACKAGE, BRUSH SPRING (4 PIECES) .....ooiiiiiieiiiee e 1
15 1011290 BEARING, BALL ...t et 1
16 1017950 RETAINER, BEARING .......cciiiiiiic s 1
17 N/A ARMATURE ..o s 1
18 1014201 SCREW, HEX HEAD CAP, 1/4 - 20 X 2-1/4 ....eee e 3
19 451 WASHER, LOCK, 1/4 ... e s e 3
20 1010934 SCREW, HEX HEAD CAP, 5/16 - 18 X 1 ..ooiiiiiiiiiicici s 1
21 7174 WASHER, LOCK, 5/16 ... e e e 1

1999/2000 Transportation lllustrated Parts List ~ Page 14-3






TRANSAXLE- i
ELECTRIC VEHICLE



Page 15-2 1999/2000 Transportation lllustrated Parts List



TRANSAXLE, TYPE G-
POWERDRIVE ELECTRIC VEHICLE

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
101896001 TRANSAXLE, TYPE G (INCLUDES ITEMS 1 - 32) ..o 1
1 101895801 AXLE ASSEMBLY, PASSENGER SIDE (INCLUDES ITEM 3) ......cccooiiiiiiiiiciieiccee 1
2 101895901 AXLE ASSEMBLY, DRIVER SIDE (INCLUDES ITEM 3) ....ccooiiiiiiiie e 1
3 101922201 STUD, LUG ...t e e 4
4 101976001 BOLT, M10 X 1.5 X 35MM ....ooiiiiiiiiiiicc s 10
5 101897901 WASHER, LOCK, 20MM ... e s e s e 10
6 101923501 SEAL, OIL, INPUT SHAFT ..o oo e e 1
7 101895501 GEAR CASE, PASSENGER SIDE ... 1
8 101897201 BREATHER ..o s 1
9 7330 BEARING, DIFFERENTIAL .....ooiiii e s e 2
10 101895601 ASSEMBLY, AXLE TUBE, PASSENGER SIDE ........cooooiiiiie e 1
11 1013794 SEAL, OIL, AXLE SHAFT ..o e 2
12 7335 BEARING, INPUT GEAR ..ot s 3
13 101923701 SHAFT, INPUT ..o e e e e s 1
14 7336 BEARING, INTERMEDIATE GEAR ... oo 1
15 101906901 ASSEMBLY, INTERMEDIATE GEAR ......ooiii e s 1
16 101895401 GEAR CASE, DRIVER SIDE .......oooiiiii s 1
17 101972201 PLUG, FILL oo e e e s e 1
18 101972101 PLUG, MAGNETIC ... e s e 1
19 101923201 GASKET, PLUG ...t e s 2
20 101897001 BOLT, M8 X 1.25 X BOMM ......ocuiiiiiiiiiiic s 11
21 101897601 PIN, DOWEL ..o e e e s e e 2
22 101923601 HOUSING, DIFFERENTIAL ... s e 1
23 101923901 GEAR, DIFFERENTIAL ..ot s e 2
24 101903601 PLATE, THRUST (IDLER GEAR) .....cciiiiiiiiiici s 2
25 101923001 GEAR, DIFFERENTIAL IDLER ... 2
26 101903701 PLATE, THRUST ..o oo e e e e s 2
27 101922101 PIN, DIFFERENTIAL ..o et e e s 1
28 101906201 GEAR, OUTPUT . bbb 1
29 101897401 BOLT, M10 X 1.5 X 25MM ..o e e 4
30 101972401 PIN, DOWEL ... e s s 1
31 101895701 ASSEMBLY, AXLE TUBE, DRIVER SIDE ..o 1
32 101928701 GASKET, LIQUID, 8.8 OZ. (250 GRAM) ......ccocoiiiiiiiiii s A/R
NOTE: TRANSAXLE TYPE IS IDENTIFIED BY ORIENTATION OF GEAR CASE BOLTS
ITEM 20).
SI'HE TYP)E G TRANSAXLE HAS GEAR CASE BOLT HEADS FACING TOWARD THE
PASSENGER SIDE OF THE VEHICLE.

1999/2000 Transportation lllustrated Parts List Page 15-3






MAINTENANCE AND
SERVICE TOOLS E



Q

O ® D @

1999/2000 Transportation lllustrated Parts List

Page 16-2



MAINTENANCE AND SERVICE TOOLS

ITEM | PARTNO. | DESCRIPTION RS
12 3 4
The following tool list includes all tools available from Club Car for
maintenance and service procedures for gasoline and/or electric
vehicles, both past and present models. Be sure to carefully examine
the tool list for applicability to your vehicle before ordering.
1 101871001 Accelerator Pedal Adjustment TOOI ..........cceeiiiieieiiiiiiee e 1 1
2 101813202 | Adhesive, Guide Ring, 3-Gram TUDE ........cccooiiiiiiiienie e 1 1
3 101831901 Battery Discharge Machine, 36/48 VOIt ..........ccccooiiiiiiiiiini e, 1
4 1014305 Battery Terminal Protector SPray .........cccccceeevceeeeiiiiiee e 1 1
5 1011767 Battery Thermometer ..o 1
6 1016417 Bearing and Oil Seal Remover ASSEMDIY ........cccoevviiiiiiiiiniiee e, 1 1
7 1016416 Bearing DrivEr ST ... s 1 1
8 1012811 Bearing PUIEr ... 1 1
9 1012812 | Bearing Puller Wedge Attachment ... 1 1
10 1013582 Brake Adjustment Tool (used only on vehicles with
manually adjusted mechanical brakes) ..........ccccceeviiiiiiiiiiiiiiiee e 1 1
102249901 Brake Pedal Adjustment Tool Kit (used for the Carryall electric ................. 1
industrial truck only) (includes items 11 and 12)
11 i Brake Pedal Adjustment TOOI .........ccooiiiiiiiiiiiii e 1
12 e Brake Pedal TenSion TOOI .......cooiiiiiiiiiiieiieeei e 1
13 101887101 Calibration TESt MOAUIE ......cccoiviiiiiiiiiee e 1
14 101808401 Cam Installation TOOI .......coeeiiicieeeee e 1
1014510 | Clutch Tool Kit (includes items 15 - 21) ... 1
15 1014498 Clutch Alignment Tool (for pre-unitized transaxle
vehicles built prior to 1997 model year) ......cccccevccieeeeicciiee e 1
16 1014496 Drive CIUtCh PUIIET .....eeeeeeeeeeeeee e e e 1
17 1014497 Drive Clutch HUD PUIIET ......c.eiiiieeee e 1
18 1014508 Driven Clutch Cam PUIIET ........coccviiiie e e e 1
19 1014507 Driven Clutch PUller PIUG ......coo e 1
20 1015524 Drive Clutch Holder Tool ASSemDbBIY .........coooviiiiiiiiiiiiiie e 1
21 101809101 Press Weldment ... ...t 1
22 101831801 Communication Display Module ...........ccooiiiiiiiii e 1
23 101641002 | Compression Gauge and Adapter .......cccccooviiieiieiiiee e 1
Please refer to the maintenance and service manual
for proper tool application.
bl Special order item available upon request
1999/2000 Transportation lllustrated Parts List Page 16-3




Liquid
Gasket

1999/2000 Transportation lllustrated Parts List

Page 16-4



MAINTENANCE AND SERVICE TOOLS, CONTINUED

ITEM | PARTNO. | DESCRIPTION RS
12 3 4
24 1011273 | CoNtiNUILY TESTEN e 1 1
25 1012151 Dry MOl LUDFICANT .....eeiiiiiiiiee et 1 1
26 1016627 | Flywheel Puller Kit .......coooiiiiii e 1
27 L0 N T B € 1= =T (o PSR 1 1
28 101933101 Governor Shaft Installation TOOI ...........coviiiiiiiiiii e, 1
29 102169401 Hydraulic Brake Adjuster (for vehicles equipped
With hydraulic Brakes) .........ccoeiiiiiiiiieceee e 1
30 1011478 HYArOMETEE ... 1 1
31 1013593 | Internal Retaining RiNg PlIers ..o 1 1
32 102248801 IQ Display Module (IQDM) Kit (for IQ System vehicles only) ..................... 1
(includes items 33 and 34)
33 102241501 Cable, IQDM ... 1
34 102251501 Adaptor, CabIe .........uueiiiiiieeee e ————— 1
35 101928701 Liquid Gasket (transaxle Case) .........ccccccuiieriiiieei e 1 1
36 102243402 | Moly-Teflon Lubricant (4-0z. (113-gram) tube) .......cccccoeiiieiiiiiiiniei e 1
37 1016414 Piston Ring Compressor Kit (FE290, FE350 and FE400 engines) ............ 1
38 1016415 Piston RiNG PHErs ... 1
39 1012549 Retaining Ring Pliers, 45° EXternal .........cccoooiieiiiiiiiieec e 1 1
40 1012560 | Retaining Ring Pliers, 90° Internal ..........cccocoeiioiiiiieciiee e 1 1
41 101823101 Safety First Card (50 per PacK) .....cc.eeeveiiiiiiiieiiiiiiee et 1 1
42 1012809 | S€aI PUIIET ...ttt 1 1
43 102330901 Spanner Wrench (for coil over shock front suspension vehicles only) ....... 1 1
44 1014264 | Steering Column Bearing Press TOOI .......cccooviiiiiiiiiiieie e 1 1
45 1014259 | Steering Column Retaining RiNg TOOI ........cccoiiiiiiiiiiiiiee e 1 1

Please refer to the maintenance and service manual
for proper tool application.

1999/2000 Transportation lllustrated Parts List

Page 16-5




) @ a ) vQ

«

m i)
3
e

g

® ) )
H

5

Eg =
kN
2§

1999/2000 Transportation lllustrated Parts List

Page 16-6



MAINTENANCE AND SERVICE TOOLS, CONTINUED

ITEM | PARTNO. | DESCRIPTION RS

12 3 4
46 102061201 Steering Wheel PUller TOOI ........oociiiiiiii e 1 1
47 1016112 | TACNOMELEL ...eeeiiiieiieiiee et e e e e e e e e s re e e e e e e e s 1
48 101972001 Paint, TOUCh-UP — BEIGE .....eeiiiiiiiiii e 1 1
48 101972002 Paint, Touch-Up —WHhIte ........ccooiiiiiiii e 1 1
48 101972003 Paint, TouCh-Up — Red ........oiiiiiii e 1 1
48 101972004 Paint, TOUCh-UP — Gray ......cccceeiiiiiiiee et 1 1
48 101972005 | Paint, TOUCh-UpP — Dark Gray ........ccccooceeeiiieieiiieeiieeesiee e 1 1
48 101972006 | Paint, Touch-Up — Royal Blue (Pacific BlU€) .........occcueeiiiiiiiiiiiiiieee e, 1 1
48 101972007 | Paint, TOUCh-UP — BIACK ......ccceiiiiiiiiiiie e 1 1
48 101972009 Paint, Touch-Up — Dark Green ..........cccoiueiiiiiiiiiiiee e 1 1
48 101972011 Paint, Touch-Up — Classic Blue (Navy) .......cccoccoiiiiiiiinnieeeee e, 1 1
48 101972012 Paint, Touch-Up — BUrgundy ..........oooiiiiiiiiiiiiiiiei e 1 1
49 1014115 | Transmission TOOI Kit ... 1
50 1014161 Transaxle Pinion Seal TOOI ........coociiiiiiieieee e 1
51 1014162 | Transaxle AXle Seal TOOI .......ccociiiiiiiiiiiie e 1
52 1016413 | Valve Clearance Adjuster Screw Holder (for FE290 engines only) ............ 1
53 101641201 Valve GUIAE REAMET ...occeeeeiiieeeeee et ee e e e e e e s 1
54 TOTB41202 | AFDOT oot e e e e s e e e e nnne e 1
55 1016551 Valve Seat Cutter T'WIencCh ........ooooiiiiiiiiiie e 1
56 1016552 | Valve Seat Cutter GUIAE ........oooiiiiiiiiiiiiiie e 1
57 1016553 | Valve Seat Cutter, 45° (32 mm diameter) (for FE290 engines only) .......... 1
58 1016554 | Valve Seat Cutter, 45°/30° (35 mm diameter) ........ccoevieiiiiiiinien e 1
59 101641101 Valve SPring COMPIESSOL ....cocuueiiiiiiiiiiee et e ettt e et e e saeeee s 1
60 AM10021 Vehicle Care Kit ........ooiiiiiie e 1 1
61 1011480 | VOIt ONM MELET oo e 1 1
62 101611003 | Tune-Up Kit, All OHV (includes air filter, spark plug,

oil filter, fuel filters) (NOt SNOWN) ....coueiiiiiii e 1

Please refer to the maintenance and service manual
for proper tool application.
1999/2000 Transportation lllustrated Parts List Page 16-7







INDEX

Part Number and Page 1010177 5-13 1011466  4-3, 4-5, 4-11

183 1-13, 1-3 1010219  5-7, 5-11 1011467 4-5, 4-11

332 1-13, 1-3, 1-5, 1-31 1010347 59 1011478 16-5

451 1-17, 1-3, 1-5, 1-3 1010348 59 1011480 16-7

am10021  16-7 1010434 1-3, 1-11, 1-13, 1-15, 1-19, 1-21, 1011494 4-5, 4-11

1014 15 1-25 1011497 6-19, 1-27

1032 47 1010435 1-3, 1-11, 1-25, 1-29 1011498 6-19, 1-27

s 60 1010695  7-9 1011571 619, 1-27

1242 6-7 )

1606 1-13 1010805  4-7, 4-9 1011578 5-3, 1-11, 1-27, 1-35

1631 1-15 1010829  4-3, 4-5, 4-7, 4-9, 4-11 1011582 6-19, 6-21, 1-27, 1-35

1029 6.15 1010850 4-3, 4-5, 4-11 1011610 6-19, 1-27

4034 617, 1-21 1010877 4-7, 49 1011622 621

7048 5.9, 5-13 1010878  1-29, 4-7, 4-9 1011652 1-7, 1-17, 1-23

173 15 101090801 1-11, 1-27, 1-35 1011604 4-13, 4-15

174 111,13, 15, 1-3 101090802 1-27, 1-35 1011697 127, 1-6, 1-11

2310 2.3 1010909 6-15 1011700 4-13

7330 1-7, 1-3 1010921 4-7, 4-9 1011707  1-9, 1-11

o 1_5: i3 1010927 4-7, 4-9 1011734 4-13

7336 15, 18 1010932 4-7, 4-9 1011767 163

7473 1-11, 4-9, 1-27 1010933  4-7, 4-9 1011779 4-3, 4-5, 4-7, 4-9, 4-11

530 1.00 1010934 1-19, 6-27, 1-3 1011825 6-15, 1-19

7539 5.7, 511 1010954 6-3, 6-7, 6-13, 1-3 1011843 6-19, 1-27

7540 5-5, 5-7, 5-11 1010984  5-13 101187702 4-7, 4-9, 4-13, 4-15

7555 55 1011014 7-3 1011887 5-9, 5-13

7569 5-15, 5-17 1011017 1-3 1011892 5-9, 5-13

7591 6-21 1011084 4-13 1011930 55, 5-7, 5-11

7602 55 1011114 4-11 1011988 1-11, 1-25, 1-3

7716 4-7 1011137 4-11 1011990  7-23, 1-29

7818 1-27 1011154 4-5, 4-11 1012030 5-9, 5-13

7847 1-3, 1-5 1011182 1-9 1012047 1-3, 1-5, 1-15

7893 6-7, 1-19, 1-31 1011210 1-9 1012098 1-3, 1-5, 1-7, 1-9

7973 1-3, 6-3, 1-15 1011219 1-9 1012101  1-3, 1-5, 1-7, 1-9, 1-11

8028 1-9 1011220 7-9 1012151  16-5

8056 1-5, 1-27 1011221 71-9 1012164 1-27

8057 1-5 1011222 1-9 1012285 1-17, 1-27, 6-3, 1-3, 1-11, 1-3,
1011229 6-9, 6-15, 1-15 1-13, 1-23, 1-31, 1-33

8058 1-5

8067 5.9, 513 1011273 16-5 1012295 6-7, 6-13

168 1-15 1011280 6-17, 1-21 1012303  1-29, 5-9, 5-13, 5-15, 5-17
1011290 1-3 1012304 5-15, 5-17

8233 1-3

248 1.3 1011291  1-7 1012328 6-27
1011303 4-5, 4-11 1012333 6-3

8450 613 1011304 5-9, 5-13 1012353 1-5

Zggg 2:35’ 19 1011389 1-9 1012382 65, 6-11

6717 1.3 1011393 59, 5-13 1012412 1-5, 1-13, 1-15

S 1011394 1-3 1012431 6-13, 6-19

8754 6.25 1011402 4-7, 4-9 1012438  1-15, 1-25, 1-31

8990 5-5, 1-5, 1-9, 1-15, 1-33 1011403 4-3, 45, 4.7, 49 1012467 5-5

1010005 513 1011411 7-3 1012499 5-3

1010028 59, 513 1011415 5-15, 5-17 1012505 6-9, 6-17, 1-9, 1-21
1011418  4-7, 49 1012528 1-3, 1-5

1010124 5.7, 5-11
1011439  6-17, 1-21 1012549  16-5

1010138 5-7, 5-11

1010145  5-15, 5-17 101146302 4-5, 4-11 1012560 16-5

1010150 5-9, 5-13 1011464 4.5, 4-11 1012571 1-27

’ 1011465 4-5, 4-11 1012581 1-13

1999/2000 Transportation lllustrated Parts List Page i-1



1012594
1012597
1012604
1012605
1012649
1012656
1012657
1012711
1012714
1012740
1012741
1012747
1012748
1012752
1012809
1012811
1012812
1012830
1012896
1012903
1012981
1012986
1012987
1013001
1013003
1013005

6-3

1-7, 1-17
5-3

5-3

1-3

1-7, 1-17
1-7, 1-17
1-3

1-5

1-5

1-5

1-5

1-5

1-3

16-5
16-3
16-3
6-25, 1-3, 1-5
1-3

1-5

1-5, 1-17
6-17
6-3, 1-3
6-23
6-23
6-23

101301102 6-23

1013032
1013035
1013044
1013051
1013052
1013061
1013135
1013164
1013169
1013198
1013207
1013309
1013311
1013312
1013335
1013343
1013344
1013357

1-5, 1-15

5-5

5-5

5-5

5-5

1-23, 1-3, 1-5, 1-11, 1-25
5-9, 5-13

5-15

1-23

6-3, 1-3

4-3, 4-5, 5-15, 5-17

1-19, 1-21, 1-23

1-19, 1-21

1-17, 1-19, 1-21, 1-23
1-9

1-3

1-3

1-15, 1-23, 1-29, 6-15, 1-19,

1-25, 1-31

1013461

101347501
101347503
101347505

1013531
1013582
1013587
1013589
1013590
1013591

Page i-2

6-15, 1-5, 1-19
1-3
1-3
1-11, 1-25
4-7, 4-9
16-3
6-3
6-3, 6-7, 6-13
6-3
6-3

1013593
1013609
1013677
1013683
1013687
1013692
1013700
1013734
1013746
1013759
1013768
1013769
1013770
1013771
1013772
1013773
1013774
1013787
1013790
1013791
1013792
1013794
1013857
1013860
1013861
1013869
1013870
1013871
1013872
1013876
1013886
1013887
1013924
1013998
1014003
1014007
1014010
1014017
1014049
1014050
1014051
1014052
1014055
1014056
1014057
1014058
1014059
1014065
1014070
1014072
1014078
1014080
1014089
1014115
1014116
1014119

INDEX

16-5
6-7, 6-13
3-5, 3-9, 3-13
1-11

1-3

1-3

1-11
1-3, 1-5
1-3, 1-9
1-3

1-7

1-7

1-7

1-7

1-7

1-7

1-7

1-7

1-7

1-7

1-7

1-7, 1-3
6-17, 1-21
1-5

5-3

4-7, 4-9
4-7, 4-9
4-13, 4-15
1-29
4-9

1-5

1-5

4-3, 4-5, 1-27
1-5

1-5

1-3

1-5

1-5

1-3

1-3

1-3

1-3

1-3

1-3

1-3

1-3

1-3

6-3

1-5

1-5

1-5

1-5

6-3
16-7
1-3

6-5, 6-11

1999/2000 Transportation lllustrated Parts List

1014125
1014126
1014145
1014153
1014161
1014162
1014189
1014193
1014198
1014201
1014207
1014211
1014213
1014214
1014216
1014217
1014235
1014236
1014253
1014259
1014264
1014276
1014288
1014289
1014304
1014305
1014321
1014374
1014375
1014387
1014392
1014413
1014414
1014453
1014454
1014471
1014496
1014497
1014498
1014507
1014508
1014510
1014523
1014524
1014528

5-3
5-3

6-3, 6-7, 6-13
4-3,4-5

16-7

16-7

1-5

1-7

1-3

1-3

1-7

5-3

5-3

5-3

5-3

53

57

5-15

1-5

165

16-5

5-9, 5-13

5-3, 6-27, 1-13
6-23

1-11, 1-27, 1-35
16-3

1-19, 1-21, 1-23
6-27

6-27

1-19, 1-21, 1-23
1-15

1-11

1-5

1-3

1-5

1-29

16-3

16-3

16-3

16-3

16-3

16-3

1-3

1-3

1-3

101454602 5-15
101454902 5-15

1014555
1014573
1014645
1014675
1014727
1014771
1014807
1014808
1014856

5-15, 5-17

5-15

1-3

5-15

6-3

2-3

6-3, 6-7, 6-13, 1-5
6-7, 1-3

1-7



1014871
1014901
1014902
1014928
1014947
1014948
1-31
1014999
1015032
1015072
1015075
1015091
1015137
1015139
1015143
1015188
101524001
101524002
1015330
1015332
1015345
1015356
1015371
1015372
1015373
1015399
1015405
1015408
1015426
1015453
1015457
101547601
1015507
1015524
1015525
1015530
1015539
101553901
1015545
1015583
1015597
1015613
1015614
1015625
101562602
101562604
101562605
101562701
101562702
101562704
101562710
101564502
101564503
101564505
101564805
101564807

1-3

5-15

5-15, 5-17

1-3

1-7, 1-13, 1-17, 1-23, 1-29, 1-31
6-13, 1-7, 1-13, 1-17, 1-23, 1-29,

1-5
1-3
1-11, 1-27, 1-35
1-3, 1-5
1-9
1-3, 1-9
1-3, 1-15
1-3
1-3
6-25
6-25
1-3
6-5, 6-11, 1-3, 1-15
6-13
1-29
6-7
6-7, 6-13
6-7, 6-13
1-29
6-7, 6-13
1-11
1-13, 1-15
5-19
5-19
3-5, 3-9, 3-13
1-29
16-3
1-5, 1-15
1-27
1-31
3-15
5-3
1-29, 5-9, 5-13, 5-15, 5-17
5-5, 5-7, 5-9, 5-11, 5-13
5-19
5-19
1-7
1-9
1-9
1-9
1-17
1-7, 1-9, 1-17, 1-19, 1-21, 1-23
1-7, 1-9, 1-17, 1-19, 1-21, 1-23
1-7, 1-9, 1-17, 1-19, 1-21, 1-23
1-19, 1-21
1-19, 1-21
1-19, 1-21
1-7, 1-9
1-7, 1-9

101564808
1015649
101565202
101565205
101565206
1015654
1015656
1015660
1015661
1015670
101567202
101570506
101570507
101570509
1015707
1015720
1015737
1015741
1015752
1015760
1015769
1015777
1015814
1015845
1015878
1015914
1015917
1015920
1015932
1015969
1016004
1016074
1016077
101609401
101610901
101611003
1016112
101615502
1016156
1016175
1016181
1016183
1016202
1016203
101621601
1016263
1016269
1016289
1016337
1016338
1016341
1016342
1016346
1016349
1016350
1016353

INDEX

1-7, 1-9
1-3, 1-15
1-9
1-9
1-9
1-31
1-31
1-31
4-15
1-7
2-3
2-3
2-3
2-3
2-3
6-9, 6-15, 6-21
6-5, 6-7, 6-11, 6-13
6-7, 6-13, 1-25, 1-31
6-7, 6-13, 6-21, 1-13, 1-15, 1-35
5-19
6-5, 6-11
6-7
1-3, 1-5
1-11
6-7, 6-13
1-3, 1-5, 1-7, 1-9, 1-11
1-3, 1-5, 1-9, 1-11
6-5, 6-25
6-25
1-3, 1-15
1-3
6-25
1-31
3-15
3-5, 1-5
16-7
16-7
5-3
5-3
1-5
5-3
5-3
1-11
1-3, 1-5
3-3, 3-7, 3-11
5-3
5-3
1-3
1-5
1-5
1-3
6-3
5-7, 5-11
5-7, 5-11
5-7, 5-11
5-7, 5-11

1016356
1016363
1016366
1016379
1016380
1016384
1016385
1016386
1016387
1016389
101641002
101641101
101641201
101641202
1016413
1016414
1016415
1016416
1016417
1016418
1016423
101642572
101642575
101642578
101642580
101642582
101642585
1016429
1016430
1016431
1016432
1016435
1016436
1016437
1016438
1016439
1016440
1016441
1016442
1016443
1016444
1016445
1016446
1016447
1016448
1016449
1016450
1016451
1016452
1016453
1016454
1016455
1016456
1016457
1016458
101645901

6-15, 1-19, 1-25, 1-31

1-25, 1-31
1-25, 1-31
1-27
6-11
59, 5-13
5-7, 5-11
59, 5-13
59, 5-13
5-9, 5-13
16-3
16-7
16-7
16-7
16-7
16-5
16-5
16-3
16-3
16-5
6-13, 1-25, 1-31
15
1-5,
1-5,
1-5,
1-5,
1-7
1-7, 1-19
1-9
1-9
1-7,
1-7
1-9,
1-5,
1-9
1-9
1-9
1-9
1-9,
1-3
1-9
1-5, 1-17
1-11
1-9
1-9
1-9, 1-21
1-9, 1-21
1-9
1-9, 1-21
1-11
1-11, 1-23
15, 1-17
1-3,
1-7, 1-19
1-9, 1-11, 1-21
1-13

1-7
1-7
1-7
1-7

1-19, 1-3

1-21
1-7

1-21

1999/2000 Transportation lllustrated Parts List

1-5, 1-11, 1-15, 1-17

Page i-3



101645902
101645903
1016460
101646101
101646102
101646103
1016467
1016469
1016470
1016471
1016472
1016473
1016474
101647501
101647502
1016479
1016480
101648102
101648203
1016483
1016484
1016486
1016489
101649002
1016493
1016494
1016496
1016497
1016499
1016501
1016502
1016505
1016506
1016507
1016509
1016510
1016512
1016513
101651402
101651406
101651407
101651409
1016516
1016517
1016519
1016520
1016521
1016523
1016524
1016525
1016526
1016531
1016532
1016533
1016535
1016536

Page i-

1-13
1-13
1-13
1-13
1-13
1-13
1-7, 1-19
1-13
1-13, 1-25
1-9
1-11, 1-23
1-7, 1-19
1-9, 1-21
1-13
1-13
1-9, 1-21
1-9
1-9

1-7, 1-19

1-9, 1-21
1-7
1-5, 1-7
1-9, 1-21

1-9
1-5
1-11, 1-23
1-11, 1-23
1-5, 1-17
1-5, 1-7
1-5, 1-7
1-7, 1-19
1-5
1-11, 1-23
1-3, 1-15
1-13
1-11, 1-23
1-3, 1-15
1-3

2-3

2-3

2-3

2-3
1-13
1-9, 1-21
1-9, 1-21
1-11
1-11, 1-23
1-9
1-3
1-3
1-3
1-3, 1-15
1-13
1-13
1-11, 1-23
1-3

4

1016537
1016538
1016539
1016541
1016542
1016544
1016545
1016546
1016547
1016548
1016549
101655001
101655002
101655003
101655004
101655005
101655006
101655007
101655008
101655009
1016551
1016552
1016553
1016554
1016557
1016558
1016559
1016560
1016561
1016562
1016563
1016564
1016565
1016566
1016567
1016568
1016569
1016570
1016571
1016572
1016573
1016576
1016578
1016579
1016580
1016581
1016582
1016583
1016584
1016585
1016586
1016587
1016588
101660404
1016622
1016627

INDEX

1-7, 1-19
1-11, 1-23
1-3, 1-15
1-13, 1-25
1-9

1-5, 1-9, 1-11, 1-17, 1-21, 1-23

1-9
1-11

1-3, 1-13, 1-15, 1-25, 1-9

1-5
1-9, 1-21
1-13
1-13
1-13
1-13
1-13
1-13
1-13
1-13
1-13
16-7
16-7
16-7
16-7
4-5, 4-11
1-13
1-13
1-9, 1-21
1-5, 1-17
1-5, 1-13, 1-17, 1-25
1-9, 1-21
1-11, 1-23
1-11
1-9, 1-21
1-11
1-13
1-9, 1-21
1-7, 1-19
1-13, 1-25
1-9
4-5, 4-11
1-7, 1-19
1-5, 1-17
1-5, 1-17
1-13
1-7, 1-19
1-9
1-9, 1-21
1-11, 1-23
1-5, 1-7
1-5, 1-17
1-5, 1-17
1-5, 1-17
1-3
5-3
16-5

1999/2000 Transportation lllustrated Parts List

1016630
1016631
1016663
1016668
1016670
1016672
1016673
1016679

101668201

1016698

6-9, 6-17
1-25, 1-31
5-3

1-11, 1-25
1-19

1-7

1-19, 1-9, 1-11
1-27

1-27, 1-35

1-17, 1-29

101670201 1-3

1016717
1016718
1016723
1016724

101672501
101672502
101672601
101672602

6-21, 1-35
1-3
1-19, 1-21
1-29
3-13
3-13
3-13
3-13

101672701 6-3

1016729
1016732

1-17, 1-29
1-17, 1-29

101674702 4-13
1-17, 1-19, 1-21, 1-23

1016751

101675501
101675502
101675504
101675505
101675506

1016757

101677701
101677702
101677703
101677705

1016801
1016813
1016814
1016816
1016819
1016824
1016838
1016839

101684102
101684103
101684105

1016842
1016843
1016845
1016849
1016851
1-27,
1016859
1-27,
1016868
1016875
1016876

1-17
1-17, 1-19, 1-21,
1-17, 1-19, 1-21,
1-23
1-17, 1-19, 1-21

3-11
1-17, 1-19, 1-21,
1-17, 1-19, 1-21,
1-17
1-17, 1-19, 1-21,

1-3

5-19

5-19

1-23

1-23

1-23

1-25

1-21, 1-23
1-23
1-23
1-23

1-11, 1-25

1-25

1-3

6-9, 6-15, 6-21, 1-9, 1-19, 1-35
6-9, 6-15, 6-19, 6-21, 1-9, 1-19,

1-35

6-9, 6-15, 6-19, 6-21, 1-9, 1-19,

1-35
1-3
1-27
1-27

1-23
1-23

1-23
1-23

1-23



1016879
1016880
1016883
1016901
1016904
101692504
101692508
101692604
1016930
101693201
101693901
101693902
101693904
101693909
101693911
101693912
1016947
1016952
1016967
1016970
1016997
1017029
1017035
101705701
1017062
1017064
1017065
101707801
1017079
1017080
1017082
101708301
1017141
1017187
1017188
1017189
1017203
1017211
1017221
1017226
1017231
1017235
1017237
1017238
1017239
1017243
1017259
1017266
101728201
101728202
101728203
101728204
101728210
101728211
101728213
101728214

6-15, 1-19
6-15, 1-19
6-25
1-3
1-5
1-3
1-3
1-5
1-23
3-7, 3-11
1-3
1-3
1-3
1-3
1-3
1-3
6-3
1-3
1-3
1-19
6-13
4-7, 4-9
6-19, 1-27

3-3, 3-7, 3-15

6-15, 1-19

6-15, 1-19

6-15, 1-19
3-15

1-27

1-3

1-3
1-3

1-5, 1-15

1-9, 1-11

1-3, 1-5

1-9, 1-11

1-3

4-9

1-3

5-3

1-3

5-15

1-13, 1-23, 1-31

6-13

6-13

6-13

1-17

5-7, 5-11
1-17
1-17
1-17
1-17
1-17
1-17
1-17
1-17

101728701
101728702
101728704
101728708
101728709
101728711
101728712
1017289

1017310

1017313

101731601
101731602
101731604
101731608
101731609
101731611
101731612
1017327

1017328

INDEX

1-15
1-15
1-15
1-15
1-15
1-15
1-15
1-3
1-17
5-3
1-13
1-13
1-13
1-13
1-13
1-13
1-13
1-5
1-3

1017474 1-15
1017475 1-15
1017476 1-15
1017483 1-25
1017484 1-25
1017486 1-15
1017487 1-23
1017490 1-17
1017500 1-15
1017501 1-25
1017502 1-25
1017503 1-25
1017504 1-23
1017507 1-7, 1-19
1017508 1-23
1017510 1-25
1017511 1-23
1017512 1-25
1017513 1-23

101737002 2-3
1017378 4-13, 4-15
1017380 4-13, 4-15

1017514 1-23
101751801 1-23
101751802 1-23

101738301
1017384
101739201
1017400
1017424
1017434
1017435
1017442
1017443
1017444
1017445
1017446
1017447
1017448
101744901
101744902
1017450
101745101
101745102
1017453
1017454
1017455
1017456
101745701
101745702
1017458
1017460
1017461
1017463
1017466
1017467
1017471
1017472
1017473

1-3
1-7, 1-17
1-15

4-15
4-13, 4-15, 1-15
1-21
1-21
1-19
1-23
1-21
1-21
1-21
1-23
1-5, 1-17
1-25
1-25
1-25
1-25
1-25
1-25
1-21
1-5, 1-17
1-7, 1-19
1-25
1-25
1-19
1-19
1-5, 1-7
1-17
1-9
1-17
1-25
1-23
1-21

101751803 1-23
101753005 1-3
1017653 6-23
1017686 1-5
1017689 1-3, 1-5
101769302 2-3
1017695 1-17
1017696 4-13, 4-15
1017699 6-19, 1-27
1017705 1-11, 1-25
1017721 6-15
101773301 1-25
101773302 1-25
101773303 1-25
101773304 1-25
101773305 1-25
101773306 1-25
101773307 1-25
101773308 1-25
101773309 1-25
101773310 1-25
101773311  1-25
1017743 4-15, 1-15
1017748 1-5, 1-15
1017774 1-9, 1-17
1017799 1-3
1017814 1-5
1017815 1-5
1017830 1-15
1017853 1-15
101785701 1-3
101791101 4-3, 4-5
1017936 1-5, 1-15
1017944 1-3

1999/2000 Transportation lllustrated Parts List

Page i-5



INDEX

1017946 1-3 101822601 1-15 101833904 1-3
1017947 1-3 101823101 16-5 101834001 1-5
1017948 1-3 101823201 4-3 101834502 6-9, 6-17, 1-9, 1-21
1017949 1-3 101823301 4-3 101834601 1-27
1017950 1-3 101823302 4-3 101834801 1-3
1017951 1-3 101823801 4-3 101835601 1-19, 1-21, 1-25
1017953 1-3 101823901 4-3 101836201 1-5
101795701 1-7, 1-11, 1-17, 1-27, 1-29, 101824001 4-3 101837001 1-15, 1-23, 1-29
1-35 101824002 4-3 101837101  1-13, 1-15
1017958 1-3 101824401 1-3 101837301 6-5, 6-11, 6-25
1017961 1-3 101825101  3-3, 3-7, 3-11 101838201 1-5, 1-11
101796201 4-13, 4-15 101825102 3-7, 3-11 101838301 1-5, 1-11
101796501  1-11, 1-25 101825701 1-15 101838401 1-5, 1-7, 1-11
101796801 1-11, 1-25 101826201 1-9, 1-21 101838501 1-5
1017976  1-29 101826301 6-9 101838601 1-5, 1-7, 1-11
101797701 1-11, 1-27, 1-35 101826401 6-17 101838701 1-5, 1-9, 1-11
101797702 1-11, 1-27, 1-35 101827101 1-27 101840203 1-13, 1-23, 1-31
101797801  1-11, 1-27, 1-35 101827801 1-13 101840901 1-11
101799201  71-17 101827802 1-23, 1-33 101841101  1-11
101801001 1-19, 1-11, 1-25, 1-9, 1-11 101828301 1-3 101841201 1-11
101802101  1-11, 1-25 101828501 1-3, 1-5, 1-9, 1-11 101841202 1-11
101802201  71-3 101828601 1-3, 1-9 101841301 1-11
101802202 71-3 101828701 1-3, 1-9 101841601 1-11
101802203 1-3 101828801 1-3 101841701 1-9
101802401  1-33 101828802 1-3 101841801 1-11
101804201 4-15 101828901 1-3, 1-5, 1-7 101841901 1-9, 1-11
101804301 4-15, 1-13, 1-15 101828902 1-3, 1-5, 1-7 101846301 1-25
101805701  1-13 101828903 1-3, 1-5, 1-7 101850301 1-13
101806901 71-15 101829001 1-9, 1-11 101851101 6-9, 6-17, 1-21
101808401 16-3 101829101 1-29, 1-9, 1-11 101855801 6-3
101809001  1-15 101830601 6-9, 6-17, 1-9, 1-21 101855901 1-27
101809101  16-3 101830701 6-9, 6-17, 1-9, 1-21 101856102 6-7, 6-13
101810801  7-25, 1-33 101831101 1-3 101856201 1-13
101811301 71-15 101831503 1-5 101859301 1-3
101811401 71-13 101831504 1-5 101859401 1-5
101811501  71-13 101831701 1-5 101861901 4-13, 4-15, 1-15
101811901 7-13, 1-15 101831702 1-5 101862001 4-15
101812301 1-13, 1-15 101831801 16-3 101864601 1-27
101813001 1-13, 1-15 101831901 16-3 101865106 1-17, 1-29
101813202  16-3 101832001 1-11, 1-25 101865301 4-7, 4-9
101814201  71-21 101832101 1-27 101869001 4-11
101814301 71-9 101832201 1-11 101869302 6-23
101814302 71-11 101832301 1-11 101870401 1-3
101814701  1-21 101832401 1-11 101870501 5-11
101815501  4-3 101832402 1-11 101870601 5-11
101815502 4-3 101832501 1-11 101871001 16-3
101816101  71-9 101832701 1-27 101871901 4-13
101816301 4-3 101832901 1-27 101874601 4-9, 4-11
101816501 4-3 101833001 1-27 101874901 6-23
101816502 4-3 101833101 1-27 101875001 6-23
101817401  4-13, 4-15 101833201 1-27 101875101 6-23
101818801 4-13 101833301 1-27 101875201 6-23
101819701 1-3, 1-9 101833401 1-5 101875301 6-23
101820201  1-9 101833601 1-3 101875401 6-23
101821301 6-7 101833701 6-23, 6-25 101875501 6-23
101821501  1-13, 1-15 101833902 1-3 101875601 6-23

Page i-6 1999/2000 Transportation lllustrated Parts List



101875701
101875802
101876001
101876202
101876301
101876402
101876501
101876901
101877001
101877601
101877701
101878101
101878201
101878302
101879001
101879401
101879501
101879601
101879701
101879801
101879901
101880001
101880101
101880201
101880301
101880901
101881101
101881701
101883002
101883601
101884801
101884901
101886101
101887101
101887601
101888501
101888502
101889401
101889501
101889901
101890001
101890101
101890201
101890501
101890601
101890901
101891001
101891301
101891401
101891501
101891601
101891901
101892001
101892201
101892301
101892401

6-23
6-23
6-23
6-23
6-23
6-23
6-23
5-13
5-13
6-23
6-23
6-23

4-7, 4-9
5-5

6-23

5-5

5-5

5-5

5-5

5-5

5-5

5-5

5-5

5-5

5-5

1-7, 1-17, 1-23
1-5, 1-17
1-17, 1-283, 1-13, 1-15
1-7, 1-17, 1-29
1-13, 1-23, 1-31
1-27

2-3

1-3

16-3

1-3, 1-15, 1-9
1-19, 1-21
1-19

1-5

1-5

1-5

1-5

1-3

1-3

1-3

1-3

1-7

1-7

1-3

1-7

1-7

1-5

1-5

1-5

1-5

1-5

1-5

101892501
101892601
101892701
101892901
101893201
101893801
101893901
101894303
101894901
1-33
101895101
101895401
101895501
101895601
101895701
101895801
101895901
101896001
101896501
101896901
101897001
101897201
101897401
101897601
101897901
101898001
101900801
101900901
101901201
101901301
101901401
101902801
101902901
101903001
101903101
101903501
101903601
101903701
101904101
101904402
101904502
101904602
101904702
101905601
101905901
101906201
101906901
101908801
101908902
101909201
101909301
101909401
101909501
101909701
101909901
101909903

INDEX

1-5

1-5

1-7

1-3

1-5

1-3

1-5

1-19, 1-21

1-11, 1-13, 1-23, 1-25, 1-29,

1-15

1-3

1-3

1-3

1-3

1-3

1-3

1-3

6-23

1-3

1-3

1-3

1-3

1-3

1-3

6-27

4-3, 5-15
6-9

1-7

1-7

1-7

1-7

1-7

1-7

5-9, 5-13
1-11

1-3

1-3

1-5, 1-15
1-17, 1-29
1-17, 1-29
1-17, 1-29
1-17, 1-29
1-5, 1-9
1-7, 1-9
1-3

1-3

1-17, 1-29
1-17, 1-29
1-5, 1-17
1-5, 1-17
1-5, 1-17
1-5, 1-17
1-3

1-13

1-17, 1-23, 1-29, 1-33

101910401
101910501
101911003
101911101
101911601
101911701
101912401
101914401
101915201
101915401
101915501
101915601
101915701
101915801
101915901
101916001
101916101
101916201
101916301
101916501
101916701
101917601
101917701
101918301
101918401
101918402
101920101
101921501
101921901
101922101
101922201
101922301
101922302
101922601
101923001
101923201
101923501
101923601
101923701
101923901
101924301
101925601
101925701
101926501
101926802
101926901
101927101
101927201
101927301
101927501
101927601
101927701
101927801
101927901
101928001
101928101

1-9, 1-17
1-7
1-7
1-7
1-17, 1-29
1-23, 1-31
4-13

1-3, 1-5, 1-9, 1-11

3-5, 3-9, 3-15
1-11

1-13

1-3

1-5

1-5

1-23

1-25

1-15

1-17
1-17

1-3

6-25, 1-3
1-13, 1-15
1-13
1-23, 1-31
2-3

2-3

1-5, 1-13, 1-15, 1-33

1-13, 1-15
3-3, 3-9, 3-13
1-3

1-3

1-13

1-25

6-3, 1-3
1-3

1-3

1-3

1-3

1-3

1-3

1-23, 1-31
1-3

1-13, 1-15
5-15, 5-17
1-15

1-3

1-3

1-3

1-3

1-5

1-5

1-5

1-5

1-5

1-5

1-5

1999/2000 Transportation lllustrated Parts List

Page i-7



101928201
101928301
101928601
101928701
101929401
101929501
101929801
101930801
101931501
101931601
101932004
101932201
101932801
101933101
101934401
101935301
101935501
101939901
101942301
101946201
101946901
101949201
101951101
101951501
101953001
101953101
101953103
101953801
101953901
101954301
101955001
101955101
101955301
101956201
101956202
101957101
101957501
101957901
101958101
101958201
101958301
101958601
101960001
101960501
101960601
101962601
101963301
101963401
101963901
101964001
101964601
101965201
101966801
101966901
101968801
101969701

Page i-8

1-5

1-7

1-3

1-3, 16-5
5-15, 5-17
1-3

1-3

1-17, 1-29
3-13

1-33

1-5

6-17, 1-21
1-5

16-5

1-23, 1-31
5-11

1-9, 1-21
6-23

1-5, 1-13, 1-23, 1-33
1-19, 1-21, 1-23
1-5

1-5

1-7

6-3

47, 4-9

4-7, 4-9

4-9

1-15

1-3

1-17, 1-19, 1-21, 1-23
5-11

6-15, 1-19
1-3

1-7

1-7

6-17, 1-21
1-29, 1-33
1-13, 1-23, 1-31
1-13

1-7

1-7

1-19, 1-21
3-11

3-5, 3-9, 3-13
3-3, 3-7, 3-11
1-25, 1-33
1-19, 1-21
1-19, 1-21
1-19, 1-21
1-19, 1-21
3-13

1-13

1-33

4-13

1-33

6-17, 1-21

1999/2000 Transportation lllustrated Parts List

101971001
101971101
101971301
101972001
101972002
101972003
101972004
101972005
101972006
101972007
101972009
101972011
101972012
101972101
101972201
101972401
101972801
101973101
101973201
101973301
101973401
101973501
101975101
101975201
101976001
101976301
101976601
101977101
101979101
101980801
101980901
101981001
101984801
101987402
101987501
101987701
101987901
101988001
101988002
101988101
101988201
101989901
101990402
101990701
101990801
101991101
101992601
101992701
102003201
102022101
102025901
102026001
102048501
102058701
102061201
102166901

INDEX

1-13,
1-5

1-13,
16-7
16-7
16-7
16-7
16-7
16-7
16-7
16-7
16-7
16-7
1-3

1-3

1-3

1-13,

1-15

1-15

1-15

1-5, 1-7

1-5
1-7
1-9
1-7
5-17
5-17
1-3
4-9
1-7
1-3

6-3, 1-3

1-5
1-5
1-5
5-3
6-5
1-7
1-3
6-15,
6-15,
6-15,
6-15,
6-15,
1-17,
6-11

1-19
1-19
1-19
1-19
1-19
1-29

6-9, 6-17
4-7,4-9
6-9, 6-17

6-7
6-13
1-3

43, 4-7
6-9, 6-17
4-13, 4-15

1-3
1-5
16-7

4-5,4-9

102169401 16-5
102241501 16-5
102243402 16-5
102248801 16-5
102249901 16-3
102251501 16-5
102330901 16-5
3-pin receptacle 1-5

A

accelerator cable 71-11
accelerator cover 4-15, 1-15
accelerator pedal 4-13, 4-15

accelerator pedal adjustment tool  16-3

accelerator pedal pad 4-13, 4-15
accelerator pivot rod 4-13, 4-15

accelerator pivot rod support  4-13, 4-15

acceleratorrod 4-13
actuator lever 4-15
adapter, cable (igdm) 16-5
adapter, two-way 1-33
adhesive, guide ring  16-3
adjuster, hydraulic brake 16-5
airbox 1-13, 1-15
air box bottom 1-13, 1-15
airboxtop 1-13, 1-15
airduct 1-13, 1-15
air duct repair  1-13, 1-15
air filter  1-13, 1-15
ammeter 1-3, 1-5, 1-7, 1-9, 1-11
anchor body, brake 4-5, 4-11
anchor piston 4-5
angle, seat hinge 1-23
arbor 16-7
arm, brake lever 4-11
arm, governor lever 1-3
arm, pivot  1-3
arm, rocker 1-9, 1-21
arm, speed switch  71-5
armature 1-3
armature assembly, starter/generator
armrest mounting  1-17
armrest, driver 1-19
armrest, front  1-7, 1-17
armrest, passenger 1-21
armrest, rear 1-11
armrest, rear seat 1-25
assembly

current limiter  1-7
axle assembly 1-7, 1-3
axle tube 1-3
axle tube assembly 1-7

backing plate, brake 4-3, 4-5, 4-11

6-23



bag restmat 1-15

ball bearing, starter/generator 6-23
ball joint 4-7, 4-9, 5-7, 5-11

ball joint, inner 5-5

ball joint, left-hand thread 5-5, 5-7, 5-11
ball stud 4-13

ball, steel 1-5

ball, steel, pressure relief 1-7, 1-19
bar, bus 1-3

bar, connecting, footrest  71-11, 1-25
bar, stabilizer 5-19

barb, vent 1-3

barrel, plastic 1-3, 1-13, 1-15, 1-19, 1-21
base, forward/reverse shifter 6-3
base, taillight 6-19, 1-27

battery cap 1-11, 1-27, 1-35

battery charger 1-3, 1-5, 1-7

battery charger and reel, onboard  1-11
battery charger with reel, onboard  71-9
battery charger, onboard  1-9, 1-11
battery clamp 6-27

battery discharge machine 16-3
battery hold-down 1-11, 1-27, 1-35
battery hold-down rod 1-27, 1-35
battery indicator 1-21

battery insulator  1-15, 1-23

battery terminal protector spray 16-3
battery thermometer 16-3

battery warning light  71-9, 1-21
battery, 12-volt 6-27

battery, 8-volt  1-11, 1-27, 1-35
bearing and oil seal remover 16-3
bearing assembly, steering column  5-3
bearing driver set  16-3

bearing puller 16-3

bearing puller wedge 16-3

bearing seal 5-3

bearing, ball 1-11, 1-5, 1-3

bearing, bronze 1-5

bearing, counterbalance 1-25
bearing, crankshaft 1-23

bearing, differential 1-3

bearing, idler 1-3

bearing, inner axle tube 1-7

bearing, input gear 1-3

bearing, intermediate gear 1-3
bearing, lower pinion  5-5

bearing, needle 1-5

bearing, outer axle tube 1-7

bearing, pivot support 4-13, 4-15, 1-15
bearing, plain, crankshaft 1-13
bearing, thrust 5-9, 5-13

bearing, upper pinion  5-5

bell crank 71-5

bell crank and shaft 6-7, 6-13

belt, drive 1-3, 1-5

INDEX

belt, starter/generator  6-25, 1-3 brake drum 4-3, 4-5, 4-11
bezel, headlight 6-15, 1-19 brake dust cover 4-11
bezel, receptacle 1-11, 1-25 brake equalizer 4-7, 4-9
bezel, taillight 6-19, 1-27 brake equalizer rod 4-7, 4-9
block, fuse 6-7, 6-13, 1-25, 1-31 brake lever arm 4-5, 4-11
block, terminal 6-15, 1-19, 1-25, 1-31, 1-33 brake mounting block 4-7, 4-9
board, control  1-9, 1-11 brake pedal 4-7, 4-9
body, center 1-13 brake pedal adjustment tool 16-3
body, front 71-3 brake pedal pad 4-7
body, rear 1-5, 1-15 brake pedal tension tool 16-3
bolt, clamp 6-23 brake return spring 4-7, 4-9
boot, dust 5-5 brake shoe 4-3, 4-5, 4-11
boot, rubber 1-3 brake shoe retainer 4-3, 4-5
boot, steering column  5-3 brake spring 4-3, 4-5, 4-11
box, electrical component 6-7, 6-13 brake, adjusting mechanism 4-3
bracket, accelerator support  1-11 breaker, circuit 1-11
bracket, adjusting 6-25 breaker, circuit, 15-amp  1-3, 1-5, 1-7, 1-9
bracket, armrest 1-11 breather, drain plug 71-3
bracket, brake cable guide 5-11 breather, transaxle 1-3
bracket, brake light switch  6-17, 1-21 brush connector 6-23
bracket, fuel pump mounting 7-3 brush holder 6-23
bracket, fuel’/hour gauge 6-9, 6-17 brush inspection port cover 6-23
bracket, governor cable 1-11 brush spring, motor 1-3
bracket, horn 6-15, 1-19 brush, motor 1-3
bracket, mounting 6-15, 6-25, 1-13, 1-19, bulb, halogen 6-15, 1-19
1-23, 1-31, 1-9, 1-11 bulb, tailight 6-19, 6-21, 1-27, 1-35
bracket, mounting, relay  1-11 bumper guard  1-11, 1-25
bracket, muffler mounting 1-3, 1-5 bumper, front  1-3
bracket, oil filter  1-7, 1-19 bumper, jounce  5-15
bracket, oil level switch  71-11, 1-23 bumper, long seat  1-23
bracket, power relay mounting 7-5 bumper, rear  1-27
bracket, relay  1-9 bumper, return spring  4-13, 4-15
bracket, relay mounting  6-13 bumper, rubber  1-9, 1-29, 4-7, 4-9
bracket, retaining 1-15 bumper, seat 1-7, 1-17
bracket, rom limiter  1-5, 1-17 bumper, seat-long  71-19
bracket, seat back 71-21 bumper, seat-short  1-21
bracket, seat back mounting 7-23 bumper, wiper switch  1-5
bracket, seat support  1-7, 1-17 bushing, bronze  5-9, 5-13, 6-3, 6-7, 6-13
bracket, shroud  1-3 bushing, bronze spindle  5-9, 5-13
bracket, snubber  7-27 bushing, insulator  71-3
bracket, stabilizer bar mounting 5-19 bushing, moveable face  1-3
bracket, stake side 71-31 bushing, nylon  1-9, 4-7, 4-9
bracket, support, governor cable  1-11 bushing, snap  1-23, 1-31
bracket, throttle  7-9 bushing, stabilizer bar  5-19
bracket, transmission cable support 6-3, bushing, steel  1-29, 5-9, 5-13, 5-15, 5-17
1-3 bushing, strain relief  1-3, 1-5, 1-7, 1-9, 1-11
brake actuator  4-5, 4-11 bushing, urethane 1-29, 5-7, 5-9, 5-11,
brake adjustment bolt 4-11 5-13, 5-15, 5-17
brake adjustment tool 16-3 button, horn  6-17, 1-21
brake anchor body 4-11
brake anchor piston 4-11 C
brake cable 4-5, 4-7, 4-9, 4-11 cable
brake cable clamp  5-11 QDM 16-5

brake cable guide bracket 5-11
brake cable hanger 4-5, 5-15, 5-17
brake cluster 4-3, 4-5, 4-11

cable, accelerator 1-11
cable, choke 1-15
cable, governor 1-11

1999/2000 Transportation lllustrated Parts List Page i-9



cable, transmission 6-3

calibration test module 16-3

cam installation tool  16-3

cam, driven cluth  71-5

cam, electrical box 6-7, 6-13

cam, neutral lock-out 6-3

camshaft, complete 1-11

cap, adjustment bolt  4-5, 4-11

cap, battery 1-11, 1-27, 1-35

cap, corner 1-19, 1-21, 1-23

cap, fuel tank 1-3

cap, key switch  6-9, 6-17, 1-9, 1-21

cap, seat back 1-9, 1-17, 1-21, 1-23

carburetor 1-5, 1-7, 1-9

carburetor insulator  1-9

card, safety first 16-5

carrier, wiper switch arm  1-5

case assembly, battery charger
1-7, 1-9, 1-11

case, gear carrier 1-7

case, rocker 1-9, 1-21

charger, battery  1-3, 1-5, 1-7

choke button 1-13

choke cable 1-15

choke lever 1-13, 1-15

choke lever guide 1-13

choke positioner 1-13

choke valve 1-13, 1-15

clamp, battery 6-27

clamp, brake cable 5-11

clamp, cable retaining 1-11

clamp, crankcase 1-11, 1-23

clamp, forward/reverse shifter 6-3

clamp, hose 1-3, 1-9

clamp, hose (air intake)

clamp, ignition  71-5

clamp, muffler  1-3, 1-5

clamp, plastic 1-3

clamp, rom limiter  1-17

clamp, wire 1-23, 1-31

clevis, upper delta  5-9, 5-13

clip, body keeper 1-5, 1-15

clutch alignment tool  16-3

clutch tool kit  16-3

coil, ignition  1-5, 1-17

collar, 25 mm 1-7

collet, cylinder head 1-9, 1-21

communication display module  16-3

component cover 1-33

component mounting plate  1-13

compression gauge 16-3

compression mount  5-19

compressor, pistonring  16-5

compressor, valve spring  16-7

computer, onboard  1-13, 1-17, 1-23, 1-29,
1-33

1-3, 1-5,

1-13, 1-15

Page i-10

INDEX

conduit, potentiometer 1-15
connecting bar, footrest  71-25
connecting rod, crankcase 1-13, 1-25
connector, 3-pin  1-33

connector, brush holder 6-23
connector, cord, crankcase 71-11
connector, oil sending unit  1-23
continuity tester  16-5

control board 1-9, 1-11

controller, 48-volt 1-13, 1-23, 1-31
cord housing, front seat 1-19

cordset, ac, battery charger 1-3, 1-5, 1-7,
1-9, 1-11

cordset, dc, battery charger 1-3, 1-5, 1-7,
1-9, 1-11

cover, accelerator 4-15, 1-15

cover, brush inspection port  6-23
cover, component 1-33
cover, crankcase 1-11, 1-23
cover, dust 4-11, 5-9, 5-13
cover, electrical component box
cover, fuse block 7-25, 1-31
cover, gear case 1-7
cover, pump 1-7, 1-19
cover, screw head 1-3
cover, seat back support  7-19
cover, steering column  5-3
cover, vinylseatback 1-9, 1-17, 1-19, 1-21,
1-23
cover, vinyl seat bottom
1-19, 1-21, 1-23
cover, wiper switch  1-5
crank, bell  1-5
crankcase cover 1-11, 1-23
crankcase cover gasket 1-11
crankcase vent tube 1-9
crankcase, complete, fe350 1-25
crankcase, complete, ohv  71-13
crankshaft bearing 1-23
crankshaft seal 71-11, 1-23
crankshaft, fe290 71-13
crankshaft, fe350 1-25
cup, spring 4-13, 4-15
current limiter  1-7
cushion, shock absorber
cutter, valve seat 16-7
cylinder head 1-21
cylinder head assembly, fe290 71-9
cylinder head shroud 1-15
cylinder plate head 1-9

6-7, 6-13

1-7, 1-9, 1-17,

5-15, 5-17

D

damper, rpm limiter  71-5, 1-17
dash, driver side 1-3

dash, passenger side 1-3

dc cord, computer  1-29

1999/2000 Transportation lllustrated Parts List

decal, battery danger  3-5, 3-9, 3-13

decal, bed bolt warning  3-15

decal, bed load 1-31

decal, bed load warning 3-15

decal, component cover caution 3-13

decal, crush area  3-15

decal, driver/passenger warning 3-3, 3-7,
3-11

decal, frame ground and governor warning
3-5, 3-9, 3-15

decal, gasoline warning  3-5, 3-9, 3-13

decal, ingersoll-rand  3-3, 3-9, 3-13

decal, key switch  3-3, 3-7, 3-11

decal, no ground 3-13

decal, operating instructions  3-3, 3-7, 3-11

decal, passenger warning 3-3, 3-7, 3-15

decal, potentiometer caution 3-5

decal, rotating parts and hot manifold
warning 3-5, 3-9, 3-13

decal, side front 3-11

decal, trans-porter  3-13

decal, trans-sender 3-13

decal, vehicle loading 3-11

decal, wiper switch warning 7-5

delta a-plate  5-7, 5-11

delta shock and gear support

differential bearing 71-3

differential gear 1-7, 1-3

differential gear case  1-7

differential housing 71-3

differential idler gear 1-7, 1-3

differential pin  1-7, 1-3

diodeassembly 6-13, 1-7, 1-13, 1-17, 1-23,
1-29, 1-31

dipstick 1-3

dipstick, fe350 1-15

door, access 1-5, 1-15

dowel pin  1-7

drink holder 1-3

drive belt 1-3, 1-5

drive clutch  1-3

drive clutch button  71-3

drive clutch holder tool  16-3

drive clutch hub puller 16-3

drive clutch puller 16-3

drive clutch weight  71-3

drive hub assembly 71-3

driven clutch assembly  71-5

driven clutch cam puller 16-3

driven clutch puller plug  16-3

drum, brake 4-3, 4-5, 4-11

dry moly lubricant  16-5

duct, air 1-15

dust boot 5-5

dust cover 5-13

dust cover, brake 4-3, 4-5

5-7, 5-11



dust seal 5-5, 5-7, 5-9, 5-11

E

eccentric assembly  5-13

eccentric, front suspension  5-9

electrical box cam 6-7, 6-13

electrical component box 6-7, 6-13
electrical component box cover 6-7, 6-13
end bell 6-23

end shield, motor  1-3
equalizer 4-7, 4-9
equalizer and pivot limiter
equalizer pivot pin  4-9
equalizer spacer 4-9
exhaust gasket 1-3, 1-5
exhaust system 1-3, 1-5

4-7,4-9

F

fan housing 1-3, 1-15

fan, flywheel 1-17

fastener, plastic barrel 1-11, 1-25
fe290 ohv gasoline engine  1-3
fe350 ohv gasoline engine  71-15
fender 1-3

fender, inner 1-5, 1-15

fender, rear 1-27

field coil 6-23

field coil housing 6-23

fill plug 1-3

filter, air 1-13, 1-15

filter, fe350 1-19

filter, fuel 1-3

fitting, grease  5-9, 5-13

fitting, thread-forming grease  5-5, 5-7, 5-11
fixed face assembly 1-3, 1-5
float assembly, carburetor 1-5, 1-7
float chamber 1-5, 1-7

flywheel 1-5

flywheel fan  1-5

flywheel fan plate  71-5

flywheel puller  16-5

flywheel, fe350 1-17

footrest mat  71-11

footrest, rear 1-11, 1-25

fork, shift 1-5

forward/reverse bell crank  6-3
forward/reverse cam spring  6-3
forward/reverse shifter 6-3
forward/reverse shifter base 6-3
forward/reverse shifter clamp 6-3
forward/reverse switch 1-3
forward/reverse switch handle 6-3
fuel filter  71-3

fuel impulse pump  1-3

fuel line 1-3

INDEX

fuel strap assembly 71-3

fuel strap, front  71-3

fuel tank 71-3

fuel tank vent  1-3

fuel/hour gauge 6-17

fuse and receptacle 1-11, 1-25

fuse assembly, battery charger
1-7, 1-9, 1-11

fuse block 6-7, 6-13, 1-25, 1-31

fuse block cover 1-25, 1-31

fuse, 10-amp 6-7, 6-13

fuse, 20-amp 6-13, 1-25, 1-31

fuse, 3/8-amp 1-11, 1-13, 1-23, 1-25, 1-29,

1-3, 1-5,

1-33
G
gasket

liquid 16-5
gasket, carburetor  1-9
gasket, crankcase cover 1-11, 1-23
gasket, drain plug  1-7, 1-19, 1-3
gasket, exhaust 1-3, 1-5
gasket, float chamber  1-5, 1-7
gasket, head 1-9, 1-21
gasket, insulator  1-9
gasket, liquid 71-3
gasket, oil pump  1-7, 1-19
gasket, plug 71-3
gasket, rocker case 1-9, 1-21
gasket, seat-long 1-7, 1-17
gasket, seat-short  1-7, 1-17
gasket, taillight 6-21, 1-35

gasket, throttle bracket 71-9
gasket, voltage limiter 1-25, 1-33
gauge, compression  16-3
gauge, fuel’/hour 6-9, 6-17
gear carrier case  1-7
gearcase 1-3

gear yoke 16-5

gear, 17-tooth 1-5

gear, 61-tooth  1-5

gear, clusteridler 1-5

gear, differential  1-7, 1-3
gear, differential idler 1-7, 1-3
gear, helical 1-13

gear, helical, crankshaft 1-25
gear, input  1-5

gear, intermediate  71-3

gear, output  1-7, 1-3

gear, spur  1-13, 1-25, 1-5
governor assembly  71-5
governor cable 71-711
governor guard 1-9

governor leverarm  1-3
governor shaft installation tool  16-5
grommet, 5/8 1-33

1999/2000 Transportation lllustrated Parts List

grommet, choke cable 1-15
grommet, fe350 1-17
grommet, ignition  7-5
grommet, insulation 1-3
grommet, split  7-5
guard, governor 1-9
guide

valve seat cutter  16-7
guide ring adhesive  16-3
guide, choke lever 1-13
guide, f&r transmission  1-5
guide, oil  1-5

guide, steering rack  5-5
guide, valve  1-21

guide, valve, fe290 1-9

H

handle, forward/reverse switch 6-3, 1-3

handrail, first seat 1-19

handrail, rear seat 1-11, 1-25

hanger, brake cable 4-3, 4-5, 5-15, 5-17

harness, headlight wire 6-15, 1-19

harness, wire 6-11

headlight assembly 6-15, 1-19

headlight bezel 6-15, 1-19

headlight lens 6-15, 1-19

headlight retainer  6-15, 1-19

headlight wire harness 6-15

heatsink, with diodes 1-3, 1-5, 1-7, 1-9,
1-11

helical gear 1-13

hinge, long 71-9

hinge, seat 1-23

hinge, short  1-9

hold-down, battery

holder, brush  6-23

horn assembly 6-15, 1-19

horn bracket 6-15, 1-19

horn button 6-17, 1-21

hose clamp 1-3, 1-9

hose clamp (air intake)

hose, intake 1-13, 1-15

housing, cord 1-171

housing, cord, battery charger 1-9

housing, cord, front seat 7-19

housing, differential 7-3

housing, fan 1-3, 1-15

housing, field coil 6-23

housing, potentiometer 1-15

housing, taillight 6-21, 1-35

hub assembly 5-9, 5-13

hub bearing 5-9

hub bearing package 5-13

hub, synchronizer clutch 1-5

hydraulic brake adjuster 16-5

hydrometer 16-5

1-11, 1-27, 1-35

1-13, 1-15

Page i-11



INDEX

| kit, pulley nut and screw  6-23 mounting bracket 1-13, 1-19, 1-23, 1-31,
idle screw  1-5, 1-7 kit, rebuild, fuel impulse pump  71-3 19 1-11
ignition clamp  1-5 kit, resistor  1-5 mounting plate  1-27, 1-23, 1-31
ignition coil  1-5, 1-17 kit, reverse buzzer 6-9, 6-15, 6-19, 6-21 moveable face assembly  1-3, 1-5
indicator, battery  1-21 kit, shock absorber 5-15 muffler clamp. 1-3, 1-5
insert, synchronizer  1-5 kit, shock absorber cushion 5-17 muffler mounting bracket  1-3, 1-5
insert, wood  1-7, 1-9, 1-17, 1-21, 1-23 kit, snap washer  1-3
insulation, rear cargo bed 1-29 kit, stake side  1-31 N
insulator gasket  1-9 kit, steering column rebuild  5-3 nameplate, club car  1-3
insulator, battery  1-15, 1-23, 1-29 kit, wire and terminal  1-13, 1-23, 1-33 needle bearing 1-5
insulator, carburetor  1-9 knob, light switch  1-21 neutral lock-out cam  6-3
insulator, df terminal  6-23 nozzle, main  1-5, 1-7
insulator, f terminal ~ 6-23 L nut, key switch  6-9, 6-17, 1-9, 1-21
intake hose  1-13, 1-15 latch, wire  1-13, 1-15 nut, lug  5-9, 5-13
intake seal 1-13, 1-15 lens, headlight 6-15, 1-19 nut, push  1-25, 1-31
intermediate gear assembly  1-3 lens, taillight 6-19, 6-21, 1-27, 1-35 nut, slab base ‘t” 1-3
internal retaining ring pliers  16-5 lens, turn signal  7-19
iq display module (igdm)  16-5 lever arm, brake  4-5 0]
lever, actuator  4-15 oil filler tube ~ 1-15
J lever, brake 4-3 oil filter  1-7, 1-19
j-bolt 1-11 lever, choke  1-13, 1-15 oil filter bracket  1-7, 1-19
jet, main  1-5, 1-7 lever, potentiometer 71-15 oil filter screen  1-11
jet, pilot  1-5, 1-7 lever, shifter  1-3 oil filter screen plate ~ 1-11
joint, ball  4-7, 4-9, 6-3 lever, transmission shifter  1-3 oil guide 1-5
joint, compound steering  5-3 lifter, hydraulic ~ 7-23 oil pump gasket 1-7, 1-19
joint, inner ball 5-5 light switch ~ 71-21 oil pump plate 71-7, 1-19
joint, spring-loaded ball  4-13 light switch knob  6-17, 1-21 oil seal 1-13, 1-25, 1-3, 1-7
jumper wire  1-7 light, battery warning  1-9, 1-21 oil seal, axle shaft 1-3
light, oil warning 6-9, 6-17 oil seal, input shaft 71-3
K limit switch  6-3 oil warning light 6-17
key (pait) 6-9, 6-17, 1-21 I!m!ter, rom 15, 1-17 o-ring, crankcase 1-11, 1-23
key switch 6-17, 1-9, 1-21 lfmlter, voltage 6-15, 1-25, 1-33 o-ring, crankshaft 1-13, 1-25
key switch cap  6-17 Ifne, fuel 7-3 o-ring, oil filter ~ 1-19
key switch nut  6-17 I!ne, vent 7-3.. 7.'9 o-ring, oil filter mount ~ 71-7
key switch washer 6-17 I!nk, "aCk_?_i”d piniondrag 5-5 o-ring, rocker case  1-9, 1-21
key, crankshaft 1-13, 1-25 I!nkf stabllizer bar -5-19 o-ring, shroud - 1-3
key, fe350 1-17 |!qU!d gasket 1-3 o-ring, upper cylinder  1-15
key, fywheel  1-5 I|qU|.d gasket 16-5 output gear  1-3
' lubricant, dry moly  16-5
key, gear assembly 1-5 lubricant, moly-teflon  16-5 P

key, key switch  1-9
pad, accelerator pedal 4-13, 4-15

key, square transmission 1-5 M
key, woodruff  6-23, 1-3 pad, brake pedal 4-7, 4-9
kingpin, front suspension  5-9, 5-13 magnetic plug  7-3 pad, park brake  4-7, 4-9
kit mat, bag rest 1-15 pad, spring 5-15, 5-17
brake pedal adjustment tool  16-3 mat, floor, front  1-3 paint, touch-up  16-7
IQ display module (IQDM)  16-5 mat, floor, rear  1-3 panel, center dash  1-3
tune-up 16-7 mat, footrest  1-77, 71-25 panel, rear seat frame  1-23
kit, 3-pin plug  1-5, 1-15, 1-33 meter, volt ohm  16-7 park brake latch  4-7, 4-9, 4-13, 4-15
kit, 3-pin receptacle  1-5, 1-13, 1-23 module, calibration test  16-3 park brake pad  4-7, 4-9
kit, air duct repair  1-13, 1-15 module, communication display  16-3 park brake pedal 4-7, 4-9
kit, button  1-5 moly-teflon lubricant  16-5 park brake rachet 4-13, 4-15
kit, drink holder ~ 1-3 motor, 48-volt, 3.10 hp  1-3 park brake rod and pawl  4-7
kit, equalizer and pivot limiter  4-9 mount, bumper  5-15 park brake rod sleeve  4-7, 4-9
kit, front armrest  1-7 mount, compression  5-19 park brake spacer 4-9
kit, hardware, taillight ~ 6-19, 1-27 mount, seat back bracket  1-21 park brake torsion spring  4-9

Page i-12 1999/2000 Transportation lllustrated Parts List



INDEX

pedal, park brake 4-7, 4-9 plug, magnetic 1-3 retainer, snubber 1-27
pilot air screw  1-5, 1-7 plug, oil filter  1-7, 1-19 retainer, spring 4-13, 4-15, 5-15
pin, cylinder head 71-9 plug, spark 1-5, 1-17 retainer, valve spring  1-9, 1-21
pin, differential  1-7, 1-3 pole set 6-23 retaining ring pliers  16-5
pin, dowel 1-7 positioner, choke 1-13 retractable cord reel  1-9, 1-11
pin, equalizer pivot 4-7, 4-9 potentiometer housing 1-15 reverse buzzer 6-9, 6-15, 6-19, 6-21, 1-9,
pin, governor cable clevis  1-11 potentiometer lever  1-15 1-19, 1-27, 1-35
pin, hair spring cotter  1-11 power relay  1-3, 1-5, 1-9, 1-11 rigging, brush  1-3
pin, hinge-long  1-9 press weldment  16-3 ring set, piston  7-13, 1-25
pin, piston  1-13, 1-25 pressure relief steel ball  71-7 ring, snap  1-9, 1-13, 1-21, 1-25
pinion, steering  5-5 protector spray, battery terminal ~ 16-3 ring, spiral back-up  7-3
pipe, intake  71-9 protector, wiper switch resistor  1-5 ring, synchronizer  1-5
piston pin  1-13, 1-25 puller rockerarm  1-9, 1-21
piston ring compressor  16-5 bearing 16-3 rocker case  1-9, 1-21
piston ring pliers  16-5 drive clutch  16-3 rod and pawl, park brake  4-7, 4-9
piston ring set  1-13 drive clutch hub  16-3 rod assembly, crankshaft  1-13
piston, anchor  4-5, 4-11 driven clutch cam  16-3 rod, battery hold-down  71-27, 1-35
piston, crankcase 1-13 flywheel 16-5 rod, crankshaft 7-25
piston, standard  1-25 seal 16-5 rod, equalizer  4-7, 4-9
pivotarm 1-3 pulley, starter/generator  6-23 rod, push  1-9, 1-21
pivot support bearing  4-13, 4-15 pully nut and screw  6-23 rod, shift  1-5
plate, backing, brake 4-11 pump cover 1-7, 1-19 rod, tie  5-7, 5-11
plate, body hinge 1-5, 1-15 pump, fuel impulse  7-3 rpm limiter  7-5, 1-17
plate, body kick  1-5, 1-15 pump, oil, and rotor  71-7, 1-19 rpm limiter bracket  1-5, 1-17
plate, component mounting  1-13 push nut  71-25, 1-31 rpm limiter damper  71-5
plate, cylinder head  1-9, 1-21 push on retainer  1-21 rpm limiter mount  1-5, 1-17
plate, flywheel fan 1-5 pushrod 1-9, 1-21
plate, flywheel fan, fe350 1-17 S
plate, front spring retainer  5-9, 5-13 R safety firstcard 16-5
plate, mounting 1-27, 1-23, 1-31 rachet, park brake  4-13, 4-15 scorecard plate  5-3
plate, oil filter screen 1-11, 1-23 rack and pinion drag link  5-5 screen, oil filter  1-11, 1-23
plate, oil pump  1-7, 1-19 rack, steering  5-5 screw
plate, receptacle backing 1-19, 1-11, 1-25, reamer, valve guide 16-7 valve clearance adjuster 16-7
1-9, 1-11 rear seat frame panel  1-23 screw, lens  6-21
plate, retainer ~ 4-9 receptacle backing plate  1-11, 1-25 screw, pole piece  6-23
plate, scorecard  5-3 receptacle bezel 1-25 screw, rack guide  5-5
plate, seat hinge 1-7, 1-13, 1-17, 1-23 receptacle, 3-pin  1-13, 1-15 screw, stud  1-9
plate, spring mounting  5-7, 5-11 receptacle, ac cord  1-7 seal puller 16-5
plf"‘te’ thrust  1-5, 1-7, 1-3 regulator, voltage  6-13 seal, bearing  5-3
pliers relay, electrical component box  6-13 seal, bed 1-29
internal retaining ring  16-5 relay, power  1-3, 1-5, 1-7, 1-9, 1-11 seal, crankshaft 1-11, 1-23
pistonring 165 remover, bearing and oil seal  16-3 seal, double lip  5-9, 5-13
retaining ring  16-5 resistor assembly 1-5, 1-7, 1-13, 1-17,  seal, dust 5-5, 5-7, 5-11
plug 1-23, 1-29, 1-31 seal, intake 1-13, 1-15
driven clutch puller  16-3 resistor, zero ohm  1-5 seal, oil  1-13, 1-25, 1-3, 1-7
plug cap assembly  7-5 retainer 4-15 seal, oil, axle shaft 1-3
plug cap assembly, fe350  7-17 retainer plate  4-9 seal, oil, input shaft  1-5, 1-3
plug gasket 1-3 retainer, bearing  6-23, 1-3 seal, valve 1-9, 1-21
plug, 2-way  1-29 retainer, brake shoe ~ 4-3, 4-5 seatback 1-9, 1-17, 1-19, 1-21, 1-23
plug, 3-pin  7-5, 1-13, 1-33 retainer, cable 6-3 seat back cap 1-9
plug, 3-wire  1-17, 1-29 retainer, harness  6-9 seat back support  1-9
plug, crankcase 1-23 retainer, headlight 6-15, 1-19 seatbottom  1-7, 1-9, 1-17, 1-19, 1-21, 1-23
plug, drain  1-19, 1-3 retainer, moveable face 1-3 seat hinge plate  1-23
plug, drain, fe290  1-7 retainer, pushon  1-21 seat support  1-9
plug, drive clutch  71-3 retainer, shock absorber cushion 5-15, seat support and armrest  1-7
plug, fill  1-3 5-17 seat support panel  1-19, 1-21

1999/2000 Transportation lllustrated Parts List Page i-13



seat, bearing 5-3

seat, spring 1-9, 1-21

seat, valve 1-7, 1-19

sensor, oil level 1-11, 1-23
set, pole 6-23

shackle, rear spring 5-15
shackle, rear suspension 5-17

shaft, guide counterbalance 71-13, 1-25

shaft, input 1-5, 1-3

shaft, rocker 1-9, 1-21

shaft, shifter 71-3

shaft, steering column 5-3
shield, end 1-3

shield, heat 1-15

shift fork 1-5

shiftrod 1-5

shifter lever  1-3

shifter shaft 1-3

shim, crankshaft 1-13, 1-25
shim, oil filter 1-23

shim, tilt bed pivot 1-29

shim, wiper switch  1-5

shock absorber 5-15

shock absorber cushion 5-15, 5-17
shock absorber, front  5-7, 5-11
shock absorber, rear 5-17

shoe retainer 4-11

shrink, heat 1-9, 1-11

shroud, cylinder head 1-15
shroud, engine, fe290 1-3
shroud, fan 1-3, 1-15

shroud, lower cylinder 1-3, 1-15
shroud, upper cylinder  1-3, 1-15
sleeve, delta 5-7, 5-11

sleeve, governor assembly  1-5
sleeve, park brake rod 4-7, 4-9
sleeve, synchronizer 1-5
snapring 1-9, 1-13, 1-21, 1-25
snubber 1-27

snubber bracket 1-27

snubber retainer 1-27

solenoid 6-13

solenoid, 12-volt  6-7

solenoid, 48-volt  71-13, 1-23, 1-31
spacer 4-13

spacer, 1/2  1-5

spacer, 1-7/8 1-5

spacer, 5/16, starter/generator 6-23
spacer, battery terminal bolt  6-27
spacer, body 1-9, 1-17

spacer, crankshaft 71-13, 1-25
spacer, equalizer 4-7, 4-9
spacer, fixed face shaft 1-3
spacer, overload bumper 5-15
spacer, park brake 4-7, 4-9
spacer, stabilizer bar 5-19

Page i-14

INDEX

spacer, transaxle 1-27

spanner wrench  16-5

spindle assembly  5-9

spindle, front suspension  5-13
spray, battery terminal protector 16-3
spring brush  6-23

springcup 4-13, 4-15

spring mounting plate  5-7, 5-11
spring retainer  4-13, 4-15

spring, brake return  4-7, 4-9
spring, brush  6-23

spring, compression  5-3, 1-13
spring, compression release  1-23
spring, drive clutch  1-3

spring, driven clutch  71-5

spring, engine valve  1-9, 1-21
spring, f&r transmission  1-5
spring, forward/reverse cam  6-3
spring, park brake torsion 4-7, 4-9
spring, pressure relief  1-7, 1-19
spring, rear leaf 5-15, 5-17

spring, retainer 1-3

spring, return  4-13, 4-15, 1-13, 1-15
spring, synchronizer 1-5

spring, tapered leaf 5-9, 5-13
spring, throttle return  1-9

spring, wiper switch brush  71-5
spring, yoke 5-5

spring-loaded ball joint  4-13
spurgear 1-13

stabilizer bar  5-19

stabilizer bar bushing  5-19
stabilizer bar bushing support  5-19
stabilizer bar link  5-19

stabilizer bar mounting bracket 5-19
starter/generator  6-23, 6-25
stator shell and winding 7-3
steering column  5-3

steering column bearing assembly  5-3
steering column bearing press tool  16-5

steering column bearing seat 5-3
steering column boot  5-3

steering column compression spring  5-3

steering column cover 5-3

steering column mounting bracket 5-3
steering column retaining ring tool  16-5

steering column shaft 5-3
steering column wedge  5-3
steering column, aluminum  5-3
steering gear box  5-5

steering pinion  5-5

steering rack 5-5

steering rack guide 5-5
steering wheel 5-3

steering wheel puller tool  16-7
steering, compound joint  5-3

1999/2000 Transportation lllustrated Parts List

stem, valve 2-3

stiffener, flywheel side 1-27

stiffener, seat 1-19, 1-21

strap, a-plate  5-7, 5-11

strap, seat bottom 1-19, 1-21, 1-23
stud, ball 4-13, 6-3, 6-7, 6-13, 1-3
stud, lug 5-9, 5-13, 1-7, 1-3

stud, m8 1-27

stud, shortball  7-5

stud, wiper switch adjusting 1-5
support, accelerator pivot rod 4-13, 4-15
support, front body  1-5, 1-15
support, rear seat 1-23

support, seat 1-9

support, seat back 7-9

support, stabilizer bar bushing 5-19
switch brush  1-5

switch, 4-position, slide 1-5, 1-7, 1-11
switch, key 6-9, 6-17, 1-9, 1-21
switch, light 6-17, 1-21

switch, limit

1-15, 1-21

switch, limit, sealed 1-3
synchronizer clutch hub  71-5
synchronizer insert  1-5
synchronizerring 1-5
synchronizer sleeve 1-5
synchronizer spring  1-5

T

tachometer 16-7

taillight assembly  6-19, 6-21, 1-27, 1-35
taillight base 6-19, 1-27

taillight bulb  7-35

taillight housing  7-35

tailskirt  1-27

tappet, camshaft 1-11

terminal block  6-15, 1-19, 1-25, 1-31, 1-33

terminal hardware 6-23
tester, continuity  16-5
thermometer, battery 16-3
thrust plate  1-5, 1-7, 1-3

tie, wire 6-15, 1-15, 1-19, 1-33
tilt bed 71-29

tilt bed hinge 1-29

tire, unmounted 2-3

tool

accelerator pedal adjustment  16-3
brake adjustment 16-3

brake pedal adjustment 716-3

brake pedal tension 16-3

cam installation 16-3

clutch alignment 16-3

drive clutch holder 16-3

governor shaft installation  16-5
steering column bearing press  16-5

6-3, 6-7, 6-13, 6-17, 1-3, 1-5,



INDEX

steering column retaining ring  16-5 wedge, bearing puller
steering wheel puller  16-7 wedge, steering column
transaxle axle seal 16-7 weight, counterbalance
transaxle pinion seal 16-7 weldment, armrest mounting
transmission 16-7 weldment, press  16-3
tool kit, clutch  16-3 wheel and tire  2-3
touch-up paint  16-7 wheel rim  2-3
transaxle axle seal tool 16-7 wheel, steering 5-3
transaxle pinion seal tool 16-7 wheels and tires 2-3
transaxle, typeg 1-3 wiper switch  1-5
transaxle, unitized 1-3 wiper switch bumper 1-5
transformer assembly 1-3, 1-5, 1-7, 1-9, wiper switch case 1-5
1-11 wire and terminal  7-13, 1-33
transmission cable 6-3 wire assembly  6-5, 6-11, 1-7
transmission cable support bracket 6-3, 1-3 wire assembly, battery charger
transmission shifter lever 1-3 1-7, 1-9, 1-11
transmission tool  16-7 wire assembly, computer
trim, seat bottom  1-19, 1-21 wire assembly, lighting
trim, side bumper guard  71-3 wire assembly, sense lead
tube, crankcase vent 1-9 wire assembly, wiper switch
tube, €350 1-17 wire harness  6-5, 6-11, 1-7
tube, ignition coil  71-5 wire harness, lighting
tube, oil filler 1-3, 1-15 wire harness, power
tune-up kit 16-7 wire, jumper  1-7
turn signal lens  6-15, 1-19 wire, lead 1-5, 1-17
wrench, spanner 16-5
Vv
valve clearance adjuster screw  16-7 Y
valve guide 1-9, 1-21 yoke spring 5-5
valve guide reamer 16-7 yoke, gear 16-5
valve seat 1-7, 1-19
valve seat cutter  16-7 Z
valve seat cutter guide 16-7 zero ohm resistor  1-5

valve seat t-wrench  16-7
valve spring compressor  16-7
valve spring retainer  1-21
valve, choke 1-13, 1-15

valve, cylinder head 1-9, 1-21
valve, exhaust 1-9, 1-21
valve, fuel pickup tube 171-3
valve, intake 1-9, 1-21

vehicle care kit 16-7

ventbarb 71-3

ventline 1-3, 1-9

volt ohm meter 16-7

voltage limiter 6-15, 1-25, 1-33
voltage regulator 6-7, 6-13
voltage suppressor  1-3, 1-5, 1-7, 1-9, 1-11

w

washer, key switch  6-9, 6-17, 1-21
washer, kingpin wave 5-9, 5-13
washer, mounting 71-5

washer, nylon flat  6-3

washer, plastic, 1/4 1-3

washer, tab 5-5

1999/2000 Transportation lllustrated Parts List

1-17, 1-29

Page i-15






(Gub Car

NOTES




(Gub Car

NOTES







CLUB CAR Transportation and Utility Vehicles

INGERSOLL-RAND PO, B 204558

Augusta, GA 30917-4658



	CONTENTS
	BODY AND TRIM
	FRONT BODY
	REAR BODY AND FENDER— TOURALL
	SEAT BACKS, REAR SEAT BOTTOM AND SUPPORT STRUCTURE—TOURALL
	REAR FOOTREST AND HANDRAILS—TOURALL
	CENTER BODY AND TRIM—RESORT VILLAGER
	REAR BODY AND FENDER—RESORT VILLAGER
	SEATS AND SUPPORT STRUCTURES— RESORT VILLAGER
	FIRST SEAT AND SUPPORT STRUCTURE— TRANS-PORTER/TRANS-SENDER
	SECOND SEAT AND SUPPORT STRUCTURE— TRANS-PORTER/TRANS-SENDER
	THIRD SEAT AND COMPONENTS— TRANS-SENDER
	TRANS
	REAR FOOTREST AND HANDRAILS— TRANS-SENDER
	FRONT SEAT BOTTOM AND ARMRESTS— TOURALL
	REAR BODY TRIM— TRANS-PORTER/TRANS-SENDER
	REAR CARGO BED—TRANS-PORTER
	stake-sides — trans-porter

	WHEELS AND TIRES
	WHEELS AND TIRES

	DECALS
	DECALS—TOURAll
	DECALS—TOURALL, CONTINUED
	DECALS—RESORT VILLAGER
	DECALS—
	RESORT VILLAGER, CONTINUED
	DECALS— TRANS-PORTER/TRANS-SENDER
	DECALS—
	TRANS-PORTER/TRANS-SENDER, CONTINUED
	DECALS—
	TRANS-PORTER/TRANS-SENDER, CONTINUED

	BRAKES, PEDAL, AND CABLE ASSEMBLIES
	Rear Brake Assembly, Self-adjusting– tourall
	Brake Pedal and Cable Assembly– Resort Villager, Trans-Porter/Trans-Sender
	Accelerator Pedal Assembly– Electric tourall and all Gasoline Vehicles
	Rear Brake Assembly, Manually Adjusted– resort Villager, Trans-Porter/Trans-sender
	Brake Pedal and Cable Assembly– tourall
	Front Brake Assembly– Resort Villager, Trans-Porter/Trans-Sender
	Accelerator Pedal Assembly– Electric Resort Villager, Trans-Porter/Trans-Sender

	STEERING, FRONT AND REAR SUSPENSION
	Steering Column
	Steering Gear Assembly
	Front Suspension, Upper– tourall
	Front Suspension, Lower– tourall
	Rear Suspension–tourall
	Front Suspension, Upper– Resort Villager, Trans-Porter/Trans-Sender
	Front Suspension, Lower– Resort Villager, Trans-Porter/Trans-Sender
	Stabilizer Bar–Gasoline Resort Villager, Trans-Porter/Trans-Sender
	Rear Suspension– Resort Villager, Trans-Porter/Trans-Sender

	ELECTRICAL SYSTEM– GASOLINE VEHICLE
	Wiring–Gasoline tourall
	Controls and Gauges–Gasoline resort villager, trans-porter/trans-sender
	Electrical Component Box, Gasoline Vehicle– tourall
	Electrical Components, Front Body– Gasoline tourall
	Starter/Generator Assembly
	Starter/Generator Mounting
	Battery–Gasoline Vehicle
	Electrical Components, Front Body–Gasoline resort villager, trans-porter/trans-sender
	Electrical Components, Rear Body–Gasoline resort villager
	Forward/Reverse Shifter Assembly– Gasoline Vehicle
	Electrical Components, Rear Body–Gasoline trans-porter/ trans-sender
	Wiring–Gasoline resort villager, trans-porter/trans-sender
	Electrical Component Box, Gasoline Vehicle– resort villager, trans-porter/trans-sender

	ENGINE
	fe290 engine– cylinder head
	fe290 engine– shrouds and brackets
	fe290 engine– ignition components and flywheel
	fe290 engine– oil circulation
	fe290 engine– crankcase, camshaft and oil sensor
	fe290 engine– crankcase and crankshaft
	fe350 engine– shrouds and brackets
	fe350 engine– ignition components and flywheel
	fe350 engine– oil circulation
	fe350 engine– cylinder head
	fe350 engine– crankcase, camshaft and oil sensor
	fe350 engine– crankcase and crankshaft
	engine mounting

	FUEL, INTAKE, AND GOVERNOR SYSTEMS
	fuel system
	governor and accelerator cables
	carburetor assembly, fe290 engine– tourall
	carburetor installation
	intake duct, choke, and air box assembly– tourall
	carburetor assembly, fe350 engine– resort villager, trans-porter/trans-sender
	intake duct, choke, and air box assembly– resort villager, trans-porter/trans-sender

	EXHAUST SYSTEM
	Exhaust System, Fe290– tourall
	Exhaust System, Fe350– resort villager, trans-porter/trans-sender

	TORQUE CONVERTER
	Drive Clutch
	Driven Clutch

	UNITIZED TRANSAXLE – GAOLINE VEHICLE
	Unitized Transaxle, Gasoline Vehicle–
	Gear Cases and Brackets
	Unitized Transaxle, Gasoline Vehicle–
	F&R Transmission and Gear Reduction
	Unitized Transaxle, Gasoline Vehicle–
	Differential and Axles

	ELECTRICAL SYSTEM— ELECTRIC VEHICLE
	WIRING— TOURALL POWERDRIVE ELECTRIC VEHICLE
	FORWARD/REVERSE SWITCH— POWERDRIVE ELECTRIC VEHICLE
	MULTI-STEP POTENTIOMETER— TOURALL POWERDRIVE ELECTRIC VEHICLE
	COMPUTER, CONTROLLER, AND SOLENOID— TOURALL POWERDRIVE ELECTRIC VEHICLE
	ELECTRICAL COMPONENTS, FRONT BODY— TOURALL POWERDRIVE ELECTRIC VEHICLE
	BATTERIES, CHARGER RECEPTACLE— TOURALL POWERDRIVE ELECTRIC VEHICLE
	CONTINUOUSLY VARIABLE POTENTIOMETER— RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER
	WIRING— RESORT VILLAGER POWERDRIVE ELECTRIC VEHICLE
	SWITCHES AND GAUGES— RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER
	ELECTRICAL COMPONENTS, FRONT BODY— RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER
	ELECTRICAL COMPONENTS, REAR BODY— TRANS-PORTER/TRANS-SENDER ELECTRIC VEHICLES
	COMPUTER, CONTROLLER, AND SOLENOID— RESORT VILLAGER POWERDRIVE ELECTRIC VEHICLE
	WIRING— TRANS-PORTER/TRANS-SENDER ELECTRIC VEHICLES
	ELECTRICAL COMPONENTS, CENTER BODY— RESORT VILLAGER POWERDRIVE ELECTRIC VEHICLE
	ELECTRICAL COMPONENTS, CENTER BODY— TRANS-PORTER/TRANS-SENDER ELECTRIC VEHICLES
	ELECTRICAL COMPONENTS, CENTER BODY, CONTINUED— TRANS-PORTER/TRANS-SENDER ELECTRIC VEHICLES
	ELECTRICAL COMPONENTS, REAR BODY— RESORT VILLAGER POWERDRIVE ELECTRIC VEHICLE

	BATTERY CHARGER
	PowerDrive Battery Charger, Domestic–tourall and resort villager
	Onboard PowerDrive Battery Charger, Domestic–trans-porter/trans-sender
	Onboard PowerDrive Battery Charger, Export–trans-porter/trans-sender
	PowerDrive Battery Charger, Export–tourall and resort villager
	PowerDrive Battery Charger, European–tourall and resort villager

	ELECTRIC MOTOR
	Motor–PowerDrive Electric Vehicle

	TRANSAXLE– ELECTRIC VEHICLE
	Transaxle, Type G– PowerDrive Electric Vehicle

	MAINTENANCE AND SERVICE TOOLS
	Maintenance and Service Tools
	Maintenance and Service Tools, Continued
	Maintenance and Service Tools, Continued

	INDEX– NUMERICAL
	INDEX – ALPHABETICAL

